Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for TXG23 tractors are listed in this

parts catalogue.

1) MODEL TYPE

FHeev - FOUR WHEEL DRIVE

TH+---- TWO WHEEL DRIVE

Geeores WITH FRONT AND REAR HITCHES (EEC APPROVE TYPE)
Veeoooo WITH REMOTE CONTROL VALVE

RLew>-- WITH FOLD-DOWN ROPS FRAME

2) AREA CODE
E4eee-- EUROPE

EGe - OCEANIA

TYPE OF MODEL

5 [ = c
i o DESCRIPTION | I Ssuter | soass [ sruan] s [smiees | & | o B | FEMARKS
Jjmenre-mlowens 0 [e] o § 1 1 ! L 1.1]
B BEET-200-901-00 | CASR/UFFER | *) g
t | ssvs-211-002-10 | CaseLen '
1 | vEna-ie-a0n-ma | PN .

A
|
i
|
|
|
1

.

N
B |-
i

|

|
EEEREEEE

|

~L 1‘.‘ :_' A2 LT MR B 5 I 12

® @O O '@f\oc\@

KEY shows the location of parts diagramed in the illustration.

©® ©

Parts numbers begin with V~ and W~ are standard parts of the
market.
@ LH ™ and RH~ on the parts name are described against the moving

direction of the machine or are described on the condition how to install



parts on the machines.
SPC : The following symbol classifies parts to be used for machines.

-

"% means standard parts.

-

" T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
1 * is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 ---0LD < NEW
New parts can be used in place of the old parts.
27 --0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---OLD —< NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
* When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR SPRAY TYPE PAINTS 4K DRUM PAINTS 16K DRUM
COLOR
CODE PARTS CODE PARTS CODE PARTS CODE
41 | NEOBLUE 1300-985-001-10 1300-985-003-00

5P | GRAY METALLIC

7F | MIRROR BLACK 1300-954-001-10 1300-954-003-00 1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color parts.

4. Serial Numbers

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.
Please see Fig. No. 5—1.

2) For chassies serial number is shown on the LABEL.
Please see

Serial number 006053 and before

MODEL
TYFE

NO.

Hill=t HEENEEIE

ISEKI & CO, LTO. MADE W JAPAN

Serial number 006054 and after

HiE#d HREEEERESIIESH
ISEKI & CO,, LTO. MADE IN JAPAN




5. Parts Order

Parts numbers listed in the parts catalogue are all registered in “ISEKI
on-line computer” .

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**x* Structure Table of Model ***

T T
X X
MIGEEGR\VVGEGV

246VLER24VE
O|3 RE4L3 R4

F L4 ET L
D E | 4H E
£ 4 4
L

FIG.
1 * k% %k kx|k% % * *|%x
2 * k* Kk k|k % * *|*
3 *
4 * * k|k * * *|*
5 * k% %k kX|kx % * *|*x
6 * k* Kk k|k % * *|*
7 * Kk Kk K|k * * *|*
8 * * *|*
9 * *
10 * * *
11 * * *
12 x|
13 * k* Kk k|k % * *|*
14 * k Kk k|k % * *|*
15 * k* Kk K|k % * *|*
16 * * *
17 * * *
18 x|
19 *
20 * k* Kk k|k % * *|*
21 * k* Kk k|k % * *|%*
22 * k Kk K|k % * *|*
23 * k* Kk k|k % * *|*
24 * k* Kk k|k % * *|*
25 * k* Kk k|k % * *|*
26 * k* Kk k|k %
27 * *|*
28 * k Kk k|k % * *|*
29 * k Kk K|k % * *|*
30 * k* Kk k|k % * *|*
31 * k Kk k|k % * *|*
32 * k* Kk k|k %
33 * *|*
34 * k* Kk k|k % * *|*

* k* Kk k|k % * *

*

* k* Kk k|k %

* k* Kk K|k % * *

* k* Kk k|k % * *

* * * *

* * k|k X * *

* k* Kk k|k % * *

* k Kk k|k * * *

* k* Kk k|k % * *

* k Kk K|k * * *

AR BPBOOWLWWW
O WNREFPOOONO O

% o ok k[ X ¥ X %

* k Kk k|k * * *




**x* Structure Table of Model **=*

T T
X X
MIGEEGRIVVGEGV
246VLER24V|E
O|3 RE4L3 R4
F L4l ET L
DH E | 4H E
£ 4 4
L
FIG.
46 * Kk kX k|k % * *|*
47 * Kk * )|k % * *|*
48 * Kk * )|k % * *|*
49 *
50 * * kX |k*x % * *|*
51 * Kk * k*|* % * *|*
52 *
53 * * * *
54 * * kX |* * * *|*
55 *
56 * * kX |* * * *|*
57 * Kk * )|k * * *|*
58 * Kk *k )|k % * *|*
59 * Kk * |k % * *|*
60 * Kk * )|k % * *|*
61 *
62 * * kX |* * * *|*
63 * *
64 * Kk * k|*k %
65 * * Kk k|* %
66 * * kX |* *
67 * * * |k %
68 * * * )|k %
69 * *|*
70 * Kk * |k %
71 * *|*
72 * Kk * )|k *
73 * Kk * )|k *
74 * *|*
75 * Kk * )|k %
76 * *|*
77 * Kk * )|k %
78 * * kX |* *
79 * *|*
80 * * *
81 * * *
82 *
83 * |
84 * Kk *k k|*k % * *|*
85 * Kk * )|k *
86 * * kX |* *
87 * *|*
88 *|*
89 * Kk Kk )|k %
90 TT*TITT T*T




**x* Structure Table of Model ***

T T
X X
MIGEEGR\VVGEGV
246VLER24VE
O|3 RE4L3 R4
F L4 ET L
D E | 4H E
£ 4 4
L
FIG.
91 * x|k * * *
92 * * * *|*
93 * * * *|*
94 * Kk Kk k|k %k
95 * * K|k K
96 * K*|*
97 * K*|*
08 *
99 * * k|k K * Kk|*
100 * * k|k K * K*|*
101 *
102 * * k|k K * K*|*
103 *
104 *
105 * * *
106 * * k|k K * k| %
107 *
108 * * k|k K * K*|*
109 * * k|k K * K*|*
110 * * k|k K * Kk|*
111 * Kk Kk k|k %k * K*|*
112 * *
113 * * k|k K * K*|*
114 *
115 *
116 * * k|k K * Kk|*
117 *
118 * * * *
119 * * k|k K * Kk|*
120 *
121 * * * *
122 * * k|k K * Kk|*
123 *
124 * * k|k K * Kk|*
125 * *
126 * X * *
127 *|*
128 * * k|k K
129 * |k
130 *
131 * * k|k K * Kk|*
132 * Kk Kk k|k %
133 * |k
134 * Kk Kk K|k %k
135 * Kk Kk k|k %k * K*|*




**x* Structure Table of Model **=*

T T
X X
MIGEEGRIVVGEGV
246VLER24V|E
O|3 RE4L3 Rl
F L4 ET L
D E | 4H E
£ 4 4
L
FIG.
136 *
137 * *|* X * *
138 *

139 TTTTITT
140 TTTTTT TTT

141 TTTTITT TTT
142 T T T T
143 TTTTITT
144 TTTTITT

145 TTT
146 T
147 TTT

148 T T T
149 T TTTT TTT
150 T T TIT

151 T
152 T T T T
153 T T T T
154 T T T T
155 T T 7T
156 * Kk Kk k|k % * *|*
157 * Kk Kk K|k % * *|*
158 * Kk Kk K|k % * *|*
159 * Kk Kk k|k % * *|*
*

160 * Kk Kk K|k % * *




F1G.55, 56,58, 59 FIG.125~127, 154

FI1G.80~83, 146 FIG. 117~122, 150
FIG.1~7,13 FIG. 107
F1G.98,99 bl F1G.92, 148~143
FIG.113,114 FI1G.54, 128, 129
FIG.100, 101 FIG.112,115,116

FIG.61~64, 141, 142

F1G.57,60, 65~74

FIG. 110 F1G.37,38
FIG.D1 F1G.45,46,47

FIG.15~34,41~44,90,97 FIG. 139, 140

F1G.93, 138, 156, 151, 153 FIG.77~79
FIG.8~11, 12 FIG. 108,109
F1G.104~106, 152 = FIG.14
( FI1G.75,76,84
FIG.130~137

FI1G.85~88, 89, 147

FIG.91 NI FIG. 155
FI1G.35,36 FIG.102, 103
FIG. 111 FIG.52,53
FIG.39, 40 FIG.48~50

FI1G.94~96 FI1G.143~145




10

Contents

TXG23

ENGINE(E3112B12)

SHORT BLOCK ENGIASSY -+++++sreresssssrsessssssnsssssssssssesssssssssssssssssssssssssssssssssossssssesoee Fig.
CYLINDER HEAD -+ esvssseeeesssseeeesesmeesssssasessssssesssssssssssssessssssseesssssssessssssessssseesssonees Fig.
CYLINDER HEAD COVER-wrsvssssesesssssssmssesssssssssssssssssssssssssssssessssssssssessssssssesssssssseess Fig.
INLET MANIEOL D w-+sseessesseeessssmseesasssssssssasessssssssesasssassssssasssssssansssssssssssssssasssssssssssens Fig.
EXHAUST MANIFEOLD w++++seeeesssssssessssssmsssssssssssssssssssosseesssssassessssssssssssssssssssssssssonsees Fig.
CYLINDER BLOGCK w-r-+ssseesessssssassessasssssseesssssssssssssssssssssssssssssssssssssessssssssssssssssasssesssnes Fig.
BEARING/UNDER SIZE (OPTION)-++--rreeveeessseessooesssseesssssersssoessoesssooes oo Fig.
O PAN-w+++seeresssereessseseessssesessssassesssessssessessesssssssessssesesssssassssssessessssesssosssesesssseesesssnnes Fig.
REAR PLATE +++ssssereessssssmsesssssamssesssssssssssssassssssessssssssssssssssssssssssssssessssssssssssssssssssssssssnns Fig.
TIMING GEAR CASE +++sereressssreeessessaseessssssassesssesasssesssssssssesssssasseesssssssssesssssssssessoneons Fig.
HHANGEER-+++++++cr++2+1sse510011s10 0500211 Fig.
AN GEER-++++++eesssssssssesssssssassesssssssssessssssssssssssssasssesssssssssessssssssssssssssassssssssssssssssssssseessones Fig.
ALV - w-vsessereessssssssssssssssssssssssssssssssssssssssssssssasssssssssassssssssssssssssssassssssssssssssssssssssssssnsons Fig
CAM SHART e eervssssmsesssssssssesssssssseesssssssssssssssssssssssssssss oo esssss s sssssssssssssssssseees Fig.
DISTON - eessesssesessssssssssssssssasssessasssassessssssssessssssssssessesssssessssssessssssssssassssssssassssssssssnneees Fig.
PISTON/OVER SIZE (OPTION)--+--rrrssereessseerssseesssoeesssoeesssoeesssooes st Fig.
CRANK SHAFT - vevvssssressssssssssessssssassssssssssasssesssssssssssssssssssssssssssssssssssassssssssssssssssssss Fig.
CRANK SHAFET:weevvssssesessssssmssesssssssssesssassssssesssssssssesssssssssssssssssssssssssssssesssssssssessssssns Fig.
OIL PUMP-+++sseressssssssesssssssssesssssssassssssssssssssssssssssssssssssssssssssssssssssssassssssssssssssssssssssssesses Fig.
WATER PUMP-----sssesessssssssessssssasssssssssssssssssssasssssssssssssssssssasssesssssssssssssssssssssssssssss oo Fig.
COOLING FAN - weevssssseresssesssmssessssssssessssssasseessessssssesssssssssessssssassssssesssassssssssssssssssssssnsees Fig.
INTECTION NOZZLE wcvvsssserersesssamseessesssssseessassssessssssssssesssssssssesssssssssessssssssseessssssssnees Fig.
INTECTION PUNMP:cevvssssseessssssmssesssssssssssssssassssssssssssssssssssssssssssssssssssssssssssssssssss oo Fig.

FUEL PIPE ..................................................................................................................... Flg

© 00 N o o b~ W N B

N NN NN RBR B R R R B R R R
A W N P O © 0 N O 00 b W N R O



ADAPTER -+ vs+essseessessssesssss s s s Fig. 25
ELECTRIC (L)++++++-voeeeeessssssessssses s Fig. 26
ELECTRIC (2)+++++++-vveeeesssssssssssssesssssssssossssess s Fig. 27
ELECTRIC (2)+++++++--++eeees1355500ssse 055 Fig. 28
ELECTR'C (2) ................................................................................................................ Flg 29
L ABIEL +++++res++esssersssssesssesssss s s Fig. 30
LABEL (FUEL) -4+ 1550000 Fig. 31
REPAIR PARTS(OPTION):----++:--cccess1-5oseees s Fig. 32
COMPONENT PARTS

FOR 6215-300-036-10 QN [Fig.22-++--++++++++:vssseeessssssosssseres s Fig. 33
COMPONENT PARTS

FOR 6215-600-103-10 ON [Fig.23++-+--rrr++s++ssssseeesssssssssssseesssssssssssesssssssosssseess Fig. 34
COMPONENT PARTS

FOR 6281-100-014-00 ON [Fig.26-++---++++++++:vssseeessssssossseeressssssssssesssssoosssees s Fig. 35

COMPONENT PARTS

FOR 6281_200_005_00 ON F|926 ............................................................................... Flg

36

11



12

Contents

CHASSIS
MOUNT(ENGINE) SYSTEM----rr+++:-vvvveeessssssssssssees s Fig.
RADIATOR SYSTEM:+:+c+++esssresssseeessssressssasesssssessssesessssessssesessssessssesessssessssesesssseees Fig.
MUFFELER SYSTEM(ES TYPE): ---rreerssssssssssseessssssssssssssssssssssosssseessssssoossseess oo Fig.
MUFFELER SYSTEM(EXCEPT E6 TYPE) ----rrrrrsssssoeseeesssssssossseeessssssssseees oo Fig.
CLEANER(AIR) SY STEM:reeesssssstssssssssstt st Fig.
PUMP(FUEL) SYSTEM(NO,1-1612)+--rrr++++ssvsveeesssssssssssssseessssssisssseesssssssoossssssss Fig.
PUMP(EUEL) SYSTEM(NO,LE13-) ----rrr++++svvsseeesssssssosssserssssssoossseessssssoossseesss Fig.
TANK(FUEL) SYSTEM(FH TYPE EXCEPT RL)

(V TYPE NO.1-340)(OTHER NO.1-1612)-++++++--sveeeerssssssssssssessssssssssssssesssssssooosonees Fig.
TANK(FUEL) SYSTEM

(TH TYPE EXCEPT RL)(V TYPE NO.1-340):+sssesesetsssrsssstnsiinii, Fig.
TANK(FUEL) SYSTEM

(FH TYPE EXCEPT V)(NO.LB13-)s+++++--voveeeesssssssosssssessssssssosssssessssssssssseesssssssooe Fig.
TANK(FUEL) SYSTEM(EH-V TYPE)(NO.BA1-) --vvreersssssvosvseesssssssosssserssssssovseeee Fig.
TANK(FUEL) SYSTEM(TH-V TYPE)(NO.BA41-) ---vereerrsssssmsssseessssssssmssssenssssssoonsseees Fig.
BATTERY SYSTEM: s+ eesseesssessseresssresssesesssesssasssssssssasssssssssassssessssasessssssssesessssssssee Fig.
LEVER(ACCELERATOR) SYSTEM:++---vceeeessssssssssseeessssssssssseessssssossssees oo Fig.
SHAFET(INPUT) SYSTEM:+++--vvvveeesssssssssssssesssssssosssseesssssssisssssss s Fig.
CASE(TRANSMISSION) SYSTEM

(FH TYPE EXCEPT V) +rvveveeessssssomssseessssssssissssees s Fig.
CASE(TRANSMISSION) SYSTEM(EH-V TYPE)-sssssvssersssssssssssseessssssinsssesssss Fig.
CASE(TRANSMISSION) SYSTEM(TH-V TYPE)-+sssovseeressssssosssseessssssovsseeessss Fig.
CASE(TRANSMISSION) SYSTEM

(TH TYPE EXCEPT V)s++rsvovveerssssssosssssessssssssssssess s Fig.
METAL(HST) SYSTEM(NO.1-5230) -++-rrrrsssssvssvsesssssssssssssssesssssssssssseessssssossssees Fig.
METAL(HST) SYSTEM(NO.B2A0-):++----vceesss1+-svssseeesssssssoosssseess oo Fig.

HST SYSTEM(N01_5239) ............................................................................................. F|g

~N O 0o~ WN

10
11
12
13
14
15

16
17
18

19
20
21
22



HST SYSTEM(NO 52A0-)-++--err++++-vvvseeeesssssssissse e Fig.
GEAR(PUMP) SYSTEM:+++++--vsvveeesssssssssssssessssssssssssesssssssosssssesssssssosssssss s Fig.
GEAR(SUB) SYSTEM:+++--vvveeesssssssssssseesssssssossssssssssssssssssses s Fig.
GEAR(AWD) SYSTEM(EH TYPE): +--vvreeesssssvssssseessssssossssssssssssossseeesssssoossseeesn Fig.
GEAR(NOT 4WD) SYSTEM(TH TYPE)+:reerssssssssasasasssassinisisisisiniisisisisis Fig.
GEAR(PTO) SYSTEM--rrrrrssssvssssseessssssssvsssssessssssssosssssess s Fig.
METAL(PTO) SYSTEM(NO.1-523Q) ---rrr++++-vvvveeessssssssosssseesssssssosssseessssssoossseesss Fig.
METAL(PTO) SYSTEM(NO.B240-)++++---cress-vvseeessssosssees oo Fig.
CHANGE(SUB) SYSTEM-+++++--vssseeesssssssosssssessssssssossssses oo Fig.
CHANGE(AWD) SYSTEM(EH TYPE)-+++++-vveeeeessssssssssseesssssssssssesssssssoossseesss Fig.
CAP(NOT 4WD) SYSTEM(TH TYPE) s srrrrerssesssssssasasasssatinisisisiiiiisns Fig.
CHANGE(PTO) SYSTEM:++--vvveeeerssssssssssseesssssssosssssss s Fig.
LEVER(SUB) SYSTEM :+----rert11511svssseeesssssssssssse oo Fig.
LEVER(AWD) SYSTEM(EH TYPE)-----rrrrssssvssseeesssssssssssseessssssssssssesssssssosssserssn Fig.
LEVER(PTO/IREAR) SYSTEM:++++--vsvseeesssssssssssssesssssssssssssssssssssssssseess s Fig.
LEVER(PTO/MID) SYSTEM:+++---sveeeesssssssssseeessssssossssses s Fig.
PEDAL(HST) SYSTEM

(NO.1-1170,EXCEPT E6 TYPE): ---vrversssssssmssseeessssssssssseessssssosssssessssssovssssesss Fig.
PEDAL(HST) SYSTEM

(EXCEPT E6 TYPE)(NO.1171-) wwvvvrerrssssssmssseeesssssssssssses s Fig.
PINION(DRIVE) SYSTEM(NO.1-B466)-++++++-----eeerssssssssssssessssssssisssseessssssossssesssssss Fig.
PINION(DRIVE) SYSTEM(NO.BABT-)-++++++--vveeeesssssssssssseeesssssssssssesssssssoossseess Fig.
GEAR(DIFERENTIAL) SYSTEM:+++--vvveressssssssssseeesssssoossseess s Fig.
LOCK(DIFERENTIAL) SYSTEM:+--vvveeersssssssssssersssssssisssseessssssssssseessssssossssses s Fig.
HOUSING(AXLE) SYSTEM(NO.1-5230)-----rrersss+ssssssersssssssssssssseessssssssssseessssssssoooe Fig.
HOUSING(AXLE) SYSTEM(NO.B2A0-):+++-----ceesssssssvssseesssssssoossssessssssoosssseesssssoooe Fig.
SHAFT(WHEEL) SYSTEM:+--vvveeesssssssssssseesssssssssssssssssssisssssessssssossssess s Fig.
BRAKE SYSTIEMet+teesssessseressseessssssnessnssssasesssesssesessasssssassssesssssessssessssseesssassssnessseees Fig.
PEDAL(BRAKE) SYSTEM(ES TYPE)--++++-vvveeresssssssssseeessssssssssseessssssoossseessss Fig.
PEDAL(BRAKE) SYSTEM( EXCEPT E6 TYPE) .......................................................... Flg
PEDAL(DIFF-LOCK) SYSTEM:++--vvveeessssssssssssseesssssssssssssssssssssssssssssssoossssees s Fig.
BRAKE(PARKING) SYSTEM(ES TYPE):----rrrrrssssssseerssssssssssseeesssssssssseessssssoooe Fig.

BRAKE(PARKING) SYSTEM

(EXCEPT E6 TYPE)(N01_1324) ............................................................................... Fig

23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38

39

40
41
42
43
44
45
46
47
48
49
50
51
52

53

13



14

BRAKE(PARKING) SYSTEM

(EXCEPT E6 TYPE)(NO.1325-) ---vererrssssssssssssesssssssisssssessssssssssseessssssoossseess Fig.
WHEEL(STEERING) SYSTEM(EG TYPE): ----rreerssssssssssseessssssssssssesssssssosssssssssss Fig.
WHEEL(STEERING) SYSTEM

(EXCEPT EB TYPE) -+t esesesst ettt sttt Fig.
CYLINDER(STEERING) SYSTEM-rrss-svvsserssssssssssssssesssssssissssssessssssosssssss oo Fig.
STEERING(POWER) SYSTEM(NO. 1-5827):+--+--ceessssssvvsseeessssssssovsssnsssssssoossseesss Fig.
STEERING(POWER) SYSTEM(NO .B5828-)---+++++--cceessssoveeessssssoveeesssovoeres oo Fig.
PIPING(STEERING) SYSTEM:---verrrrssssssssssessssssssssssessssssssssssees s Fig.
BRACKET(AXLE) SYSTEM(ES TYPE):-----rrrrsssssossserssssssissseresssssossssessssssoossee Fig.
BRACKET(AXLE) SYSTEM(EXCEPT E6 TYPE) s rrersssssssessnssssssniinisisisis Fig.
HITCH(ERONT) SYSTEM(G TYPE)-rrr++srvvssseesssssssssssseessssssissssssssssssossssseesssss Fig.
AXLE(FRONT)SET

(FH TYPE)(NO.2985-5784)(L/2)(2/2) ++++++++-++sveessssssssvssseesssssssisssseessssssossseess s Fig.
SHAFT(DRIVE/FRONT) SYSTEM

(FH TYPE)(NO.1-6058, EXCEPT E6 TYPE):----rrrrrssssvossseesssssssissseeessssssovoseees Fig.
SHAFT(DRIVE/FRONT) SYSTEM

(FH TYPE EXCEPT EB)(NO.B05-):++++--+-vveersssssssssssserssssssosssssesssssssoossssesssssssoo Fig.
CASE(BEVEL/FRONT) SYSTEM

(FH TYPE)(NO.1-2084)(NO.S785-) ---rr+++++-vsveeeesssssssosssssesssssssovsssens s Fig.
HOUSING(AXLE/FRONT) SYSTEM

(FH TYPE)(NO.1-2084)(NO S785-) ---rr+++++-vvveeeesssssossssseessssssovsssens s Fig.
HOUSING(AXLE/FRONT) SYSTEM(TH TYPE)-----rrrrsssssvsesserssssssosssserssssssooosoee Fig.
CASE(GEAR/FRONT) SYSTEM

(FH TYPE)(NO.1-2084)(NO.5785-)(1/2)(2/2) +++--vveeerrssssssssssssessssssssssssessssssssovssones Fig.
SPINDLE(KNUCKLE) SYSTEM(TH TYPE)-+++--vsseeeesssssssssseeesssssossseesssssssooe Fig.
SHAFT(DRIVE/FINAL) SYSTEM

(FH TYPE)(NO.1-2084)(NO S785-) ---rr+++++-vvveeeessssssssssseessssssovsssers s Fig.
ROD(TIE) SYSTEM(EH TYPE)-r++svevseeeessssssssssssessssssssssseesssssssoossssees oo Fig.
ROD(TIE) SYSTEM(TH TYPE)rrrrsssvvssoeeessssssssssssssssssssssssesssssssosssssesssssssoossooe Fig.
CASE(CYLINDER) SYSTEM(EH TYPE):++--vvvreeessssssssssssesssssssssssssessssssossssesssssss Fig.

COVER(CASE/CYLINDER) SYSTEM

(TH TYPE) .................................................................................................................. Flg

54
55

56
57
58
59
60
61
62
63

64

65

66

67

68
69

70
71

72
73
74
75

76



CONTROL SYSTEM(FH TYPE)

(NO.1-6058,EXCEPT E6 TYPIE): ---vrrersssssssssssseessssssssssssessssssosssssssssssssosssseesssn Fig. 77
CONTROL SYSTEM

(FH TYPE EXCEPT EB)(NO.BOS-):++++-+-ccrerrsssssssssseressssssosssseeessssssoosssseesssssoo Fig. 78
CONTROL SYSTEM(TH TYPE):sssrrtsssssssssstsssassssstiatsisisi st Fig. 79
PIPING(MAIN) SYSTEM(EH TYPE EXCEPT V)-rvrrrrorsssssssssseessssssssssessssssssnissooe Fig. 80
PIPING(MAIN) SYSTEM(EH-V TYPE)(1/2)(212) ++--rrrrrsssvoveseeesssssssssseeesssssnvossee Fig. 81
PIPING(MAIN) SYSTEM(TH TYPE EXCEPT V)---rrrrsseoseeessssmsserssssosseessssooeees Fig. 82
PIPING(MAIN) SYSTEM(TH-V TYPE)+++ssrvvsveeessssssssssssesssssssssssessssssosssseesss Fig. 83
PIPING(SUB) SYSTEM:++++--vvseeeesss11smssssems oo Fig. 84
LINK(3P) SYSTEM(FH TYPE)

(E6 TYPE NO.1-,OTHER NO.BOGS-): ++----crerrsssssssssseresssssssosssssesssssssovssssessssssoooe Fig. 85
LINK(3P) SYSTEM

(FH TYPE EXCEPT EB)(NO.1-B007):+-+-c-rersssssssssssesssssssosssseessssssosssseeesssssoo Fig. 86
LINK(3P) SYSTEM(TH TYPE)-+++++--svveeesssssssssssseesssssssisssseessssssssssssessssssssosssseesss Fig. 87
LINK(3P) SYSTEM(EH-V TYPE)(NO.L-1512)-r+++svoveeerssssssosssseeesssssvossseessssssoe Fig. 88
ROD(LIFT) SYSTEM(FH TYPE)essersrsssssssssssssssissastiiisisisis s Fig. 89
DRAW BAR SYSTEM:++essseersssesssessssesssnssssasessssesssassssssssssasssssssssasssssssssssssansssnssssnee Fig. 90
PLATE(TRAILER) SYSTEM

(EXCEPT E6,G TYPE): ----rrertss+1sssssseessssssssssssees s Fig. 91
VALVE(REMOTE/2DR-1S) SYSTEM

(V TYPE)(NO.1-1518)(L/2)(212) -++++++++-vvveeeesssssssssssseeessssssoossseessssssoossseees s Fig. 92
VALVE(2DR-1S) SYSTEM(Y TYPE)(NO.1E19-) +--rerrrssvvvseeessssssssovsssersssssssovvsseeess Fig. 93
LINK(MOWER) SYSTEM

(FH TYPE)(NO.1-6058, EXCEPT E6 TYPE):----rrrrrrsssssssssersssssssssssssessssssssssssees Fig. 94
LINK(MOWER) SYSTEM(EH TYPE)(NO.B05G-)---+++++-vvvvveessssssssvssseressssssovvsseeess Fig. 95
LINK(MOWER) SYSTEM(TH TYPE)+++++---vveeeessssssmsssssessssssssssssesssssssosssseess oo Fig. 96
CYLINDER(LIFT) SYSTEM(TH TYPE):+++++--vsveeeesssssosssseesssssssssseessssssossseeessns Fig. 97
HOOD SYSTEM(ES TYPE):+++++---s-ceess1151sssssseeesssssssossssees s Fig. 98
HOOD SYSTEM(EXCEPT E6 TYPE): ---rerrerssssssosssseessssssssssssessssssssssssesssssssoossssoes Fig. 99
GRILLE SYSTEM(EXCEPT E6 TYPE)-r+sssrvsvseessssssssssseesssssssssssessssssssossssesssss Fig.100
GRILLE SYSTEM(EG TYPE)-----rrtsss+s-vsseeeessssssssssseessssssossssses s Fig.101

COVER SYSTEM(EXCEPT E6 TYPE) .......................................................................... FIglOZ

15



16

COVER SYSTEM(EG TYPE)----rr++svvvveeeessssssosssseessssssoossssees s Fig.103
FENDER SYSTEM(EG TYPE)---rrrrssssvssserresssssisssssesssssssssssesssssssssssssss s Fig.104
FENDER SYSTEM

(EXCEPT E6 TYPE)(NO.1-A076) +--rr++++++++-vvseeeessssssoossseees s Fig.105
FENDER SYSTEM

(EXCEPT E6 TYPE)(NO.AQ77-) -wv-vererrssssssssssssessssssssssssssessssssssssseessssssoossseesss Fig.106
SEAT SYSTEM(ES TYPE):++++++--vveeeessssssssssseesssssssosssses oo Fig.107
BASE(SEAT) SYSTEM

(EXCEPT E6 TYPE)(NO.1-6007) ++-rrr+++++-svssseersssssssosssssesssssssssssseessssssossssees s Fig.108
BASE(SEAT) SYSTEM

(EXCEPT E6 TYPE)(NO.BOOB-) +++ssrrtrsssssssssststissssisstsinisisisis s Fig.109
MIRROR SYSTEM(EXCEPT E6 TYPE)---rrrsssrvsvssessssssssmsssssesssssssssssessssssoossseees Fig.110
ELOOR SYSTEM :c+++eesseeessseesssassssonesssnesssasssssaesssesesss st assss st st sssessss s Fig.111
PLATE(NUMBER) SYSTEM(G TYPE)-----rrrrss+ssvsssersssssssovssseeessssssosssseees oo Fig.112
LAMP(HEAD) SYSTEM(EXCEPT E6 TYPE)-++++s-svvseersssssssssssssesssssssssssersssssssoooe Fig.113
LAMP(HEAD) SYSTEM(ES TYPE)---+++++-vvvseeessssssssvsssseesssssssosssseessssssossssees oo Fig.114
LAMP(TAIL) SYSTEM(EB TYPE)+:+++ssrssresssssassststnssiassstiisisisi s Fig.115
LAMP SYSTEM(EXCEPT E6 TYPE)---rrrsssvssseerssssssosssssssssssssssssessssssosssseessss Fig.116
PANEL SYSTEM(EG TYPE):-----rersssssesssssresssssssmssssessssssssssssssessssssossssees s Fig.117
PANEL SYSTEM

(EXCEPT E6 TYPE)(NO.1-1292) +--rrrrrs++sssssseessssssssssssssessssssssssssesssssssossssees s Fig.118
PANEL SYSTEM(EXCEPT E6 TYPE)(NO.1293-): ++---creeersssssvvsseeeessssssvsssersssssssooe Fig.119
SWITCH SYSTEM(EG TYPE)----rrr+++++-vsveeeessssssossseeeessssssissssees s Fig.120
SWITCH SYSTEM

(EXCEPT E6 TYPE)(NO.1-1202) ---rrrrss++sssssseessssssssosssssesssssssisssssess s Fig.121
SWITCH SYSTEM

(EXCEPT E6 TYPE)(NO.1293-) ----vcrerrssssssssssssessssssssssssseesssssssssssessssssoossssessn Fig.122
HARNESS SYSTEM(ES TYPE): +++-----eeersss5ssssseeessssssosssseessssssssssseessssssosssses s Fig.123
HARNESS SYSTEM(EXCEPT EB TYPE): ++----rrersssssssvsseseessssssssssseessssssooosseressss Fig.124
ROPS(UNDER) SYSTEM

(FH TYPE EXCEPT E6,RL)(NO.1-2843)+++++++-vvsseeessssssssssssseessssssssssseessssssososoes Fig.125
ROPS SYSTEM(RL TYPE):++++++--scceeessssssssssseessssssoossssess oo Fig.126

ROPS(UNDER) SYSTEM
(TH TYPE EXCEPT RL)(N01_2843) ........................................................................ Fing?



ROPS(UNDER) SYSTEM

(FH TYPE EXCEPT E6)(N02844_) ........................................................................... FIngS
ROPS(UNDER) SYSTEM(TH TYPE)(N02844_) .......................................................... F|g129
ORNAMENT(E6 TYPE) ................................................................................................. F|9130
ORNAMENT(EXCEPT E6 TYPE) ................................................................................. Flgl3l
LABEL(CONTROL)(FH TYPE)(NOl_GOgg) ................................................................. Flgl32
LABEL(CONTROL)(TH TYPE) ..................................................................................... F|9133
LABEL(CONTROL)(FH TYPE)(NO6100_) ................................................................... F|9134
LABEL(E6 TYPE N01_6112) ........................................................................................ Flgl35
LABEL(E6 TYPE)(N06113_) ........................................................................................ F|9136
LABEL(CE)(EXCEPT E6 TYPE) ................................................................................... Flgl37
BRACKET(SMV) SYSTEM(EG TYPE) .......................................................................... Flgl38

OPTIONAL PARTS

WHEEL(REAR/AGR) SYSTEM

(FH TYPE)(OPT'ON) ................................................................................................. Flgl39
WHEEL(REAR/TURFE) SYSTEM(OPTION)----rrs+-sssvseeeessssssosssssesssssssosssseessssssoooe Fig.140
HITCH/ERONT SET (OPTION): --vvveerssssssssssssessssssssssssseesssssssoossssessssssssosssssess oo Fig.141
HITCH/FRONT SET

(EXCEPT E6,RL TYPE) (OPTION): +--vsveeessssssssosssesssssssssssssessssssssissssesssssssooosooes Fig.142
WHEEL(FRONT/AGR) SYSTEM

(FH TYPE)(OPTION)+++++--svseeeessss5smssseees s Fig.143
WHEEL(FRONT/TURF) SYSTEM

(FH TYPE)(OPTION)+++++-vsvveeessssssssssssssessssssosssseessssssosssssss s Fig.144
WHEEL(FRONT/TURF) SYSTEM

(TH TYPE)(OPTION)+++++-vsvveeessssssssssssssessssssosssseessssssoosssssss s Fig.145
ATTACHMENT SET(ES TYPE)OPTION):++++++--veveeeessssssoosseeeesssssosssseessssssoooseeee Fig.146
LINK(LOWER)&LINK(TOP) SET

(TH TYPE)OPTION)(L/2)(212)+-++-verrrssssssssssseessssssssssssssesssssssosssssess s Fig.147
VALVE(REMOTE/2DR-1S)SET

(EXCEPT E6,G,V TYPE)(OPTION) (1/2)(2/2)-+++++--wvsveessssssssssssseessssssvssseeessssssooee Fig.148
LEVER(SINGLE/1)SET

(EXCEPT E6 TYPE)(OPTION) .................................................................................. Figl49

17



18

HARNESS(PARKING)SET

(EXCEPT E6,RL TYPE)(OPTION): ++--vvveeessssssssssseesssssssssssssssssssssosssseesssssssoooooees Fig.150
ROPS SYSTEM(ES TYPE)(OPTION)---sssssvsvseeessssssssssssssessssssssisssssesssssssoosssseessss Fig.151
BRACKET(LAMP)SYSTEM

(EXCEPT E6,RL TYPE)(OPT'ON) ............................................................................ FlngZ
ROPS(UPPER) SET

(EXCEPT E6,RL TYPE)(OPTION): ++--vceeerssssssssssseeessssssosssenssssssossseeessssssoooeee Fig.153
FRAME(SF-188) SET

(EXCEPT E6,RL TYPE)(OPTION): ++--vvveeessssssssssseeesssssssssssssssssssssssssessssssssonsooees Fig.154
PLATE(BUMPER) SYSTEM

(RL TYPE)(OPT'ON) .................................................................................................. F|9155

COMPONENT PARTS

COMPONENT PARTS

FOR K211-066-000-10 ON Fig.80,81,82,83 s+ ssssserssssssssssssssisssisinissisinissisiens Fig.156
COMPONENT PARTS

FOR K510-001-000-10 ON Fig.22,23 ++++sssssssssessssssesssssstssisissisiiissisiis i Fig.157
COMPONENT PARTS

FOR 1725-105-220-00 ON .6, 7+ sssssessssssssssssssisinis it Fig.158
COMPONENT PARTS

FOR 1725-210-210-00 ON Q.22+ ++ssstssssssssessssssssss ittt Fig.159
COMPONENT PARTS

FOR 1725-219-210-10 ON Q.28+ +++sssssssssesssssstsssstssisiiissisiissisi e Fig.160

WIRING DIAGRAM

WIRING DIAGRAM(E4)(OLD)
WIRING DIAGRAM(E4)(NEW)
WIRING DIAGRAM(E6)



ENGINE

E3112B12---TXG23

6004-097-291-20






FIG. 1 SHORT BLOCK ENGIASSY

6004-012J-0100

S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [E3ii2 T|O|R REMARKS
C B12 C|L|P
1 |6004-010-066-00 SHORTBLOCKENGINASSY | T| ‘1




22

FIG. 2 CYLINDER HEAD

6004-1011-0100,6004-1011-0200

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F:’ Egﬁz EJ E REMARKS
1 [6211-110-057-20 |CYLINDERHEAD ASSY * | o117
1A |6211-110-057-30 [CYLINDERHEAD ASSY * |1 1670.
2 [6911-129-006-00 CAP,SEALING * 2
3 [6209-605-004-10 PLUG/PT1/2 *| 5
4 |6212-569-002-00 [SEAL,OIL *| 6
5 |V682-200-000-60 BALL * !
6 [6211-141-029-20 GASKET/CYLINDERHEAD | * !
7 |6209-000-003-00 BOLT/M10X1.25X82 * | edt
7A|6209-000-044-00 |BOLT * | J5cts1-
8 [6209-300-014-00 STUD * 2




FIG. 3 CYLINDER HEAD COVER

23

@&©— bA
6003-110 -0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F:’ E3112 E REMARKS
B12

1 |6211-170-004-20 COVER/CYLINDER HEAD * 1

2 |6211-751-001-10 CAP,OIL FILLER * 1

3 |6211-173-003-00 [SEAL,CYL.HEAD COVER * 1

4 (6209-490-002-10 NUT/CAP * 2

5 [6209-572-002-00 GASKET * _222%70

5A16209-572-003-00 GASKET * 2220271-

6 |6209-360-028-10 HOSE/RABBER * | 278370

6A |6209-360-028-20 HOSE/RUBBER * |278780-




24

FIG. 4 INLET MANIFOLD

6003-120B-0100

S |TYPE OF MODEL Cc
KEY PART CODE DESCRIPTION (F; E3112 (L) REMARKS
B12
1 [6214-111-011-20 MANIFOLD(INLET) ASSY * 1
2 16214-115-001-20 GASKET,INLET MANIFOL | * 1
3 |V231-360-802-00 FLANGEBOLT *| 3
4 (V231-360-804-00 FLANGEBOLT * 1




25

FIG. 5 EXHAUST MANIFOLD

6003-140 -0100

0
X
[a'd
<
=
L
[a'd
oxrao
0O a
-+ O
]
[a)]
0
=
('8
O |
Eﬂ__ﬂllﬁz
=
r|w
(PN GIE I K K
(a)
o)
z n_m_.k.__u
©) MN%
c (<
b |T353
WMEH.M
2 19Ws
0 |0+ W
L W9
MKTD
nd>S
I <|O|F
200w
oo oo
N|m o
w 00— NN
O |olo/on
@) 000m8
O |awolo
= < <O~
wm |10 o
O <<«
- o
NN N o
©|l©o|>|©
H - N <
X




26

6004-202A-0100

30 29
r 30A |
25 [ ~
6 7 &

FIG. 6 CYLINDER BLOCK

Pl

-

2

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

0o--

—0o0

TGO

REMARKS

6211-210-037-20

CYLINDERBLOCK ASSY

-271024

6211-210-037-30

CYLINDERBLOCK ASSY

271025-

6209-000-004-10

BOLT

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6509-605-019-10

PLUG

6212-531-005-10

PIN/IDLEGEAR

6209-610-008-00

CUP/SEALING/12

6211-258-001-00

SEAL,BEARING CAP

coooxlc»cn.hwm;p

6211-258-002-00

SEAL,BEARING CAP/7

=
o

6211-510-001-00

METAL,CRANK SET

=
[N

6211-511-003-00

BEARING/CRANK/UPPER

[
N

6211-511-004-00

BEARING/CRANK/LOWER

[
w

6211-599-001-10

BEARING,THRUST CRANK

=
»

6209-625-012-00

OILSEAL

BN BB RN BN R WS DN OOGROR,

14A

6209-625-001-00

SEAL,OIL

-304%83
304284-

15

6209-749-001-20

PIN/TUBE

16

6213-129-006-00

PIN/STRAIGHT

17

6209-740-005-00

PIN

18

6904-110-840-00

STUD/M8X40

19

6904-110-818-00

STUD

20

6904-110-822-00

STUD

21

6294-453-002-00

DOWEL

22

6909-902-299-00

NIPPLE

23

6213-721-007-00

PIPE/WATERDRAIN

24

6213-319-001-00

CONNECTOR,OIL FILTER

25

6211-291-001-10

COVER,INJ PUMP

26

6211-292-001-20

GASKET/COVER

27

V230-360-601-20

FLANGEBOLT

28

6215-549-013-00

PIN

%l k| k| k| R k| k| k| R X k| k| k| K| | k| K| K| X k| k| K| K| X[ F| k| K| X X X OTW

BB R R R R R NN R RN NN




FIG. 6 CYLINDER BLOCK

'30 29

r
Z],
27 L& \

27

12

6004-202A-0100
S [TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P [E3112 T|O|R REMARKS
C B12 C|[L |P

29 (6209-788-001-00 BOLT,ADJUST * !

30 [6909-110-406-00 NUT * | y7gheo

30A|V301-260-006-00 [NUT/M6 * | 78600

31 |6211-760-022-00 LEVELGAGE * 1




28

FIG. 7 BEARING/UNDER SIZE (OPTION)

FIG.15

6003-209 -0100

6A

6212-276-016-00

BEARING/CONNECTING R

258725-

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION (F; Egﬁz (L) E REMARKS
1 ([6211-540-001-00 METAL,CRANK SET T ! 050
2 6211-599-001-10 BEARING,THRUST CRANK | T 2
3 16211-560-001-00 METAL,CRANK SET T 1 100
4 16211-599-001-10 BEARING, THRUST CRANK [T 2
5 (6212-274-006-00 BEARING/CONNECTINGR | T -258%4
B5A[6212-274-016-00 BEARING/CONNECTINGR | T 2537325-
6 [6212-276-006-00 BEARING/CONNECTINGR | T _253%4
T




6004-210F-0100

FIG. 8 OIL PAN

29

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION Z 53113 § REMARKS
B12
1 [6211-361-069-00 OILPAN COMP * 1
2 |6209-600-006-00 PLUG/M14X1.5 * | soadas
2A |3805-355-002-20 PLUG/M14X1.5 * |oaacho-
3 |V720-102-401-80 O-RING/P18 * 1
4 |V230-360-601-00 FLANGEBOLT * | 18




30

—os3
(TN

S _S B

6004-220K-0100

FIG. 9 REAR PLATE

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P 'e312 o|R REMARKS
C B12 L|P
1 |6211-341-064-00 PLATE/REAR * 1
2 [6211-342-002-10 POINTER * 1
3 |6901-911-020-00 BOLT,SEMS/M10X20 * 8




FIG.10 TIMING GEAR CASE

6004-240K-0100,6004-240K-0200

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

TIO

REMARKS

6211-310-025-30

GEARCASE ASSY

1
-303101

6211-310-025-40

GEARCASE ASSY

6509-605-019-10

PLUG

1
303102-
2

6209-610-002-10

CUP/SEALING/16

1
-278779

6209-610-007-00

CUP/SEALING/16

278780-

6904-110-814-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

V231-360-805-50

FLANGEBOLT

3817-401-001-00

NUT/MO08

V231-360-801-60

FLANGEBOLT

V231-360-804-50

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

V231-360-803-00

FLANGEBOLT

6209-500-003-00

WASHER/08X14X01

6215-546-006-00

STOPPER/MAX POWER ST

6215-549-057-00

NUT/MAXPOWERSTOPPER

6209-587-006-10

RING/TAMPER REGISTAN

6215-549-058-10

CAP/MAXPOWERSTOPPER

6209-920-002-00

PACKING

6509-605-019-10

PLUG

B R R R R R R R RO RN R R AR

-285628

6209-605-007-00

PLUG/PT1/8

V780-140-000-2B

PLUG/SCREW/SEAL

1
-285704
1

6215-542-004-20

PIN/ARM

285705-
1

P117-303-003-00

PIN/SNAP

6215-542-005-10

PIN

6209-600-004-00

PLUG/SCREW

6209-500-003-00

WASHER/08X14X01

6209-740-001-00

PIN,GROOVE

6211-312-003-20

GASKET/GEARCASE

bl k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X| ¥ ¥ F KIOTODW

R R R R RN




32

FIG.10 TIMING GEAR CASE

6004-240K-0100,6004-240K-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

27

6213-160-002-20

VALVE/RELIEF ASSY

B12
1

28

6213-161-001-20

PISTON/VALVE/RELIEF

29

6213-164-001-00

SPRING/RELIEF VALVE

30

V705-140-012-00

RING,SNAP/12 C

31

6209-050-003-00

BOLT/HI-IDLESTOPPER

32

6215-549-059-00

NUT/HI-IDLESTOPPER

33

6209-587-006-10

RING/TAMPER REGISTAN

34

6215-549-067-00

CAP/HI-IDLESTOPPER

B R R R R Rk

34A

6215-549-068-10

CAP/HI-IDLESTOPPER

-212241
1

35

6209-050-002-00

BOLT/M6

212242-
1

36

6909-110-406-00

NUT

36A

V301-260-006-00

NUT/M6

1
-278859
1

37

3625-540-004-00

CAP,BLANK/30

278860-
1

38

6211-311-048-00

PLATE/FRONT

1
-210430

38A

6211-311-048-10

PLATE/FRONT

39

6211-312-004-20

GASKET/PLATE

210431-
1

40

6902-050-816-00

BOLT

41

V211-560-802-00

BOLT/M8X20

42

V231-360-802-50

FLANGEBOLT

43

6511-321-083-00

COVER

44

6211-322-002-00

GASKET/COVER

B BN R W

45

6909-110-408-00

NUT/M8

45A

V304-260-008-00

NUT

4
-278859
4

46

V401-160-008-00

WASHER,SP/M 8

Bl k| k| k| R k| k| k| | X k| k| K| K| | k| k| K| X[ F| k| K| ¥ X|OTDW

278860-
4




6003-290 -0100

FIG. 11 HANGER

33

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P B30 Tlo|R REMARKS
C B12 C|L|P
1 [6211-777-007-30 HANGER * | ou72e7
2 |V233-361-002-00 FLANGEBOLT * | o47267




34

6005-290B-0100

FIG. 12 HANGER

S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P '3l T|o|R REMARKS
C B12 C|L|P
1 [6211-777-007-30 HANGER * | 47088
2 |V233-361-002-00 FLANGEBOLT * | 47508




35

FIG. 13 VALVE
10
| 15
|
9 11£
N
9 O®
19 o o A
9 O3 9
8 §
"\\\, 12 {18
14 . e S
\\\ 5
?—20 9 54\‘ )
D
6 —4 i, 12 ws @
T NS ) 3
7o o -
|- 13 % ; !
E%fg 3A 2
& ‘ 2A
! 2B
1A y
15 ! 2C
11 — 7 1B
g«& 1C
ﬁ 6
6004-301 -0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3102 T|0|R REMARKS
C B12 C|L|P
1 |6212-551-001-00 MALVE,INTAKE * | 1ed14
1A |6212-551-001-10 VALVE/INTAKE * | oa0os2 1
1B |6212-551-029-00 VALVE/INTAKE * | eedal
1C|6212-551-028-00 VALVE/INTAKE * | 265132
2 |6212-552-001-10 VALVE/EXHAUST * | o150
2A |6212-552-001-20 VALVE/EXHAUST * | aonsr 1
2B |6212-552-015-00 VALVE/EXHAUST * | eeaag
2C|6212-552-014-00 VALVE/EXHAUST * | 265132
3 |6212-561-001-00 SPRING/VALVE * | 510510
3A|6212-561-001-10 SPRING/VALVE * o0 1
4 |6212-563-001-00 SEAT,VALVE SPRING * 6
5 |6212-565-001-00 CUTTER,VALVE * | 12
6 |6212-571-006-00 TAPPET * 6
7 |6212-575-002-00 ROD,PUSH * 6
8 |6212-600-002-10 ROCKERSHAFT ASSY * 1
9 (6212-611-004-10 ROCKERARM * 6
10 [6212-620-001-20 SHAFT/ROCKERARM ASSY | * 1
11 [6212-626-002-10 PLUG * 2
12 [6212-628-004-00 BRACKET ROCKER SHAFT | * 2
13 [6212-628-005-00 BRACKET,ROCKER SHAFT | * 1
14 [6209-940-004-00 [SPRING * 2
15 [V704-140-016-00 RING,SNAP/16 C * 2
16 [6212-616-002-00 [SCREW ADJUST * 6
17 [6209-409-003-00 NUT * 6
18 [6209-000-002-00 BOLT * L
19 [V231-360-805-00 FLANGEBOLT * 1
20 |3817-401-001-00 NUT/MO08 * 2




36

FIG. 14 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6212-511-002-00

SHAFT,CAM

B12
1

6212-522-003-00

GEAR,CAMSHAFT

6212-522-010-00

GEAR/CAMSHAFT

1
-207265
1

6209-730-005-00

KEY/07X05X09

207266-
1

6212-535-001-00

PLATE, THRUST

1

6901-910-612-00

BOLT,SEMS/M6X12

2

mmhwgml—\

6212-523-023-00

GEAR/IDLE ASSY

| k| kK| K[ X | X XOTW

1




FIG. 15 PISTON

37

g
8A
6004-3401-0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [E3ii2 T|O|R REMARKS
C B12 C|L|P
1 [6212-111-094-00 PISTON * | 514305 78.2
1A (6212-111-094-10 PISTON * | eodes 1
1B (6212-111-094-20 PISTON * 7;;13:;7_ 1
2 16212-121-014-20 RING/PISTON SET * 3
3 16212-211-001-10 PIN,PISTON * 3
4 16209-587-001-00 RING,SNAP * 6
5 (6212-230-004-00 ROD,CONN * -213333
5A[6212-230-004-10 CONNECTINGROD ASSY * 1518734- 3
6 |6212-235-001-10 BOLT/CONNECTINGROD * _218933
6A |6212-235-005-00 BOLT/CONNECTINGROD * 2187634-
7 [6209-440-003-00 NUT/FLANGE * |.218733
8 [6212-271-006-00 BEARING/CONNECTINGR | * _253224
*

6212-271-016-00

BEARING/CONNECTING R

258725-




38

FIG. 16 PISTON/OVER SIZE (OPTION)

6004-3491-0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION 3 eI 0 R REMARKS
1 [6212-114-094-00 PISTON(OV) T | 14305 050
1A [6212-114-094-10 PISTON(OV) T | osa3s6
1B[6212-114-094-20 PISTON(OV) T |satdz
2 |6212-124-014-10 RING/PISTON/OV SET T| 3 050
3 |6212-116-094-00 PISTON(OV) T | 214305 100
3A[6212-116-094-10 PISTON(OV) T | osadss
3B|6212-116-094-20 PISTON(OV) T |253557-
4 |6212-126-014-10 RING/PISTON/OV SET T| 3 100




6004-350R-0100

FIG.

17 CRANK SHAFT

39

S [TYPE OF MODEL G

KEY PART CODE DESCRIPTION P ['eain R REMARKS
B12
1 [6212-310-019-20 |CRANKSHAFT  ASSY * |.23a361
1A [6212-310-019-40 [CRANKSHAFT  ASSY * | eak00
2 |V523-101-001-80 PIN * | ogafon
3 |6212-521-008-00 |GEAR/ICRANK * | 64800
4 |6209-730-002-00 KEY/07X05X20 * | eab00
5 |6212-330-017-30 FLYWHEEL  ASSY * | eab00
6 |6212-333-003-00 RINGGEAR * | eab00
7 |6209-046-015-00 BOLT/FLANGE * | 64800
8 |6212-371-027-00 PULLEY/CRANK * | eak00
9 |6212-379-001-00 WASHER * |.o60816
10 |6901-066-645-00 BOLT * | 260816
10A|6209-000-043-00 BOLT/CRANK * | 6400




40

FIG. 18 CRANK SHAFT

6004-350Y-0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION E e cLa E REMARKS
1 [6212-310-019-40 CRANKSHAFT ASSY * | oeagh-
2 |V523-101-001-80 PIN * | oeagni-
3 |6212-521-008-00 GEAR/CRANK * 64601
4 |6209-730-002-00 KEY/07X05X20 * | oeagns-
5 [6212-330-017-30 FLYWHEEL ASSY e
6 [6212-333-003-00 RINGGEAR * | oeagh-
7 |6209-046-015-00 BOLT/FLANGE * | oeaah-
8 [6212-371-052-00 PULLEY/CRANK * | oeaen-
9 [6209-000-043-00 BOLT/CRANK ara




6004-401C-0100

FIG.19 OIL PUMP

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

TIO

REMARKS

6213-100-003-30

OILPUMP ASSY

1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

NG~ WN P

6213-140-023-00

STRAINER

B W W N R Rk

-303507

6213-140-035-00

STRAINER

303508-

V720-102-401-50

O-RING/P15

10

6213-149-002-00

CLAMP,STRAINER

11

V231-360-801-60

FLANGEBOLT

12

6213-311-006-00

PIPE,OIL

13

6909-906-105-10

BOLT,JOINT

14

6209-920-002-00

PACKING

15

6213-240-002-10

CARTRIDGE/OILFILTER

| k| K| k[ k| X[ K| k| k| K| K| K|k F X X OTW

BN R R R e




42

6004-420D-0100

FIG.20 WATER PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6213-610-005-40

WATERPUMP ASSY

B12
1

6213-611-003-20

BODY/WATERPUMP

6213-631-002-00

BEARING/WATER PUMP

6213-631-005-00

BEARING/WATERPUMP

6213-622-002-10

SEAL SET/WATER PUMP

6213-621-003-00

ROTOR/WATERPUMP

6213-642-002-00

SEAL/WATER PUMPPULLE

6213-613-002-10

GASKET

O[O0 |N O 0D WN|F-

6213-612-004-00

PLATE/WATER PUMP

=
o

6213-619-003-00

SCREW/WATER PUMP

=
[N

6213-619-002-00

PIPE/WATER PUMP

[
N

6213-614-003-10

GASKET/WATER PUMP

[
w

V231-360-804-50

FLANGEBOLT

[
»

3817-401-001-00

NUT/M08

=
[y

6213-619-001-00

SPACER,PUMP.WATER

=
(=2}

6213-614-004-10

GASKET,SPACER

[
ﬂ

6904-110-840-00

STUD/M8X40

[
o

V231-360-802-00

FLANGEBOLT

[
©

3817-401-001-00

NUT/M08

N
o

6213-729-016-00

HOSE/RUBBER

N
=

J061-210-015-00

CLAMP/WIRE/10-15

N
N

6213-716-001-50

HOUSING/THERMOSTAT

N
w

6213-743-002-10

GASKET/HOUSING

N
H

V231-360-802-00

FLANGEBOLT

N
(4]

V231-360-807-50

FLANGEBOLT

N
2]

6513-770-022-10

THERMOSTAT

N
~

6213-711-004-00

PIPE/WATEROUTLET

N
o]

V723-102-005-50

O-RING

%l k| k| R[N k| k| k| k| k| k| k| | X k| k| K[ H| | k| k| K| X[ F| k| K| X F XOTW

N B R R R R R RN R R RN R RNR RN R R R R R R Rk

N
©

V231-360-802-50

FLANGEBOLT




6004-480P-0100

FIG.21 COOLING FAN

43

S [TYPE OF MODEL G
KEY PART CODE DESCRIPTION P B R REMARKS
B12
1 [6213-660-023-00 FAN/COOLING *[ 1
2 |6213-641-006-00 PULLEY,WATER PUMP * | seakas
2A[6213-641-002-10 PULLEY,WATER PUMP * | oeacho.
3 |6213-669-003-00 SPACER/FUN/19 *| 1
4 |6901-910-635-00 BOLT * | oeatas
4A|V210-560-603-00 BOLT/S * | 302866
4B |V230-360-603-00 FLANGEBOLT * | 302867-
5 |6213-671-034-00 BELT/VCOGHM33.5 * | seatas
5A|6213-671-027-00 BELT/VCOGHM34.0 * | oeacho.




44

N
A
N

FIG.22 INJECTION NOZZLE

6215-411-127-00

PIPE/INJECTION ASSY

R
SR e TRy
&= =
h 2@ | O
3—© 3—©
6004-501C-0100
S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P IE3il2 T|O|R REMARKS
C B12 C|[L|P
1 [6215-300-036-00 [INJECTIONNOZZLE ASSY | * -223%4 FIG 033
1A |6215-300-036-10 INJECTIONNOZZLE ASSY | * 2237325_ 2 FIG 033
2 |6215-359-001-00 WASHER * |opaies
3 16215-315-002-00 GASKET,NOZZLE * 3
4 16215-411-126-00 PIPE/INJECTION ASSY * -21351;51
4A |6215-411-126-10 PIPE/INJECTION ASSY * | 1adks. 1
* 1
*

5
6

6215-411-128-00

PIPE/INJECTION ASSY

1




6004-5100-0100

FIG. 23 INJECTION PUMP
6-28

45

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P E3102 T|0|R REMARKS
C B12 C|L|P

1 [6215-600-103-10 INJECTIONPUMP ASSY * 1 FIG 034
2 |6219-752-006-00 SHIM/INJECTION P/0.3 * | sasboz

2A [6219-752-045-00 SHIM/INJECTIONPUMP * | 2aa0ha.

3 |6219-752-007-00 SHIM/INJECTION P/0.1 * | oag002

4 16219-752-008-00 SHIM/INJECTION P/0.2 * | oagb02

4A |6219-752-044-00 SHIM/INJECTIONPUMP * | 2ag0ha-

5 |6219-752-009-00 SHIM/INJECTION P/0.4 * | aeboo

5A |6219-752-046-00 SHIM/INJECTIONPUMP * | 2agha-

6 |6219-752-010-00 SHIM/INJECTION P/0.5 * | 20011

6A |6219-752-047-00 SHIM/INJECTIONPUMP * | 2a6ba-

7 |V231-360-802-00 FLANGEBOLT * | 510366
7A|V201-360-802-00 BOLT/M8X20 e

8 [3817-401-001-00 NUT/M08 * 2

9 [6215-621-016-20 CAMSHAFT/INJECTIONP | * 1

10 [6212-524-002-10 GEAR/INJECTIONPUMP * | 08821
10A[6212-524-002-20 GEAR/INJECTIONPUMP * | 203180 1
10B|6212-524-002-30 |GEAR/INJECTIONPUMP * | 203tk 3

11 |6209-730-005-00 KEY/07X05X09 * 1

12 |V600-110-620-30 BEARING,RB/6203 * 1

13 |V600-110-600-40 BEARING,RB/6004 * 1

14 [6212-535-002-00 PLATE,THRUST INJPUMP | * !

15 |6901-910-612-00 BOLT,SEMS/M6X12 * 1

16 |6215-520-001-00 FLYWEIGHT * 1

17 |6209-030-043-00 BOLT/M6X10 * 3

18 |6215-526-001-10 PIECE,THRUST * |.211860
18A[6215-526-004-00 THRUSTPIECE * |11670-

19 |[6215-541-001-10 ARM/FLOATING COMP * !

20 |6215-543-002-10 RINK/CONTROL * !

21 |6215-542-006-00 PIN,CONTROL * !

22 |V710-140-004-00 RING,SNAP/4 E * 1




46

6004-5100-0100

FIG. 23 INJECTION PUMP
6-28

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

23

6215-531-008-00

SPRING/GOVERNOR

B12
1

24

6215-541-012-20

LEVER(CONTROL) COMP

1

25

6209-044-001-00

BOLT/M6X18

1

26

6909-111-406-00

NUT

-278714

26A

V302-260-006-00

NUT/M 6

278715-

27

V720-101-900-80

O-RING/P 8

28

6209-580-002-10

SPRING,RETURN

29

6215-549-007-10

ARM/CONTROL

30

6909-110-406-00

NUT

1
-278714
1

30A

V301-260-006-00

NUT/M6

31

V411-260-006-00

WASHER / M6

278715-
1

32

V401-160-006-00

WASHER,SP/M 6

N % k| k| K| X[ X | k| K| K| X X XOTW

33

6215-549-012-00

SPRING,STARTING




6004-550H-0100

FIG. 24 FUEL PIPE

47

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F:’ B § REMARKS
B12
1 [6215-412-002-10 CONNECTOR * | oaov24
1A |6215-412-004-00 CONNECTOR/FUEL e
2 |6215-411-125-00 PIPE/FUEL *| 1
3 [6209-360-018-00 HOSE/RUBBER/160 * !
4 |J062-076-082-00 CLIP/HOSE/7.6-8.2 * | oaosoa
4A |J062-076-082-00 CLIP/HOSE/7.6-8.2 * | 4255
5 [6209-360-021-00 HOSE/RUBBER * | oaov24
5A |6209-360-120-00 HOSE/RUBBER/70 * |oaods.
6 [3632-360-036-00 JOINTT-TYPE 2 * | 1
7 |6209-704-009-00 CLAMP/WIRE/10-12 * | 240304
8 [6215-419-001-00 TUBE,ORIFICE * | oaovoa
8A [3640-586-004-00 RESISTANCE/1.0 * | 42295
9 [J062-087-093-00 CLIP/HOSE/8.7-9.3 * | oaov2a
9A |J062-087-093-00 CLIP/HOSE/8.7-9.3 * | oos.




48

FIG. 25 ADAPTER

2A
6005-560 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P E3112 O|R REMARKS
C | B12 L|P
1 |6215-548-029-00 |/ADAPTER/255X065 ASSY * 1
2 |6215-541-016-30 ARM/TENSION * _254%60
2A|6215-541-016-40 ARM/TENSION * 2643161.




FIG.26 ELECTRIC (1)

6004-801J-0100,6004-801J-0200

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
B12

TIO

REMARKS

6281-200-005-00

GENERATOR ASSY

1

FIG 036

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

Y SIS

o 0d WINP

6909-110-410-00

NUT/M10

1
-269464

V334-260-010-00

NUT/M10

269465-

-~

6281-100-014-00

STARTER ASSY

FIG 035

6901-911-025-00

BOLT

k| k| K[ X | X | k| F XOTW




50

FIG.27 ELECTRIC (2)

2 3
6004-8201-0100,6004-8201-0200
S |TYPE OF MODEL c|G

KEY PART CODE DESCRIPTION (F; Egﬁz (L) E REMARKS

1 [6281-971-001-10 [SWITCH/OILPRESSURE * | oo6sa

2 |6282-450-002-00 SWITCH/OVERHEAT * | ooedas

3 [6281-410-010-00 GLOWPLUG * | Joe3a1

4 |6219-732-016-00 CONNECTOR/GLOWPLUG | * |506t81

5 |6281-910-003-10 [SOLENOID * | ooedas

6 |6209-630-002-10 [GASKET * | 226581

7 |V230-360-601-20 FLANGEBOLT * | 226381

8 *

6281-920-001-00

RELAY,SOLENOID

-226281




FIG.28 ELECTRIC (2)

4

51

5 3 3A o
6004-8200-0100,6004-8200-0200
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P E3102 o |R REMARKS
C B12 ClL|P
1 [6281-971-001-10 [SWITCH/OILPRESSURE * | gotog
2 |6282-450-002-00 SWITCH/OVERHEAT * | oaoles
3 |6281-410-023-00 GLOWPLUG * | oe72aa
3A|6281-410-023-10 GLOWPLUG * | oao3es 3
4 |6209-440-005-00 NUT/FLANGE * | .os0308
5 |6219-732-016-00 CONNECTOR/GLOWPLUG | * |.,4652
5A [6219-732-017-00 CONNECTOR/GLOWPLUG | * | g0kes
6 |6281-910-003-10 SOLENOID * | gotog
7 |6209-630-002-10 GASKET * | 280108
8 |V230-360-601-20 FLANGEBOLT * | oaoses
9 |6281-920-001-00 RELAY,SOLENOID * | oaoles




52

FIG.29 ELECTRIC (2)

0

\=

6004-820W-0100,6004-820W-0200

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION CF; Eggz (LD E REMARKS
1 [6281-971-001-10 [SWITCH/OILPRESSURE * | 580160
2 |6282-450-002-00 [SWITCH/OVERHEAT * | 580100
3 |6281-410-023-10 GLOWPLUG * |oa0ibe
4 |6209-440-005-00 NUT/FLANGE * |>a0ibe
5 [6219-732-017-00 CONNECTOR/GLOWPLUG | * |5g07h0.
6 |6281-910-014-00 [SOLENOID * | »g0160.
7 |6209-630-002-10 [GASKET * | 580160
8 |V230-360-601-60 FLANGEBOLT * |289190-
9 [6281-920-001-00 RELAY,SOLENOID * | 2a01b0-




[TE| T N
ISEKIMATSUYAMAMFGCOLLTD.
Exgne Fanlly 3ICLLLI2BIG
Desplecoms! 1t | 1124Uters
r [

0 168 kW 412600 rpm
150 2003 USEPA a10 Caltorma

d taoperate sl conmerciel

BTDC1942ded.
Tet/Exkavstizoen
4 : 28 {0450 ron

HekIdleSpee:

LowldieSpaed : 1275425 rem
() €285-885-195-20 J

6004-910C-0100

FIG.30 LABEL

53

S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P [E3112 T|O|R REMARKS
C B12 C|L|P
1 |6285-885-135-20 LABELGC2300/2004 * 3

1
-226281




54 FIG.31 LABEL(FUEL)

1

LOW SULFUR FUEL
OR ULTRA LOW

SULFUR FUEL ONLY

6004-910P-0100

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P E3112 T|O|R REMARKS
C B12 C|L|P
*

1 |6285-885-215-00 LABELFUEL 289379




FIG. 32 REPAIR PARTS(OPTION)

6004-999G-0100

55

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6287-810-035-00

REPAIR/ENGINE SET

B12
1

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6
1
1

6211-173-003-00

SEAL,CYL.HEAD COVER

g WwnN e

6209-572-002-00

GASKET

6209-572-003-00

GASKET

2
-222070
2

(=2}

6214-115-001-20

GASKET,INLET MANIFOL

222071-
1

-~

6214-145-001-30

GASKET,EXH.MANIFOLD

1

6211-258-001-00

SEAL,BEARING CAP

4

© |0

6211-258-002-00

SEAL,BEARING CAP/7

2

10

6209-625-012-00

OILSEAL

1
-304283
1

10A

6209-625-001-00

SEAL,OIL

304284-

11

6211-292-001-20

GASKET/COVER

12

6209-625-002-00

SEAL,OIL

13

6209-920-002-00

PACKING

14

6211-312-003-20

GASKET/GEARCASE

15

6211-312-004-20

GASKET/PLATE

16

V720-102-401-50

O-RING/P15

17

6213-614-003-10

GASKET/WATER PUMP

18

6213-614-004-10

GASKET,SPACER

19

6213-743-002-10

GASKET/HOUSING

20

V723-102-005-50

O-RING

21

6209-630-002-10

GASKET

22

6209-500-003-00

WASHER/08X14X01

A A A A A A A A A | | Ao o

N R R R R R R R RN R R




56

6215-300-036-1B

FIG.33 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.22

— 51—

(223725~)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

E3112 T
B12 C

—0o0

TGO

REMARKS

6215-330-024-00

HOLDER/NOZZLE ASSY

-223724

6215-330-024-10

HOLDER/NOZZLE ASSY

223725- 2

6215-331-008-00

BODY/NOZZLE HOLDER

6215-342-001-00

PIN,NOZZLE HOLDER

6215-343-001-00

WASHER

6215-332-013-00

NUT/NOZZLERETAINING

6215-339-001-00

PIECE,DISTANCE

6215-345-001-00

WASHER/0.9

6215-345-002-00

WASHER/0.925

(OGJ\ICDU‘I#OON;I—\

6215-345-003-00

WASHER/0.95

10

6215-345-004-00

WASHER/0.975

6215-345-005-00

WASHER/1.0

12

6215-345-006-00

WASHER/1.025

13

6215-345-007-00

WASHER/1.05

14

6215-345-008-00

WASHER/1.075

15

6215-345-009-00

WASHER/1.1

16

6215-345-010-00

WASHER/1.125

17

6215-345-011-00

WASHER/1.15

18

6215-345-012-00

WASHER/1.175

19

6215-345-013-00

WASHER/1.2

20

6215-345-014-00

WASHER/1.225

21

6215-345-015-00

WASHER/1.25

22

6215-345-016-00

WASHER/1.275

23

6215-345-017-00

WASHER/1.3

24

6215-345-018-00

WASHER/1.325

25

6215-345-019-00

WASHER/1.35

26

6215-345-020-00

WASHER/1.375

27

6215-345-021-00

WASHER/1.4

28

6215-345-022-00

WASHER/1.425

29

6215-345-023-00

WASHER/1.45

%l k| k| k| R k| k| k| R X k| k| k| K| N k| K| K| X k| k| K| K| X[ F| Ok K| X X X OTW

W W W wowowwow ow ow owowowow wow owow wow w w w w w w w wWwNwWNW




FIG.33 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.22

i)

RN

(223725~)

6215-300-036-1B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—OoO0

TIO

REMARKS

30

6215-345-024-00

WASHER/1.475

B12
3

31

6215-345-025-00

WASHER/1.5

32

6215-345-026-00

WASHER/1.525

33

6215-345-027-00

WASHER/1.55

34

6215-345-028-00

WASHER/1.575

35

6215-345-029-00

WASHER/1.6

36

6215-345-030-00

WASHER/1.625

37

6215-345-031-00

WASHER/1.65

38

6215-345-032-00

WASHER/1.675

39

6215-345-033-00

WASHER/1.7

40

6215-345-034-00

WASHER/1.725

41

6215-345-035-00

WASHER/1.75

42

6215-345-036-00

WASHER/1.775

43

6215-345-037-00

WASHER/1.8

44

6215-345-038-00

WASHER/1.825

45

6215-345-039-00

WASHER/1.85

46

6215-345-040-00

WASHER/1.875

47

6215-345-041-00

WASHER/1.9

48

6215-345-042-00

WASHER/1.925

49

6215-345-043-00

WASHER/1.95

W W W owwowwwow wwww w w w w w w

50

6215-359-001-00

WASHER

-223724

51

6215-359-002-00

NUT

X | k| k| R X k| k| k| H| k| k| k| K| X | k| k| K| X X| | ¥ ¥ XOTODW

WNW)

52

6215-311-027-00

NOZZLE ASSY

w




58

6215-600-103-1F

FIG.34 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

0o--

—0o0

TGO

REMARKS

6215-619-009-00

SCREW/HOLLOW

B12
1

6215-619-010-00

WASHER/AIR BLEEDER

6215-643-006-00

SPRING/DELIVERYVALVE

2
3
3

6215-644-007-00

HOLDER/DELIVERYVALVE

6215-649-001-00

ORING

6215-649-019-00

ORING

3
-231476
3

6215-649-002-00

GASKET/DELIVERYVALVE

231477-
3

6215-641-006-00

VALVE ASSY

3

6215-611-001-00

HOUSING ASSY

1
-257386

6215-611-017-00

HOUSING ASSY

257387-

6215-631-019-00

ELEMENT ASSY

6215-619-022-00

BOLT/WASHERHEAD

6215-612-001-00

PLATE/ADJUSTING

6215-629-001-00

PIN/INJECTIONPUMP

6215-629-002-00

PLATE

6215-622-001-00

TAPPET/INJECTIO ASSY

6215-637-001-00

RACK/CONTROL ASSY

6215-635-001-00

SLEEVE/PLUNGER

6215-639-004-00

SEAT/SPRING/UPPER

6215-634-001-00

SPRING/PUMPPLUNGER

6215-639-005-00

SEAT/SPRING/LOWER

6215-629-003-00

PLATE/TAPPET/AD 0.6

6215-629-004-00

PLATE/TAPPET/AD 0.7

6215-629-005-00

PLATE/TAPPET/AD 0.8

6215-629-006-00

PLATE/TAPPET/AD 0.9

6215-629-007-00

PLATE/TAPPET/AD 1.0

6215-629-008-00

PLATE/TAPPET/AD 0.2

6215-629-009-00

PLATE/TAPPET/AD 0.3

6215-629-010-00

PLATE/TAPPET/AD 0.4

6215-629-011-00

PLATE/TAPPET/AD 0.5

Bl k| k| k| R k| k| k| R R k| k| k| R | k| K| K| X k| k| K| K| X[ F| k| K| X F X OTW

W R R R R R R R R W W w w R W R W NN e




FIG.34 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.23

6215-600-103-1F

TYPE OF MODEL

E3112
B12

KEY PART CODE DESCRIPTION

o--
o
TTO

REMARKS

29 |6215-629-012-00 PLATE/TAPPET/AD 0.25 !

30 |6215-629-013-00 PLATE/TAPPET/AD 0.35

31 |6215-629-014-00 PLATE/TAPPET/AD 0.45

32 |6215-629-015-00 PLATE/TAPPET/AD 0.55

¥ k| k| *| X[OTW

Y SIS

33 |6215-629-016-00 PLATE/TAPPET/AD 0.65




60

6281-100-014-0A

FIG.35 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.26

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6281-111-009-00

YOKE/STARTER ASSY

B12
1

6281-119-009-00

BRUSH/STARTER

6281-118-007-00

HOLDER/STARTER ASSY

6281-117-003-00

SPRING/STARTERBRUSH

6281-121-010-00

ARMATURE/STARTE ASSY

6281-124-011-00

CLUTCH/STARTER ASSY

6281-129-064-00

HOUSING/STARTER ASSY

6281-129-080-00

BEARING/NEEDLE

O[O0 |N O 0D WN|F-

6281-129-058-00

BEARING/NEEDLE

=
o

6281-115-017-00

FRAME/COMMUTATOR ENL

=
[N

6281-115-018-00

COVER

[
N

6281-129-065-00

BEARING/OILLESS

[
w

6281-129-066-00

BEARING/WITH SHOCKAB

[
»

6281-129-067-00

BEARING/OILLESS

=
[y

6281-129-068-00

SHAFT/STARTER PLANET

=
(=2}

6281-129-069-00

BEARING/OILLESS

[
ﬂ

6281-129-070-00

GEAR/STARTER PLANETA

[
o

6281-129-071-00

GEAR/STARTERINTERNAL

[
©

6281-127-003-00

LEVER/PINIONDRIVE

N
o

6281-151-014-00

SWITCH/MAGNETIC ASSY

N
=

6281-129-072-00

RING/SNAP

N
N

6281-129-073-00

RING/SNAP

N
w

6281-129-074-00

NUT/PINIONSTOP

N
H

6281-129-075-00

WASHER/SK

N
(4]

6281-129-076-00

WASHER/SK

N
2]

6281-129-077-00

WASHER/SK

N
~

6281-129-078-00

PLATE

N
o]

6281-129-030-00

NUT

N
©

6281-129-029-00

NUT

w
o

6281-129-043-00

BOLT/THROUGH

Bl k| k| k| R k| k| k| k| N k| k| k| K| | k| K| K| X | k| k| K| K| X[ k| k| K| X X X OTW

NN R R R R R R R R R R R W R R R R R R R R R R R RN RN




FIG.35 COMPONENT PARTS
FOR 6281-100-014-00 ON Fig.26

182 ]

6281-100-014-0A

S [TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P [E3ii2 T|O|R REMARKS
C B12 C|L|P

31 |6909-150-508-00 WASHER * | 1

32 [6909-110-408-00 NUT/M8 * | 1

33 (6281-129-062-00 SCREW * 2
* 1

34 [6281-129-079-00 NUT




62

FIG.36 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.26
4

6281-200-005-0B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6281-222-004-00

PULLEY

B12
1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

O[O0 |N O 0D WN|F-

6281-229-007-00

BOLT

=
o

6281-229-008-00

BOLT

=
[N

6281-229-033-00

BEARING/BALL

[
N

6281-214-003-00

FRAME

[
w

6281-214-004-00

COVER

[
»

6281-229-029-00

HOLDER ASSY

=
[y

6281-229-011-00

BUSH

=
(=2}

6281-217-002-00

HOLDER/BRUSH ASSY

[
ﬂ

6281-215-001-00

BRUSH

[
o

6281-216-001-00

SPRING

[
©

6281-229-012-00

BOLT

N
o

6281-229-013-00

BOLT

N
=

6281-229-014-00

BOLT

N
N

6281-229-015-00

BOLT

N
w

6281-229-016-00

NUT

N
H

6281-229-017-00

BOLT

N
(4]

6281-229-018-00

NUT

Nl k| k| k| R R k| k| k| R X k| K| K| X k| k| K| K| K| k| K| K| XX X OTW

Bl R NN W R o NNN R R R R R RN R R R R R Rk

N
2]

6281-271-002-00

REGULATOR ASSY




CHASSIS

1739-097-100-20






FIG. 1 MOUNT(ENGINE) SYSTEM

1725-101 -0100

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

—OoO0

TIO

REMARKS

1725-101-200-00

BRACKET/MOUNT/L COMP

1

1725-101-210-00

BRACKET/MOUNT/R COMP

V203-461-002-00

BOLT/M10X1.25X20

V401-160-010-00

WASHER,SP/M10

1593-101-003-20

INSULATOR

V304-460-008-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

A 0 O N W 0 K

H 0 O N W O K P

1725-101-001-00

PLATE/L/90X52

-2248

NRN

-2248

NRN

‘)‘;coco\loam.hwmv—\

1725-101-001-10

PLATE/L/90X51

-6056

-6056

©
oY)

1725-101-001-20

PLATE/L/123X51

=
o

V210-360-601-60

BOLT(SP)/M6X16

k| k| k| K| X[ X | k| k| XX F| XOTW

6057-
4
-5221

6057-
4
-5221

10A

V230-360-601-20

FLANGEBOLT

4
5222-

4
5222-




66

(ENGINE)

1725-102 -0100

FIG. 2 RADIATOR SYSTEM

21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1705-102-500-00

RADIATOR ASSY

1

1650-102-202-10

CAP

1705-102-203-00

PROTECTOR

1703-102-205-00

GUIDE

1703-102-206-00

GUIDE

1703-102-203-00

SCREW/P

1705-102-202-00

PACKING

1650-102-006-00

INSULATOR

N OB DR R Rk

-2500

N OB DR R R Rk

-2500

1650-102-006-10

INSULATOR

2
2501-
1

2
2501-
1

1752-102-006-00

INSULATOR/15X15X140

3251-

3251-

'Scogco\lmm.hwml—\

3666-202-005-00

PROTECTOR

10A

3666-202-005-10

PAD/50

1
-2283
1

1
-2283
1

11

1421-603-004-00

BUSH,LEVER

2284-
2

2284-
2

12

V200-260-603-00

BOLT/M 6X30

2
-5221

2
-5221

12A

V230-360-603-00

FLANGEBOLT

13

3740-162-005-00

WASHER

5222-
4

5222-
4

14

2150-661-002-00

COLLAR

15

1427-621-012-00

GROMMET

16

1725-102-220-10

SHROUD COMP

1
-2652

1
-2652

16A

1728-102-210-10

SHROUD COMP

1
-3250

1
-3250

16B

1728-102-211-10

SHROUD

3251-

NI

3251-

NI

17

V210-360-601-20

BOLT,SEMS

18

V360-260-006-00

NUT/M6

19

1725-102-001-00

HOSE/RADIATOR/UPPER

20

1725-102-002-00

HOSE/RADIATOR/LOWER

21

J061-230-038-00

CLAMP/WIRE/30-38

22

J061-236-044-00

CLAMP/WIRE/36-44

23

1725-102-210-00

HOSE/190 ASSY

24

1560-104-006-60

HOSE/290

25

1560-104-010-40

CONNECTOR

B | k| k| k| R k| k| k| R N k| k| k| R | k| K| K| X k| k| K| K| X| k| K| K| X| F| F O TDW

B R R NN R RN

B R R NN R RN




(ENGINE)

1725-102 -0100

FIG. 2 RADIATOR SYSTEM

21

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

26

1424-101-203-00

PLUG

1

1

27

1424-101-204-00

PACKING

1

1

28

V211-360-802-00

BOLT/SP

1
-5135

1
-5135

28A

V211-360-801-60

BOLT,SEMS (SP)

5136-

29

J061-210-015-00

CLAMP/WIRE/10-15

1
5136-
4

30

1725-102-200-20

PANEL/RADIATOR COMP

1

YN TS

31

V201-260-802-50

BOLT/M 8X25

-5221

ll)r,
N
(e

31A

V231-360-802-50

FLANGEBOLT

5222-

on
N
NS
D

32

1423-616-004-00

CUSHION/RUBBER/10X25

N

33

V304-260-008-00

NUT

34

1725-102-003-00

TRIM/140

35

V201-261-010-00

BOLT/M10X100

36

V363-260-010-00

NUT/M10

37

1705-102-240-20

RESERVETANK ASSY

38

6221-408-008-00

CAP

39

6221-408-009-00

PACKING

40

6221-408-010-00

HOSE/RUBBER

41

1705-102-251-10

PIPE

42

1705-102-252-20

HOSE/RUBBER

43

6221-408-013-00

CLAMP

44

6221-408-007-00

PLATE/CAUTION

BRI N R R R R R R AN RN NN

45

6221-408-003-00

BRACKET/RESERVETANK

46

V210-260-601-60

BOLT/S

-5221

N R RN R R R R R R BN RN

-5221

46A

V230-360-601-20

FLANGEBOLT

S| k| k| k| k| | k| k| k| K| K| k| k| X[ K| K| k| K| K| K|k F ¥ ¥ OTW

NN

5222-

2
5222-




68

FIG. 3 MUFFLER SYSTEM(E6 TYPE)

(ENGINBED

® /§
@r/ 13 19A
1 158
1725-103 -0100
S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TXG23 clL P

1 [1725-103-210-20 MUFFLER COMP * | ke

1A |1725-103-210-30 [MUFFLER COMP * | aoks 1

2 [3659-301-001-00 GASKET * 1

3 |[V304-700-008-00 NUT *| 2

4 |V401-700-008-00 WASHER/LOCK * | 2

5 |V211-360-801-60 BOLT,SEMS (SP) * | 4

6 |[1725-103-001-00 SHIM/0.6/A * | oA

7 |1725-103-002-00 SHIM/0.6/B * | atis
7A[1725-103-002-00 [SHIM/0.6/B * | 202

8 |1725-103-003-00 [SHIM/1.2 * | ais

9 [1725-103-200-10 BRACKET/MUFFLER/CLEA | * | _o0s9

9A |1725-103-200-20 BRACKET/MUFFLER/CLEA | * | s 1
9B |1725-103-200-30 BRACKET/MUFFLER/CLEA | * | &586. 1
10 |1427-111-229-00 |[CUSHION,RUBBER * | 2

11 |V211-260-802-00 [BOLT/S * | iy
11A|V231-360-801-60 FLANGEBOLT * | eode.

12 |V203-261-002-00 BOLT/M10X20 * | g

13 |V401-160-010-00 WASHER,SP/M10 * | g

14 |1672-103-001-00 |[CLAMP/32 * | deo
14A|2515-103-002-10 |[CLAMP/32 * | oot

15 [V211-360-801-60 BOLT,SEMS (SP) * | A
15A|(V211-360-802-00 BOLT/SP * | eos
15B|3650-831-004-00 BOLT * | eede

16 |4101-102-038-00 WASHER/24X9X3.2 * | i




FIG. 4 MUFFLER SYSTEM(EXCEPT E6 TYPE)

5 1%A (ENGINE)J 18
164 178 184
1739-103 -0100
S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | TXG23 C P

1 [1739-103-200-00 MUFFLER COMP * ! !

2 |3659-301-001-00 GASKET * 1 1

3 |[V304-700-008-00 NUT * | 2 2

4 |V401-700-008-00 WASHER/LOCK * 2 2

5 |V211-360-801-60 BOLT,SEMS (SP) *| 4 4

6 [1725-103-001-00 SHIM/0.6/A * | | s
7 |1725-103-002-00 SHIM/0.6/B * | adon | 3002
7A|1725-103-002-00 [SHIM/0.6/B * | 2053. | 3083
8 [1725-103-003-00 SHIM/1.2 * | i | s
9 [1739-103-210-00 BRACKET/MUFFLER/CLEA | * | ds| dss
9A [1739-103-210-10 BRACKET/MUFFLER/CLEA | * | sds| a1
9B |1739-103-210-20 BRACKET/MUFFLER/CLEA | * | ceio. | s6. | 1
10 [1427-111-229-00 |CUSHION,RUBBER * | 2 2
11 |V211-260-802-00 BOLT/S * | | s
11A|V231-360-801-60 FLANGEBOLT * | 03 | sp3p.
12 |{1672-103-001-00 CLAMP/32 * | g | odis
12A|2515-103-002-10 CLAMP/32 HESAR
13 |V211-360-801-60 BOLT,SEMS (SP) * | e | i
13A|V211-360-802-00 BOLT/SP * | epo| shs
13B|3650-831-004-00 BOLT * | cedo. | semg-
14 [4101-102-038-00 WASHER/24X9X3.2 * | oo | sies
15 [1739-103-220-00 BRACKET/FRONT COMP | * | ,o%s | s9a
16 |V203-361-003-00 BOLT * | ado | adn
16A|V203-361-003-50 BOLT * | aoma | 3083
17 |V401-160-010-00 WASHER,SP/M10 * | ogra | .odv3
17A|V401-160-010-00 WASHER,SP/M10 * | i | adon
17B|V401-160-010-00 WASHER,SP/M10 * | 2083 | 308
18 |V211-660-803-50 BOLT/SP * | adon | 3002
18A|V211-560-803-50 BOLT/S * | 2083 | 3083
19 |V211-360-802-00 BOLT/SP * | e | i




70 FIG. 4 MUFFLER SYSTEM(EXCEPT E6 TYPE)

TB/WA (ENGIE‘E\)J 18

1éA 178
1739-103 -0100

TYPE OF MODEL | |
TXG23 c

KEY PART CODE DESCRIPTION REMARKS

¥*IOO0Ww
_‘

—0o0

TGO

19A(V231-360-801-60 FLANGEBOLT 5232. | 5232




FIG. 5 CLEANER(AIR) SYSTEM

10@

1725-104 -0100

7 3
6A

71

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1675-104-210-10

CLEANER/AIR ASSY

1
-1082

1
-1082

1728-104-210-00

CLEANER/AIR ASSY

1675-104-211-00

COVER ASSY

1
1083-
1

1
1083-
1

1675-104-213-00

ELEMENT ASSY

1

1

1544-104-205-00

VALVE

1

1

1650-104-201-00

CLIP

2

2

1614-104-001-00

BAND/CLEANER

1
-3501

1
-3501

1614-104-001-10

BAND/CLEANER

1725-104-001-00

HOSE/CLEANER/INLET

3502-
1

3502-
1

1725-104-001-10

HOSE/CLEANER/INLET

-44310
4411-

-44310
4411-

J061-247-055-00

CLAMP/WIRE/47-55

1705-104-002-00

HOSE/CLEANER/OUTLET

J061-247-055-00

CLAMP/WIRE/47-55

% | k| k| K| X[ X | k| k| XX X XOTW




2 FIG. 6 PUMP(FUEL) SYSTEM(NO.1-1612)

FIG.8

S = /j FIG.9

L \\/' P FI1G.10

\}\ 7 A FIG

| AN K .\J‘\FIG.12
7> o ~

13—

1

Hooe FIG. 10 ‘;/ O _
® ’_FIG-.62 AT ) Q\\;L\g\j\\/, —~ .
/l &ﬁ.}\ 1 iB ~ \Tﬁ§f;//§’1 LA
3‘*‘% > 13 A // \ d —
(ENGII\K) , /\ ‘ \\ %7
L 15 / /,/ , \ \ 9\\ ~__/
i ¢

x\% FIG.61 16
~ " FIG.62 17
1725-105 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
c | TXG23 L|pP

1 [1725-105-230-00 HOSE/07X12X1320 ASSY * | o]

2 {J062-104-111-00 CLIP/HOSE/10.4-11.1 * | ol adn

3 |J062-111-120-00 CLIP/HOSE/11.1-12 * | aaol| s

4 |1725-105-220-00 FILTER/IFUEL ASSY * | ol o FIG 158

5 [V201-260-806-50 BOLT/M 8X65 * | ado | adn

6 |V401-160-008-00 WASHER,SP/M 8 * | dol adn

7 |V411-260-008-00 WASHER,PL/M 8 * | o]

8 [1703-105-002-00 HOSE * | o]

9 [J062-119-126-00 CLIP/HOSE/11.9-12.6 * | 80| aé0

10 |1703-105-210-00 PUMP/FUEL  ASSY * | adol| s

11 |V210-360-601-20 BOLT,SEMS * | 80| 80

12 |1725-105-200-00 [HOSE/07X12X800 ASSY * | ol ads

13 |J062-111-120-00 [CLIP/HOSE/11.1-12 * | &, 4&,

14 |1725-105-210-00 [HOSE/06X10X2200 ASSY * | do | adn

15 |J062-104-111-00 [CLIP/HOSE/10.4-11.1 * | 80| 4én

16 |1342-402-006-00 BAND/WIRE/250 * | aaol| s

17 |1376-402-003-00 BAND,WIRE/140 * : 1

-1612




FIG. 7 PUMP(FUEL) SYSTEM(NO 1613 -)

22
23
24

FIG.61_|
FlG.62i
(ENGINB

e

1725-105A-0100

73

21

J062-104-111-00

CLIP/HOSE/10.4-11.1

1613-

1613-

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
c | TXG23 L|pP
1 [1725-105-310-00 HOSE/07X12X500 ASSY * | Ao
1A |1725-105-002-10 HOSE/08X12X100 * | 17da. | 178a.
2 |1725-105-320-00 HOSE/07X12X570 ASSY * | jera | 16ta
3 [J062-111-120-00 CLIP/HOSE/11.1-12 * | 20l -sho
3A[1650-111-034-00 CLIP/HOSE/11-13 * | 2| shs
3B(J062-119-126-00 CLIP/HOSE/11.9-12.6 * | cad. | 5436
4 |1650-111-034-00 [CLIP/HOSE/11-13 * | 20| sis
4A |J062-119-126-00 CLIP/HOSE/11.9-12.6 * | e426. | 5426
5 (1425-621-004-00 HOLDER/JE/9-9 * | o35 | 1035
6 [1725-105-001-00 PJOINT/T * | jeta | 16ta
7 |1725-105-330-00 HOSE/07X12X910 ASSY * | el 1008
7A [1725-105-330-10 HOSE/07X12X1250 ASSY * | 1o30 | 1930
8 [1650-111-034-00 CLIP/HOSE/11-13 * | ehe| sds
8A[J062-119-126-00 CLIP/HOSE/11.9-12.6 * | cads. | sase.
9 [J062-104-111-00 CLIP/HOSE/10.4-11.1 * | 16ls. | 1673
10 [1725-105-220-00 FILTER/FUEL ASSY * | era | 161a FIG 158
11 |V201-260-806-50 BOLT/M 8X65 * | jeta | 161a
12 |V401-160-008-00 WASHER,SP/M 8 * | el | 1613
13 |V411-260-008-00 WASHER,PL/M 8 * | 16l | 1613
14 |{1703-105-002-00 HOSE * | 16ls.| 1673
15 |J062-119-126-00 [CLIP/HOSE/11.9-12.6 * | 16%3. | 16%3-
16 [1703-105-210-00 PUMP/FUEL  ASSY * | era | 16ta
17 |V210-360-601-20 BOLT,SEMS * | A0l sho
17A|V230-360-601-20 FLANGEBOLT * | 2 | sgE
18 |1725-105-200-00 [HOSE/07X12X800 ASSY * | 16ta. | 1673
19 |J062-111-120-00 [CLIP/HOSE/11.1-12 * | 2| sis
19A|[J062-119-126-00 ICLIP/HOSE/11.9-12.6 * | ca26. | 5426
20 [1725-105-210-00 HOSE/06X10X2200 ASSY * | dol a0
20A|1725-105-210-10 HOSE/06X10X1900 ASSY * 1731 | 1731
*




74

FIG. 7 PUMP(FUEL) S\\(S;\I'EM/(I\{IO.;‘I.613-)

SN ) o
T @I N
22 S pe——ed . |
23 ;

24 17

| :
‘ @.’ ”/ 17A
kgt
& / ’ 15

14
PNy s
ST 25 - 4
AP PR
| / S %, |
4 S R TN

1725-105A-0100

TYPE OF MODEL | |

c|G
T|O|R
TXG23 IoR REMARKS

KEY PART CODE DESCRIPTION

22 (1342-402-006-00 BAND/WIRE/250 1613. | 1613
1 1

23 |1376-402-003-00 BAND,WIRE/140 1613- | 1613-

¥ ¥ XOTWOW

24 |1376-402-003-00 BAND,WIRE/140 oav3. | 2433




FIG. 8 TANK(FUEL) SYSTEM(FH TYPE EXCEPT RL)
(V TYPE NO.1-340)(OTHER NO.1-1612)

75

FIG. 108 FIG.
FIG.109
1725-111 -0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
1 [1725-111-001-10 TANK/FUEL * |
2 [1725-111-230-00 HOSE/06X10X770 ASSY * | e
2A[1725-111-230-10 HOSE/06X10X850 ASSY * |
3 |J062-104-111-00 CLIP/HOSE/10.4-11.1 * | 124
4 |1593-612-220-10 [CAP,TANK * |t
5 |2706-501-003-00 BREATHER,TANK CAP * |
6 |[2706-501-004-00 GASKET * |
7 |1725-111-200-00 GAUGE/FUEL  ASSY * | &
8 [1416-621-037-00 PACKING/RUBBER * |
9 [1617-730-005-00 NUT/WASHER * | o
10 |1725-111-210-00 BRACKET/TANK/LH COMP | * | 1d.
11 |1725-111-220-00 BRACKET/TANK/RH COMP | * | &,
12 [1566-701-102-00 INSULATOR * | 2.
13 [V211-260-802-50 BOLT/S * |
14 [1725-111-002-10 INSULATOR * | L2
15 [1560-630-024-00 INSULATOR * |
16 |V304-260-008-00 NUT * |
17 |V341-120-008-00 NUT,CAP/M 8 * | da
18 [1432-616-004-00 PLATE,RUBBER * | da
19 [1725-111-003-00 INSULATOR/25X60 * | adia




70 FIG. 9 TANK(FUEL) SYSTEM
(TH TYPE EXCEPT RL)(V TYPE NO.}-/340)

1739-111 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P O|R REMARKS
c | TXG23 L|pP
1 [1725-111-001-10 [TANK/FUEL * 1612
1A |1725-111-011-00 [TANK/FUEL * 1613
2 [1725-111-230-00 HOSE/06X10X770 ASSY * 1396
2A[1725-111-230-10 HOSE/06X10X850 ASSY * 1357-
3 [J062-104-111-00 CLIP/HOSE/10.4-11.1 * 2
4 [1593-612-220-10 CAP,TANK * 1612
4A [1742-111-220-00 CAP/TANK/NONLEA ASSY | * 2395
4B |1729-111-280-10 CAP/TANK/NONLEA ASSY | * 2306-
5 [2706-501-003-00 BREATHER,TANK CAP * 1612
6 |2706-501-004-00 IGASKET * R
6A[1729-111-283-00 PLATE * 2905
6B [1729-111-283-00 PLATE * 2356
7 [1729-111-284-00 PACKING * 2305
7A[1729-111-284-00 PACKING * 2306-
8 [1725-111-200-00 GAUGE/FUEL  ASSY * !
9 [1416-621-037-00 PACKING/RUBBER * 1
10 |1617-730-005-00 [NUT/WASHER * 5
11 [1725-111-210-00 BRACKET/TANK/LH COMP | * 2305
11A[1725-111-211-10 BRACKET/TANK/LH * 2356
12 |1725-111-220-00 BRACKET/TANK/RH COMP | * 2305
12A|1725-111-221-10 BRACKET/TANK/RH * 2306-
13 |1566-701-102-00 |INSULATOR * 25
13A|1414-632-005-00 RUBBER,BUFFER.A * 2356
14 |V211-260-802-50 BOLT/S * 202
14A|V211-360-802-50 BOLT/SP * 2083-
15 [1725-111-002-10 |INSULATOR * 2
16 |1560-630-024-00 |INSULATOR * !
17 |V304-260-008-00 [NUT * !
18 |V341-120-008-00 [NUT,CAP/M 8 * !
19 |1432-616-004-00 |PLATE,RUBBER * 1




1725-111A-0100

FIG. 10 TANK(FUEL) SYSTEM
(FH TYPE EXCEPT V)(NO.1613-)

77

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P

1 [1725-111-011-00 [TANK/FUEL * | 1els.

2 [1725-111-230-10 HOSE/06X10X850 ASSY * | els.

3 [J062-104-111-00 CLIP/HOSE/10.4-11.1 * | 62

4 [1742-111-220-00 CAP/TANK/NONLEA ASSY | * | i

4A [1729-111-280-10 CAP/ITANK/NONLEA ASSY | * | k.

5 [1729-111-283-00 PLATE * | s
5A[1729-111-283-00 PLATE * | ot

6 [1729-111-284-00 PACKING * | s
6A|1729-111-284-00 PACKING * | ooka

7 |1725-111-200-00 GAUGE/FUEL ASSY * | ete

8 [1416-621-037-00 PACKING/RUBBER * | 6ls.

9 [1617-730-005-00 NUT/WASHER * | 16

10 [1725-111-210-00 BRACKET/TANK/LH COMP | * | 4
10A|1725-111-211-10 BRACKET/TANK/LH * | oots.

11 [1725-111-220-00 BRACKET/TANK/RH COMP | * | 4
11A[1725-111-221-10 BRACKET/TANK/RH * | oots.

12 |1566-701-102-00 INSULATOR * | L2
12A|1414-632-005-00 RUBBER,BUFFER.A * | 2.

13 |V211-260-802-50 BOLT/S * | Lt
13A|V211-360-802-50 BOLT/SP * | 5.

14 |1725-111-002-10 [INSULATOR * | 16%.

15 |1560-630-024-00 INSULATOR * | ets

16 |V304-260-008-00 NUT * | ets

17 |V341-120-008-00 |[NUT,CAP/M 8 * | el

18 [1432-616-004-00 PLATE,RUBBER * | els.

19 [1725-111-003-00 INSULATOR/25X60 * | els.




78

FIG.11 TANK(FUEL) SYSTEM(FH-V TYPE)(/NO.

341-)

F1G.109
1739-111A-0100
S |TYPE OF MODEL Cc
KEY PART CODE DESCRIPTION P o REMARKS
c | TXG23 L
1 [1725-111-001-10 [TANK/FUEL * | s
1A[1725-111-011-00 TANK/FUEL * | et
2 [1725-111-230-00 [HOSE/06X10X770 ASSY * | ot
2A|1725-111-230-10 HOSE/06X10X850 ASSY * | 3o
3 |J062-104-111-00 CLIP/HOSE/10.4-11.1 * | .2
4 [1593-612-220-10 CAP,TANK * |
4A|1742-111-220-00 CAP/TANK/NONLEA ASSY | * | .33
4B [1729-111-280-10 CAP/TANK/NONLEA ASSY | * | 52,
5 [2706-501-003-00 BREATHER,TANK CAP * | d0
6 |2706-501-004-00 IGASKET * | _1d00
6A|1729-111-283-00 PLATE * | ks
6B|1729-111-283-00 PLATE * | i,
7 [1729-111-284-00 PACKING * | ks
7A|1729-111-284-00 |PACKING * | i
8 [1725-111-200-00 GAUGE/FUEL  ASSY * | ad
9 [1416-621-037-00 PACKING/RUBBER * | LA
10 [1617-730-005-00 NUT/WASHER * | o2
11 [1725-111-210-00 BRACKET/TANK/LH COMP | * | 3o
11A|1725-111-211-10 BRACKET/TANK/LH * | i,
12 |1725-111-220-00 BRACKET/TANK/RH COMP | * | k.
12A[1725-111-221-10 BRACKET/TANK/RH * | oods
13 |1566-701-102-00 |INSULATOR * | 2
13A|1414-632-005-00 RUBBER,BUFFER.A * | 02,
14 |V211-360-802-50 BOLT/SP * | .3
15 |V211-360-804-50 BOLT/SP * | b
16 [1725-111-002-10 INSULATOR * | Q2
17 |1560-630-024-00 |INSULATOR * | o
18 |V304-260-008-00 [NUT * | ad
19 |V341-120-008-00 [NUT,CAP/M 8 * | LA
20 [1432-616-004-00 PLATE,RUBBER * | oA




79

FIG. 11 TANK(FUEL) SYSTEM(FH-V TYPE)(/NO.341-)

F1G. 10
F1G. 109

1739-111A-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 cli|p
*

21 |1725-111-003-00 INSULATOR/25X60 341




80

FIG.12 TANK(FUEL) SYSTEM(TH-V TYPE)(/NO.

1739-111B-0100

},\ g
F1G. 108

o——

F1G.108

341-)

S |TYPE OF MODEL Cc
KEY PART CODE DESCRIPTION P o REMARKS
c | TXG23 L
1 [1725-111-001-10 [TANK/FUEL * 1651
1A[1725-111-011-00 TANK/FUEL * 1682-
2 |1725-111-230-00 HOSE/06X10X770 ASSY * 1306
2A|1725-111-230-10 HOSE/06X10X850 ASSY * 1357-
3 |J062-104-111-00 CLIP/HOSE/10.4-11.1 * 220
4 [1593-612-220-10 CAP,TANK * 1651
4A |1742-111-220-00 CAP/TANK/NONLEA ASSY | * 2377
4B |1729-111-280-10 CAP/TANK/NONLEA ASSY | * 2378
5 |2706-501-003-00 BREATHER,TANK CAP * 1651
6 [2706-501-004-00 GASKET * e
6A|1729-111-283-00 PLATE * 2377
6B|1729-111-283-00 PLATE * 2378
7 [1729-111-284-00 PACKING * 2377
7A|1729-111-284-00 |PACKING * 338
8 |1725-111-200-00 |GAUGE/FUEL  ASSY * 349
9 [1416-621-037-00 PACKING/RUBBER * k0.
10 [1617-730-005-00 NUT/WASHER * 380
11 [1725-111-210-00 BRACKET/TANK/LH COMP | * 2377
11A|1725-111-211-10 BRACKET/TANK/LH * 2378
12 |{1725-111-220-00 BRACKET/TANK/RH COMP | * 2377
12A[1725-111-221-10 BRACKET/TANK/RH * 2378
13 [1566-701-102-00 INSULATOR * 27
13A|1414-632-005-00 RUBBER,BUFFER.A * 23%.
14 |V211-360-802-50 BOLT/SP * 5N
15 |V211-360-804-50 BOLT/SP * k0.
16 [1725-111-002-10 INSULATOR * 3%
17 |1560-630-024-00 [INSULATOR * 340.
18 |V304-260-008-00 [NUT * 3d0.
19 |V341-120-008-00 [NUT,CAP/M 8 * 340
20 [1432-616-004-00 PLATE,RUBBER * a3k




1725-112 -0100

FIG. 13 BATTERY SYSTEM

81

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P

1 [1684-112-300-00 BATTERY/55B24R ASSY * | ks | .1cse

1A [1684-112-300-10 BATTERY/55B24R/ ASSY * | sl b

1B |1684-112-300-20 BATTERY/55B24R/ ASSY * | 135 | 1655

2 [1705-112-220-00 HOLDER/BATTERY COMP | *| ! !

3 [1593-112-002-50 BOLT,BATTERY * 2 2

4 [1725-112-001-10 COVER/BATTERY * | sl o

4A |1725-112-001-20 COVER/BATTERY * | 3. | 2635

5 |[V371-160-006-00 NUT,WING/M 6 *

6 |V401-160-006-00 WASHER,SP/M 6 * | 2 2

7 |V411-260-006-00 WASHER / M6 * 2 2

8 [1725-690-230-00 CABLE/BATTERY ASSY * | jede | gk

9 [1696-650-242-00 COVER/BATTERY * | el | geie

10 |{1725-690-240-00 TERMINAL/BATTER ASSY | * | 153 | 1535

11 |1560-666-006-00 [NUT * | e | i

12 |1560-666-005-00 BOLT * | je3e | g3

13 [1650-650-295-00 NUT * | gede | 453

14 |1725-112-210-00 CABLE/EARTH ASSY * | jede | g3

15 [1725-112-212-00 BOLT * | el | geie

16 [1725-112-213-00 NUT * | ek | e

17 |V211-361-002-50 [BOLT/SP * | ehi| s
17A|V231-361-002-00 FLANGEBOLT * | ool | sod




82 FIG.14 LEVER(ACCELERATOR) SYSTEM

1725-117 -0100

S |TYPE OF MODEL
KEY PART CODE DESCRIPTION P REMARKS

c | TXG23
1 [1725-117-200-00 CABLE/ACCELERATOR * ! !
2 |V411-260-006-00 WASHER / M6 * ! !
3 |V500-162-001-00 PIN,SPLIT/2 X10 * 1 1
4 [1725-117-210-00 LEVER/ACCELERATOR * 1 1
5 [1725-117-001-00 GRIP/09X65/0R * | deo| s
5A[1728-117-001-00 GRIP/07X65/0R * | ade | 387
6 |1600-117-002-00 [LINING/11X40X03 * 1 1
7 |1593-117-003-10 [SPRING,DISK * 1 1
8 |V411-260-010-00 WASHER/M10 * 1 1
9 [V304-260-010-00 NUT * 2 2




FIG. 15 SHAFT(INPUT) SYSTEM

1725-120 -0100

83

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-120-210-00

SHAFT/INPUT  SET

1

1725-120-211-00

KIT/JOINT

1725-120-212-00

RING/SNAP

1725-120-213-00

YOKE/CLAMP

1725-120-214-00

YOKE/SHAFT

1725-120-215-00

YOKE/FLANGE

1725-120-216-00

YOKE/SLEEVE

V203-361-002-50

BOLT

V401-160-010-00

WASHER,SP/M10

k| k| K[ XX | k| ¥ ¥ XOTDW

R oW W R R R R oo N

R W W R R R R oo Nk

B(DW\IO".HAOONH

V211-560-803-00

BOLT/M8X30




84

FIG.16 CASE(TRANSMISSION) SYSTEM
(FH TYPE EXCEPT V)

1725-201 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725

-201-

001-

00

ICASE/TRANSMISSION

1
-1213

1725

-201-

001-

10

ICASE/TRANSMISSION

1
1214-
1

V720

-111-

900-

80

O-RING/P8

1725

-203-

210-

00

PLUG/G3/8 ASSY

1
-1838

K510

-001-

029-

00

PLUG(G3/8)

V720

-112-

401-

40

O-RING/P14

1839-
1
-1838

V720

-112-

401-

40

O-RING/P14

1
1839-

Nogh|®Wwin R R
> >

V201

-361-

203-

00

BOLT/M12X30

k| k| K[ X | X | X X X¥OTDW®W

16

V401

-160-

012-

00

WASHER,SP/M12

16




FIG.17 CASE(TRANSMISSION) SYSTEM (FH-V TYPE)

1739-201 -0100

85

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
1 [1725-201-001-00 CASE/TRANSMISSION * | A
1A [1725-201-001-10 CASE/TRANSMISSION * | ol
2 |V720-111-900-80 [O-RING/P8 * 1
3 [1739-201-200-00 ADAPTER/G3/8-PF1/4 * |
3A[1739-201-200-10 ADAPTER/G3/8-PF1/4 * | oAb
4 |V720-112-401-40 O-RING/P14 * | b
5 |V201-361-203-00 BOLT/M12X30 * | 16
6 |V401-160-012-00 WASHER,SP/M12 * | 16




86

FIG. 18 CASE(TRANSMISSION) SYSTEM(TH-V TYPE)

1739-201A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725

-201-

001-

00

ICASE/TRANSMISSION

1
-1170

1725

-201-

001-

10

ICASE/TRANSMISSION

1
1171-
1

V720

-111-

900-

80

O-RING/P8

1739

-201-

200-

00

ADAPTER/G3/8-PF1/4

1

1739

-201-

200-

10

ADAPTER/G3/8-PF1/4

-3?8
349-

V720

-112-

401-

40

O-RING/P14

L
-348

V201

-361-

203-

00

BOLT/M12X30

13

Nogh|®W w2 R
> >

V201

-361-

203-

50

BOLT/M12X35

k| k| K[ X | X | | X XOTDW

3

V401

-160-

012-

00

WASHER,SP/M12

16




FIG.19 CASE(TRANSMISSION) SYSTEM
(TH TYPE EXCEPT V)

1739-201B-0100

87

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

—OoO0

TIO

REMARKS

1725-201-

001-

00

CASE/TRANSMISSION

1
-1170

1725-201-

001-

10

CASE/TRANSMISSION

V720-111-

900-

80

O-RING/P8

1
1171-
1

1725-203-

210-

00

PLUG/G3/8 ASSY

1
-1847

K510-001-

029-

00

PLUG(G3/8)

1848-

V720-112-

401-

40

O-RING/P14

1
-1847

V720-112-

401-

40

O-RING/P14

1
1848-

V201-361-

203-

00

BOLT/M12X30

13

V201-361-

203-

50

BOLT/M12X35

k| k| K[ XX | k| ¥ ¥ XOTDW

3

N oA D wiN B
> >

V401-160-

012-

00

WASHER,SP/M12

16




88

FIG.20 METAL(HST) SYSTEM (NO.1-5239)

1725-203 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725-203-001-00

METAL/HST

V523-100-801-60

PIN

V211-661-004-00

BOLT/SP

V211-661-004-50

BOLT/SP

V211-661-005-00

BOLT/SP

V201-361-006-50

BOLT

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

NN NN NN,

O[O0 |N O 0D WN|F-

P118-702-033-00

PLUG

K275-001-003-00

PLUG(PF1/4)

V720-112-401-10

RING/O

1725-203-210-00

PLUG/G3/8 ASSY

K510-001-029-00

PLUG(G3/8)

V720-112-401-40

O-RING/P14

V720-112-401-40

O-RING/P14

X k| k| K| R k| k| K| K| X[ | k| ¥ X XIOTDW




FIG.21 METAL(HST) SYSTEM (NO.5240-)

1725-203A-0100

89

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
1 [1725-203-001-00 METAL/HST * | od0-| 5280
2 |V523-100-801-60 PIN * | 030, | s030-
3 |[V231-361-003-50 FLANGEBOLT * | como | somo-
4 |V231-361-004-00 FLANGEBOLT * | coto | spao-
5 |V211-661-005-00 BOLT/SP * | 520, 5020
6 |V231-361-006-00 FLANGEBOLT * | 0530, | sp30-
7 |K275-001-003-00 PLUG(PF1/4) * | od0-| 5280
8 |V720-112-401-10 RING/O * | ot0-| 5280
9 |K510-001-029-00 PLUG(G3/8) * | como | somo-
10 |V720-112-401-40 O-RING/P14 * | como | somo-




90

FIG.22 HST SYSTEM(NO.1-5239)

1725-210 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725-210-210-00

HST/21/21 ASSY

-1345

-1345

FIG 159

K510-001-000-10

HST(GC/21) ASSY

1346-

1346-

FIG 157

V523-100-801-60

PIN

V201-361-007-50

BOLT

V201-361-014-00

BOLT

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

V720-111-901-00

RING/O

V720-112-401-50

RING/O

coooxlc»cn.hwm;p

V721-103-106-00

O-RING/G60

=
o

V721-103-104-00

0O-RING/G40

=
[N

1725-210-001-00

HUB

[
N

V580-140-503-20

PIN,SPRING/5 X32 W

[
w

WIRE

=
»

1725-210-002-00

FAN/HST

Nl k| k| K[ X k| k| K| K| X[ F| K| K| X X FXOTW

N B R R R R R R R A B NN DNERRR

N B R R R R R R R A BN N DNERRR

=
[y

V211-360-802-00

BOLT/SP




1725-210A-0100

FIG. 23 HST SYSTEM (NO.5240-)

91

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
1 |[K510-001-000-10 HST(GC/21) ASSY * | eod0-| som0- FIG 157
2 |V523-100-801-60 PIN * | 030, s030-
3 |V231-361-007-00 FLANGEBOLT * | 530, | s020-
4 [V201-361-014-00 BOLT * | 530, | s020-
5 |[V401-160-010-00 WASHER,SP/M10 * | g2 | so20-
6 |V411-260-010-00 WASHER/M10 * | 0530, | sp30-
7 |[V720-111-901-00 RING/O * | eod0-| 5280
8 |V720-112-401-50 RING/O * | ot0-| 5280
9 [V721-103-106-00 O-RING/G60 * | como | somo-
10 |[V721-103-104-00 |O-RING/G40 * | como | somo-
11 [1725-210-001-00 HUB * | como | spmo-
12 |V580-140-503-20 PIN,SPRING/5 X32 W * | ot0-| som0-
13 WIRE * | so40- | s2d0-
14 [1725-210-002-00 FAN/HST * | eod0-| 5280
15 |[V211-360-801-60 BOLT,SEMS (SP) * | 0530, | sp30-




92

1725-212 -0100

FIG. 24 GEAR(PUMP) SYSTEM

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP
1 [1725-212-001-00 GEAR/SPUR/26 * ! !
2 |V600-110-600-50 BEARING,RB/6005 * | 426l 428
2A|V600-410-600-50 BEARING/BALL * | 1020 | 102,
3 |1725-212-002-00 GEAR/SPUR/28 * 1 1
4 |V600-110-620-40 BEARING,RB/6204 * | el 1gas
4A |V600-410-620-40 BEARING/BALL * | o3 | 1830
5 |V600-110-620-30 BEARING,RB/6203 * | o dol| s
5A [V600-410-620-30 BEARING/BALL * | 1510 | 1o79.
6 |1725-212-003-00 GEAR/SPUR/28 * | adiol a0
6A|1725-212-003-10 GEAR/SPUR/28 * | aodil | s0bs.
7 |V600-110-600-50 BEARING,RB/6005 * | 420l 428
7A [V600-410-600-50 BEARING/BALL * | 020 | 10%.




1725-216 -0100

FIG.25 GEAR(SUB) SYSTEM

P&

AR

93

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 [1725-216-001-00 GEAR/SPUR/16 * | des| idas
1A [1725-216-001-10 GEAR/SPUR/16 * | 1omo.| 1089-|3
2 |V600-110-600-50 BEARING,RB/6005 * | sl adis
2A [V600-410-600-50 BEARING/BALL * | ot | 1ot
3 |V600-111-600-50 BEARING * 1 1
4 |1725-216-002-00 GEAR/SPUR/24 * ! !
5 |V600-110-620-40 BEARING,RB/6204 * | do| ads
5A |V600-410-620-40 BEARING/BALL * | ol | 10t
6 |1725-216-003-00 GEAR/SPUR/19-27 * | adeal| adag
6A|1725-216-003-10 GEAR/SPUR/19-27 * | om0 | 108013




94

FIG. 26 GEAR(4WD) SYSTEM(FH TYPE)

1725-218 -0100

FIG.16
FIG.17

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

|
T
C

C
O
L

TGO

REMARKS

1725-218-001-00

GEAR/SPUR/16

1725-218-006-00

RING/SNAP/CS25

1725-218-002-00

GEAR/SPUR/29

AIWIN |

V600-110-600-40

BEARING,RB/6004

V600-410-600-40

BEARING/BALL

V705-140-042-00

RING,SNAP/42 C

1725-218-003-00

SHAFT/4WD

1725-218-004-00

SLEEVE/4AWD

V704-140-020-00

RING,SNAP/20C

© (00N O,

V704-140-025-00

RING,SNAP/25 C

10

V600-110-600-40

BEARING,RB/6004

10A

V600-410-600-40

BEARING/BALL

1219-

11

V705-140-042-00

RING,SNAP/42 C

Nl | k| k| K| X X k| K| K| X | X k| XKOTDW®W

12

V744-120-420-80

SEAL,OIL/TC20428




FIG. 27 GEAR(NOT 4WD) SYSTEM(TH TYPE)

1739-218A-0100

95

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | X623 p
1 |1739-218-001-00 HUB/25X34X21 * 1
2 [1725-218-006-00 RING/SNAP/CS25 * !
3 |V705-140-042-00 RING,SNAP/42 C * 1
4 |3640-561-003-00 PLUG/52X8 * 1




96

1725-219 -0100

FIG. 28 GEAR(PTO) SYSTEM
6.5

5

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
c | TXG23 Llp

1 [1725-219-210-00 CLUTCH/PTO ASSY * | dea| Lides FIG 160
1A[1725-219-210-10 [CLUTCH/PTO  ASSY * | 1omo-| 1989 FIG 160
2 [1725-219-001-00 |GEAR/HELICAL/21 * 1 1

3 [1725-219-220-00 SHAFT/PTO COMP * | ygbe| 1088
3A[1725-219-220-10 SHAFT/PTO COMP * | 1030 | 1080

4 |1688-211-057-00 RING/22 * 2 2

5 |1575-261-018-00 RING/25 * 2 2

6 |V600-110-620-50 BEARING,RB/6205 * | o dol| 4t
6A|V600-410-620-50 BEARING/BALL * | ole | 120

7 |V600-111-600-40 BEARING * 1 1

8 |V704-140-020-00 RING,SNAP/20C * 1 1

9 [1725-219-003-00 GEAR/HELICAL/40 * 1 1

10 |3673-701-005-00 BEARING/BALL * 2 2

11 |V705-140-052-00 RING,SNAP/52 C * ! !

12 [1725-219-004-00 GEAR/SPUR/13 * ! !

13 |1725-219-005-00 [SLEEVE/PTO * 1 1

14 |1725-218-006-00 RING/SNAP/CS25 * 1 1

15 |[1594-218-001-00 BEARING/BALL 6305SH2 * 1 1

16 |V600-110-620-40 BEARING,RB/6204 * | ael 1gae
16A|V600-410-620-40 BEARING/BALL * | 18%9.| 1830

17 |1725-219-006-00 |GEAR/SPUR/32 * | o del| 1t
17A[1725-219-006-10 GEAR/SPUR/32 * | ola | 120

18 |V600-110-630-40 BEARING,RB/6304 * | o del it
18A|V600-410-630-40 BEARING/BALL * | olo | g03g.

19 |V600-110-600-70 BEARING,RB/6007 * | el ads
19A|V600-410-600-70 BEARING/BALL * | 1olo. | 1070

20 |1725-219-007-00 SEAL/OIL * 1 1

21 |1725-219-008-00 |GEAR/21-21 * 1 1

22 |V600-110-620-40 BEARING,RB/6204 * | &l ads
22A|V600-410-620-40 BEARING/BALL * | 18%0. | 1839




1725-219 -0100

FIG. 28 GEAR(PTO) SYSTEM
6.5

5

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

REMARKS

23

1725-219-009-00

GEAR/SPUR/26

24

1725-219-011-00

SHAFT/PTO/MID

25

V704-140-030-00

RING,SNAP/30 C

26

V600-110-620-40

BEARING,RB/6204

26A

V600-410-620-40

BEARING/BALL

27

V600-110-620-50

BEARING,RB/6205

27A

V600-410-620-50

BEARING/BALL

28

V705-140-052-00

RING,SNAP/52 C

29

1725-219-012-00

SEAL/OIL

k| k| K[ X | X | k| X XOTW




98

FIG.29 METAL(PTO) SYSTEM(NO.1-5239)

1725-222 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725-222-001-00

METAL/PTO

1
-3501

1
-3501

1725-222-011-00

METAL/PTO

1690-241-003-00

GAUGE/LEBEL

1
3502-
1

1
3502-
1

V523-100-801-60

PIN

V211-561-003-50

BOLT/S

V211-561-004-00

BOLT/M10X40

1444-314-009-10

CAP,PTO SHAFT

ﬂmmhwmgn—\

V211-360-801-60

BOLT,SEMS (SP)

k| K| K| X | F| XOTDW

N RN YN

N RN YN




FIG.30 METAL(PTO) SYSTEM (NO.5240-)

1725-222A-0100

99

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|lo|R REMARKS

c | TxG23 clilp

1 [1725-222-011-00 METAL/PTO * | od0-| 5280

2 |1690-241-003-00 GAUGE/LEBEL * | oto-| 5280

3 |V523-100-801-60 PIN * | 5530, | s020-

4 |V231-361-003-00 FLANGEBOLT * | om0 | spm0-

5 |[V231-361-004-00 FLANGEBOLT * | 520, | s020-

6 [1444-314-009-10 CAP,PTO SHAFT * | od0-| 5280

7 |V211-360-801-60 BOLT,SEMS (SP) * | 0530, | sp30-




100

Y

x

1725-256 -0100

wﬁ 3355:_11A

FIG.31 CHANGE(SUB) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725-

256-001-00

FORK/SHIFT/SUB

1

1725-

256-002-00

STAY/SHIFT/SUB

1650-

259-010-00

SPRING/HC023

V682-

200-001-00

BALL

1725-

oD WINEP

256-210-00

ARM/SHIFT/SUB COMP

¥ k| k| X ¥ X IOTW

N B R R R e

1
1
1
1
2

V720-

112-401-60

O-RING/P16




FIG. 32 CHANGE(4WD) SYSTEM (FH TYPE)

1725-258 -0100

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-258-210-00

ARM/SHIFT/AWD COMP

1

V720-112-401-60

O-RING/P16

1725-258-001-00

BOLT/SM/M10X16

1646-233-033-00

SEAL/WASHER/10

1302-225-003-00

SPRING,SHIFTER

o 0d WINP

V682-200-001-00

BALL

¥ k| k| *| ¥ X IOTDW

B R R RN




102

FIG.33 CAP(NOT 4WD) SYSTEM(TH TYPE)

1739-258A-0100

S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TxG23 clilp
1 |2144-307-004-00 SEAL/20X07 * 1
2 |1725-258-001-00 BOLT/SM/M10X16 * 1
3 [1646-233-033-00 SEAL/WASHER/10 * 1




FIG. 34 CHANGE(PTO) SYSTEM 103

1725-259 -0100

5222-

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS

c | TXG23 clL|p
1725-259-001-10 METAL/SHIFT/PTO * 1 1
1725-259-210-10 ARM/SHIFT/PTO/R COMP | * 1 1
V720-112-401-40 O-RING/P14 * 1 1
1302-225-003-00 SPRING,SHIFTER * 1 1
V682-200-001-00 BALL * 1 1
V211-360-802-50 BOLT/SP * | e | s
V231-360-802-00 FLANGEBOLT * | ot | 502
1560-265-002-20 METAL/SHIFT * 1 1
1725-259-220-00 ARM/SHIFT/PTO/M COMP | * 1 1
V720-112-401-40 O-RING/P14 * 1 1
1302-225-003-00 SPRING,SHIFTER * 1 1
V682-200-001-00 BALL * 1 1
V211-360-802-50 BOLT/SP * | | s
V231-360-802-00 FLANGEBOLT * 3 3




104

1725-266 -0100

FIG.35 LEVER(SUB) SYSTEM

S |TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION P o|R REMARKS
c | TXG23 Llp

1 |1725-266-200-00 LEVER/SUB COMP * | | st

1A |1725-266-200-10 LEVER/SUB COMP * | g13a | 5133

2 |V580-140-802-80 PIN,SPRING/8 X28 W * 1 1

3 [1725-266-001-00 INSULATOR/120 * 1 1

4 |1703-261-002-00 GRIP/MAIN * 1 1

5 [3666-202-005-00 PROTECTOR * | sl odes

5A |3666-202-005-10 PAD/50 * | ooda | opma




FIG. 36 LEVER(4WD) SYSTEM (FH TYPE)

Q—
%3

105

1A
1725-268 -0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | X623 P
1 |1725-268-200-00 LEVER/4AWD COMP * -50170
1A |(1725-268-200-10 LEVER/4WD COMP * 50%1-
2 |V580-140-802-80 PIN,SPRING/8 X28 W * 1
3 [1725-266-001-00 INSULATOR/120 * 1
4 [1703-261-002-00 GRIP/MAIN * 1




106 FIG.37 LEVER(PTO/REAR) SYSTEM

1725-270 -0100

S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

c | X623 clile

1 [1725-270-200-00 LEVER/PTO/REAR COMP | * | .sias| .5i8s

1A [1725-270-200-10 LEVER/PTO/REAR COMP | * | 530 | 5101

2 |V580-140-802-80 |PIN,SPRING/8 X28 W * 1 1

3 |1725-266-001-00 [INSULATOR/120 * 1 1

4 (1688-265-001-00 |GRIP/MID/PTO * 1 1




FIG.38 LEVER(PTO/MID) SYSTEM

FIG. 16
FIG.17
FIG. 18

FIG.19

/(@})
/LL\

1725-271 -0100

107

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1

1725-271-200-00

ARM/PTO/MID COMP

1
-2854

-2854

1A

1725-271-200-10

ARM/PTO/MID COMP

2855-

2

V580-140-802-80

PIN,SPRING/8 X28 W

1
2855-
1

3

1725-271-002-00

PLATE/TIE

1

4

V411-260-008-00

WASHER,PL/M 8

2

5

V500-162-502-00

PIN,SPLIT/2.5X20

2
-5135

-5135

5A

V500-162-002-00

PIN,SPLIT/2 X20

5136-

5136-

6

1725-271-220-00

LEVER/PTO/MID ASSY

-1427

-1427

6A

1725-271-220-10

LEVER/PTO/MID ASSY

-5088

-5088

6B

1725-271-220-20

LEVER/PTO/MID ASSY

5089-

5089-

7

1725-271-221-00

BUSH/18X26X20

8

1725-271-001-00

WASHER/18X28X02

9

V704-140-018-00

RING,SNAP/18 C

10

1725-266-001-00

INSULATOR/120

11

1688-265-001-00

GRIP/MID/PTO

| | K| k| k| X K| k| K| X[ K|k F| X FXIOTW

R B R R RPERLREBRwWN

R R R R RPERLREBRwWwN




108

FIG.39 PEDAL(HST) SYSTEM
(NO.1-1170,EXCEPT E6 TYPE)

1725-272 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP

1 |1725-272-200-10 ARM/TRUNNION COMP | * | .sdas| .1d%0
1A |1725-272-200-20 ARM/TRUNNION COMP | * | &io

2 |1646-226-053-00 BOLT/SM/M10X23 * 4t
3 |V704-140-025-00 RING,SNAP/25 C * 4t
4 |1725-272-260-00 PLATE/NEVTRAL ASSY * | gdal e
4A |1725-272-310-00 PLATE/NEUTRAL/I ASSY | * | e

4B |1725-272-311-10 PLATE/NEUTRAL/I * | oo
4C|1725-272-311-20 PLATE/NEUTRAL/I * | eomo.

5 [1725-272-009-00 BUSH/25X28X08 * | dal e
5A|1725-272-009-00 BUSH/25X28X08 * | cone

5B [1725-272-009-10 BUSH/25X28X08 * | eedo.

6 [3814-835-038-00 BEARING * | eedo.

7 |V211-560-802-00 BOLT/M8X20 * 2 | L
8 [1725-272-210-00 LEVER/ADJUST COMP * 1 e
9 [1725-272-002-00 COLLAR/25X40X11 * Y ade
10 |3560-201-015-00 WASHER,BINDING SHAFT | * | 70| -1i70
10A|4101-102-038-00 WASHER/24X9X3.2 * | od

11 |V211-260-802-00 BOLT/S * | ol it
11A|V211-260-802-50 BOLT/S * | a3

12 |1725-272-220-10 ARM/NEUTRAL COMP * 1 i
13 [1725-272-003-00 BEARING/BALL * o 4t
14 |1725-272-004-00 [PIN/O8X19 * | el o
14A|2504-135-006-00 [PIN/08X19 * | aks

15 |V500-162-502-00 [PIN,SPLIT/2.5X20 * b
16 |2500-210-016-00 |[SPRING/HE108 * b
17 |1725-272-005-00 |ROD/M08X85 * a4t
18 |V304-260-008-00 [NUT * | 2 2
19 [1725-272-230-00 PEDAL/HST COMP * 1 4t
20 [1636-272-011-00 PAD/HST/F/IOR * | del e
20A|1646-640-054-10 PAD/HST/F * | o,




1725-272 -0100

FIG.39 PEDAL(HST) SYSTEM
(NO.1-1170,EXCEPT E6 TYPE)

109

S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS

c | TXG23 C P
20B|1646-640-054-20 PAD/HST/F * | ool 1
21 |[1636-272-012-00 PAD/HST/R/OR * | gdal ado
21A|1646-640-055-10 PAD/HST/R * | st
21B|1646-640-055-20 |PAD/HST/R * | aole. 1
22 |V201-261-004-00 BOLT/M10X40 * ke
23 [V201-261-007-00 BOLT/M10X70 * o abe
24 |V304-260-010-00 [NUT * | 2 L2
25 |1725-272-240-10 ARM/PEDAL  ASSY * | A b
25A(1725-272-240-20 ARM/PEDAL  ASSY * | 20| aioll
25B|1725-272-240-30 ARM/PEDAL  ASSY * | & 3
25C|1725-272-240-40 ARM/PEDAL  ASSY * | 1
25D|[1725-272-240-50 ARM/PEDAL  ASSY * | ode. 1
26 [1656-664-221-00 BUSH/16X18X25 * | 2| 2
27 |V760-150-000-00 NIPPLE,GREASE * | 108,
28 |V401-160-006-00 WASHER,SP/M 6 * | oa
29 |V411-260-016-00 WASHER / M16 * ] adbe
30 [V704-140-016-00 RING,SNAP/16 C * Yl b
31 |[V211-260-802-50 BOLT/S *| 2 2
32 [1725-272-007-00 ROD/HST * 1 abe
33 [1560-695-021-00 JOINT BALL MOSRH * Y adbe
34 |V304-260-008-00 [NUT * |1 b
35 |V401-160-008-00 WASHER,SP/M 8 * ] adbe
36 |V304-260-008-00 NUT * ] adbe
37 [1646-640-008-10 COLLAR/09X14X09 * Yl b
38 [1646-640-580-00 DAMPER/OIL  ASSY * Y b
39 [V362-260-008-00 NUT/WASHER * o adbe
40 |V411-260-008-00 WASHER,PL/M 8 * 1 adbe
41 |V500-162-502-00 PIN,SPLIT/2.5X20 * b




110

FIG. 40 PEDAL (HST) SYSTEM
(EXCEPT E6 TYPE)(NO.1171-)

1739-272 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP
1 [1725-272-200-10 ARM/TRUNNION COMP | * | .sas| .58
1A |1725-272-200-20 ARM/TRUNNION COMP | * | &do | ssio.
2 |1646-226-053-00 BOLT/SM/M10X23 * | 3] 1k
3 |V704-140-025-00 RING,SNAP/25 C * | 3] b
4 [1725-272-260-00 PLATE/NEVTRAL ASSY * | el 3
4A |1725-272-310-00 PLATE/NEUTRAL/I ASSY | * | .cdbg| .ccog
4B|1725-272-311-10 PLATE/NEUTRAL/I * | ooka| e0ss
4C|1725-272-311-20 PLATE/NEUTRAL/I * | como-| 60s9-
5 [1725-272-009-00 BUSH/25X28X08 * | dal| ides
5A|1725-272-009-00 BUSH/25X28X08 * | cobe | cias
5B |1725-272-009-10 BUSH/25X28X08 * | cedo | semo
6 |3814-835-038-00 BEARING * | cedo | ssmo-
7 |V211-560-802-00 BOLT/M8X20 * | 02| 112
8 [1725-272-210-00 LEVER/ADJUST COMP * | a3 13
9 [1725-272-002-00 COLLAR/25X40X11 * | 03| a3
10 |3560-201-015-00 WASHER,BINDING SHAFT | * | s | 2654
10A|4101-102-038-00 WASHER/24X9X3.2 * | ogie | ogis
11 |V211-260-802-00 BOLT/S AR
11A|V211-260-802-50 BOLT/S * | i | 2gis
12 |1725-272-220-10 ARM/NEUTRAL COMP * | 3| 13
13 |1725-272-003-00 BEARING/BALL * | 03| 13
14 [1725-272-004-00 [PIN/08X19 * | del| ads
14A|2504-135-006-00 [PIN/08X19 * | ks | 1ads
15 |V500-162-502-00 [PIN,SPLIT/2.5X20 * | 3| 03
16 |2500-210-016-00 SPRING/HE108 * | 3 | g3
17 |1725-272-005-00 ROD/M08X85 * | 03| q1d
18 |V304-260-008-00 [NUT * | 05| 1%
19 [1725-272-230-00 PEDAL/HST COMP * | 3| 13
20 [1636-272-011-00 PAD/HST/F/IOR * | 03| 03
21 [1636-272-012-00 PAD/HST/R/OR * | 3l 1




1739-272 -0100

FIG. 40 PEDAL (HST) SYSTEM
(EXCEPT E6 TYPE)(NO.1171-)

111

S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | Tx623 c P

22 (V201-261-004-00 BOLT/M10X40 * | 03| 13

23 [V201-261-007-00 [BOLT/M10X70 * | 03| 03

24 |V304-260-010-00 [NUT * | 02| 1%

25 [1725-272-240-20 ARM/PEDAL  ASSY * | o | e
25A|1725-272-240-30 ARM/PEDAL  ASSY * | Ldol 4403
25B|1725-272-240-40 ARM/PEDAL  ASSY * | kol a1
25C|1725-272-240-50 ARM/PEDAL  ASSY * | ke | 17de |1

26 |1656-664-221-00 BUSH/16X18X25 * | G254 | 4

27 |V760-150-000-00 NIPPLE,GREASE * | oma | 108a

28 [V401-160-006-00 WASHER,SP/M 6 * | oma | 108a

29 |V411-260-016-00 WASHER / M16 * | ad | gk

30 [V704-140-016-00 RING,SNAP/16 C * | | gk

31 |[V211-260-802-50 BOLT/S * | 5| 1%

32 [1725-272-007-00 ROD/HST *| i | .

33 [1560-695-021-00 JOINT BALL MOSRH * | 03| 13

34 [V304-260-008-00 NUT * | ad | gk

35 |V401-160-008-00 WASHER,SP/M 8 T A T

36 |V304-260-008-00 [NUT * | | gk

37 [1646-640-008-10 COLLAR/09X14X09 * | Ak

38 (1646-640-580-00 DAMPER/OIL  ASSY * | ad | 3

39 |[V362-260-008-00 NUT/WASHER * | 0| 3

40 |V411-260-008-00 WASHER,PL/M 8 T A T

41 |V500-162-502-00 PIN,SPLIT/2.5X20 * 1 1

1171-

1171-




112

FIG. 41 PINION(DRIVE) SYSTEM (NO.1-5466)

1725-301 -0100

)

//

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

c | TXG23 clL P

1 [1725-301-210-00 [GEAR/08-38 SET * | che| sk

2 [3673-701-005-00 BEARING/BALL * | e | .sise

3 |1617-206-003-00 RING/SNAP * | cieel| -sies

4 |3673-701-006-00 BEARING/BALL * | cieel| .sis

5 [1725-301-001-00 GEAR/SPUR/10 * | el sise

6 |1560-214-003-00 BEARING/BALL/6304SH2 | * | cie| .cise

7 |1725-301-002-00 BEARING/ROLLER * | kel sike




FIG. 42 PINION(DRIVE) SYSTEM (NO.5467-)

)

113

//

e NS
1725-301A-0100 oS
S (typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 |1725-301-710-00 [GEAR/07-33 SET * | eadr. | sanz
2 |3673-701-005-00 BEARING/BALL * | eado | sang
3 [1617-206-003-00 RING/SNAP * | cagr | satg
4 |3673-701-006-00 BEARING/BALL * | cagr | sadg
5 [1725-301-001-00 GEAR/SPUR/10 * | eado | sads
6 [1560-214-003-00 BEARING/BALL/6304SH2 * | ok | sadg
7 |1725-301-002-00 BEARING/ROLLER * | cadr | sady




114

FIG. 43 GEAR(DIFERENTIAL) SYSTEM

1725-304 -0100

& —

14
Y F" QQEJ 4

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TGO

REMARKS

1725-304-001-00

GEAR/SPUR/56

1

1725-304-002-00

CASE/DIFF

1725-304-003-00

CASE/DIFF

V523-101-002-40

PIN

V203-361-004-00

BOLT

V401-160-010-00

WASHER,SP/M10

V600-110-600-90

BEARING,RB/6009

V600-110-621-00

BEARING,RB/6210

O[O0 |N O 0D WN|F-

1725-304-004-00

PINION/BEVEL/12

=
o

1725-304-005-00

GEAR/BEVEL/20

=
[N

1725-304-006-00

GEAR/BEVEL/20

[
N

1725-304-007-10

SHAFT/PINION

[
w

1725-304-008-00

P1N/08X45

[
»

1725-304-011-00

WASHER/PINION

=
[y

1725-304-009-00

WASHER/38X52X01

X k| k| K| R k| k| K| K| X[ | k| ¥ X XIOODW

N N R R R RN R R o o N R e

N N R R R RN R R oo N R R Rk




FIG. 44 LOCK(DIFERENTIAL) SYSTEM

1725-305 -0100

115

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-305-210-00

SLEEVE/DIFFLOCK COMP

1

1725-305-001-10

FORK/SHIFT/DIFFLOCK

1725-305-002-10

SHAFT/DIFFLOCK

1725-305-003-00

PIN/06X32

V411-260-006-00

WASHER / M6

V500-162-001-50

PIN,SPLIT/2 X15

V704-140-016-00

RING,SNAP/16 C

k| K| X[ X | | k| X[OTDW

N B R R R R R

N R R R R R R R

NG~ WN P

V720-112-401-60

O-RING/P16




116

FIG. 45 HOUSING(AXLE) SYSTEM (NO.1-5239)

1725-306 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION = ol|rR REMARKS
c | X623 Llp
1 [1725-306-001-00 HOUSING/AXLE * | ol same
2 |v523-101-002-40 PIN * | sho| 520
3 |V211-661-004-00 BOLT/SP * | dlo| eshe
4 |P118-702-033-00 PLUG * | eho| 570




FIG. 46 HOUSING(AXLE) SYSTEM (NO.5240-)

1725-306A-0100

117

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-306-001-00

HOUSING/AXLE

V523-101-002-40

PIN

1 1
5240- | 5240-
2 2

V231-361-003-50

FLANGEBOLT

5240- | 5240-
11 11
5240- | 5240-

AIWN P

P118-702-033-00

PLUG

¥ ¥ F | FOTW

1 1
5240- | 5240-




118 FIG.47 SHAFT(WHEEL) SYSTEM

1725-308 -0100

TYPE OF MODEL | |

c|G
T|O|R
TXG23 IoR REMARKS

KEY PART CODE DESCRIPTION

1725-308-210-00 [SHAFT/WHEEL COMP 2 2

V600-110-600-70 BEARING,RB/6007 128 | 128

V600-410-600-70 BEARING/BALL

12%9- 12%9-
1444-314-004-10 [COLLAR(35X50X2) 2 2

V704-140-035-00 RING,SNAP/35 C

2 2
-3176 | -3176

1710-241-053-00 RING/SNAP/R62 3127 | 31%7.
2 2

1725-308-002-00 SEAL/OIL

1725-308-003-00 BOLT/M12X1.5

k| k| K[ X X[ | K| X XOTDW

1

2

2A

3

4

5 [1725-308-001-00 RING/SNAP/CH62
5A

6

7

TA

10 10
-1347 -13617

1725-308-003-10 BOLT/M12X1.5 3% | 3% 11




1725-310 -0100

FIG. 48 BRAKE SYSTEM

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1717-310-002-10

PLATE/PRESSURE/LH

1

1703-310-202-00

PLATE/SEPARATER

1717-310-004-00

PLATE/FRICTION

V682-200-001-90

BALL

1725-310-001-00

METAL/BRAKE/LH

V523-100-801-60

PIN

1725-310-003-00

RING/SNAP/CH125

1717-310-003-10

PLATE/PRESSURE/RH

© 00N OGS~ WN P

1703-310-202-00

PLATE/SEPARATER

1717-310-004-00

PLATE/FRICTION

V682-200-001-90

BALL

1725-310-004-00

METAL/BRAKE/RH

V523-100-801-60

PIN

1725-310-003-00

RING/SNAP/CH125

1725-310-210-00

CAM/BRAKE COMP

k| k| K| k[ k| X[ K| k| k| K| K| K|k F ¥ FXOTW

NN R R R WA R R R R W s W

NN R R R WA R R R R WS Wk

V720-112-402-10

RING/O




120

FIG. 49 PEDAL(BRAKE) SYSTEM(E6 TYPE)

1725-312 -0100

8—0

/ §Q@—zta 15
18

15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1

1725-312-200-20

PEDAL/BRAKE SET

1A

1725-312-200-30

PEDAL/BRAKE SET

1
-1562

1
-1651

1B

1725-312-200-40

PEDAL/BRAKE SET

1
1652-
1

2

V511-100-805-00

PIN,TAPER/8X50

3

1725-312-004-00

PAD/OR

1
-1170

3A

2512-206-001-00

PAD

1
1171-
1

4

1725-312-003-00

SPRING/HE126

5

1725-312-230-00

HUB COMP

1
-5328

5A

1725-312-230-10

HUB COMP

1
5329-
1

6

V211-261-002-50

BOLT(S) M10X25

-5227

6A

V231-361-002-00

FLANGEBOLT

7

V761-150-000-00

NIPPLE/GREASE

1
5228-

1
-5328

7A

V760-150-000-00

NIPPLE,GREASE

1
5329-

8

V401-160-006-00

WASHER,SP/M 6

9

1725-312-001-00

ROD/BRAKE/FRONT

1
5329-
2

10

1725-312-002-00

ROD/BRAKE/REAR

2

11

3805-221-007-00

BUCKLE/TURN/M10

-1562

11A

3642-212-002-00

TURNBUCKLE/M10

1563-

12

V304-260-010-00

NUT

13

1401-304-011-00

NUT/M10 L

14

V411-260-010-00

WASHER/M10

15

V500-162-502-00

PIN,SPLIT/2.5X20

16

1725-312-240-00

ARM/BRAKE/LH COMP

17

1725-312-250-00

ARM/BRAKE/RH COMP

Bl k| k| k| k| k| k| k| k| X k| k| K| K| X k| K| K| K| k| k| K| X X X OTW

N R RB BN NDONSN

18

V704-140-022-00

RING,SNAP/22 C




FIG.50 PEDAL(BRAKE) SYSTEM( EXCEPT E6 TYPE)

1739-312 -0100

121

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1739-312-200-00

PEDAL/BRAKE ASSY

1

A101-251-008-00

BUSH/20X23X20

V704-140-020-00

RING,SNAP/20C

1725-312-004-00

PAD/OR

1725-312-003-00

SPRING/HE126

1739-312-220-00

SHAFT/BRAKE SET

V511-100-805-00

PIN,TAPER/8X50

1725-312-230-00

HUB COMP

B R R R R RN

-5328

B R R R R RNk

-5328

1725-312-230-10

HUB COMP

1
5329-
1

1
5329-
1

V211-261-002-50

BOLT(S) M10X25

-5221

-5221

©Olo (P o ~Noobd wN ik
> >

V231-361-002-00

FLANGEBOLT

1
-6058

1
-6058

©
vy)

V231-361-003-50

FLANGEBOLT

6059-

6059-

=
o

V761-150-000-00

NIPPLE/GREASE

o
Lo
(o3

o
Lo
(o3

10A

V760-150-000-00

NIPPLE,GREASE

o
(]
(<]

o |
(]
(<]

11

V401-160-006-00

WASHER,SP/M 6

Ll Ll
O O

o
[
o

Ll Ll
O

o
(]
o

12

1739-312-250-00

FORK COMP

13

1432-242-001-00

PIN

14

V411-260-008-00

WASHER,PL/M 8

15

V500-162-502-00

PIN,SPLIT/2.5X20

16

1725-312-001-00

ROD/BRAKE/FRONT

17

1725-312-002-00

ROD/BRAKE/REAR

18

3805-221-007-00

BUCKLE/TURN/M10

IS I ST ST ST S

0
=
w

IS ST TR G U
;

0
=
w

18A

3642-212-002-00

TURNBUCKLE/M10

=
o

=
o

19

V304-260-010-00

NUT

20

1401-304-011-00

NUT/M10 L

21

V411-260-010-00

WASHER/M10

22

V500-162-502-00

PIN,SPLIT/2.5X20

23

1725-312-240-00

ARM/BRAKE/LH COMP

24

1725-312-250-00

ARM/BRAKE/RH COMP

25

V704-140-022-00

RING,SNAP/22 C

% | k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X k| k| k| K| X| k| k| K| X F| X O TDW

NHH##NNtN
]

NHH##NNtN
"




122

FIG.51 PEDAL (DIFF-LOCK) SYSTEM

1725-313 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725-313-200-00

PEDAL/DIFF  ASSY

1

1581-312-001-00

BUSH/28X32X20

1560-275-013-00

WASHER/28X37X2

V704-140-028-00

RING,SNAP/28 C

2144-513-004-00

SPRING/HE117

1725-313-001-00

ROD/DIFF

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

NN R R RN R

-5135

NN R R RN Rk

-5135

V500-162-002-00

PIN,SPLIT/2 X20

2
5136-
1

2
5136-
1

1725-313-220-00

ARM/DIFF COMP

-5282

-5282

©io P oo~NoobdlwN-
> >

1725-313-220-10

ARM/DIFF COMP

[

©
or}

1725-313-220-20

ARM/DIFF COMP

1
-5285

1
5286-

1
-5285

1
5286-

[
o

1725-305-003-00

PIN/06X32

=
[N

V411-260-006-00

WASHER / M6

=
N

V500-162-001-50

PIN,SPLIT/2 X15

¥ k| k| K[ R k| k| K| K| X[ | k| ¥ X X|OTDW




FIG.52 BRAKE(PARKING) SYSTEM(E6 TYPE)

1725-314 -0100

123

S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | TXG23 C =
1 [1725-314-200-00 LEVER/PARKING COMP | * !
2 |V411-260-010-00 WASHER/M10 * !
3 |V500-162-002-00 PIN,SPLIT/2 X20 * 1
4 |1588-117-001-00 SPRING/HE089 * 1
5 [1703-313-001-00 CAP/PARKING * | dos
5A|1703-313-001-10 CAP/PARKING * | ade 1
6 [1614-680-004-00 INSULATOR * | e
6A [3805-210-021-00 PAD/100 * | i
6B [3805-210-021-10 INSULATOR * | e 1
6C |2504-165-002-10 INSULATOR * | e




124

FIG. 53 BRAKE(PARKING) SYSTEM

1739-314 -0100

(EXCEPT E6 TYPE)(NO.1-1324)

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP
1 [1739-314-210-10 [STAY/LEVER COMP * | Aol A
1A [1739-314-210-20 [STAY/LEVER COMP * | sl s
2 [1739-314-220-10 ARM/PARKING/A ASSY * | do | A
2A[1739-314-220-20 ARM/PARKING/A ASSY * | sl
3 [1689-271-311-00 BUSH/12X14X15 * | sl b
4 |V411-260-012-00 WASHER /M12 * | el b
5 |V704-140-012-00 RING,SNAP/12 C * | | b
6 |V411-260-008-00 WASHER,PL/M 8 * | | b
7 |V500-162-501-50 PIN,SPLIT/2.5X15 * | sl ada
8 |1442-313-200-10 BRAKE,PARKING ASSY * | sl ada
9 [1442-313-202-00 ROD * | sl ada
10 [1444-328-273-00 |SPRING * | dal ada
11 (1444-328-272-00 BUTTON * | | b
12 |1442-313-203-00 [GRIP * | | b
13 |V201-260-802-00 BOLT/M 8X20 * | 48| 1B
14 |V401-160-008-00 WASHER,SP/M 8 * | 42l a3
15 |V304-260-008-00 [NUT * | 2] 13
16 |1739-314-240-10 ARM/BRAKE/B ASSY * | bl
17 |1689-271-311-00 BUSH/12X14X15 * | 2] a3
18 |V411-260-012-00 WASHER /M12 * | sl s
19 [V704-140-012-00 RING,SNAP/12 C * | | b
20 |1739-314-003-00 PLATE/I/19X104 * | sl ada
21 |V411-260-008-00 WASHER,PL/M 8 * | 42l a3
22 |[V500-162-501-50 PIN,SPLIT/2.5X15 * | 2] a3
23 [1739-314-260-00 CABLE/PARKING ASSY * | sl b
24 (1432-242-001-00 PIN * | el b
25 |V411-260-008-00 WASHER,PL/M 8 * | 2. 43
26 |V500-162-502-00 PIN,SPLIT/2.5X20 * | 2.0 45




FIG. 54 BRAKE(PARKING) SYSTEM

1725-314A-0100

(EXCEPT E6 TYPE)(NO.1325-)

125

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
c | Tx623 Llp
1 [1739-314-210-20 STAY/LEVER COMP * | sooo | 6099
1A[1739-314-210-30 STAY/LEVER COMP * | e150-| 6100
2 [1739-314-220-20 ARM/PARKING/A ASSY * | ool -sd0
2A|1739-314-220-30 ARM/PARKING/A ASSY * | eov1 | s0i1
3 [1689-271-311-00 BUSH/12X14X15 * | 1ade | 13
4 |[V411-260-012-00 WASHER /M12 * | ade | qa3e
5 |V704-140-012-00 RING,SNAP/12 C * | 1375 | 1375
6 |V411-260-008-00 WASHER,PL/M 8 * | 1a3e | 1a3s.
7 |V500-162-501-50 PIN,SPLIT/2.5X15 * | jade | 1a3s
8 [1740-313-300-00 LEVER/PARKING ASSY * | jade | ga3s
9 [1442-313-202-00 ROD * | ya3s. | 1305
10 |1444-328-273-00 SPRING * | 1395 | 1335
11 [1444-328-272-00 BUTTON * | 1335 | 1335
12 [1740-313-301-00 |GRIP/ORANGE * | et | g
13 |V201-260-802-00 BOLT/M 8X20 * | 13% | 1395
14 |V401-160-008-00 WASHER,SP/M 8 * | 102 | qa3s.
15 |V304-260-008-00 [NUT * | 102 | 1%
16 |1739-314-240-10 ARM/BRAKE/B ASSY * | a3e | qade
17 |1689-271-311-00 BUSH/12X14X15 * | a2 | 133
18 |V411-260-012-00 WASHER /M12 * | 1a3e. | 1a3s.
19 [V704-140-012-00 RING,SNAP/12 C * | 1375 | 1375
20 [1739-314-003-00 PLATE/I/19X104 * | jades | 1a3s
21 |(V411-260-008-00 WASHER,PL/M 8 * | 102 | ga3s.
22 |V500-162-501-50 PIN,SPLIT/2.5X15 * | a2 | 133k
23 |1739-314-260-00 [CABLE/PARKING ASSY * | 1ade | 13
24 [1432-242-001-00 PIN * | 1a%s. | 133
25 [V411-260-008-00 WASHER,PL/M 8 * 1355- 13%5.
*

26

V500-162-502-00

PIN,SPLIT/2.5X20

2
1325-




126 FIG.55 WHEEL (STEERING) SYSTEM(E6 TYPE)

1725-401 -0100

TYPEOFMODEL| | | C |G REMARKS
T|O|R
TXG23 clile

KEY PART CODE DESCRIPTION

1 |1725-401-200-00 WHEEL/STEERING ASSY !

¥ *IOTW

2 |1640-401-222-00 CAP 1




FIG.56 WHEEL (STEERING) SYSTEM

1739-401 -0100

(EXCEPT E6 TYPE)

127

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | X623 p
1 [1739-401-200-00 WHEEL/STEERING ASSY | * 1 1
2 (1739-401-202-00 [CAP/STEERING * 1 1
3 [1739-401-001-00 INSULATOR/15 * | eir| e

-5827




128

FIG.57 CYLINDER(STEERING) SYSTEM

05
12 ‘
g 8
/

7A 11

1725-403 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1

K167-005-000-00

CYLINDER ASSY

-2246

1A

K167-005-000-10

CYLINDER ASSY

1
-2246

1
-2666

-2666

1B

K167-005-000-20

CYLINDER ASSY

1
2667-

2667-

2

K167-005-200-00

ROD/PISTON

1
-2246

1
-2246

2A

K167-005-200-10

ROD/PISTON

1
2247-

3

K167-005-001-00

PACKING/ROD

1
-2246

1
2247-

1
-2246

3A

K177-006-203-00

SEAL/PISTON

1
-2666

1
-2666

3B

K167-005-001-10

PACKING/PISTON

4

K167-005-300-00

COVER/ROD/A SET

2667-
1
-6070

2667-
1
-6070

4A

K167-005-300-10

COVER/ROD/A SET

5

K182-034-002-00

ROD PACKING

1
6071-
1

1
6071-
1

6

K182-034-003-00

DUST SEAL

1

7

K167-005-310-00

COVER/ROD/B  SET

-6070

-6070

7A

K167-005-310-10

COVER/ROD/B  SET

6071-

6071-

8

K182-034-002-00

ROD PACKING

9

K182-034-003-00

DUST SEAL

10

V723-112-003-80

RING/O

11

V723-102-004-20

O-RING

6071-

6071-

12

1725-403-001-00

STAY/CYLINDER

13

V211-561-003-00

BOLT/M10X30

14

V211-561-004-00

BOLT/M10X40

15

1725-403-002-00

ADAPTER/L/R1/4

16

1725-403-003-00

ADAPTER/45R

%l k| k| R N | k| k| k| R k| k| k| K[ X k| k| K| X X[ | K| ¥ XIOTODW

)

)




FIG.58 STEERING(POWER) SYSTEM (NO.1-5827)

1725-407 -0100

F1G,55
F1G.56

129

S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS

c | X623 c P

1 |1725-407-200-10 CONTROLLER/STEERING | * | 57| 5807

2 |1725-407-201-00 NUT/5/8-18UNF * | o | spor

3 |V211-660-803-00 BOLT/SP * | cghr| sep7

4 |1646-640-059-00 WASHER/12X26X06 * | eS| 7

5 |[1725-407-001-00 COLLAR/08X12X13 * | egbr| sab7

6 |V411-260-010-00 WASHER/M10 * ¥ ¥

-5827

-5827




130 FIG. 59 STEERING(POWER) SYSTEM (NO.5828-)

2 —_
FIG.55  ( o\Mee. Z\

F1G.56

1725-407A-0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P Tlo|R REMARKS

c | X623 cli|p

1 [1725-407-200-10 CONTROLLER/STEERING | * | gg¥s | saia.

2 [1725-407-201-00 NUT/5/8-18UNF * | coda | spip

3 [1771-407-001-10 PAD/PS * | co2e. | sga

4 [1725-407-001-00 COLLAR/08X12X13 * | ot | sgaa.

5 |V211-660-803-00 BOLT/SP * | oo | spta

6 |[1739-401-001-00 INSULATOR/15 * | codo | sgia




FIG.60 PIPING(STEERING) SYSTEM

1725-408 -0100

131

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

—OoO0

TIO

REMARKS

1

1725-408-200-00

HOSE/LH ASSY

1

2

1725-408-220-10

HOSE/RH ASSY

1

3

1725-408-230-10

PLATE COMP

3

4

V211-260-801-60

BOLT,SEMS (S) M8X16

4
-1746

4A

V211-360-801-60

BOLT,SEMS (SP)

-5221

4B

V231-360-801-60

FLANGEBOLT

¥ k| k| X[ X | F|  FOTW

3
5222-
1

5

1724-702-002-00

GROMMET/45

1
1
3
)
1746
3
-5221
3
5222
4715

-4715




132

1725-410 -0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P

1 [1725-410-200-50 BRACKET/AXLE COMP * | 1
1A |1725-410-200-70 BRACKET/AXLE COMP * | de 1
1B |1725-410-200-80 BRACKET/AXLE COMP * | by 1
1C|1725-410-200-90 BRACKET/AXLE COMP * | cdie 1
1D [1725-410-250-00 FRAME/MAIN/E3 COMP * | ol

2 [1594-625-002-00 INSULATOR *| 3

3 [1724-702-002-00 GROMMET/45 * | 4om0.

4 |1725-410-001-00 BAR/25X345 * !

5 |V201-361-402-50 BOLT * 2

6 |V401-160-014-00 WASHER,SP/M14 * 2

7 |1725-410-300-00 COVER/FRONT COMP * 1

8 |V211-360-801-60 BOLT,SEMS (SP) * |
8A[V231-360-801-20 FLANGEBOLT * | ot

9 [1725-410-310-30 POST/STEERING COMP * |

9A [1725-410-310-50 POST/STEERING COMP * | ehs 1
10 |V211-561-002-50 [BOLT/M10X25 * | e
10A|V231-361-002-00 FLANGEBOLT * | he.

11 |1614-680-004-00 INSULATOR * 1

12 |3666-202-005-00 PROTECTOR * | ogba
12A|3666-202-005-10 [PAD/50 * | ok, 1
13 |1704-740-008-10 GROMMET/13X17X05 * 1

14 |3805-371-007-00 [PAD/25 * | 4780

15 |1725-410-002-00 |COVER/UNDER * 1

16 |V210-360-601-20 BOLT,SEMS * | 2
16A|V230-360-601-20 FLANGEBOLT * | o2

17 |1725-410-003-00 [SEAL/45X10X315 * !

18 [1725-410-004-10 NET * !

19 [V210-360-601-60 BOLT(SP)/M6X16 * |
19A|V230-360-601-20 FLANGEBOLT * | ot

20 |1636-631-014-00 [TRIM/320 * 1




1725-410 -0100

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 =
21 |3805-210-021-00 PAD/100 * | oo
21A[3805-210-021-10 [INSULATOR * | e
21B|2504-165-002-10 INSULATOR * | oode.
22 [1725-631-004-00 [SEAL/30X20X150 *| 1
23 [1725-410-005-00 [SEAL/45X50X125 *| 1
24 |1725-410-006-00 [SEAL/45X50X80 *| 2
25 |1725-410-007-00 PLATE/COVER/RH * | eda
26 |V210-260-601-20 BOLT/S * | o2,
26A|V230-360-601-20 FLANGEBOLT * | so2a




134

1739-410 -0100

FIG. 62 BRACKET(AXLE) SYSTEM(EXCEPT E6 TYPE)

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P

1 [1739-410-200-10 BRACKET/AXLE COMP * | Lol gis
1A[1739-410-200-20 BRACKET/AXLE/E4 COMP | * | s | 10881
1B |1739-410-200-30 BRACKET/AXLE/E4COMP | * | ,io| i1
1C|1739-410-200-50 BRACKET/AXLE/E4 COMP | * | . 4.| 4711
1D |1739-410-200-60 BRACKET/AXLE/E4 COMP | * | 1iao| _1dss|3
1E[1739-410-200-70 BRACKET/AXLE/E4 COMP | * | 1ds| 1c06l1
1F |1739-410-200-80 BRACKET/AXLE/E4 COMP | * | 30| .3350| 1
1G[1739-410-200-90 BRACKET/AXLE/E4 COMP | * | si6| 50561
1H|1739-410-230-00 FRAME/MAIN/E4 COMP * | eonr | spig
2 |1594-625-002-00 INSULATOR * 3 3

3 |1724-702-002-00 GROMMET/45 * | eids | 5136
4 |1725-410-001-00 BAR/25X345 * 1 1

5 |V201-361-402-50 BOLT * 2 2

6 |V401-160-014-00 WASHER,SP/M14 * 2 2

7 |1725-410-300-00 COVER/IFRONT COMP * ! !

8 |V211-360-801-60 BOLT,SEMS (SP) * | eohi| s
8A|V231-360-801-20 FLANGEBOLT * | codo | 5020

9 [1725-410-310-30 POST/STEERING COMP * | a | s
9A [1725-410-310-50 POST/STEERING COMP * | Al el
10 |V211-561-002-50 BOLT/M10X25 * | e | s
10A|V231-361-002-00 FLANGEBOLT * | o8 | 5o
11 |1614-680-004-00 INSULATOR * 1 1
12 |[3666-202-005-00 PROTECTOR * | odea| odes
12A[3666-202-005-10 |PAD/50 * | ooma | opma |1
13 |1704-740-008-10 GROMMET/13X17X05 * 1 1
14 |3805-371-007-00 |PAD/25 * | 1eta. | 1613
15 [1725-410-002-00 [COVER/UNDER * ! !
16 |[1739-410-001-00 |[COVER * | como-| 6os9-
17 |V210-360-601-20 BOLT,SEMS * | 2| 53
17A|V230-360-601-20 FLANGEBOLT * | o2, | ep2.




1739-410 -0100

FIG. 62 BRACKET(AXLE) SYSTEM(EXCEPT E6 TYPE)

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 =
18 |V231-360-801-60 FLANGEBOLT * | eomo- | somo-
19 |V362-260-008-00 NUT/WASHER * | goso- | 60s9-
20 |1725-410-003-00 SEAL/45X10X315 * 1 1
21 |1725-410-004-10 NET * 1 1
22 |V210-360-601-60 BOLT(SP)/M6X16 * | | s
22A|V230-360-601-20 FLANGEBOLT * | g0t | saa.
23 |1636-631-014-00 TRIM/320 * ! !
24 [3805-210-021-00 |PAD/100 * | do | oo
24A|3805-210-021-10 INSULATOR * | opoal| oioa
24B|2504-165-002-10 [INSULATOR * | o35 | 263s.
25 [1725-631-004-00 [SEAL/30X20X150 * | 1 1
26 [1725-410-005-00 [SEAL/45X50X125 * | 1 !
27 [1725-410-006-00 [SEAL/45X50X80 * | 2 2
28 [1725-410-007-00 PLATE/COVER/RH * | 1ola | 1035
29 |V210-260-601-20 BOLT/S * | 20| B
29A|V230-360-601-20 FLANGEBOLT * | e% | 502




136 FIG.63 HITCH(FRONT) SYSTEM(G TYPE)

1738-411 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

0o--
~00
TTO

REMARKS

1738-411-210-00 HITCH/FRONT COMP

V201-361-202-50 BOLT/M12X25

V401-160-012-00 WASHER,SP/M12

1674-410-320-00 PIN/30X120 COMP

N
Nel »f N Noe

1673-525-002-20 [LINKPIN

'
o0

1673-525-002-30 [LINKPIN

v
N
=]
o s
N
=]
[

1674-410-301-00 CABLE

1674-520-004-00 INSULATOR

V211-360-803-00 BOLT/SP

k| k| | X | H | XX X X XIOTW
©
3]
R PR PRRERR R NN R
P o

B B R PR
T

om\lmgmhwmn—\

V363-260-008-00 NUT/WASHER




25~30-PLEASE SEE NEXT PAGE

1725-430 -0100

FIG. 64 AXLE(FRONT)SET(1/2)

(FH TYPE)(NO.2985-5784)

FIG.61
FIG.62

/W \

l'

é

| o | A
iosYh '(_i/ .

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
1 [1725-432-051-00 PINION/BEVEL/09 * | o,
2 |1725-432-052-00 GEAR/BEVEL/21 * | s
3 [1594-221-001-00 BEARING/BALL 6205SH2 * | A
4 [1724-640-011-00 RBB/6204SOLPACK * | otes
5 [1593-303-051-20 SHIM/2 * | oo,
6 |V704-140-025-00 RING,SNAP/25 C * | e,
7 |1725-432-053-00 HOUSING/PINION * | o,
8 |[V721-103-105-50 O-RING/G55 * | oty
9 |V705-140-047-00 RING,SNAP/47 C * | otes
10 |1725-432-004-00 SEAL/OIL * | otes
11 |V211-561-003-00 BOLT/M10X30 * | o
12 |1703-432-001-00 |CASE/DIFF * | e,
13 [1614-432-003-00 PINION/BEVEL/11 * | 2,
14 |1675-432-001-00 GEAR/BEVEL/15 * | 2,
15 |1614-432-006-00 PIN/12X75 * | o,
16 |V580-140-502-50 PIN,SPRING/5 X25 W * | otes
17 WIRE * | oo,
18 |1725-432-057-00 BEARING/BALL * | 2
19 |V706-140-050-00 RING/SNAP * | e
20 (V706-140-040-00 RING/SNAP * | o,
21 [1725-433-700-00 HOUSING/AXLE ASSY * | o,
22 |1725-433-202-00 BUSH/22X25X25 * | s2,
23 |V720-113-502-20 RING/O * | A
24 |[V730-102-802-20 RING/BACKUP * | A
25 [1725-434-071-00 CASE/FINAL/LH * | oo,
26 [V721-103-109-00 |O-RING/G90 * | e,
27 |V201-361-203-00 BOLT/M12X30 * | e,
28 |V401-160-012-00 WASHER,SP/M12 * | ot
29 |V523-101-002-40 PIN * | s2,
30 |1518-432-250-00 [CAP,OIL ASSY * | ads7




138

68~71-PLEASE SEE PRECEDING PAGE

26
33

34 28

%}\35~

1725-430 -0100

. 39
L Ohs. °
. @\ 0

FIG. 64 AXLE(FRONT)SET(2/2)
(FH TYPE)(NO.2985-5784)

: 31|
@ A
S
9
5

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P

30A|1518-432-250-10 [CAP,OIL * | X, 1
31 [1518-306-203-00 PACKING * | ik
31A|1518-306-203-10 PACKING * | etea

32 [1725-434-072-00 |[CASE/FINAL/RH * | e,

33 [V721-103-109-00 |0-RING/G90 * | etea

34 [V201-361-203-00 BOLT/M12X30 * | et

35 |V401-160-012-00 WASHER,SP/M12 * | et

36 |V523-101-002-40 PIN * | 2

37 |1725-434-003-00 GEAR/BEVEL/13 * | e,

38 |{1725-434-062-00 BEARING/BALL * | e,

39 [V707-140-062-00 RING/SNAP * | A,

40 [1725-434-004-00 GEAR/BEVEL/14 * | A,

41 [1725-434-063-00 BEARING/BALL * | 2

42 [1725-434-005-00 [SEAL/OIL ASSY * | 2

43 |V600-110-691-00 BEARING * | eh,

44 |V600-110-690-90 BEARING * | e,

45 |V706-140-045-00 RING/SNAP * | A,

46 |V707-140-068-00 RING/SNAP * | 2,

47 [1725-434-006-00 CASE/FINAL/LH * | e
47A[1725-434-057-00 CASE/FINAL/LH * | ey

48 |V782-160-000-4B PLUG/SCREW/SEAL * | 2

49 |V201-361-003-50 BOLT/M10X35 * | ogkg

50 |V304-460-010-00 [NUT/M10 * | oes

51 [1725-434-007-00 |[CASE/FINAL/RH * | _ao00
51A|1725-434-058-00 |[CASE/FINAL/RH * | e,

52 |[V782-160-000-4B PLUG/SCREW/SEAL * | 2,

53 |V201-361-003-50 BOLT/M10X35 * | ds

54 |V304-460-010-00 NUT/M10 * | s

55 {1725-434-051-00 GEAR/BEVEL/09 * | e,

56 {1725-434-064-00 BEARING/BALL * | 2




1725-430 -0100

68~71-PLEASE SEE PRECEDING PAGE

FIG. 64 AXLE(FRONT)SET(2/2)

(FH TYPE)(NO.2985-5784)

139

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
57 [1725-434-009-10 [SHAFT/WHEEL * | 20
57A|1725-434-052-00 SHAFT/WHEEL * | gy
57B|1725-434-052-00 SHAFT/WHEEL * | A,
58 [1725-434-053-00 GEAR/BEVEL/35 * | a
58A[1725-434-053-10 GEAR/BEVEL/35 * | 2
59 [1725-434-012-00 WASHER/27X36X03 * | A
60 |1725-434-013-00 [SEAL/OIL ASSY * | 2,
61 [1725-434-063-00 BEARING/BALL * | 2,
62 [1725-434-062-00 BEARING/BALL * | A
63 |1725-434-054-00 COVER/WHEEL * | A
64 [V523-101-002-40 PIN * |
65 [V211-661-003-00 BOLT/SP * | 12
66 [1725-435-051-00 [SHAFT * |
67 |1725-435-052-00 [SHAFT * |
68 [1725-433-001-10 PIN/PIVOT * | o,
69 [V327-261-216-00 NUT,CASTTLE/M16X1.5 * | ety
70 [V411-260-016-00 WASHER / M16 * |
71 |[V500-164-004-00 PIN,SPLIT/4 X40 * | b,
72 |1725-434-015-20 BOLT/M14X1.5 * | 8
73 (V201-361-003-50 BOLT/M10X35 *| o2,
74 |V304-460-010-00 [NUT/M10 * | B,




0 FIG. 65 SHAFT(DRIVE/FRONT) SYSTEM
(FH TYPE)(NO.1-6058,EXCEPT E6 TYPE)

2

1725-431 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS

c | TXG23 L|pP

1 (1725-431-210-00 [SHAFT/4AWD  ASSY * | oo

2 [1725-120-211-00 KIT/JOINT * | el

3 [1725-120-212-00 RING/SNAP * | ete

4 [1725-120-213-00 YOKE/CLAMP * | o&e

5 [1725-431-211-00 YOKE/SHAFT * | ke

6 [1725-120-216-00 YOKE/SLEEVE * | eoes

7 |V211-560-803-00 BOLT/M8X30 * | ek

8 [1725-431-001-10 COVER/JOINT * | ooes

9 |V210-360-601-20 BOLT,SEMS * | eoes




FIG.66 SHAFT(DRIVE/FRONT) SYSTEM
(FH TYPE EXCEPT E6)(NO.6059-)

1739-431 -0100

7o

v

;

g - ]
s 7 v
~ - H ’Il

H ’
),

FIG.62 7%

141

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | Tx623 P
1 |1725-431-210-00 SHAFT/AWD  ASSY * | eols.
2 |1725-120-211-00 KIT/JOINT * | eode-
3 [1725-120-212-00 RING/SNAP * | eod.
4 [1725-120-213-00 YOKE/CLAMP * | 6089-
5 |1725-431-211-00 [YOKE/SHAFT * | 603o-
6 |1725-120-216-00 [YOKE/SLEEVE * | eolo.
7 |v211-560-803-00 |BOLT/M8X30 * | eodo-
8 |1725-431-001-10 [COVER/JOINT * | 6089-
9 [V210-360-601-20 BOLT,SEMS * | ot
10 [1739-431-001-00 COVER * | goso-
11 |3805-210-021-10 INSULATOR * | 6030-
12 |V231-361-204-00 FLANGEBOLT * | 6080
13 |V304-260-012-00 NUT/M12 * | eoko-
14 |V360-260-012-00 NUT/WASHER * | 6080-
15 |V363-260-010-00 NUT/M10 *

6059-




142

FIG. 67 CASE(BEVEL/FRONT) SYSTEM
(FH TYPE)(NO.1-2984)(NO.5785-)

1725-432 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP
1 [1725-432-001-00 |PINION/BEVEL/09 * | LA
1A |1725-432-001-10 [PINION/BEVEL/09 * | ogas
1B |1725-432-001-10 [PINION/BEVEL/09 * | eoke
2 |1725-432-002-00 GEAR/BEVEL/21 * | ohe
2A[1725-432-002-10 GEAR/BEVEL/21 * | dea
2B [1725-432-002-10 GEAR/BEVEL/21 * | i
3 |1594-221-001-00 BEARING/BALL 6205SH2 | * | &,
3A|1594-221-001-00 BEARING/BALL 62055H2 | * | &73s.
4 |1724-640-011-00 RBB/6204SOLPACK * | ogas
4A|1724-640-011-00 RBB/6204SOLPACK * | eoke
5 [1593-303-051-20 SHIM/2 * | ogas
5A [1593-303-051-20 SHIM/2 * | el
6 |V704-140-025-00 RING,SNAP/25 C * | des
6A |V704-140-025-00 RING,SNAP/25 C * | i
7 |1725-432-003-10 HOUSING/PINION * | iy
7A [1725-432-003-10 HOUSING/PINION * | eoke
8 |[V721-103-105-50 O-RING/G55 * | ogas
8A|[V721-103-105-50 O-RING/G55 * | el
9 [V705-140-047-00 RING,SNAP/47 C * | des
9A [V705-140-047-00 RING,SNAP/47 C * | i
10 [1725-432-004-00 SEAL/OIL * | des
10A[1725-432-004-00 [SEAL/OIL * | eoke
11 |V211-561-003-00 [BOLT/M10X30 * | oo
11A|V211-561-003-00 BOLT/M10X30 * | o3
12 |1703-432-001-00 |[CASE/DIFF * | ogas
12A|1703-432-001-00 |[CASE/DIFF * | eofis
13 |1614-432-003-00 PINION/BEVEL/11 * | &
13A|1614-432-003-00 [PINION/BEVEL/11 * | g
14 |1675-432-001-00 [GEAR/BEVEL/15 * | &
14A|1675-432-001-00 |[GEAR/BEVEL/15 * | oA




FIG. 67 CASE(BEVEL/FRONT) SYSTEM
(FH TYPE)(NO.1-2984)(NO.5785-)

1725-432 -0100

~

143

S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | TXG23 C P
15 [1614-432-006-00 PIN/12X75 * | de,
15A[(1614-432-006-00 PIN/12X75 * | ade
16 |V580-140-502-50 PIN,SPRING/5 X25 W * | s
16A|V580-140-502-50 PIN,SPRING/5 X25W * | ool
17 WIRE * | odas
17A WIRE * | ke
18 |V600-110-601-00 BEARING,RB/6010 * | L2,
18A|(V600-110-601-00 BEARING,RB/6010 * | 2
19 |V706-140-050-00 RING/SNAP * | odas
19A|V706-140-050-00 RING/SNAP * | oot
20 [V706-140-040-00 RING/SNAP * | odas
20A|V706-140-040-00 RING/SNAP * :

5785-




1as FIG. 68 HOUSING(AXLE/FRONT) SYSTEM
(FH TYPE)(NO.1-2984)(NO.5785-)

3
3

1725-433 -0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P
1 [1725-433-200-00 HOUSING/AXLE ASSY * | X
1A [1725-433-200-00 HOUSING/AXLE ASSY * | eode
2 |1725-433-202-00 BUSH/22X25X25 * | &
2A[1725-433-202-00 BUSH/22X25X25 * | 2
3 [1725-433-001-00 PIN/PIVOT * | Lt
3A[1725-433-001-10 PIN/PIVOT * | gy 1
3B|1725-433-001-10 PIN/PIVOT * | eade
4 |V327-261-216-00 [NUT,CASTTLE/M16X1.5 * | des
4A|V327-261-216-00 NUT,CASTTLE/M16X1.5 * | eoke
5 |V411-260-016-00 WASHER / M16 * | odea
5A[V411-260-016-00 WASHER / M16 * | ook
6 |V500-164-004-00 PIN,SPLIT/4 X40 * | des
6A [V500-164-004-00 PIN,SPLIT/4 X40 * | eade
7 |V720-113-502-20 RING/O * | L&,
7A|V720-113-502-20 RING/O * | oo
8 |V730-102-802-20 RING/BACKUP * | B
*

8A|V730-102-802-20 RING/BACKUP 5785




FIG. 69 HOUSING(AXLE/FRONT) SYSTEM(TH TYPE)

1739-433A-0100

145

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

TIO

REMARKS

1739-433-210-10

HOUSING/AXLE/2W ASSY

1593-402-051-10

BUSH/25X28X25

1725-433-202-00

BUSH/22X25X25

AIWN P

1725-433-001-00

PIN/PIVOT

R
Nel N s e
=]

1725-433-001-10

PIN/PIVOT

'SR

N
Ty

V327-261-216-00

NUT,CASTTLE/M16X1.5

V411-260-016-00

WASHER / M16

V500-164-004-00

PIN,SPLIT/4 X40

V762-150-000-00

NIPPLE,GREASE/B-M6F

k| k| K[ XX | k| ¥ X XOTDW

N B B R RNe
V

© 00N,

V760-150-000-00

NIPPLE,GREASE




146

FIG. 70 CASE(GEAR/FRONT) SYSTEM(1/2)

23~23A-PLEASE SEE

(FH TYPE)(NO.1-2984)(NO.5785-)

2/2)

1725-434 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP
1 [1725-434-001-00 |[CASE/FINAL/LH * | b,
1A |1725-434-001-00 |[CASE/FINAL/LH * | eode
2 |V721-103-109-00 O-RING/G90 * | odea
2A|V721-103-109-00 |O-RING/G90 * | d
3 |V201-361-203-00 BOLT/M12X30 * | odba
3A|V201-361-203-00 [BOLT/M12X30 * | oA
4 |V401-160-012-00 WASHER,SP/M12 * | g
4A |V401-160-012-00 WASHER,SP/M12 * | ot
5 |V523-101-002-40 PIN * | B
5A |V523-101-002-40 PIN * | B
6 |1518-432-250-00 CAP,OIL ASSY * | e,
6A|1518-432-250-10 CAP,OIL * | el
7 |1518-306-203-00 PACKING * | gy
7A|1518-306-203-10 |PACKING * | i
8 [1725-434-002-00 CASE/FINAL/RH * | o,
8A[1725-434-002-00 CASE/FINAL/RH * | ed
9 |V721-103-109-00 O-RING/G90 * | ogas
9A |V721-103-109-00 |O-RING/G90 * | el
10 |V201-361-203-00 BOLT/M12X30 * | i
10A|V201-361-203-00 BOLT/M12X30 * | ot
11 |V401-160-012-00 WASHER,SP/M12 * | odba
11A|V401-160-012-00 WASHER,SP/M12 * | A
12 |V523-101-002-40 PIN * | B
12A|V523-101-002-40 PIN * | A
13 [1725-434-003-00 |[GEAR/BEVEL/13 * | &,
13A|1725-434-003-00 GEAR/BEVEL/13 * | g
14 |V600-110-620-60 BEARING,RB/6206 * | 2,
14A|V600-410-620-60 BEARING/BALL * | o2,
14B|V600-410-620-60 BEARING/BALL * | d
15 |V707-140-062-00 RING/SNAP * | L2,




FIG. 70 CASE(GEAR/FRONT) SYSTEM (2/2)
(FH TYPE)(NO.1-2984)(NO.5785-)

7
34A

35
5§

147

35A
1725-434 -0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P

15A|V707-140-062-00 RING/SNAP * | eade

16 |1725-434-004-00 GEAR/BEVEL/14 * | L2,
16A|1725-434-004-00 GEAR/BEVEL/14 * | a

17 |V600-110-620-50 BEARING,RB/6205 * | 2
17A|V600-410-620-50 BEARING/BALL * | &,
17B|V600-410-620-50 BEARING/BALL * | g

18 |1725-434-005-00 SEAL/OIL  ASSY * | L&,
18A|1725-434-005-00 SEAL/OIL  ASSY e

19 [V600-110-691-00 BEARING * | &
19A|V600-110-691-00 BEARING * | g

20 |V600-110-690-90 BEARING * | &,
20A|V600-110-690-90 BEARING e

21 |[V706-140-045-00 RING/SNAP * | L&,
21A|V706-140-045-00 RING/SNAP e

22 |V707-140-068-00 RING/SNAP * | s
22A|V707-140-068-00 RING/SNAP * | d

23 |1725-434-006-00 |[CASE/FINAL/LH * | ogea
23A|1725-434-006-00 [CASE/FINAL/LH * | el

24 |V782-160-000-4B PLUG/SCREW/SEAL * | &,
24A|V782-160-000-4B PLUG/SCREW/SEAL * | g

25 |V201-361-003-50 BOLT/M10X35 * | de,
25A|V201-361-003-50 BOLT/M10X35 * | ade

26 |V304-460-010-00 NUT/M10 * | s
26A|V304-460-010-00 NUT/M10 * | de

27 |1725-434-007-00 |CASE/FINAL/RH * | ogea
27A|1725-434-007-00 [CASE/FINAL/RH * | ke

28 |V782-160-000-4B PLUG/SCREW/SEAL * | L2,
28A|V782-160-000-4B PLUG/SCREW/SEAL * | eage

29 |V201-361-003-50 BOLT/M10X35 * | ogsa
29A|V201-361-003-50 BOLT/M10X35 * | oot




148

FIG. 70 CASE(GEAR/FRONT) SYSTEM(2/2)
(FH TYPE)(NO.1-2984)(NO.5785-)

7

34A

35
5§

35A
1725-434 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P O|R REMARKS
c | TXG23 L|pP

30 [V304-460-010-00 NUT/M10 * | des
30A|V304-460-010-00 NUT/M10 * | eode

31 [1725-434-008-00 [GEAR/BEVEL/09 * | L2,
31A|1725-434-008-00 |[GEAR/BEVEL/09 * | g2

32 |V600-110-630-40 BEARING,RB/6304 * | 20
32A|V600-410-630-40 BEARING/BALL * | o2
32B|V600-410-630-40 BEARING/BALL * | B

33 [1725-434-009-10 [SHAFT/WHEEL * | o2,
33A(1725-434-009-10 [SHAFT/WHEEL * | B

34 [1725-434-011-00 [GEAR/BEVEL/35 * | L2,
34A|1725-434-011-00 |[GEAR/BEVEL/35 * | g2

35 |1725-434-012-00 WASHER/27X36X03 * | o,
35A|1725-434-012-00 WASHER/27X36X03 * | ode

36 (1725-434-013-00 [SEAL/OIL  ASSY * | L&,
36A[1725-434-013-00 SEAL/OIL  ASSY * | eofe

37 |V600-110-620-50 BEARING,RB/6205 * | 2
37A|V600-410-620-50 BEARING/BALL * | &,
37B|V600-410-620-50 BEARING/BALL * | 2

38 |V600-110-620-60 BEARING,RB/6206 *| 2,
38A|V600-410-620-60 BEARING/BALL * | L2,
38B|V600-410-620-60 BEARING/BALL * | g

39 [1725-434-014-00 [COVER/WHEEL *| 2,
39A|1725-434-054-00 [COVER/WHEEL * | B

40 |V523-101-002-40 PIN * | o,
40A|V523-101-002-40 PIN * | eome

41 [V211-661-003-00 BOLT/SP * | A2,
41A|V211-661-003-00 BOLT/SP * | A2

42 |1725-434-015-20 BOLT/M14X1.5 * | L8,
42A|1725-434-015-20 [BOLT/M14X1.5 * | 8




FIG.71 SPINDLE(KNUCKLE) SYSTEM(TH TYPE)

1739-434A-0100

149

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1739-434-220-10

ARM/KNUCKLE/LH COMP

1739-434-230-10

ARM/KNUCKLE/RH COMP

1593-403-004-10

ICOVER/44X10

1593-403-009-00

THRUST

V411-260-018-00

WASHER,PL/M18

V580-140-503-20

PIN,SPRING/5 X32 W

3621-702-003-00

WASHER,PULLEY

V328-262-112-00

NUT/M12X1.25

© 00N OGS~ WN P

V500-163-002-50

PIN,SPLIT/3 X25

1705-441-002-00

COLLAR/26X32X34

V201-361-003-50

BOLT/M10X35

V304-460-010-00

NUT/M10

% | k| k| K| X[ K| k| ¥ X X FXOTWOW

NN N DN N N NN NN R




150

FIG. 72 SHAFT(DRIVE/FINAL) SYSTEM

2A

67-12
@
e
A "7"{:'

0

67-14

(FH TYPE)(NO.1-2984)(NO.5785-)

67-14
1725-435 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION = o|R REMARKS
c | X623 Llp
1 [1725-435-001-00 SHAFT * | des
1A [1725-435-001-00 SHAFT * | eode
2 |1725-435-002-00 [SHAFT * | odea
2A|1725-435-002-00 SHAFT * | d




FIG. 73 ROD(TIE) SYSTEM(FH TYPE)

1725-436 -0100

151

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-436-210-00

RODEND/A ASSY

-4083

1725-436-310-00

RODEND/A ASSY

4084-

1725-436-220-00

RODEND/B ASSY

-4083

1725-436-320-00

RODEND/B ASSY

4084-

V335-260-012-00

NUT

1725-436-001-00

WASHER/13X42X01

1725-436-002-00

COVER/DUST

1725-436-003-00

CLAMP

1725-436-005-00

SPRING/BOOT

V327-262-110-00

NUT/M10X1.25

V401-160-010-00

WASHER,SP/M10

[y ) =
ololo/~Nlo oh|w N [
> >

V500-162-503-00

PIN,CUTTER/2.5X30

| k| k| K| X[ K| k| ¥ X F FXIOTWOW

NN NN N NN NONENINEN




152

FIG. 74 ROD(TIE) SYSTEM(TH TYPE)

1739-436 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1

1739-436-200-00

RODEND/A ASSY

-4354

1A

1739-436-310-00

RODEND/A ASSY

4355-

1739-436-210-00

RODEND/B ASSY

-4354

1739-436-320-00

RODEND/B ASSY

4355-

V335-260-012-00

NUT

1725-436-001-00

WASHER/13X42X01

1725-436-002-00

COVER/DUST

1725-436-003-00

CLAMP

1725-436-005-00

SPRING/BOOT

V327-262-110-00

NUT/M10X1.25

V401-160-010-00

WASHER,SP/M10

'Scooo\lmm.hwgm

V500-162-503-00

PIN,CUTTER/2.5X30

k| k| k| K| K| K| K| K| X X XOTW

NN NN N NN NUNEENCTNEEN




FIG.75 CASE(CYLINDER) SYSTEM(FH TYPE)

1725-501 -0100

153

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-501-200-10

CASE/CYLINDER ASSY

1
-1095

1725-501-200-20

CASE/CYLINDER ASSY

1427-501-003-00

BUSH/35X39X30

1
1096-
1

1480-501-003-00

BUSH/40X43X30

1544-120-008-10

PIPE,BREATHER

1716-501-006-00

HOSE/BREATHER

J062-138-148-00

CLIP/HOSE/13.8-14.8

1518-432-250-00

CAP,OIL ASSY

B R R R e

-4057

1518-432-250-10

CAP,OIL

1
4058-
1

o JNoubdwiN B -
> >

1518-306-203-00

PACKING

-4057

©
>

1518-306-203-10

PACKING

©

V780-140-000-10

PLUG/SCREW

1
4058-
1

=
o

V782-160-000-2T

PLUG/SCREW/SEAL

=
=

1725-501-001-00

PISTON

=
N

V720-115-706-50

O-RING/P65 HS90

=
w

1415-505-006-00

RING,BACK UP

[N
=N

1725-501-002-00

ROD

=
ol

V580-140-805-00

PIN,SPRING/8 X50 W

=
[«)]

1725-501-003-00

CRANKI/LIFT

=
-~

1725-501-004-00

SHAFT/LIFT

[
o)

V706-140-040-00

RING/SNAP

=
©o

1725-501-005-00

ARM/LIFT/LH

N
o

1725-501-006-00

ARM/LIFT/RH

N
[y

V742-135-500-60

SEAL,OIL/VC35506

N
N

V704-140-035-00

RING,SNAP/35 C

N
w

V201-361-008-50

BOLT

N
H

V201-361-008-5B

BOLT/SEAL

N
o

V201-361-007-00

BOLT

N
(<]

V401-160-010-00

WASHER,SP/M10

| k| k| k| k| | R k| k| | K| k| k| | K| K| k| k| K| K| k| K| K| K|k X X X FOTDW

o N B W NN R R R R R R R R R RN




154

FIG.76 COVER(CASE/CYLINDER) SYSTEM
(TH TYPE)

1739-501A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1739-501-200-00

PLATE/COVER COMP

1739-501-200-10

PLATE/COVER COMP

1716-501-006-00

HOSE/BREATHER

J062-138-148-00

CLIP/HOSE/13.8-14.8

1
1A
2
3
4

1518-306-200-00

CAP,OIL ASSY

-4354

4A

1518-306-200-10

CAP,OIL/A

4355-

5

1518-306-203-00

PACKING

-4354

5A

1518-306-203-10

PACKING

4355-

6

1739-501-001-00

METAL/VALVE/PTO

7

V780-140-000-10

PLUG/SCREW

8

V780-140-000-20

PLUG/SCREW

9

V782-160-000-20

PLUG/SCREW

10

V720-111-900-80

O-RING/P8

11

V201-361-008-5B

BOLT/SEAL

12

V201-260-803-0B

BOLT/SEAL

13

V401-160-010-00

WASHER,SP/M10

14

V401-160-008-00

WASHER,SP/M 8

15

1739-501-210-00

BRACKET/SPACER COMP

'
Bl N R N RN R R R RPORReGR

w

15A

1739-501-210-10

BRACKET/SPACER COMP

16

V211-561-003-50

BOLT/S

17

1739-501-220-00

BRACKET/STAY/SEAT

>
n—\l--h?n-\

18

V211-361-003-00

BOLT/M10X30

18A

V211-561-003-00

BOLT/M10X30

:';
2
N

19

V401-160-010-00

WASHER,SP/M10

1613-
1

20

V201-260-801-6B

BOLT/SEAL

-1612
1

21

V401-160-008-00

WASHER,SP/M 8

Nl k| k| k| k| N[ k| k| k| K| | k| k| K| X k| k| K| K| X[ k| k| K| X X X OTW




FIG.77 CONTROL SYSTEM(FH TYPE)
(NO.1-6058,EXCEPT E6 TYPE)

,
hziiii o
i o
Vi [i
7 T @

FIG.39
FI1G.40

6A 8A

1725-505 -0100

155

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-505-200-00

LEVER/POS COMP

1
-5047

1725-505-200-10

LEVER/POS COMP

1725-505-001-00

HUB/13X22X50

1
5048-
1

V580-140-602-20

PIN,SPRING/6 X22 W

1

1725-505-002-00

PIN/06X26

1

V560-160-006-00

PIN/SNAP

1

1725-505-003-00

PLATE/POS

-6058

1725-505-250-00

PLATE/POS COMP

6059-

V201-360-802-00

BOLT/M8X20

-5221

V231-360-802-00

FLANGEBOLT

-6058

V211-360-802-50

BOLT/SP

6059-

V362-260-008-00

NUT/WASHER

-6058

V362-260-008-00

NUT/WASHER

6059-

1725-266-001-00

INSULATOR/120

1614-262-003-00

GRIP/SUB

1725-505-004-00

ROD/M08X465

V560-160-008-00

PIN/SNAP

1725-505-005-10

PIN/16X48

V411-260-008-00

WASHER,PL/M 8

1725-505-006-00

STAY/STOPPER

V200-360-601-60

BOLT/M6X16

V301-260-006-00

NUT/M6

1725-505-007-00

SPRING/HC050

V304-260-008-00

NUT

1725-505-210-10

ARM/PLATE COMP

2144-519-007-00

PIN/06X31

V411-260-006-00

WASHER / M6

V500-162-001-50

PIN,SPLIT/2 X15

1725-505-008-00

PLATE/1/16X180

V411-260-008-00

WASHER,PL/M 8

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X k| k| K| K| X[ k| k| ¥ X F FOTDTWOW

N R R R R NN R R R W RN R R RaRSMAONENNNORSER




156

FIG.77 CONTROL SYSTEM(FH TYPE)
(NO.1-6058,EXCEPT E6 TYPE)

::?‘k o
//;:;T/( \
FIG.39  6A gy
FI1G.40
1725-505 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
I TXG23 Llp
26 |V560-160-008-00 [PIN/SNAP * 2
27 |1725-505-240-10 LEVER/PTO  ASSY * | edhy
27A[1725-505-240-20 LEVER/PTO  ASSY * | coxs
28 |3662-223-005-00 BUSH(16X18X25) * 1
29 (1614-262-006-00 INSULATOR/LEVER/SUB * 1
30 [1688-265-001-00 |[GRIP/MID/PTO * 1
31 [3621-211-003-00 WASHER * 1
32 (V704-140-016-00 RING,SNAP/16 C * 1
* 1

33

1593-332-053-00

SPRING/HE086




FIG. 78 CONTROL SYSTEM
(FH TYPE EXCEPT E6)(NO.6059-)

1739-505 -0100

157

S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TxG23 clile
1 |1725-505-200-10 LEVER/IPOS  COMP * | colo.
2 |1725-505-001-00 HUB/13X22X50 * | eoo.
3 |V580-140-602-20 PIN,SPRING/6 X22 W * | codo
4 [1725-505-002-00 PIN/O6X26 * | eomo-
5 |V560-160-006-00 PIN/SNAP * | sodo-
6 |1725-505-250-00 PLATE/POS COMP * | eolo.
7 |1739-505-002-10 COVER * | 6089- 1
8 |V201-260-801-20 BOLT/M 8X12 * | somo-
9 |V401-160-008-00 WASHER,SP/M 8 * | eolo.
10 |V411-260-008-00 WASHER,PL/M 8 * | eolo.
11 |V211-360-802-50 BOLT/SP * | godo-
12 |V362-260-008-00 NUT/WASHER * | como-
13 |1725-266-001-00 INSULATOR/120 * | eolo.
14 |1614-262-003-00 GRIP/SUB * | sodo-
15 |1725-505-004-00 ROD/M08X465 * | eolo.
16 |V560-160-008-00 PIN/SNAP * | el
17 |1725-505-005-10 PIN/16X48 * | eomo-
18 |V411-260-008-00 WASHER,PL/M 8 * | eodo.
19 |1725-505-006-00 STAY/STOPPER * | eolo.
20 |V200-360-601-60 BOLT/M6X16 * | eolo.
21 |V301-260-006-00 NUT/M6 * | eoko-
22 [1725-505-007-00 [SPRING/HC050 * | eolo.
23 |V304-260-008-00 NUT * | eodo-
24 |1725-505-210-10 ARM/PLATE COMP * | colo
25 [2144-519-007-00 PIN/06X31 * | eomo-
26 |V411-260-006-00 WASHER / M6 * | como-
27 |V500-162-001-50 PIN,SPLIT/2 X15 * | eolo.
28 [1725-505-008-00 PLATE/I/16X180 * | somo-
29 |V411-260-008-00 WASHER,PL/M 8 * | eolo.
30 |[V560-160-008-00 PIN/SNAP * | sodo




158 FIG.78 CONTROL SYSTEM
(FH TYPE EXCEPT E6)(NO.6059-)

1739-505 -0100

S |[TyPEOFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clou|p

31 |1725-505-240-20 LEVER/IPTO  ASSY * | gomo.

32 |3662-223-005-00 BUSH(16X18X25) * | soso.

33 |1614-262-006-00 [INSULATOR/LEVER/SUB | * | goto.

34 [1688-265-001-00 [GRIP/MID/PTO * | eodo

35 [3621-211-003-00 WASHER * | godo.

36 |V704-140-016-00 RING,SNAP/16 C * | eomo
*

37 |1593-332-053-00 SPRING/HE086 6059-




FIG.79 CONTROL SYSTEM(TH TYPE)

1739-505A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-505-210-10

ARM/PLATE COMP

2144-519-007-00

PIN/06X31

V411-260-006-00

WASHER / M6

V500-162-001-50

PIN,SPLIT/2 X15

1725-505-008-00

PLATE/1/16X180

V411-260-008-00

WASHER,PL/M 8

V560-160-008-00

PIN/SNAP

1725-505-240-10

LEVER/PTO ASSY

'
o
~

1725-505-240-20

LEVER/PTO ASSY

9.

=

100
g

3662-223-005-00

BUSH(16X18X25)

'Sco%coxloum.hwmv—\

1614-262-006-00

INSULATOR/LEVER/SUB

=
=

1688-265-001-00

GRIP/MID/PTO

[y
N

3621-211-003-00

WASHER

=
w

V704-140-016-00

RING,SNAP/16 C

=
I-N

1593-332-053-00

SPRING/HEO086

=
al

1725-505-200-00

LEVER/POS COMP

SR r B P, R P RPERRR N N R R R PR

]
91
N

15A

1725-505-200-10

LEVER/POS COMP

9.

16

1725-505-001-00

HUB/13X22X50

17

V580-140-602-20

PIN,SPRING/6 X22 W

18

1725-505-002-00

PIN/06X26

19

V560-160-006-00

PIN/SNAP

=}
R R kB P RBR
P

20

1725-505-003-00

PLATE/POS

20A

1725-505-250-00

PLATE/POS COMP

2
L}
G

6059-

21

1739-505-002-10

COVER

1
6059-

22

V201-260-801-20

BOLT/M 8X12

1
6059-

23

V401-160-008-00

WASHER,SP/M 8

24

V411-260-008-00

WASHER,PL/M 8

6059-
1
6059-

25

V201-360-802-00

BOLT/M8X20

2
-6058

25A

V211-360-802-50

BOLT/SP

26

V362-260-008-00

NUT/WASHER

el k| k| k| k| | k| k| k| E | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X ¥ ¥ F XIOTODW

6059-
2
-6058




160

FIG.79 CONTROL SYSTEM(TH TYPE)

1739-505A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

26A

V362-260-008-00

NUT/WASHER

(2]
(=3
o

27

1725-266-001-00

INSULATOR/120

28

1614-262-003-00

GRIP/SUB

29

1725-505-004-00

ROD/M08X465

30

V560-160-008-00

PIN/SNAP

31

V411-260-008-00

WASHER,PL/M 8

32

1725-505-006-00

STAY/STOPPER

33

V200-360-601-60

BOLT/M6X16

34

V301-260-006-00

NUT/M6

35

1725-505-007-00

SPRING/HC050

36

V411-260-008-00

WASHER,PL/M 8

37

V304-260-008-00

NUT

| k| k| K| X[ K| K| K| X X XOTW

I N e e B e e O I e B e B e
¢




FIG.80 PIPING(MAIN) SYSTEM(FH TYPE EXCEPT V

é 30
e

33

1725-508 -0100

o

Hy,
- D
Fol A

F1G.20
FIG.21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

—OoO0

TIO

REMARKS

1725-508-200-00

FILTER/SUCTION COMP

1

1725-508-210-00

PIPE/SUCTION/REAR

V720-113-502-80

RING/O

1725-508-001-00

HOSE/19X25X80

J061-120-032-00

CLAMP/WORM/20-32

1725-508-220-00

PIPE/SUCTION/FRONT

V720-112-402-00

0O-RING/P20

V210-560-603-50

BOLT/S

© 00N OGS~ WN P

1725-508-320-00

PUMP/GEAR ASSY

1404-503-006-00

PACKING,OIL PUMP

V211-560-802-50

BOLT,SEMS/M8X25 7T

V251-260-802-50

STUD/M 8X25

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

K211-066-000-10

VALVE/CONTROL ASSY

FIG 156

1650-508-002-00

FILTER/LINE/12X18X15

V720-112-402-00

O-RING/P20

V200-360-606-50

BOLT

V401-160-006-00

WASHER,SP/M 6

1725-508-002-00

COVER

V210-560-602-50

BOLT/S

V780-140-000-20

PLUG/SCREW

1650-509-280-00

ADAPTER/PF1/4 ASSY

V720-112-401-10

RING/O

1725-508-330-00

ADAPTER/G1/4 ASSY

V720-112-401-10

RING/O

1725-508-310-00

ADAPTER/L/G1/4 ASSY

V720-112-401-10

RING/O

V720-112-401-20

O-RING/P12

1725-508-230-00

PIPE/RETURN COMP

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X | k| k| k| K| X[ k| Ok ¥ X F FIOTDTWOW

BN R R R R R R RN R W R R RNNNDN R R W R R NR N R

161




162

FIG. 80 PIPING(MAIN) SYSTEM(FH TYPE EXCEPT V

é 30
e

33

1725-508 -0100

o
Hy,
- D
Fol A

F1G.20
FIG.21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

0o--
~00
TTO

TXG23 REMARKS

31

1690-509-340-10

ADAPTER/L/G1/4 ASSY

32

V720-112-401-80

O-RING/P18

33

1725-508-240-00

PIPE/MAIN COMP

34

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

35

V720-112-401-10

RING/O

36

1725-508-251-00

SHAFT/SLOWRETURN

37

V720-111-901-00

RING/O

38

1725-508-252-10

PLATE/STOPPER

39

V705-140-025-00

RING,SNAP/25 C

40

1725-508-253-00

SEAL/DUST

41

1725-508-254-00

SPRING/HCO015

42

V682-200-000-90

BALL

43

1563-507-221-10

SHAFT,SLOW RETURN

e I e e e e e R R R I

q
N
'y

43A

1563-507-221-20

SHAFT/SLOWRETURN

N

0

o
[

44

1560-507-007-00

KNOB

45

V111-166-004-00

SCREW/M6X40

46

V401-160-006-00

WASHER,SP/M 6

47

V304-260-010-00

NUT

B k| k| k| X k| k| k| K| X | k| K| K| X| F| k| XOTODW®W

B B B ROk
?




1739-508 -0100

23
23A

163

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 |1725-508-200-00 FILTER/SUCTION COMP | *| 1
2 |1725-508-210-00 PIPE/SUCTION/REAR * | 1
3 |[V720-113-502-80 RING/O * | 2
4 |1725-508-001-00 HOSE/19X25X80 * !
5 [J061-120-032-00 CLAMP/WORM/20-32 * | 2
6 [1725-508-220-00 PIPE/SUCTION/FRONT * !
7 |V720-112-402-00 O-RING/P20 * 1
8 |[V210-560-603-50 BOLT/S *| 3
9 (1725-508-320-00 PUMP/GEAR  ASSY * 1
10 |1404-503-006-00 PACKING,OIL PUMP * 1
11 |V211-560-802-50 BOLT,SEMS/M8X25 7T * | 2
12 |V251-260-802-50 [STUD/M 8X25 * | 2
13 |V304-260-008-00 [NUT * | 2
14 |V401-160-008-00 WASHER,SP/M 8 * | 2
15 |K211-066-000-10 VALVE/CONTROL ASSY |*| ! FIG 156
16 [1650-508-002-00 FILTER/LINE/12X18X15 * 1
17 |V720-112-402-00 |O-RING/P20 * | 1
18 |V200-360-606-50 BOLT *| 3
19 |V401-160-006-00 WASHER,SP/M 6 * | 3
20 (1739-508-001-10 COVER/ATTACHMENT * L 1
21 [1725-508-310-00 ADAPTER/L/G1/4 ASSY * | e
21A|1705-408-230-00 ADAPTER/L/G1/4 ASSY * | 1elo.
22 |V720-112-401-10 RING/O * | ds
22A|V720-112-401-10 RING/O * | 1elo.
23 [1725-509-260-00 ADAPTER/G1/4 ASSY * | e
23A|P112-521-350-00 UNION/STRAIGHT/ ASSY | * |
23B|3829-387-410-00 ADPTER/G1/4.1/4 * | o3
24 |V720-112-401-10 RING/O * | ke
25 (V720-112-401-10 RING/O * | e
25A|V720-112-401-10 RING/O * | e




164

26~39-PLEASE SEE 1/2 PAGE

FIG. 81 PIPING(MAIN) SYSTEM(FH-V TYPE)(2/2)

1739-508 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

26

V210-560-604-00

BOLT/S

27

1650-509-280-00

ADAPTER/PF1/4 ASSY

28

V720-112-401-10

RING/O

29

1725-508-330-00

ADAPTER/G1/4 ASSY

30

V720-112-401-10

RING/O

31

1725-508-310-00

ADAPTER/L/G1/4 ASSY

32

V720-112-401-10

RING/O

33

V720-112-401-20

O-RING/P12

34

1725-508-230-00

PIPE/RETURN COMP

35

1690-509-340-10

ADAPTER/L/G1/4 ASSY

36

V720-112-401-80

O-RING/P18

37

1725-508-240-00

PIPE/MAIN COMP

38

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

39

V720-112-401-10

RING/O

40

1725-508-251-00

SHAFT/SLOWRETURN

41

V720-111-901-00

RING/O

42

1725-508-252-10

PLATE/STOPPER

43

V705-140-025-00

RING,SNAP/25 C

44

1725-508-253-00

SEAL/DUST

45

1725-508-254-00

SPRING/HC015

46

V682-200-000-90

BALL

47

1563-507-221-10

SHAFT,SLOW RETURN

s I I A B e e B e B e B e e R I I S B R T N

q
N
Iy

47A

1563-507-221-20

SHAFT/SLOWRETURN

N

00

o
d

48

1560-507-007-00

KNOB

49

V111-166-004-00

SCREW/M6X40

50

V401-160-006-00

WASHER,SP/M 6

51

V304-260-010-00

NUT

X | k| k| k| N k| k| R | k| k| k| K| k| k| k| K[ X k| k| K| X|X|F| ¥ ¥ XOTODW

R




FIG. 82 PIPING(MAIN) SYSTEM(TH TYPE EXC

1739-508A-0100

k)
j?&’ o K
g [l y
AS
,\1 N Al. S - \\‘
7 \ ]
‘ )

EPT V)

165

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

—OoO0

TIO

REMARKS

1725-508-200-00

FILTER/SUCTION COMP

1725-508-210-00

PIPE/SUCTION/REAR

V720-113-502-80

RING/O

1725-508-001-00

HOSE/19X25X80

J061-120-032-00

CLAMP/WORM/20-32

1725-508-220-00

PIPE/SUCTION/FRONT

V720-112-402-00

0O-RING/P20

V210-560-603-50

BOLT/S

© 00N OGS~ WN P

1725-508-320-00

PUMP/GEAR ASSY

1404-503-006-00

PACKING,OIL PUMP

V211-560-802-50

BOLT,SEMS/M8X25 7T

V251-260-802-50

STUD/M 8X25

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

K211-066-000-10

VALVE/CONTROL ASSY

FIG 156

1650-508-002-00

FILTER/LINE/12X18X15

V720-112-402-00

O-RING/P20

V200-360-606-50

BOLT

V401-160-006-00

WASHER,SP/M 6

1725-508-002-00

COVER

V210-560-603-00

BOLT/S

BN R W w R R RN NNN R R W R RN RN R R

V780-140-000-20

PLUG/SCREW

P112-521-350-00

UNION/STRAIGHT/ ASSY

1
-2305

3829-387-410-00

ADPTER/G1/4.1/4

1
2306-

V720-112-401-10

RING/O

1
2306-

V720-112-401-10

RING/O

-2305

1725-508-330-00

ADAPTER/G1/4 ASSY

R PR

V720-112-401-10

RING/O

1725-508-310-00

ADAPTER/L/G1/4 ASSY

[y

V720-112-401-10

RING/O

Xl k| ok k| X k| k| k| R X k| k| k| R | k| k| K| X | k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

[




166 FIG. 82 PIPING(MAIN) SYSTEM(TH TYPE EXCEPT V)
PR,

1739-508A-0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION REMARKS

0o--
~00
TTO

30 |[V720-112-401-20 |O-RING/P12

31 |1739-508-200-00 PIPE/RETURN COMP

B R RN

32 |1690-509-340-10 ADAPTER/L/G1/4 ASSY

¥ * | XOTW

33 |V720-112-401-80 O-RING/P18




FIG.83 PIPING(MAIN) SYSTEM(TH-V TYPE) 167

25

35

1739-508B-0100

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 [1725-508-200-00 FILTER/SUCTION COMP | * 1
2 [1725-508-210-00 PIPE/SUCTION/REAR * !
3 |[V720-113-502-80 RING/O * 2
4 |1725-508-001-00 HOSE/19X25X80 * !
5 [J061-120-032-00 CLAMP/WORM/20-32 * 2
6 [1725-508-220-00 PIPE/SUCTION/FRONT * !
7 |V720-112-402-00 O-RING/P20 * 1
8 |[V210-560-603-50 BOLT/S * 3
9 (1725-508-320-00 PUMP/GEAR  ASSY * 1
10 |1404-503-006-00 PACKING,OIL PUMP * 1
11 |V211-560-802-50 BOLT,SEMS/M8X25 7T * 2
12 |V251-260-802-50 [STUD/M 8X25 * 2
13 |V304-260-008-00 [NUT * 2
14 |V401-160-008-00 WASHER,SP/M 8 * 2
15 |[K211-066-000-10 MALVE/CONTROL ASSY | * ! FIG 156
16 [1650-508-002-00 FILTER/LINE/12X18X15 * 1
17 |V720-112-402-00 |O-RING/P20 * !
18 |V200-360-606-50 BOLT * 3
19 |V401-160-006-00 WASHER,SP/M 6 * 3
20 (1739-508-001-10 COVER/ATTACHMENT * L
21 |V720-112-401-20 O-RING/P12 * 2
22 |V210-560-604-00 BOLT/S * 2
23 |1725-508-310-00 ADAPTER/L/G1/4 ASSY * !
23A|1705-408-230-00 ADAPTER/L/G1/4 ASSY *
24 ([V720-112-401-10 RING/O *
24A|V720-112-401-10 RING/O *
25 |1725-509-260-00 ADAPTER/G1/4 ASSY *
25A|P112-521-350-00 UNION/STRAIGHT/ ASSY | *
25B|3829-387-410-00 ADPTER/G1/4.1/4 *
26 |V720-112-401-10 RING/O *




168

FIG. 83 PIPING(MAIN) SYSTEM(TH-V TYP?E‘
RS

35

1739-508B-0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clou|p
27 |V720-112-401-10 RING/O * 1857
27A|V720-112-401-10 RING/O * 2377
28 |[P112-521-350-00 UNION/STRAIGHT/ ASSY | * 2377
28A[3829-387-410-00 ADPTER/G1/4.1/4 * 2378
29 [V720-112-401-10 RING/O * 2378
30 [V720-112-401-10 RING/O * 2377
31 |1725-508-330-00 ADAPTER/G1/4 ASSY * 1
32 |V720-112-401-10 RING/O * 1
33 |1725-508-310-00 |ADAPTER/L/G1/4 ASSY * 1
34 |V720-112-401-10 RING/O * 1
35 [1739-508-200-00 |PIPE/RETURN COMP * 1
36 [1690-509-340-10 ADAPTER/L/G1/4 ASSY * i
*

37

V720-112-401-80

O-RING/P18




FIG. 84 PIPING(SUB) SYSTEM

FIG.80
FIG.81
FIG.82
FIG.83

169

1725-509 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-509-200-10

HOSE/STEERING ASSY

1

1725-509-210-10

HOSE/RETURN ASSY

1725-509-260-00

ADAPTER/G1/4 ASSY

V720-112-401-10

RING/O

1725-509-220-00

FILTER/CHARGE ASSY

1725-509-231-10

BODY

1725-509-232-00

SPRING/HC062

V682-200-001-20

BALL

1656-509-310-10

ADAPTER/L/PF1/4 ASSY

V720-112-401-10

RING/O

1725-509-240-00

PIPE/PTO COMP

1725-509-251-10

VALVE/PTO

V720-112-402-10

RING/O

V720-112-401-20

O-RING/P12

1725-509-252-00

PLATE/STOPPER

V705-140-025-00

RING,SNAP/25 C

1725-508-253-00

SEAL/DUST

Bk | k| R | X | k| k| K| K| X | k| Ok XX F FXOTDTW

R R R R R R RNN R R R R R R R

R R R R R R RNNR R R R R R R R




170

FIG. 85 LINK(3P) SYSTEM(FH TYPE)
(E6 TYPE NO.1-,0THER NO.6098-)

/]

1725-514 -0100

I
NG N 18A

2

J

P -
/

]|

30

ﬁ 08
zéA

Lol R Oy
T ( T

26

24

ff\‘
W

21

> o TR
N\
DD e

\@ef >

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23 c

—0o0

TGO

REMARKS

1725-514-001-00

ROD/22X353

1

1725-514-002-00

PLATE/STOPPER

2

V211-561-003-00

BOLT/M10X30

4
-5227

V231-361-002-50

FLANGEBOLT

4
5228-

1725-514-003-00

PLATE/CHECKCHAIN

1

1725-514-004-00

PIN/STOPPER

V560-160-010-00

PIN/SNAP

1427-511-002-00

SHACKLE

1725-514-200-00

CHAIN/CHECK/LH COMP

om\lmmhgwmn—\

1614-514-280-00

BACKLE/TURN COMP

10

V304-260-012-00

NUT/M12

1725-514-210-00

CHAIN/CHECK/RH COMP

12

1427-511-001-00

PIN/10X32

13

V500-162-502-00

PIN,SPLIT/2.5X20

N BB N DN DN DN AP,

14

1725-514-220-00

LINK/ILOWER COMP

15

1725-514-230-20

BRACKET COMP

15A

1725-514-230-30

BRACKET COMP

1
-1651
1

.5138 1

15B

1725-514-720-00

BRACKET/TOPLINK COMP

15C

1725-514-720-10

BRACKET/TOPLINK COMP

1
-6099
1

16

V251-341-403-20

BOLT

6100- 1
2

5228-

17

V304-460-014-00

NUT/M14

2
5228-

18

V201-361-403-50

BOLT

18A

V201-361-403-50

BOLT

-5227
4
5228-

19

V401-160-014-00

WASHER,SP/M14

20

7930-601-002-00

PI1N/19X86

21

1444-514-005-10

PIN,HAIR (19)

22

1725-514-240-00

LINK/TOP/RH COMP

23

1614-514-310-00

SCREW/LH COMP

24

1614-514-320-00

BUCKLE/TURN COMP

25

V304-260-020-00

NUT/M20

Nl k| k| k| R k| k| k| R R k| k| k| R N k| K| K| X | k| k| K| K| X[ F| k| K| X X X OTW

B B R R NN o




FIG. 85 LINK(3P) SYSTEM(FH TYPE) 171
(E6 TYPE NO.1-,OTHER NO.6098-)

NN
N

\,

1725-514 -0100

\/

30 21

1 14

19,
18A

ES o CH) — /
™ ‘\ ‘\\\

\@ef >

D

30

S |TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p

26 |1725-514-006-00 HOOK/TOP-LINK * 1

27 |1725-514-005-00 PLATE/L/25X117) * 1

28 |V211-260-802-00 BOLT/S * | 2

28A|V231-360-801-60 FLANGEBOLT * | g2

29 (V304-260-008-00 NUT * | 2

29A|V362-260-008-00 NUT/WASHER * 52%,-
*

1650-652-014-00

CLAMP




172

1739-514 -0100

FIG. 86 LINK(3P) SYSTEM
(FH TYPE EXCEPT E6)(NO.1-6097)

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP
1 [1725-514-001-00 |ROD/22X353 * | edos
2 [1725-514-002-00 PLATE/STOPPER * | ey
3 |V211-561-003-00 BOLT/M10X30 * | ehy
3A[V231-361-002-50 FLANGEBOLT * | el
4 |1725-514-003-00 PLATE/CHECKCHAIN * | ety
5 [1725-514-004-00 PIN/STOPPER * | ety
6 |V560-160-010-00 PIN/SNAP * | edos
7 |1427-511-002-00 SHACKLE * | oobs
8 |1725-514-200-00 CHAIN/CHECK/LH COMP | * | &>
9 [1614-514-280-00 BACKLE/TURN COMP * | 2
10 |V304-260-012-00 [NUT/M12 * | ey
11 [1725-514-210-00 CHAIN/CHECK/RH COMP | * | %7
12 |1427-511-001-00 [PIN/10X32 * | eobs
13 |V500-162-502-00 |PIN,SPLIT/2.5X20 * |
14 |1725-514-220-00 LINK/LOWER COMP * | o2
15 |1739-514-210-00 BRACKET COMP ey
16 |V251-341-403-20 BOLT * | ey
17 |V304-460-014-00 [NUT/M14 * | By
18 |V201-361-403-50 BOLT * | S
18A|V201-361-403-50 BOLT * | ethy
19 |V401-160-014-00 WASHER,SP/M14 * | oS
20 |7930-601-002-00 |PIN/19X86 * | ey
21 |1444-514-005-10 PIN,HAIR (19) * | ey
22 [1725-514-240-00 LINK/TOP/RH COMP * | ethy
23 [1614-514-310-00 [SCREW/LH COMP * | edhy
24 [1614-514-320-00 BUCKLE/TURN COMP * | ety
25 |V304-260-020-00 NUT/M20 * | eoo7
26 [1725-514-006-00 HOOK/TOP-LINK * | edos
27 |1725-514-005-00 PLATE/L/25X117) * | ethy
28 |V211-260-802-00 BOLT/S * | 2




1739-514 -0100

FIG. 86 LINK(3P) SYSTEM
(FH TYPE EXCEPT E6)(NO.1-6097)

173

TYPE OF MODEL

S | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | TxG23 c P
28A|V231-360-801-60 FLANGEBOLT * | o
29 [V304-260-008-00 NUT * | 2
29A|V362-260-008-00 [NUT/WASHER * | o2
30 |1650-652-014-00 CLAMP * | odoy




174

FIG. 87 LINK(3P) SYSTEM(TH TYPE)

T
(4
¢ “F— FIG.129
< |2
::\ "‘
1739-514A-0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TxG23 clilp
1 [1739-514-210-00 BRACKET COMP * 6097
1A [1725-514-720-10 BRACKET/TOPLINK COMP | * 6038-
2 |V201-361-403-50 BOLT * 6
3 |V401-160-014-00 WASHER,SP/M14 * 6




1< o
P %
< ¥
I L

-k
< ¢

FIG. 88 LINK(3P) SYSTEM (FH-V TYPE)(NO.1-1512)

1739-514C-0100

Iy
Il

13

24

19

18

175

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 |1725-514-001-00 ROD/22X353 * | e,
2 |1725-514-002-00 PLATE/STOPPER * | L8,
3 |V211-561-003-00 BOLT/M10X30 * | s
4 [1725-514-003-00 PLATE/CHECKCHAIN * |
5 [1725-514-004-00 PIN/STOPPER * |
6 |V560-160-010-00 PIN/SNAP * | ds
7 |1427-511-002-00 SHACKLE * | &,
8 [1725-514-200-00 CHAIN/CHECK/LH COMP | * | 13,
9 [1614-514-280-00 BACKLE/TURN COMP * | L2,
10 |V304-260-012-00 [NUT/M12 * | L2,
11 [1725-514-210-00 CHAIN/CHECK/RH COMP | * | &,
12 |1427-511-001-00 PIN/10X32 * | e,
13 |V500-162-502-00 [PIN,SPLIT/2.5X20 * | 4,
14 |1725-514-220-00 LINK/LOWER COMP * | 2,
15 |1739-514-210-00 BRACKET COMP * | e,
16 |V201-361-403-50 BOLT * | L8,
17 |V401-160-014-00 WASHER,SP/M14 * | L8,
18 |7930-601-002-00 |PIN/19X86 * | L2,
19 [1444-514-005-10 PIN,HAIR (19) * | L2,
20 (1725-514-240-00 LINK/TOP/RH COMP * | 4,
21 [1614-514-310-00 [SCREW/LH COMP * | d,
22 (1614-514-320-00 BUCKLE/TURN COMP * |
23 |V304-260-020-00 [NUT/M20 * |
24 [1725-514-006-00 HOOK/TOP-LINK * |
25 [1650-652-014-00 CLAMP * |




176

FIG. 89 ROD(LIFT) SYSTEM(FH TYPE)

1725-515 -0100

F1G.85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725-515-200-00

ROD/LIFT/LH COMP

1

1725-515-210-00

SCREW/RH COMP

1725-515-220-00

SCREW/RH COMP

1725-515-230-00

BUCKLE/TURN COMP

V304-260-020-00

NUT/M20

1560-526-001-40

PIN/16X51

1305-931-003-00

PIN,HAIR

1716-502-004-00

PI1N/19X92

V304-260-016-00

NUT/M16

k| k| K[ X X[ F| K| ¥ XIOTDW

NN N NN PR R,

BOQNOW#WNI—\

V401-160-016-00

WASHER,SP/M16




FIG. 90 DRAW BAR SYSTEM

177

5T
8 —|€13
! e,
1A —
|
! 1S]
e13
8A —og1s
1739-520 -0100
S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | X623 C p
1 |1739-520-200-10 HITCH/DRAWBAR SET * | edoo | 6009 | 1
1A |1739-520-200-20 HITCH/DRAWBAR SET * | e150- | e1m0-1 1
2 |V201-361-404-50 BOLT/M14X45 * 6 6
3 [V401-160-014-00 WASHER,SP/M14 * 6 6
4 |V304-460-014-00 NUT/M14 * 6 6
5 |1674-520-210-00 PIN/30X162 COMP * ! !
6 |1674-520-004-00 INSULATOR * ! !
7 |1673-525-002-20 LINKPIN * | ool ol
7A |[1673-525-002-30 LINKPIN * | ol | splo| 1
8 [1739-919-001-00 LABEL/DRAWBAR * | edol| -sia0
8A[1739-919-001-10 LABEL/TRH1712 * | 1o | e1do- |1




178 FIG.91 PLATE(TRAILER) SYSTEM
(EXCEPT E6,G TYPE)

%g\\é\
N /\‘
\%‘/:;fﬂ.!
]&4
QDX
N P
v
0@
FIG:125_®® 24?
FIG.127 1
LN
W e
LT
¢
p—
1739-520A-0100
S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P I3 T|o|R REMARKS
C C|L|P
1 [1725-702-001-00 PLATE/LOWER * | oko | 290
2 |V201-361-404-00 BOLT/M14X40 * | oo99. | 2950
3 |V401-160-014-00 WASHER,SP/M14 * | o999, | 2950
4 |V304-460-014-00 NUT/M14 * | 5080 | 5990,




FIG. 92 VALVE(REMOTE/2DR-1S) SYSTEM (L1/2)
(V TYPE)(NO.1-1518)

16~30-PLEASE SEE 2/2 PAGE

179

50
1739-530 -0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
1 [1739-530-200-10 MVALVE/CONTROL/2 ASSY | * | .1418| .1818
2 [1739-530-410-00 KIT/SEAL SET * | el ads
3 |1739-530-220-00 COVER/VALVE COMP * | adgl| adis
4 |V210-360-603-50 BOLT/SP * | 20| 488
5 [V301-260-006-00 NUT/M6 * | gdel s
6 |V210-360-602-00 BOLT/SP * |t s
7 |1636-505-220-00 LEVER/125 COMP * | 20| 438
8 [1444-307-007-00 GRIP * | 2| 428
9 [1739-530-002-10 [COLLAR/06X14X13 * | adiel| adis
10 |{1739-530-003-00 PIN/05X39 * | adal| adis
11 |V411-260-005-00 WASHER * | adgl| adis
12 |V560-160-005-00 PIN/SNAP * | el ads
13 [1739-530-004-00 [PIN/O5X17 * | 20| 488
14 |V411-260-005-00 WASHER * | 20| 488
15 |V560-160-005-00 PIN/SNAP * | 28| 48
16 |1725-509-260-00 ADAPTER/G1/4 ASSY * | adel| adis
17 |V720-112-401-10 RING/O * | el ads
18 |1725-509-260-00 ADAPTER/G1/4 ASSY * | el g
19 |V720-112-401-10 RING/O * | el ads
20 [1739-530-240-00 HOSE/VALVE/800 ASSY * | el ads
21 [1739-530-240-00 HOSE/VALVE/800 ASSY * | | s
22 |1342-402-006-00 BAND/WIRE/250 * | adl| adis
23 |1725-508-310-00 ADAPTER/L/G1/4 ASSY * | 28| 488
24 |[V720-112-401-10 RING/O * | 20| 488
25 [1739-530-240-00 HOSE/VALVE/800 ASSY * | el ads
26 [1425-621-004-00 HOLDER/JE/9-9 * | del s
27 |V362-260-008-00 NUT/WASHER * | del| s
28 [1739-530-290-00 ADAPTER/45R/G1/ ASSY * | el s
29 (V720-112-401-10 RING/O * | adgl| adis
30 |[1739-530-290-00 ADAPTER/45R/G1/ ASSY * | Aol e




180

FIG. 92 VALVE(REMOTE/2DR-1S) SYSTEM (2/2)
(V TYPE)(NO.1-1518)

36.38~50-PLEASE SEE 1/2 PAGE

1739-530 -0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P
31 (V720-112-401-10 RING/O * | bl s
32 [1739-530-290-00 ADAPTER/45R/G1/ ASSY * | el s
33 |V720-112-401-10 RING/O * | el adis
34 [1739-530-290-00 ADAPTER/45R/G1/ ASSY * | el adis
35 [V720-112-401-10 RING/O * | el e
36 [P118-702-033-00 PLUG * | el i
37 |1739-530-270-00 HOSE ASSY * | Al s
38 |1739-530-320-10 [STAY/UNDER/A COMP * | el b
39 |1739-530-330-00 STAY/UNDER/B COMP * | el dis
40 |V363-260-008-00 NUT/WASHER * | 4S8l 4S8
41 [1739-530-009-10 BRACKET/VALVE * | el adis
42 [3666-202-005-00 PROTECTOR * | el s
43 [1739-530-350-00 BRACKET/OUTLET COMP | * | 1dia| .1848
44 [1739-530-310-00 STAY/PIPE COMP * | 200 138
45 |P118-702-033-00 PLUG * | el e
46 |V211-360-802-50 BOLT/SP * | 428l 88
47 |V363-260-008-00 NUT/WASHER * | el s
48 |1518-903-006-00 MARK/PORT/A * | 126l 138
49 [1518-903-007-00 MARK/PORT/B * | 126l 138
50 [1739-530-008-00 LABEL/CONTROL/SUBCON | * | ds| 1dis
51 [1739-530-290-00 ADAPTER/45R/G1/ ASSY * | &l s
52 |V720-112-401-10 RING/O * | el s




FIG. 93 VALVE(2DR-1S) SYSTEM(V TYPE)

(NO.1519-)

@
1739-530E-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|lo|R REMARKS
c | TxG23 clilp

1 |1739-530-510-00 BRACKET/VALVE COMP | * | .sds7| .s007

1A |1739-530-540-00 BRACKET/VALVE COMP | * | eots. | sose-

2 [1739-530-200-10 MVALVE/CONTROL/2 ASSY | * | 1| .da1
2A|1728-508-270-00 VALVE/1S-2D ASSY * | 1a35 | 1g30.

3 [1739-530-410-00 KIT/SEAL SET * | g | i

4 [V210-360-603-50 BOLT/SP * | 1ste-| 1550

5 |[V301-260-006-00 NUT/M6 * | 1520, | 15%9.

6 |V210-360-602-00 BOLT/SP * | 1slo.| 1519.

7 |1739-530-550-00 BRACKET COMP * | eods- | 6os8-

8 |V231-361-002-50 FLANGEBOLT * | eods- | 6038-

9 [1739-530-520-00 ARM/LEVER COMP * | 1620 | 452,

10 |1739-530-002-10 COLLAR/06X14X13 * | 1slo. | 1519.

11 [1739-530-003-00 [PIN/05X39 * | 0| o
11A|[1739-530-003-10 PIN/05X39 * | o081 | 29| 1

12 |V411-260-005-00 WASHER * | 1elo.| 1519.

13 |V560-160-005-00 PIN/SNAP * | et | gel

14 |1739-530-004-00 [PIN/05X17 * | 1559 | 1539-

15 |V411-260-005-00 WASHER * | 1559 | 1s30-

16 |V560-160-005-00 PIN/SNAP * | 1559 | 1s30-

17 |1739-530-051-00 LEVER/M08X110 * | 1529, | 15%9.

18 |1444-507-003-00 |GRIP,LEVER * | 15%9.| 15%9-

19 |V304-260-008-00 NUT * | 1810-| 1510-

20 |3650-380-220-10 HOSE/HYDRAULIC/900 * | 1630 | 155,

21 |1705-408-230-00 ADAPTER/L/G1/4 ASSY * | et | 15t

22 |V720-112-401-10 RING/O * | 1efo | 15T,

23 |P118-702-033-00 PLUG * | 1539.| 1539.

24 |1342-402-006-00 BAND/WIRE/250 * | ada | s
24A(1342-402-006-00 BAND/WIRE/250 * | 1634 | 1s0a

25 |1425-621-004-00 HOLDER/JE/9-9 - 1sig. 1sig-

26

V362-260-008-00

NUT/WASHER

1519-

1519-




182 FIG. 93 VALVE(2DR-1S) SYSTEM(V TYPE)(NO.1519-)

1739-530E-0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION REMARKS

0o--
~00
TTO

27 |1739-530-052-00 GUARD/HOSE/300

1 1
6100- | 6100-
2 2

28 |1342-402-006-00 BAND/WIRE/250 6100- | 6100-

29 |1739-530-530-00 ICOVER/VALVECOMP 15%9- | 1510

30 |1739-530-008-00 LABEL/CONTROL/SUBCON 1519. | 1516-

¥ k| k| X X¥OTW

31 |V120-376-001-20 |[SCREW/SP 1510 | 15d0.




FIG.94 LINK(MOWER) SYSTEM
(FH TYPE)(NO.1-6058,EXCEPT E6 TYPE)

1725-553 -0100

F1G.61
F1G.62

183

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1725-553-210-20

LINK/MOWER/3P COMP

V203-361-203-50

BOLT

V401-160-012-00

WASHER,SP/M12

1725-553-220-00

ROD/LINK COMP

1725-553-001-00

COLLAR/16X22X20

V334-460-016-00

NUT

1725-553-230-00

SHAFT/LIFT  COMP

1725-553-002-00

HUB/28X38X30

©l® N oh (wN |-

1725-553-240-10

LINK/LIFT/LH COMP

1725-553-250-30

LINK/LIFT/RH COMP

7963-611-003-00

PIN/12X48

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

1725-553-260-00

ARM/MID  COMP

1725-553-004-00

PIN/16X107

3621-211-003-00

WASHER

V500-163-003-00

PIN,SPLIT/3X30

1725-553-270-00

LINK/UPPER COMP

1725-553-280-00

LINK/LOWER COMP

8657-608-053-10

PIN/12X42

1427-317-003-00

CLIP,PIN

2139-505-002-00

GROMMET

1725-553-005-10

SHAFT/ADJUST

BHHNNNNNNNNNNNHHNHNHHNNH

3
N
N

1725-553-005-20

SHAFT/ADJUST

N

N

w
g

8657-611-001-00

NUT/ADJUST

V500-162-502-50

PIN,SPLIT/2.5X25

V411-260-012-00

WASHER /M12

8657-611-003-00

WASHER/13X26X06

V304-260-012-00

NUT/M12

1705-555-220-00

NUT/GAUGE _ COMP

%l k| k| k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| k| K| X[ k| k| ¥ X F FOTDTWOW

RN R R R PRk




184

FIG.94 LINK(MOWER) SYSTEM

(FH TYPE)(NO.1-6058,EXCEPT E6 TYPE)

1725-553 -0100

324
Q 328

&— 33A

3¢

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

30

1725-553-006-00

PLATE/GAUGE

1

31

V362-260-008-00

NUT/WASHER

1

32

8657-611-004-00

KNOB/10X33

1
-2282

32A

1120-311-003-00

KNOB/HANDLE

1
-2609

32B

1725-553-007-00

KNOB/ADJUST

-3728

32C

1725-553-007-10

KNOB/ADJUST

1
3729-

33

V580-140-402-50

PIN,SPRING/4 X25

k| K| K| X | X XOTDW

1
-2282

33A

V304-260-010-00

NUT

2283-




FIG.95 LINK(MOWER) SYSTEM (FH TY PE)(NO.6059-)

1739-553 -0100

185

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | X623 P
1 [1725-553-210-20 LINK/MOWER/3P COMP | * | colo.
2 |V203-361-203-50 BOLT * | eole-
3 |[V401-160-012-00 WASHER,SP/M12 * | eolo.
4 |1725-553-220-00 ROD/LINK  COMP * | eolo.
5 [1725-553-001-00 [COLLAR/16X22X20 * | eolo.
6 |V334-460-016-00 NUT * | godo-
7 |1725-553-230-00 SHAFT/LIFT COMP * | eolo.
8 |1725-553-002-00 [HUB/28X38X30 * | 6089-
9 [1725-553-240-10 LINK/LIFT/LH COMP * | eolo.
10 [1725-553-250-30 LINK/LIFT/RH COMP * | eolo.
11 [7963-611-003-00 PIN/12X48 * | 6089-
12 |V411-260-012-00 WASHER /M12 * | com0-
13 |V500-163-002-00 PIN,SPLIT/3 X20 * | golo.
14 [1725-553-260-00 ARM/MID COMP * | eols.
15 [1725-553-004-00 PIN/16X107 * | 020,
16 |3621-211-003-00 WASHER * | eolo.
17 |V500-163-003-00 PIN,SPLIT/3X30 * | eolo.
18 [1725-553-270-00 LINK/UPPER COMP * | 0o
19 [1725-553-280-00 LINK/ILOWER COMP * | 0o
20 |8657-608-053-10 PIN/12X42 * | godo-
21 [1427-317-003-00 CLIP,PIN * | 6089-
22 [2139-505-002-00 GROMMET * | eolo.
23 |1725-553-005-20 SHAFT/ADJUST * | ot
24 |8657-611-001-00 NUT/ADJUST * | 603o-
25 [V500-162-502-50 PIN,SPLIT/2.5X25 * | colo.
26 |V411-260-012-00 WASHER /M12 * | sodo-
27 |8657-611-003-00 WASHER/13X26X06 * | odo.
28 |V304-260-012-00 NUT/M12 * | 6089-
29 [1705-555-220-00 NUT/GAUGE  COMP * | eolo.
30 [1725-553-006-00 PLATE/GAUGE * | gode.




186

FIG.95 LINK(MOWER) SYSTEM (FH TYPE)(NO.6059-)

1739-553 -0100

S |TYPE OF MODEL C|G

KEY PART CODE DESCRIPTION P O|R REMARKS
c | TxG23 Llp

31 ([1739-553-001-00 |COVER * | soo.

32 |3661-212-001-00 [LINING/50 * | eomo.

33 |V362-260-008-00 NUT/WASHER * | eomo.

34 [1725-553-007-10 KNOB/ADJUST * | soso.

35 (V304-260-010-00 NUT *

6059-




FIG.96 LINK(MOWER) SYSTEM(TH TYPE) 187

Q 288 28C

o2
& — 2

1739-553A-0100

TYPEOFMODEL| | | C
TXG23 cli

KEY PART CODE DESCRIPTION

—
@]
TGO

REMARKS

1725-553-230-00 SHAFT/LIFT COMP

1725-553-002-00 HUB/28X38X30

1725-553-240-10 LINK/LIFT/LH COMP

1725-553-250-30 LINK/LIFT/RH COMP

7963-611-003-00 [PIN/12X48

V411-260-012-00 WASHER /M12

V500-163-002-00 PIN,SPLIT/3 X20

1725-553-260-00 ARM/MID COMP

© 00N OGS~ WN P

1725-553-004-00 PIN/16X107

10 [3621-211-003-00 WASHER

11 |V500-163-003-00 PIN,SPLIT/3X30

12 |1725-553-270-00 LINK/UPPER COMP

13 |1725-553-280-00 LINK/ILOWER COMP

14 |8657-608-053-10 PIN/12X42

15 [1427-317-003-00 CLIP,PIN

16 |2139-505-002-00 GROMMET

DR R N N N N NN N NN NN R RN R

N

17 11725-553-005-10 [SHAFT/ADJUST

3
N

17A11725-553-005-20 [SHAFT/ADJUST

N
N
©
?
w

18 |8657-611-001-00 NUT/ADJUST

19 |V500-162-502-50 PIN,SPLIT/2.5X25

20 |V411-260-012-00 WASHER /M12

21 |8657-611-003-00 WASHER/13X26X06

22 |V304-260-012-00 NUT/M12

23 |1705-555-220-00 NUT/GAUGE COMP

24 |1725-553-006-00 PLATE/GAUGE

25 [1739-553-001-00 |ICOVER

o

=

w
1

RRER R R N R R R PRk

26 [3661-212-001-00 LINING/50

27 |V362-260-008-00 NUT/WASHER

o
=
R R
o

Xl k| ok k| X k| k| k| R N k| k| k| R | k| K| K| X k| k| K| K| X[ k| k| ¥ X F FOTDTWOW

28 |8657-611-004-00 KNOB/10X33 -2305
28A[1120-311-003-00 KNOB/HANDLE 2624




188

FIG.96 LINK(MOWER) SYSTEM(TH TYPE)

~
(e @

w

Oy

X

@r 22
& — 2
1739-553A-0100

TYPE OF MODEL | |

S C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | X623 clile
28B|1725-553-007-00 KNOB/ADJUST * 38
28C|1725-553-007-10 KNOB/ADJUST * 3739- | 1
29 |V580-140-402-50 PIN,SPRING/4 X25 * s
29A|V304-260-010-00 NUT *

1
2306-




FIG.97 CYLINDER(LIFT) SYSTEM(TH TYPE)

/———_\—'\\

1739-554 -0100

FI1G.82

189

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1739-554-210-20

STAY/CYLINDER COMP

w|O-—

1739-554-220-00

CYLINDER/TXG ASSY

K182-032-001-00

PISTON

K182-002-002-00

STOPPER,PISTON

K182-032-002-00

ROD PACKING

K182-032-003-00

DUST/SEAL

1739-554-270-00

ADAPTER/L/ORI/0.9

K200-035-008-00

ORIFICE SCREW/0.9

© 00N~ WN P

1682-408-220-00

HOSE/DERIVERY ASSY

3650-380-220-10

HOSE/HYDRAULIC/900

=
N
w

1739-554-003-00

WASHER/15X30X05

1739-554-001-10

PIN/15X72

1739-554-240-10

STAY/ARM COMP

1739-554-280-00

ARM/LIFT ASSY

8654-203-201-00

BUSH/25X28X15

V760-150-000-00

NIPPLE,GREASE

1739-554-002-10

PIN/25X71

V201-361-203-50

BOLT/M12X35

V401-160-012-00

WASHER,SP/M12

1739-554-260-00

ROD/LINK COMP

1560-140-002-00

BUCKLE/TURN/M16

V304-260-016-00

NUT/M16

1705-508-002-00

PIN/15X60

V411-260-014-00

WASHER,PL/M14

B k| k| k| R k| k| k| k| X k| k| K| H| X[ k| k| K| X[ k| k| ¥ X F X OTWOW

e I I e I e e B e I e T B B N o Y B It e L e e R e e e e R e
:

V500-163-002-50

PIN,SPLIT/3 X25




190

FIG.98 HOOD SYSTEM(E6 TYPE)

1725-601 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TGO

REMARKS

1725-601-200-00

HOOD COMP

1

N

1725-601-003-00

SEAL/70X20X680

1705-601-018-00

INSULATOR

1705-601-021-00

SEAL/20X20X100

1593-601-072-00

TRIM/1X6X360

1703-601-009-10

SPRING

V211-360-801-60

BOLT,SEMS (SP)

V362-260-008-00

NUT/WASHER

O[O0 |N O 0D WN|F-

1705-601-007-00

NET/HOOD

=
o

V273-360-601-50

BOLT/M6X15

=
[N

1705-601-230-01

SPACER COMP

4L

[
N

V210-360-601-20

BOLT,SEMS

[
w

V360-260-006-00

NUT/M6

[
»

1725-601-210-00

ARM/HOOD COMP

=
[y

V363-260-008-00

NUT/WASHER

=
(=2}

V211-360-802-00

BOLT/SP

[
ﬂ

V411-260-012-00

WASHER /M12

[
o

1689-621-007-00

WASHER/12X26X04

[
©

1689-621-008-00

BOLT

N
o

V363-260-008-00

NUT/WASHER

B k| k| k| k| R k| k| k| K| X k| k| K| X X| k| K| ¥ XOODW

N N N N DN B P O O R NP BB DBDDNNDN PR PR




FIG.99 HOOD SYSTEM (EXCEPT E6 TYPE)

1739-601 -0100

191

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

TIO

REMARKS

1739-601-220-00

HOOD COMP

1

N
l—l_OO

1725-601-003-00

SEAL/70X20X680

1705-601-018-00

INSULATOR

1705-601-021-00

SEAL/20X20X100

1593-601-072-00

TRIM/1X6X360

1703-601-009-10

SPRING

V211-360-801-60

BOLT,SEMS (SP)

V362-260-008-00

NUT/WASHER

© 00N~ WN P

1705-601-007-00

NET/HOOD

V273-360-601-50

BOLT/M6X15

1705-601-230-01

SPACER COMP

4L

V210-360-601-20

BOLT,SEMS

V360-260-006-00

NUT/M6

1725-601-210-00

ARM/HOOD COMP

V363-260-008-00

NUT/WASHER

V211-360-802-00

BOLT/SP

V411-260-012-00

WASHER /M12

V411-260-012-00

WASHER /M12

1689-621-007-00

WASHER/12X26X04

1689-621-008-00

BOLT

V363-260-008-00

NUT/WASHER

Xl k| k| R X k| k| E | X k| k| K| K| X k| K| X X F| k| XOTODW®W

NN NN NN B R A A RN R BN BNDN R R

NN N NN N B R A A RN R B A BNN R R R




192

FIG.100 GRILLE SYSTEM(EXCEPT E6 TYPE)

1739-602 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1705-601-026-00

COVER/FRONT

1

1

1739-602-002-00

COVER/FRONT/MESH

1
-2453

1
-2453

7F

1739-602-002-10

COVER/FRONT/MESH

1
2454-

1
2454-

7F

V350-160-005-00

NUT,SPEED

1444-601-015-00

WASHER/6X14X3

1705-601-022-00

[TRIM/200

1725-602-002-00

COVER/UNDER

2161-506-005-00

SCREW/TAPPING/6X16

V210-360-601-20

BOLT,SEMS

(OGJ\ICDUI#OOIJ\;NI—\

1739-602-004-00

HOOD/LAMP

=
o

V361-260-006-00

NUT

=
[N

V411-260-008-00

WASHER,PL/M 8

[
N

V210-360-601-60

BOLT(SP)/M6X16

[
w

V411-260-008-00

WASHER,PL/M 8

=
»

V411-260-012-00

WASHER /M12

=
[y

1739-602-210-00

BRACKET/LAMP COMP

,
()
B N N N N N R NN RN W ow
()

'
()
B N N N N N R NN RN W ow
)

15A

1739-602-210-10

BRACKET/LAMP COMP

16

V361-260-006-00

NUT

Bl | k| k| k| k| k| k| K| X k| k| K[ X[ X| | X ¥ XIOTDW

1
3919-
1

1
3919-
1

17

V211-360-801-60

BOLT,SEMS (SP)




F1G.101 GRILLE SYSTEM(E6 TYPE)

1739-602A-0100

193

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1705-601-026-00

COVER/FRONT

1

1725-602-001-00

COVER/FRONT/MESH

1
-3769

7F

1725-602-001-10

COVER/FRONT/MESH

1
3770-
3

7F

V350-160-005-00

NUT,SPEED

1444-601-015-00

WASHER/6X14X3

1705-601-022-00

TRIM/200

1725-602-002-00

COVER/UNDER

2161-506-005-00

SCREW/TAPPING/6X16

coxloam.hw':;’ml-‘

V210-360-601-20

BOLT,SEMS

k| k| X[ X | X | k| X XOTW

3
2
1
2
2




194

FI1G.102 COVER SYSTEM(EXCEPT E6 TYPE)

7 '|7A

100-2A

1739-604 -0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP

1 [{1739-604-001-00 COVER/FRONT/LH * 1 1

2 |1739-604-002-00 [COVER/FRONT/RH * 1 1

3 |1705-601-280-00 PLATE/IR/18X50 COMP * 2 2

4 |[V120-376-001-60 SCREW/SP * | A0

4A |1725-604-051-00 [SCREW/SP/M06X16 * | 30 | A0

5 [1593-601-073-00 WASHER/06X16X01 * | A0 0.

6 |V361-260-006-00 NUT *| 2 2

7 |1725-604-200-00 COVER/ILOWER ASSY * | aiea| ataa
7A[1703-604-330-00 COVER/LOWER ASSY * | gode | a7is

8 |1725-604-201-00 NET/SIDE/LH * | areal| -azaa
8A[1703-604-331-00 NET/COVER/LOWER/LH * | ode | a7is

9 [1725-604-202-00 NET/SIDE/RH * | areal| area

9A [1724-604-302-00 NET/COVER/LOWER/RH * | aoms | a7is

10 |V350-160-004-00 [NUT,SPEED/P4 * | 3 .3
10A|V350-160-004-00 NUT,SPEED/P4 * | 3 3

11 [1705-601-019-00 [SEAL/10X10X500 * 2 2

12 |1593-601-073-00 WASHER/06X16X01 * | el e
12A|1725-604-051-00 [SCREW/SP/M06X16 * | oot | o7

13 |V120-376-002-00 SCREW/SP * | 8l e
13A|1725-604-052-00 [SCREW/SP/M06X20 * | L8 L8
13B|1725-604-052-00 SCREW/SP/M06X20 * | ol o7

14 |1725-604-003-00 [SEAL/30X20X350 * 2 2




FIG.103 COVER SYSTEM(E6 TYPE)

7 °|7A

100-

195

100-2A
1739-604A-0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
c | TXG23 L|pP

1 [{1739-604-001-00 COVER/FRONT/LH * 1

2 |1739-604-002-00 COVER/FRONT/RH * 1

3 [1705-601-280-00 PLATE/IR/18X50 COMP * 2

4 |V120-376-001-60 SCREW/SP * | 0

4A |1725-604-051-00 SCREW/SP/M06X16 * | A0

5 [1593-601-073-00 WASHER/06X16X01 * | A0

6 |V361-260-006-00 NUT *| 2

7 |1725-604-200-00 COVER/LOWER ASSY * |k,
7A[1703-604-330-00 COVER/LOWER ASSY * | i

8 |1725-604-201-00 NET/SIDE/LH * | aea
8A[1703-604-331-00 NET/COVER/LOWER/LH * | s,

9 [1725-604-202-00 NET/SIDE/RH * | ks

9A [1724-604-302-00 NET/COVER/LOWER/RH * | ohs

10 |V350-160-004-00 [NUT,SPEED/P4 * | 3,
10A|V350-160-004-00 NUT,SPEED/P4 * | 3

11 [1705-601-019-00 SEAL/10X10X500 * | 2

12 |1593-601-073-00 WASHER/06X16X01 * | 0
12A|1725-604-051-00 [SCREW/SP/M06X16 * | 508

13 |V120-376-002-00 [SCREW/SP * | A0
13A|1725-604-052-00 [SCREW/SP/M06X20 * | 2%
13B|1725-604-052-00 SCREW/SP/M06X20 * | om.

14 |1725-604-003-00 [SEAL/30X20X350 * 2




196

FI1G.104 FENDER SYSTEM (E6 TYPE)

1725606 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
c | TXG23 Llp

1 |1725-606-200-00 FENDER/LH COMP * | 2 4L
1A [1725-606-200-10 FENDER/LH COMP * | 1a3e. 4L
2 (1427-621-012-00 GROMMET * 1

3 |1519-604-005-00 RUBBER,HOOK * 1

4 |1725-606-003-00 |[GUIDE/LEVER/LH * 1

5 |2161-506-005-00 SCREW/TAPPING/6X16 * 3

6 [1723-607-001-10 TRAY/BOTTLE * 1

7 |V211-360-802-00 BOLT/SP * | 1

8 (1421-606-002-00 CATCHER,HAND * 1

9 |V411-260-008-00 WASHER,PL/M 8 * 1

10 [3756-361-002-00 WASHER * 1

11 [1376-606-005-00 WASHER/9X32X2 * 2

12 |V211-260-802-00 |[BOLT/S * | 2
12A[(V231-360-801-60 FLANGEBOLT * | o5

13 |1725-606-210-00 FENDER/RH COMP * | ydhy 4L
13A[1725-606-210-10 FENDER/RH COMP * | e 4L
13B|1725-606-210-20 FENDER/RH COMP * | e 4L
14 [1427-621-012-00 GROMMET * 1

15 [1519-604-005-00 RUBBER,HOOK * 1

16 [1725-606-004-00 [GUIDE/LEVER/RH * | e
16A|1725-606-011-00 [GUIDE/LEVER/RH * | 1oda

17 |2161-506-005-00 [SCREW/TAPPING/6X16 * 3

18 |1421-606-002-00 |CATCHER,HAND * 1

19 [V411-260-008-00 WASHER,PL/M 8 * 1

20 |3756-361-002-00 WASHER * 1

21 |1376-606-005-00 WASHER/9X32X2 * 2

22 |V211-260-802-00 BOLT/S * | o2
22A|V231-360-801-60 FLANGEBOLT * | o5

23 [1725-606-220-00 COVER/REAR COMP * | i 4L
23A[1739-606-220-30 COVER/REAR COMP * | eote 4L




F1G.104 FENDER SYSTEM (E6 TYPE)

-5227

1725-606 -0100
S |TYPE OF MODEL G

KEY PART CODE DESCRIPTION P R REMARKS
c | Tx623 p

24 |3670-231-004-00 [CAP/40 * | et

25 |1444-621-016-00 ICAP,RUBBER (9) * 6ﬁ5

26 |V211-360-801-60 BOLT,SEMS (SP) * 3
*

26A

V231-360-801-60

FLANGEBOLT

4
5228-




198 FIG.105 FENDER SYSTEM
(EXCEPT E6 TY PE)(NO.1-4076)

1739-606 -0100

TYPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION e23 Z <L> E REMARKS
1 [1739-606-200-00 FENDER/LH COMP a0 | 0| AL
1A|1739-606-200-10 FENDER/LH COMP air0 | -1ivo| 1|4l
1B|1739-606-200-20 FENDER/LH COMP 4076 | -agre | 1]4L
2 [1427-621-012-00 GROMMET 90 | -340
2A[1404-621-030-00 GROMMET,SMALL 4076 | 4078

3 [1519-604-005-00 RUBBER,HOOK 4076 | -4076

4 |1725-606-003-00 GUIDE/LEVER/LH e

5 [2161-506-005-00 SCREW/TAPPING/6X16 s | ade

6 |1421-606-002-00 CATCHER,HAND 4076 | -ad8

7 |V411-260-008-00 WASHER,PL/M 8 4076 | -adis

8 [3756-361-002-00 WASHER 4076 | 4078

9 [1376-606-005-00 WASHER/9X32X2 4z | -adzs

10 |V211-260-802-00 [BOLT/S e -

11 |1739-606-210-00 FENDER/RH COMP a0 | 340 4L

11A|1739-606-210-10 FENDER/RH COMP

1612 | 12| 1]4L
11B|[1739-606-210-20 FENDER/RH COMP 1 1

-4076 | -a076 | 3 |4L
12 |1427-621-012-00 GROMMET : :

-340 -340
12A|1404-621-030-00 GROMMET,SMALL 4076 | -a076
13 [1519-604-005-00 RUBBER,HOOK 4076 | -a076
14 |1725-606-004-00 |[GUIDE/LEVER/RH EAES

14A|1725-606-011-00 GUIDE/LEVER/RH atr6 | -ade

15 [2161-506-005-00 SCREW/TAPPING/6X16

-4076 -4076
16 [1421-606-002-00 CATCHER,HAND 1 1

-4076 -4076
17 |V411-260-008-00 WASHER,PL/M 8 1 L

-4076 | -4076
18 |3756-361-002-00 WASHER 4076 | -4t
19 [1376-606-005-00 WASHER/9X32X2 alue | -adze
20 |V211-260-802-00 BOLT/S atr6 | -2

21 |1444-621-016-00 |[CAP,RUBBER (9) 1612 | 1612

%l k| k| k| R k| k| k| R X k| k| k| R X k| K| K| X k| k| K| K| X[ F| k| K| X F X OTW

22 |1739-606-220-10 [COVER/REAR COMP 4076 | -are| |AL
23 |V211-360-801-60 BOLT,SEMS (SP) a0z | -a0re




FIG.106 FENDER SYSTEM 199
(EXCEPT E6 TY PE)(NO.4077-)

1739-606A-0100

TYPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION T|0|R REMARKS
TXG23 cli|p

1 |1739-606-200-00 FENDER/LH COMP N 4L

1A |(1739-606-200-10 FENDER/LH COMP air0 | izl 1]4L

1B |[1739-606-200-20 FENDER/LH COMP 1191 | 1431141

2 [1427-621-012-00 GROMMET aa0 | -390

2A[1404-621-030-00 GROMMET,SMALL 57 | 5047
2B |[1564-621-030-00 GROMMET/12X17X04 s088- | 5048
3 |1519-604-005-00 RUBBER,HOOK ! !
4 (1725-606-003-00 |GUIDE/LEVER/LH 1 1
5 [2161-506-005-00 SCREW/TAPPING/6X16 3 3
6 (1421-606-002-00 CATCHER,HAND 1 1
7 |V411-260-008-00 WASHER,PL/M 8 1 1
8 |3756-361-002-00 WASHER 1 1
9 [1376-606-005-00 WASHER/9X32X2 2 2
10 |[V211-260-802-00 BOLT/S 551 | 551

10A[V231-360-801-60 FLANGEBOLT

2 2
5222- | 5222-
1 1

11 [1739-606-210-00 FENDER/RH  COMP o | o | 4L

11A|1739-606-210-10 FENDER/RH COMP

=

1 1
1612 | 1612 |1 |4L

11B|1739-606-210-20 FENDER/RH COMP

1 1
1613- | 1613- | 3 |4L
12 |1427-621-012-00 GROMMET . .

12A[1404-621-030-00 GROMMET,SMALL 5047 | 5047

12B|1564-621-030-00 GROMMET/12X17X04

50%8- 50%8-
13 [1519-604-005-00 RUBBER,HOOK 1 1

14 |1725-606-004-00 GUIDE/LEVER/RH AR

14A11725-606-011-00 GUIDE/LEVER/RH

1525- | 1575-
15 |2161-506-005-00 [SCREW/TAPPING/6X16 8 8

16 |1444-621-016-00 [CAP,RUBBER (9) s | 6cs8

16A|1444-621-016-00 ICAP,RUBBER (9) 6059- | 6059-

17 |1739-606-220-10 |COVER/REAR COMP 070 | -s070| |4L

el k| k| k| k| | k| k| k| H | K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X ¥ ¥ F XIOTODW

17A|1739-606-220-20 COVER/REAR COMP 6031- | 071 | 3 4L
18 |V211-360-801-60 BOLT,SEMS (SP) eob1 | Eab1




200 FIG.106 FENDER SYSTEM
(EXCEPT E6 TYPE)(NO.4077-)

1739-606A-0100

TYPE OF MODEL | |
TXG23 c

KEY PART CODE DESCRIPTION REMARKS

¥*IOO0Ww
_‘

—0o0

TGO

18A[(V231-360-801-60 FLANGEBOLT 5292. | 5299




1725-611 -0100

FIG.107 SEAT SYSTEM(E6 TYPE)

201

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1631-611-210-20

SEAT ASSY

1

1593-611-011-30

HOLDER/SWITCH

-986

1593-611-011-40

HOLDER/SWITCH

2
HT'HH

1593-623-280-00

SEATSWITCH ASSY

1593-623-272-00

BOOT

1593-623-273-00

NUT

V301-260-006-00

NUT/M6

V401-160-006-00

WASHER,SP/M 6

1593-611-014-00

SPRING/D=6

om\lmmhwgmv—\

1376-606-005-00

WASHER/9X32X2

2144-117-002-00

NUT/M8

1305-241-001-00

PIN,HAIR

1725-611-200-00

BRACKET/SEAT/F COMP

V363-260-008-00

NUT/WASHER

1725-611-001-00

BRACKET/SEAT/R

V363-260-008-00

NUT/WASHER

1488-611-210-00

ADJUSTER,SEAT L ASSY

1488-611-220-10

ADJUSTER,SEAT/RH

1725-611-002-00

PLATE/1/38X220

V363-260-008-00

NUT/WASHER

V211-360-801-60

BOLT,SEMS (SP)

BN R RN R R R DNDNNDN W W R

1725-611-210-00

STAY/SEAT/F  COMP

[

1725-611-210-10

STAY/SEAT/F  COMP

R
LT
2]

1725-611-210-20

STAY/SEAT/F COMP

-2502
1
-2923

1725-611-210-30

STAY/SEAT/FRONT COMP

1
-5582

1725-611-210-40

STAY/SEAT/FRONT COMP

-6097

1725-611-210-50

STAY/SEAT/FRONT COMP

1
6098-
4

Rk RP Rk w

V211-261-002-00

BOLT,SEMS

1725-611-220-10

ARM/COUNTER  ASSY

1725-611-220-20

ARM/COUNTER  ASSY

Xl k| ok k| X k| k| k| R N k| k| k| R | k| K| K| X k| k| K| K| X[ k| Ok ¥ X F FOTDTWOW

1
-1746
1
-2194




202 FIG.107 SEAT SYSTEM(E6 TYPE)

1725-611 -0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

—00
TITO

REMARKS

Rlo--—

23B|1725-611-220-30 ARM/COUNTER ASSY 2195-

24 |3650-106-006-00 BUSH/15X17X15

25 |3517-205-007-00 WASHER

26 |V704-140-015-00 RING,SNAP/15C

27 |1742-611-240-00 BELT/SEAT SET

28 |V201-461-002-50 BOLT/M10X25

29 |V401-160-010-00 WASHER,SP/M10

30 |IV411-260-010-00 WASHER/M10

31 |1646-703-001-00 NUT

k| k| K[ X[ X[ k| K| X XIOTDW

BN N NN R R R ROk

32 |1725-611-003-00 |PLATE/L/94X80




FIG.108 BASE(SEAT) SYSTEM
(EXCEPT E6 TYPE)(NO.1-6097)

1739-611 -0100

203

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

TIO

REMARKS

1

1725-611-210-00

STAY/SEAT/F  COMP

1A

1725-611-210-10

STAY/SEAT/F  COMP

1
-1746
1

1
-1746
1

1B

1725-611-210-20

STAY/SEAT/F  COMP

-2502
1
-2923

-2502
1
-2923

1C

1725-611-210-30

STAY/SEAT/FRONT COMP

1
-5582

1
-5582

iD

1725-611-210-40

STAY/SEAT/FRONT COMP

-6097

-6097

1E

1725-611-210-50

STAY/SEAT/FRONT COMP

1
6098-
4

1
6098-
4

PRk Rk w

V211-261-002-00

BOLT,SEMS

1725-611-220-10

ARM/COUNTER  ASSY

1
-1746

1
-1746

1725-611-220-20

ARM/COUNTER  ASSY

1
-2194

1
-2194

1725-611-220-30

ARM/COUNTER  ASSY

3650-106-006-00

BUSH/15X17X15

1
2195-
1

1
2195-
1

3517-205-007-00

WASHER

V704-140-015-00

RING,SNAP/15 C

1739-611-001-00

PLATE/SEAT

1739-611-002-00

COLLAR/09X14X15

V211-360-803-50

BOLT/SP

V211-360-802-00

BOLT/SP

k| k| R | X k| k| k| K| X[ X| k| Ok XX F FXOTDTW

N N N N R,

N N N N R,




204

1739-611A-0100

FIG.109 BASE(SEAT) SYSTEM
(EXCEPT E6 TYPE)(NO.6098-)

6098-

6098-

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS

c | TXG23 L|pP

1 [1725-611-210-50 |[STAY/SEAT/FRONT COMP | * | sots. | soss.

2 |V211-261-002-00 BOLT,SEMS * | eoga | sof-

3 [1725-611-220-30 ARM/COUNTER ASSY * | eo3s- | soa8-

4 |3650-106-006-00 BUSH/15X17X15 * | so38- | 608

5 |3517-205-007-00 WASHER * | sos8- | 608

6 |V704-140-015-00 RING,SNAP/15C * | coss- | 6os8-

7 [1739-611-230-00 PANEL/SEAT/E4 COMP * | coss-| 608

8 |V211-360-801-60 BOLT,SEMS (SP) * | 025 | 6038

9 |V231-361-002-50 FLANGEBOLT * 2 2




FIG.110 MIRROR SYSTEM(EXCEPT E6 TYPE)

1739-619 -0100

205

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1674-619-310-00

ARM/MIRROR  ASSY

1

V210-360-601-60

BOLT(SP)/M6X16

1739-619-210-00

STAY/MIRROR COMP

1725-407-001-00

COLLAR/08X12X13

V210-360-604-00

BOLT/SP

1421-507-014-00

WASHER/6X24X2

| k| k| X[ X | F| XOTW

BN NN RN

BN NN RN,

N o0 WNE

1674-619-300-10

MIRROR ASSY




206

1725-631 -0100

FIG.111 FLOOR SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TGO

REMARKS

1725-631-001-00

FLOOR

1
-1614

1
-1614

1725-631-001-10

FLOOR

1725-631-200-00

COVER COMP

1
1615-
1

1
1615-
1

NS
il A

V362-260-008-00

NUT/WASHER

2

2

th;H

V211-360-801-60

BOLT,SEMS (SP)

-5221

-5221

V231-360-801-60

FLANGEBOLT

5222-

5222-

1725-631-004-00

SEAL/30X20X150

1725-631-002-10

MAT/LH

1725-631-003-10

MAT/RH

k| k| K[ X[ | k| K| X XIOTDW

(e RENRI )]

1527-604-002-00

CLIP(B)

10

10




207

FIG.112 PLATE(NUMBER) SYSTEM (G TYPE)

_\
-
i
>

e

I

\
N

%

1772-635 -0100

S |TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | TxG23 cli|p
1 [1772-635-001-10 PLATE/NUMBER/E4 * | eovo. | 602
2 |V211-360-802-00 BOLT/SP * | e0%2. | 6022
3 |V362-260-008-00 NUT/WASHER arara




208 FIG.113 LAMP(HEAD) SYSTEM(EXCEPT E6 TYPE)

1682-650 -0100

TYPEOFMODEL| | | C |G REMARKS
T|O|R
TXG23 cli|p

2 2 Khkkhkhkhkhkhkhhhkkdkhk

KEY PART CODE DESCRIPTION

¥ *IOTW

1 |1674-652-200-00 LAMP/HEAD ASSY

2 |1674-652-202-00 BULB/12V/45/40W 2




FIG.114 LAMP(HEAD) SYSTEM(E6 TYPE)

209

,,///’,,’ e Y.
=
a4
S :
S /
\\?/7} /,
o)
_\_/
b6
1703-650 -0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | X623 clilp
1 [{1703-650-200-10 LAMP/HEAD  ASSY * 1
2 [1703-650-202-00 HARNESS * 1
3 [1426-621-002-00 BULB/12V23W * 2
4 |V210-360-602-00 BOLT/SP * 2
5 |V411-260-008-00 WASHER,PL/M 8 * 4
6 |[V361-260-006-00 NUT * 4




210

FIG.115 LAMP(TAIL) SYSTEM(E6 TYPE)

1725-660 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1640-654-200-00

LAMP/TURNSIGNAL

1640-654-201-00

LENS

1640-654-202-00

VALVE/12V27W

2147-537-005-00

HARNESS

V411-260-012-00

WASHER /M12

1725-660-200-00

LAMP/TAIL ASSY

1725-660-201-00

LENS

1725-660-203-00

INSULATOR

B N | N NN AN

]
(9]
o

1725-660-207-00

PACKING

w

100

ey
"

1725-660-208-00

BULB/12V23/8W

'Sco?;co\lmm.hwml—\

V111-166-001-60

SCREW/M6X16

=
[N

V111-163-001-00

SCREW/M3X0.5X10

HO B NDNN

[
N

V401-160-006-00

WASHER,SP/M 6

[
w

1725-660-207-00

PACKING

=]

13A

1725-660-203-00

INSULATOR

8 w
NoS
2o

=
»

1560-658-402-00

HARNESS

[
o

1725-660-001-00

INSULATOR/LAMP

N k| k| K| R | k| k| K| K[ X | K| K K| X X FXOTW

NN




FIG.116 LAMP SYSTEM (EXCEPT E6 TYPE)
® TYPD)

1739-660 -0100

105-1
106-1 13

—n

//'

A

211

1

4232

EXCEPT R TYPE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

REMARKS

TIO

1739-660-200-20

LAMP/COMBINATIO SET

2

Rlo--

1674-654-211-00

BULB/12V21W

1674-654-212-00

BULB/12V5W

1739-660-212-00

BLUB/12V-21/5W

V362-260-008-00

NUT/WASHER

1740-660-250-10

BRACKET/LAMP/NUMBER

2]

o

Ty
0

2]

o

=
"

V362-260-008-00

NUT/WASHER

NNNR B NN B

(2]

(=

iy
0

NNNR B NN AN

(2]

(=1

=
"

1674-654-270-00

LAMP/NUMBERPLAT SET

1674-654-271-00

BULB/12V/SW

1674-654-272-00

HARNESS/LAMP

1674-654-400-00

REFLECTOR ASSY

&
N I
=

1674-654-400-10

REFLECTOR ASSY

R

g ]

V411-260-004-00

WASHER,PL/M 4

1674-654-004-00

TAPE/10X20

Flo%| k| k| K| X | k| K| X X | F| k| XOTDW

N NOIN

IS
N NOINGN| R R e
Y R




212

i/’>\ (FRONT
e

61-9—1 A\

1725-670 -0100

FIG.117 PANEL SYSTEM(E6 TYPE)

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clou|p
1 [1725-670-200-30 PANEL/SWITCH ASSY * | e 1
1A [1725-670-200-40 PANEL/SWITCH ASSY * | ek 1
1B [1725-670-200-50 PANEL/SWITCH ASSY * | e 1
2 |1725-670-210-00 PANEL/SWITCH COMP * | ae
2A|1725-670-210-10 PANEL/SWITCH COMP * | eds 1
3 |1725-670-212-00 PANEL/MONITOR * | e
3A|1725-670-212-10 PANEL/MONITOR * | a3 1
4 [1593-621-250-10 SWITCH(STARTER) ASSY | * 1
5 {1593-621-252-00 COVER * 1
6 (1444-621-311-00 [CAP * 1
7 11444-621-312-00 NUT,RING/M28X1.0 * 1
8 |3614-261-002-00 KEY ASSY * 1
9 [1725-670-220-00 SWITCH/COMBI/E3 ASSY | * | .sb
9A [1725-670-220-10 SWITCH/COMBINATION/E | * | 458 1
9B |1725-670-220-20 SWITCH/COMBINATION/E | * | _s0s8 1
9C|1725-670-220-30 SWITCH/COMBINATION/E | * | 408 1
10 [1703-670-230-00 METER/HOUR  ASSY * 1
11 |[P117-303-522-00 |PACKING * 1
12 |P117-303-523-00 [SCREW * 2
13 |P117-303-524-00 NUT * 2
14 [P117-303-525-00 WASHER * 2
15 [P117-303-526-00 HARNESS * 1
16 |1703-670-320-00 METER/FUEL ASSY * 1
17 |1703-670-322-00 HOLDER * 1
18 [1703-670-323-00 INSULATOR * 1
19 [1703-670-324-00 WASHER * 2
20 |1703-670-325-00 [NUT *| 2
21 |1703-670-326-00 PLUG * | 1
22 [1593-622-270-00 SWITCH,HEAD LAMP * | s
22A|1725-670-230-00 SWITCH/TOGGLE ASSY * | 1o




FIG.117 PANEL SYSTEM (E6 TYPE)

rﬁ\\ (FRONT
e

61-9—1 A\

1725-670 -0100

S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | TXG23 C P
23 |3631-270-003-00 [COVER/SWITCH * | A
23A|2186-536-255-00 COVER/SWITCH * | ol
24 |1593-622-272-00 NUT/A/M12 * | Lts
24A|1725-670-233-00 PACKING * | ol
25 [1593-622-273-00 WASHER/13X18X01 * | e
25A|1725-670-232-00 WASHER * | 1ol
26 |1593-622-274-00 WASHER * | A
26A[2186-536-254-00 [NUT(M12X1.0) * | ot
27 |1593-622-275-00 NUT/B/M12 * | Lts
27A[2186-536-253-00 RING(M12X18X1) * | ol
28 [1725-670-201-00 LABEL/METER * 1
29 [1725-670-202-10 LABEL/LH * ! 1
30 [1725-670-203-10 LABEL/RH * | 1 1
31 |V210-360-601-60 BOLT(SP)/M6X16 * | 2
31A|V230-360-601-60 FLANGEBOLT * | 2o
32 |V210-360-602-00 BOLT/SP * | 2

-5227




214

~
(FRONT)

1739-670 -0100

FIG.118 PANEL SYSTEM
(EXCEPT E6 TYPE)(NO.1-1292)

—21

S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P T R REMARKS
c | TXG23 C P
1 [{1739-670-200-20 PANEL/SWITCH ASSY * | do| |1
2 [1739-670-210-00 PANEL/SWITCH COMP * | o | 1290
3 |1725-670-212-00 PANEL/MONITOR * | 2| a0
4 [1593-621-250-10 SWITCH(STARTER) ASSY | * | 1350 | 1290
5 [1593-621-252-00 |COVER * | o | 1200
6 [1444-621-311-00 CAP * | do | 13
7 |1444-621-312-00 NUT,RING/M28X1.0 * | do | 15es
8 |3614-261-002-00 [KEY ASSY * | do | a0
9 |1739-670-220-00 SWITCH/COMBINATION/E | * | 13| 1592
10 |{1703-670-230-00 METER/HOUR  ASSY * | 20| 00
11 |P117-303-522-00 PACKING * | o | 1290
12 |P117-303-523-00 |[SCREW * | A aE,
13 |P117-303-524-00 |[NUT * | 2| 15,
14 |P117-303-525-00 WASHER * | 2| 15
15 |P117-303-526-00 HARNESS * | g0 | 1292
16 |{1703-670-320-00 METER/FUEL  ASSY * | a0 | a0
17 |1703-670-322-00 HOLDER * | o | 1300
18 |1703-670-323-00 |INSULATOR * | 2| i3
19 |1703-670-324-00 WASHER * | LA aE,
20 (1703-670-325-00 NUT * | A | 45
21 |1703-670-326-00 PLUG * | 1o | 1292
22 [1593-622-270-00 SWITCH,HEAD LAMP * | o del a2
22A|1725-670-230-00 SWITCH/TOGGLE ASSY * | 2| a0
23 [3631-270-003-00 |[COVER/SWITCH * | el ads
23A[2186-536-255-00 |COVER/SWITCH * | o | 1200
24 [1593-622-272-00 NUT/A/M12 * | o del a2
24A|1725-670-233-00 PACKING * | o | 1292
25 [1593-622-273-00 WASHER/13X18X01 * | o dol| s
25A[1725-670-232-00 WASHER * | o | 1290
26 |1593-622-274-00 WASHER * | el adis




~
(FRONT)

1739-670 -0100

FIG.118 PANEL SYSTEM
(EXCEPT E6 TYPE)(NO.1-1292)

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
26A|2186-536-254-00 NUT(M12X1.0) * | 130 | 1292
27 |1593-622-275-00 NUT/B/M12 * | ydel ams
27A|2186-536-253-00 RING(M12X18X1) * | 200 | 1200
28 |[1739-670-201-00 LABEL/METER * | 200 | 1200
29 [1739-670-202-00 LABEL/LH * | 30| 00
30 |1725-670-203-10 LABEL/RH * | 3| aen
31 [1682-670-220-00 LAMP/LIGHT ASSY * | Ao | e
32 [1403-621-031-00 BULB/12V 3W * | 3o | ades
33 [1682-670-230-00 LAMP/TRAILER ASSY * | 200 | 1200
34 {1403-621-031-00 BULB/12V 3W * | 200 | 1290
35 [1600-623-220-10 [SWITCH/HAZARD ASSY * | 200 | 1290
36 |V210-360-601-60 BOLT(SP)/M6X16 * | A 1B
37 (V210-360-602-00 BOLT/SP * | 20| 1B,




216

A
1B
1c
10

FI1G.119 PANEL SYSTEM (EXCEPT E6 TYPE)(NO.1293-)

2
L
34

36A

1739-670A-0100

88
o

—7'7A—@ = B?A
. Y ‘

32
11+ 1A §33-33A}35A
14+ 14A 34
10+ 10A / 2:35'35‘\] 34A

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TxG23 clilp

1 [1739-670-300-10 PANEL/SWITCH/E4 ASSY | * | 3397| 3711
1A [1739-670-400-00 PANEL/SWITCH/E4 ASSY | * | 48| acs0
1B |1739-670-400-10 PANEL/SWITCH/E4 ASSY | * | ot | sl
1C|1739-670-400-20 PANEL/SWITCH/E4 ASSY | * | e007| -e097!1
1D |1739-670-400-30 PANEL/SWITCH/E4 ASSY | * | so8a-| 6oss-| 1
2 [1739-670-310-00 PANEL/SWITCH/E4 COMP | * | 1033 | 108a.
2A[1739-670-410-00 PANEL/SWITCH/E4 COMP | * | sd1| .61
2B|1739-670-410-10 PANEL/SWITCH/E4 COMP | * | s0¥2. | eove. |1
3 |1593-621-250-10 SWITCH(STARTER) ASSY | * | 1083.| 108s.
3A[1593-621-250-10 [SWITCH(STARTER) ASSY | * | 3.3s. | 3088
4 |1593-621-252-00 COVER * | o83 | 1283
4A |1593-621-252-00 COVER * | aoda | apm
5 [1444-621-311-00 CAP * | 1033 | 1083
5A|1444-621-311-00 [CAP * | ao3a. | 3p88
6 [1444-621-312-00 NUT,RING/M28X1.0 * | 1203-| 1203
6A[1444-621-312-00 NUT,RING/M28X1.0 * | aoda | 3088
7 |3614-261-002-00 KEY ASSY * | 1283 | 1283
7A [3614-261-002-00 KEY ASSY * | 3088 | 3038
8 [1739-670-220-00 SWITCH/COMBINATION/E | * | 4t | 4es0
8A[1739-670-220-10 [SWITCH/COMBINATION/E | * | edr | eor1 |1
8B[1739-670-220-20 SWITCH/COMBINATION/E | * | s032.| 6032 |1
8C[1739-670-220-00 SWITCH/COMBINATION/E | * | 45| 40
8D[1739-670-220-10 SWITCH/COMBINATION/E | * | 6071 | -e01 1
8E|1739-670-220-20 [SWITCH/COMBINATION/E | * | go32.| 6o70-|1
9 [1703-670-230-00 METER/HOUR  ASSY * | o3a | qo8a
9A [1703-670-230-00 METER/HOUR  ASSY * | oods | 3088
10 |P117-303-522-00 PACKING * | 1293 | 1283
10A|P117-303-522-00 PACKING * | ao3a | 3p88
11 |P117-303-523-00 [SCREW * | 108a | 103a
11A|P117-303-523-00 [SCREW * | 2080 | 2028




FIG.119 PANEL SYSTEM (EXCEPT E6 TYPE)(NO.1293-) 217

2
8T
10 a4

1D

36A

1739-670A-0100

—7~7A—@ o B?A

88

A

32
11114 §33-33A}35A
14+ 14A 34
10+ 1005~ 2:35'35‘\] 34A

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION 7|0 |R REMARKS
TXG23 clilp
12 [P117-303-524-00 NUT 1283 | 1283
12A|P117-303-524-00 |NUT a288- | 3288-
13 |P117-303-525-00 WASHER 1053 | 1253
13A|P117-303-525-00 WASHER 3298. | 3098
14 |P117-303-526-00 HARNESS 1083 | 1083
14A|P117-303-526-00 HARNESS 3288- | 2238

15 |1703-670-320-00

METER/FUEL  ASSY 1283. | 1283

15A|6283-130-002-00

FUELMETER ASSY

3298- | 3298-
1 1

16 |[1703-670-322-00 HOLDER 1093 | 1083
17 [1703-670-323-00 INSULATOR 1283. | 1283
18 [1703-670-324-00 WASHER 1293 | 1093
19 [1703-670-325-00 NUT 1053 | 1053
20 |1703-670-326-00 PLUG 1283 | 1253

21 |1725-670-230-00

SWITCH/TOGGLE ASSY 1283. | 1283

21A|1725-670-230-00

SWITCH/TOGGLE ASSY

22 |2186-536-255-00

3298- | 3298-
1 1

COVER/SWITCH 1293- | 1293-

22A12186-536-255-00

COVER/SWITCH 3298- | 328

23 |1725-670-233-00 PACKING 1233- | 1283-
23A|1725-670-233-00 PACKING 3208- | 2298
24 |1725-670-232-00 WASHER 1233- | 1283
24A[1725-670-232-00 WASHER 3288- | 3208
25 |2186-536-254-00 NUT(M12X1.0) 1253- | 128a-
25A|2186-536-254-00 NUT(M12X1.0) 3258- | 3788-

26 |[2186-536-253-00

RING(M12X18X1) 1283 | 1283

26A|12186-536-253-00

RING(M12X18X1) a298. | a3

27 11600-623-220-10

SWITCH/HAZARD ASSY

1293- | 1203-
27A[1740-680-550-00 SWITCH/HAZARD ASSY 3288. | 3288
28 |1740-680-551-00 BULB/LAMP/14V60MA 4411 | 441y
29 |1739-670-201-00 LABEL/METER

29A[1739-670-401-00

| k| k| k| k| R | k| k| k| R K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X ¥ ¥ F XIOODW

12&3- 12&3-
LABEL/METER 2088. | 3088,




218

1A

o
10

FI1G.119 PANEL SYSTEM (EXCEPT E6 TYPE)(NO.1293-)

36A

1739-670A-0100

32
) 11+ 1A 3333035,
i ( 14+ 14A 34
o Ly 10+ 10A , 35-35A— 344

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P

30 [1739-670-202-00 LABEL/LH * | odor | ec07
30A|1739-670-202-10 LABEL/LH * | cose- | soss- | 1
30B|1739-670-202-00 LABEL/LH * | eoo7 | -s007
30C|1739-670-202-10 LABEL/LH * | oss- | soss- |1

31 [1725-670-203-10 LABEL/RH * | o3a | 108a
31A[1725-670-203-10 LABEL/RH * | oo | eon
31B|1739-670-402-00 |LABEL/RH * | coto-| 6032

32 [1682-670-230-00 LAMP/TRAILER ASSY * | 1083 | 1083
32A[1682-670-230-00 LAMP/TRAILER ASSY * | aods. | 3088

33 (1403-621-031-00 BULB/12V 3W * | oma| 1083
33A|1403-621-031-00 BULB/12V 3W * | aods. | 3088

34 [1682-670-220-00 LAMP/LIGHT ASSY * | oga | 1083
34A(1682-670-220-00 LAMP/LIGHT ASSY * | oo3s | s088

35 [1403-621-031-00 [BULB/12V 3W * | ogs | 1083
35A[1403-621-031-00 BULB/12V 3W * | 2o8s | 3088

36 |V210-360-601-60 BOLT(SP)/M6X16 * | 2| 55
36A|V230-360-601-60 FLANGEBOLT * | o8 | so%.

37 |V210-360-602-00 |BOLT/SP * | 2] s




FIG.120 SWITCH SYSTEM (E6 TYPE)

o~ /«\ /
& ’J:.. )j/ }

(F > (ENGINE)
3

219

J ° FIG.61 A
éo( ’}f}e@
1725-681 -0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 =

1 [1709-680-200-00 RELAY/FLASHER/SAE * 1

2 |V210-360-601-60 BOLT(SP)/M6X16 * | i

2A [V230-360-601-20 FLANGEBOLT * | cola

3 |V210-360-601-60 BOLT(SP)/M6X16 * | el
3A|V230-360-601-20 FLANGEBOLT * | code

4 |1650-658-270-00 RELAY/4P ASSY * 2

5 |V210-360-601-60 BOLT(SP)/M6X16 * | s,

5A [V230-360-601-20 FLANGEBOLT * | o8

6 |1650-658-270-00 RELAY/4P ASSY * 1

7 |V210-360-601-60 BOLT(SP)/M6X16 * | e

7A |V230-360-601-20 FLANGEBOLT * | cole

8 |V361-260-006-00 NUT * 1

9 [1656-652-640-00 SWITCH/PUSH ASSY * 1

10 [V120-364-003-00 [SCREW/M4X30 * 2

11 |3656-271-001-00 PLATE/I,13X40 * 1

12 [2161-506-260-00 SENSOR ASSY * 1

13 [2161-506-252-00 PLATE/SENSOR * 1

14 |V210-360-601-60 BOLT(SP)/M6X16 * 2




220

1739-681 -0100

FIG.121 SWITCH SYSTEM
(EXCEPT E6 TYPE)(NO.1-1292)

FIG.52
FIG.53

1
W@

5% | a5
@ # FIG. 15
ff%‘f 3
ai;v;/‘ (
s

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P
1 [1600-623-002-00 FLASHER ASSY * | do | e 4DMO0-033-600-01
2 |V210-360-601-60 BOLT(SP)/M6X16 * | o | 1290
3 |2161-506-260-00 SENSOR ASSY * | 3| a0
4 |2161-506-252-00 PLATE/SENSOR * | 2| a0
5 |[V210-360-601-60 BOLT(SP)/M6X16 * | 4201 15,
6 |1674-664-200-00 HORN ASSY * | do | i3 falaaaiaaaaaiaaiaiaialie
7 |1705-313-007-10 COLLAR/09X14X08 * | do | e
8 |[V211-360-802-00 BOLT/SP * | do | 15en
9 |1518-621-320-00 SWITCH,STOP * | 2| a0
10 [1432-621-006-10 [NUT,LOCK * | R a5
11 |1640-654-260-00 PLATE/SOCKET COMP * | o e
11A|1640-654-260-10 PLATE/SOCKET COMP * | do | a0 1
12 |1600-624-201-00 [PLUG/7P * | o | 1990 8JB0-019-430-01
13 |1682-690-380-00 HARNESS/SOCKET ASSY | * | .13 | .1592
14 |1650-654-036-00 GROMMET/10X40X03 * | o | 1292
15 |V120-265-003-00 BOLT/M5X30 * | a3l s
16 |V211-360-802-00 BOLT/SP * | 2| a0
17 |1690-658-370-00 RELAY/4P ASSY * | o | 1300
18 [V210-360-601-60 BOLT(SP)/M6X16 * | o | 1300
19 |1656-652-640-00 [SWITCH/PUSH ASSY * | 3| 1392
20 [V120-364-003-00 [SCREW/M4X30 * | 2| 15,
21 |3656-271-001-00 PLATE/I,13X40 * | 30| a0




FIG.122 SWITCH SYSTEM
(EXCEPT E6 TYPE)(NO.1293-)

27A

221

i—g o
i FSeY
0 10227
&) b Z
? i / AT % Q\’ 2
H / Y P ] S48 2% L \ R
0/ ? ”7?:‘/ /ﬂ ~ (€ N:{N;T )\F ‘ %‘ m “ﬂ
AL =] | G PN
L—F1G.62 1B 68 ' \Wj
53‘ [>e N
1739-681A-0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 |1600-623-002-00 FLASHER ASSY * | | adar 4DMO0-033-600-01
1A [1739-681-220-00 RELAY/FLASHER/EEC * | g0l -ad00
1B |1739-681-220-10 RELAY/FLASHER/EEC * | e | aemp- |1
2 |V210-360-601-60 BOLT(SP)/M6X16 * | e | i
2A [V230-360-601-20 FLANGEBOLT * | 3o | 503
3 [1690-658-370-00 RELAY/4P ASSY * | odo | ades
3A[1690-658-370-00 RELAY/4P ASSY * | ook | 3088
4 |[V210-360-601-60 BOLT(SP)/M6X16 * | ehi | s
4A |V230-360-601-20 FLANGEBOLT * | eodo | sp3n
5 [V360-260-006-00 NUT/M6 * | oma | 108a
6 |V210-360-601-60 BOLT(SP)/M6X16 * | ado7| .ader
6A |V210-360-601-60 BOLT(SP)/M6X16 * | bl s
6B [V230-360-601-20 FLANGEBOLT * | ool | 503y
7 |1740-680-530-00 HORN ASSY * | | ade7
7A|1740-680-530-00 HORN ASSY * | a3 | 3088
8 |V210-360-601-60 BOLT(SP)/M6X16 * | 2| 55
8A |V230-360-601-20 FLANGEBOLT * | 2, | 503
9 [1518-621-320-00 SWITCH,STOP * | Ao | ades
9A [1518-621-320-00 SWITCH,STOP * | oome | 3088
10 |{1432-621-006-10 NUT,LOCK * | 1085|108
11 |2161-506-260-00 [SENSOR ASSY * | | ade7
11A|2161-506-260-00 [SENSOR ASSY * | aos | 3088
12 |2161-506-252-00 PLATE/SENSOR * | ador| .ader
12A|2161-506-252-00 PLATE/SENSOR * | ods. | 3038
13 [V210-360-601-60 BOLT(SP)/M6X16 * | 03a | 102a.
14 |1656-652-640-00 SWITCH/PUSH ASSY * | i | ader
14A|1656-652-640-00 SWITCH/PUSH ASSY * | oode | 3088
15 |V120-364-003-00 SCREW/M4X30 * | 1085 | 108
16 |3656-271-001-00 PLATE/I,13X40 * | o8a | 108
17 [1739-681-210-20 BRACKET/SWITCH COMP | * | 1,3, | 108s. 11




222

FIG.122 SWITCH SYSTEM

(EXCEPT E6 TYPE)(NO.1293-)
27
B

<
(ENGINE)

6

F1G.55

O7A
@

FIG.54_ofy:

Fl
Fl
24

G146
G.147

LA " o
J FIG.62 1B 6B
é?("/&g@
1739-681A-0100
S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P

18 |V210-360-603-00 BOLT/SP * | 1083 | 1053

19 |1716-680-330-00 SWITCH/LEVER ASSY * | oo | .ade7
19A|1716-680-330-00 SWITCH/LEVER ASSY * | aoda | 3088

20 [1716-680-222-00 ARM * | ador | adez
20A[1716-680-222-00 |ARM * | 30 | a0l

21 |V210-360-601-60 BOLT(SP)/M6X16 * | 1033 | 1p8a

22 |1640-654-260-10 PLATE/SOCKET COMP * | ool ec70

23 |1600-624-201-00 PLUG/7P * | ool -s070 8JB0-019-430-01
23A|1600-624-201-00 PLUG/7P * | sod1-| s031- 8JB0-019-430-01
24 |1682-690-380-00 HARNESS/SOCKET ASSY | * | .sd%0| -s070
24A|1682-690-380-00 HARNESS/SOCKET ASSY | * | soi1.| eovi-

25 [1650-654-036-00 GROMMET/10X40X03 * | edr0l -s070
25A|1650-654-036-00 GROMMET/10X40X03 * | oot | sod1

26 |[V120-265-003-00 [BOLT/M5X30 * | 1033 | 1083

27 |V211-360-802-00 BOLT/SP * | o1 | s
27A|V231-360-801-60 FLANGEBOLT * | edol s

-6070




FI1G.123 HARNESS SYSTEM (E6 TYPE)

28

(ENGINE)

®

29

28A

.,

1725-690 -0100

AR

N,

\

N) — —~ —s s s s _x _
ST T TU TS O

223

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—OoO0

REMARKS

1

1725-690-200-20

HARNESS/MAIN/GC/NA

1
-1562

1A

1725-690-200-30

HARNESS/MAIN/GC/NA

W won--—

1560-666-212-00

DIODE

1
1563-
1

1650-650-222-00

FUSE/SLOWBLOW

1
-3820

1650-650-222-00

FUSE/SLOWBLOW

3821-

1650-650-243-00

FUSE/SLOWBLOW

-3820

1575-623-010-00

FUSE/32V10A

1575-623-011-00

FUSE/15A

1560-664-264-00

FUSE,BLADE

1596-664-213-00

COVER/FUSE/4

1593-623-203-00

FUSE/32V20A

'Scoco\loam.hgwm

V210-360-601-60

BOLT(SP)/M6X16

Ll B I B I I S TN

'
)
oo

10A

V230-360-601-20

FLANGEBOLT

(Sl

=

(7]
O

11

V360-260-006-00

NUT/M6

12

1376-402-003-00

BAND,WIRE/140

13

1376-402-003-00

BAND,WIRE/140

14

1376-402-003-00

BAND,WIRE/140

15

1376-402-003-00

BAND,WIRE/140

16

1376-402-003-00

BAND,WIRE/140

17

1376-402-003-00

BAND,WIRE/140

18

1376-402-003-00

BAND,WIRE/140

19

1376-402-003-00

BAND,WIRE/140

20

1376-402-003-00

BAND,WIRE/140

21

1342-402-006-00

BAND/WIRE/250

22

1342-402-006-00

BAND/WIRE/250

23

1342-402-006-00

BAND/WIRE/250

24

1342-402-006-00

BAND/WIRE/250

25

1342-402-006-00

BAND/WIRE/250

26

1725-690-210-00

HARNESS/METER/LAMP

27

3650-270-214-00

BULB

%l k| k| k| X k| k| k| R N k| k| k| R | k| K| K| X k| k| k| K| X[ k| Ok ¥ X F FOTDTWOW

O B N R R R R R R R R R R R R R R




224

28A

FI1G.123 HARNESS SYSTEM (E6 TYPE)

1725-690 -0100

\

N) — —~ —s s s s _x _
ST T TU TS O

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP
28 |3626-276-003-00 CABLE,WIRE * |
28A(3623-263-001-00 WIRE,LEAD * | ogta.
29 (V211-361-002-00 BOLT,SEMS * 1
30 [V203-461-002-00 BOLT/M10X1.25X20 * 1
31 ([V401-160-010-00 WASHER,SP/M10 * !
32 ([V411-260-010-00 WASHER/M10 * !
33 [3768-171-003-00 [STRAP,GROUND * |
34 [1568-650-004-10 BOLT/M08X32 * | d
35 [1568-650-005-10 NUT/MO08 * | e
36 [V211-360-801-60 BOLT,SEMS (SP) * | o
37 [1725-690-230-00 CABLE/BATTERY ASSY * | e
38 [1696-650-242-00 COVER/BATTERY * | e
39 |1725-690-240-00 TERMINAL/BATTER ASSY | * | .1
40 [1560-666-006-00 NUT * | d
41 [1560-666-005-00 BOLT * | e
42 (1650-650-295-00 [NUT * | o
43 [1376-402-003-00 BAND,WIRE/140 * 1
44 [1650-650-015-00 CLAMP * 1
45 [1650-650-017-00 TUBE/120 * 1




FI1G.124 HARNESS SYSTEM(EXCEPT E6 TYPE)

R |
§1

44
45
46
47
48
49
50 56
51 57
52 58
54 59
55 60

v d

1739-

690 -0100

- T~
4'2 / @INE) '
43 Co N P e

/
21%’%“ 517-8-9-10- 11 27 2419
17 224 ©) ‘\‘4-4A/ 2
' . ﬁi

225

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

TIO

REMARKS

1

1739-690-200-10

HARNESS/MAIN/E4 ASSY

1

1A

1739-690-200-20

HARNESS/MAIN/E4 ASSY

1
=792
1
-1170

=792
1
-1170

1B

1739-690-200-30

HARNESS/MAIN/E4 ASSY

1
-1612

1
-1612

1C

1739-690-200-40

HARNESS/MAIN/E4 ASSY

1
-2253

1
-2253

iD

1739-690-200-50

HARNESS/MAIN/E4 ASSY

1E

1739-690-200-60

HARNESS/MAIN/E4 ASSY

-3297
1
-6079

-3297
1
-6079

1F

1739-690-200-70

HARNESS/MAIN/E4 ASSY

1
6080-

1
6080-

Rk Wk

1650-650-222-00

FUSE/SLOWBLOW

-3297

-3297

1650-650-222-00

FUSE/SLOWBLOW

2
3298-
1

2
3298-
1

1650-650-243-00

FUSE/SLOWBLOW

-3297

-3297

1560-666-212-00

DIODE

1773-652-212-00

DIODE/3A

1
-6079
1
6080-

1
-6079
1
6080-

1593-623-503-00

CAP,FUSE BOX

-1170

-1170

1560-664-264-00

FUSE,BLADE

-1170

-1170

1650-650-246-00

COVER/FUSE

1575-623-010-00

FUSE/32V10A

1593-623-203-00

FUSE/32V20A

1600-624-271-00

FUSE

R W W o RroeGE

1739-690-202-00

LABEL/FUSE/MAIN/E4

3650-270-214-00

BULB

-1170

B R W w o RrRaRk

-1170

3650-270-214-00

BULB

-3297

2
-3297

3650-270-214-00

BULB

V210-360-601-60

BOLT(SP)/M6X16

3298-
1
-5135

3298-
1
-5135

V230-360-601-20

FLANGEBOLT

1
5136-
1

1
5136-
1

1725-690-210-00

HARNESS/METER/LAMP

3650-270-214-00

BULB

1739-690-001-00

COLLAR/07X11X70

1650-508-007-10

BOLT/MO06X95

V401-160-006-00

WASHER,SP/M 6

V411-260-006-00

WASHER / M6

bl k| k| k| k| | k| k| k| R K| k| k| K| K[ k| k| | K| k| k| K| K[ k| k| X F| ¥ F FIOODW

N S I

N S I




226

FI1G.124 HARNESS SYSTEM (EXCEPT E6 TYPE)

42
43
44
45
46
47
48
49
50
51
52
54
55

56
57
o8
59
60

v d

1739-

690 -0100

R |
§1

- —_—
@INE)

T

e

/
21f=r! " 5:7-8-9-10- 11 27 P49
17 224 ©) ‘\‘4-4A/ 2
' . ﬁi

14

15

12‘12A'128—ﬁ%

@

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

G
R REMARKS
P

20

1560-603-003-00

NUT/M6

1

21

1560-695-015-00

CLAMP

1

B e

22

3626-276-003-00

CABLE,WIRE

1
-2854

[

-2854

22A

3623-263-001-00

WIRE,LEAD

1
2855-

[

2855-

23

V211-361-002-00

BOLT,SEMS

1

(=Y

24

V203-461-002-00

BOLT/M10X1.25X20

1

(=Y

25

V401-160-010-00

WASHER,SP/M10

1

(=Y

26

V411-260-010-00

WASHER/M10

(=Y

(=Y

27

1739-690-230-00

CABLE/BATTERY/190

-663

Ry

-663

Ry

27A

3768-171-003-00

STRAP,GROUND

-1534

-1534

28

1568-650-004-10

BOLT/M08X32

29

1685-112-222-00

BOLT

1
-1534
1

1
-1534
1

29A

1568-650-005-10

NUT/M08

-663
1
-1534

-663
1
-1534

30

1685-112-223-00

NUT

1
-663

1
-663

31

V211-360-801-60

BOLT,SEMS (SP)

1
-1534
1

1
-1534
1

32

1672-112-220-30

CABLE/BATTERY ASSY

-663

-663

32A

1725-690-230-00

CABLE/BATTERY ASSY

1
-1534

1
-1534

33

1560-666-005-00

BOLT

1
-663
1

1
-663
1

34

1560-666-006-00

NUT

-663

-663

35

1696-650-242-00

COVER/BATTERY

1
-1534

1
-1534

36

1725-690-240-00

TERMINAL/BATTER ASSY

1
-1534

1
-1534

37

1560-666-006-00

NUT

38

1560-666-005-00

BOLT

1
-1534
1

1
-1534
1

39

1650-650-295-00

NUT

-1534
1

-1534
1

40

1650-650-015-00

CLAMP

-1534
1

-1534
1

41

1650-650-017-00

TUBE/120

42

1376-402-003-00

BAND,WIRE/140

43

1376-402-003-00

BAND,WIRE/140

44

1376-402-003-00

BAND,WIRE/140

45

1376-402-003-00

BAND,WIRE/140

%l k| k| k| R k| k| k| k| R k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BN R R e

BN R R e




FI1G.124 HARNESS SYSTEM(EXCEPT E6 TYPE)

R |
§1

44
45
46
47
48
49
50 56
51 57
52 58
54 59
55 60

v d

1739-

690 -0100

- T~
4'2 / @INE) '
43 Co N P e

!
18191650/ 329\/§Q 29“30 3731
21%’%“ 5.7-8+9-10+ 11~ 27 1019
17 224 © ﬂ‘

é:’ . =
4- 4/ 2

227

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

46

1376-402-003-00

BAND,WIRE/140

1

47

1376-402-003-00

BAND,WIRE/140

48

1376-402-003-00

BAND,WIRE/140

49

1376-402-003-00

BAND,WIRE/140

50

1376-402-003-00

BAND,WIRE/140

51

1376-402-003-00

BAND,WIRE/140

52

1376-402-003-00

BAND,WIRE/140

53

1650-652-014-00

CLAMP

54

1376-402-003-00

BAND,WIRE/140

55

1376-402-003-00

BAND,WIRE/140

56

1342-402-006-00

BAND/WIRE/250

57

1342-402-006-00

BAND/WIRE/250

58

1342-402-006-00

BAND/WIRE/250

59

1342-402-006-00

BAND/WIRE/250

60

1342-402-006-00

BAND/WIRE/250

b | K| k| k| K| K| k| | X[ K| k| F| X ¥IOTDTW

B R R R R NR R R R R R R R

B R R R R NR R R R R R R R R




228

FI1G.125 ROPS(UNDER) SYSTEM
(FH TYPE EXCEPT E6,RL)(NO.1-2843)

~

N

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS
c | TXG23 L|pP

1 |1725-702-200-20 FRAME/REAR/LH COMP | * | 145

1A [1739-702-240-10 FRAME/REAR/LH COMP | * | Ld.

2 |1725-702-210-10 FRAME/REAR/RH COMP | * | 3¢
2A|1739-702-250-10 FRAME/REAR/RH COMP | *| 44
2B|1739-702-250-20 FRAME/REAR/RH COMP | * | 4,

3 |V201-361-403-50 BOLT * | oS

4 |V401-160-014-00 WASHER,SP/M14 * | L8

5 [1725-702-001-00 PLATE/LOWER * | odhs

6 |V201-361-404-00 BOLT/M14X40 * | oS

7 |V401-160-014-00 WASHER,SP/M14 * | oS

8 |[V304-460-014-00 NUT/M14 * | oS

9 [1725-702-230-20 COVER/SHIELD COMP * | e

9A [1725-702-230-30 COVER/SHIELD COMP * | i

10 |V211-360-802-50 |[BOLT/SP * | g

11 |V362-260-008-00 NUT/WASHER * | s

12 ([V304-460-014-00 NUT/M14 * | oS

13 |V401-160-014-00 WASHER,SP/M14 * | o8




FI1G.126 ROPSSYSTEM(RL TYPE) 229

1725-702C-0100

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION T|O|R REMARKS
TXG23 clu!p

1 [1725-702-520-20 FRAME/LH COMP a8 | 18

1A |1725-702-520-30 FRAME/LH COMP

1 1 1
1873- | 1873-
1 1

2 |1725-702-530-20 FRAME/RH COMP 1872 | -1872

2A|1725-702-530-30 FRAME/RH COMP

18%3- 18%3- 1
V304-460-014-00 NUT/M14 i

3
4 (V401-160-014-00 WASHER,SP/M14 8 8

1739-702-001-10 PLATE/L/38X114 2 2

5
6 |V211-360-802-00 BOLT/SP 1989 | -1989

6A |V211-360-802-50 BOLT/SP 1990- | 1980-
2 2

7 |V201-261-005-00 BOLT/M10X50 1875- | 1875-

8 |V304-260-010-00 NUT

1875- | 1875-
1 1

9 |11725-702-500-30 FRAME/UPPER COMP 7F

10 |1640-702-003-00 BOLT/SET/M16X60

11 |V304-260-016-00 NUT/M16

12 |V401-160-016-00 WASHER,SP/M16

13 |V411-260-016-00 WASHER / M16

14 11640-702-004-00 [PIN/20X58

15 |V720-112-401-80 O-RING/P18

16 [1673-525-002-20 LINKPIN

3]
N
~N
©
D &
NERRNIN N NN N NN
P o
T

16A[1673-525-002-30 LINKPIN

17 |V720-101-900-90 |O-RING/P 9

Xl k| k| R X k| k| k| X k| k| k| K| X k| k| K| K| X F| k| XOTODW®W

18 [1560-314-001-00 INSULATOR AR




230

FI1G.127 ROPS(UNDER) SYSTEM

(TH TYPE EXCEPT RL)(NO.1-2843)

1739-702D-0100

) /"o

¢

N

-2843

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P

1 [1725-702-200-20 FRAME/REAR/LH COMP | * 1555

1A [1739-702-240-10 FRAME/REAR/LH COMP | * g3 | 1

2 |[1725-702-210-10 FRAME/REAR/RH COMP | * 1205
2A|1739-702-250-10 FRAME/REAR/RH COMP | * qms |1
2B|1739-702-250-20 FRAME/REAR/RH COMP | * o3| 1

3 |V201-361-403-50 BOLT * 23

4 |V201-361-404-00 BOLT/M14X40 * 2813

5 |V401-160-014-00 WASHER,SP/M14 * o3

6 |1725-702-001-00 PLATE/LOWER * 2643

7 |V201-361-404-00 BOLT/M14X40 * 213

8 |V401-160-014-00 WASHER,SP/M14 * 2813

9 |V304-460-014-00 NUT/M14 * 213

10 |1725-702-230-20 COVER/SHIELD COMP * 1255
10A[1725-702-230-30 COVER/SHIELD COMP * ooz | 1

11 [V211-360-802-50 BOLT/SP * 2643

12 |V362-260-008-00 NUT/WASHER * 2843

13 |V304-460-014-00 NUT/M14 * 2843

14 |V401-160-014-00 WASHER,SP/M14 * 8




(FH TYPE EXCEPT E6)(NO.2844-)

1739-702F-0100

FI1G.128 ROPS(UNDER) SYSTEM

231

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 [1739-702-240-10 FRAME/REAR/LH COMP | * !
2 |1739-702-250-10 FRAME/REAR/RH COMP | * | ¢
2A[1739-702-250-20 FRAME/REAR/RH COMP | * | .l 1
3 |[V201-361-403-50 BOLT x| 8
4 |VA401-160-014-00 WASHER,SP/M14 *| 8
5 [1739-520-210-10 HITCH/DRAWBAR COMP | * | &,
6 |V201-361-404-50 BOLT/M14X45 * | L&,
7 |V401-160-014-00 WASHER,SP/M14 * | L&,
8 [V304-460-014-00 NUT/M14 * | S,
9 [1674-520-210-00 PIN/30X162 COMP * | oges
10 |1674-520-004-00 INSULATOR * | oges
11 |1673-525-002-20 [LINKPIN * | g,
12 [1739-919-001-00 |LABEL/DRAWBAR * | g,
13 |1725-702-230-30 [COVER/SHIELD COMP * !
14 |V211-360-802-50 BOLT/SP * | 4
15 |V362-260-008-00 NUT/WASHER * | 2




232

FI1G.129 ROPS(UNDER) SYSTEM(TH TYPE)(NO.2844-)

1739-702G-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

0o--

—0o0

TGO

REMARKS

1739-702-240-10

FRAME/REAR/LH COMP

1

1739-702-250-10

FRAME/REAR/RH COMP

1
-1518

1739-702-250-20

FRAME/REAR/RH COMP

1
1519-
6

V201-361-403-50

BOLT

V201-361-404-00

BOLT/M14X40

2

V401-160-014-00

WASHER,SP/M14

8

1739-520-210-10

HITCH/DRAWBAR COMP

1
-2854

V201-361-404-50

BOLT/M14X45

V401-160-014-00

WASHER,SP/M14

-2854
6
-2854

(OGJ\ICDUI#OOIJ\;NI—\

V304-460-014-00

NUT/M14

6
-2854

=
o

1674-520-210-00

PIN/30X162 COMP

-
-

1674-520-004-00

INSULATOR

1
-2854
1
-2854

=
N

1673-525-002-20

LINKPIN

-2854

=
w

1739-919-001-00

LABEL/DRAWBAR

-2854

=
»

1725-702-230-30

COVER/SHIELD COMP

=
[y

V211-360-802-50

BOLT/SP

=
[«)]

V362-260-008-00

NUT/WASHER

B k| k| R | R | k| k| K| K[ X| K|k K| X X FXOTW




DEN\s ¥
<SN=)
’-‘R =N

F1G.130 ORNAMENT (E6 TYPE)

NISE e
|

1

1739-901 -0100

= 5
= EER
] |

ISE]

6

233

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1739-901-001-00

ORNAMENT/ISEKI/LH

1

1739-901-002-00

ORNAMENT/ISEKI/RH

1118-901-002-00

ORNAMENT/I

1739-901-003-00

ORNAMENT/TXG23

1119-901-003-00

ORNAMENT/ISEKI/130

o 0d WINP

1678-901-004-00

ORNAMENT/STEERING

¥ k| k| F| ¥ X IOTDW

B RN R e




234 FIG.131 ORNAMENT (EXCEPT E6 TYPE)

IS E RS
|

el L&
) SRS ——
NN —— * IS=<
TR |

1739-901A-0100

TYPE OF MODEL | |

c|G
T|O|R
TXG23 IoR REMARKS

KEY PART CODE DESCRIPTION

1739-901-001-00 ORNAMENT/ISEKI/LH !

1739-901-002-00 ORNAMENT/ISEKI/RH

1118-901-002-00 ORNAMENT/I

1739-901-003-00 ORNAMENT/TXG23

¥ k| | X X¥OTW

BN R R e

1
1
2
1

AW N |-

1119-901-003-00 ORNAMENT/ISEKI/130




FI1G.132 LABEL(CONTROL)(FH TYPE)(NO.1-6099)

1725-902 -0100

8 E4TYPE

235

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P
1 [1725-902-001-00 LABEL/CONTROL/SUB * | edoo
2 |1725-902-002-00 LABEL/CONTROL/4WD * | e
2A|1725-902-002-10 LABEL/CONTROL/4WD * | edoo
3 [1725-902-003-10 LABEL/CONTROL/POSITI | * | g3
4 |1725-902-004-10 LABEL/CLUTCH/PTO * | oo
5 [1725-902-005-00 LABEL/CONTROL/PTO/R * | so09
6 |1725-902-006-00 LABEL/CONTROL/PTO/M * | edoo
7 |1683-902-004-00 LABEL/DIFF * | e
7A|1683-902-004-10 LABEL/DIFF * | edoo
8 [1682-902-014-00 LABEL/CONTROL/PARKIN | * | 3o
9 [1725-902-007-00 LABEL/SPEED/HST * | odas
9A |1725-902-076-00 LABEL/SPEED * | e009
10 [8657-901-001-00 LABEL/ADJUST * | sdoo
11 [8657-901-002-00 LABEL/GAUGE * | sooo




236

FIG.133 LABEL(CONTROL)(TH TYPE)

2
8A - T — T — ) E=—0)
> I 2
R \ P )
\\..\\:\
' ’ﬁ‘ 2A

1739-902 -0100

7 EATYPE)

(T —— )

T:

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1725-902-001-00

LABEL/CONTROL/SUB

1

1725-902-003-10

LABEL/CONTROL/POSITI

1
-6180

1739-902-001-00

LABEL/CONTROL/POSITI

1
6181-
1

1725-902-004-10

LABEL/CLUTCH/PTO

1725-902-005-00

LABEL/CONTROL/PTO/R

1

1725-902-006-00

LABEL/CONTROL/PTO/M

1

1683-902-004-00

LABEL/DIFF

1
-4378

1683-902-004-10

LABEL/DIFF

-6180

1740-903-075-00

LABEL/DIFF

1
6181-
1

1682-902-014-00

LABEL/CONTROL/PARKIN

1725-902-007-00

LABEL/SPEED/HST

1725-902-076-00

LABEL/SPEED

1
-5616
1

8657-901-001-00

LABEL/ADJUST

5617-
1

= o) oo N
© 0|~ olo|h|w N |~
°® > ™[> >

8657-901-002-00

LABEL/GAUGE

Nl k| k| K| X X X K| K X | X| k| XOTDW®W

1




FIG.134 LABEL(CONTROL)(FH TYPE)(NO.6100-)

%
N ..\\
N,

48
=00
N
.’éf\‘ﬁ :
BRSNS

237

8 E4TYPE) 9 10 11
1739-902A-0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
c | TXG23 L|pP
1 |1725-902-001-00 LABEL/CONTROL/SUB * | e1do-
2 |1725-902-002-10 LABEL/CONTROL/4WD * | e1d0-
3 |1739-902-001-00 LABEL/CONTROL/POSITI | * | ¢80
4 [1725-902-004-10 LABEL/CLUTCH/PTO * | e1do-
5 [1725-902-005-00 LABEL/CONTROL/PTO/R * | e1do
6 [1725-902-006-00 LABEL/CONTROL/PTO/M * | e1do.
7 |1740-903-075-00 LABEL/DIFF * | e1do-
8 [1682-902-014-00 LABEL/CONTROL/PARKIN | * | g180.
9 [1725-902-076-00 LABEL/SPEED * | gdo-
10 |8657-901-001-00 LABEL/ADJUST * | erdo
11 |8657-901-002-00 LABEL/GAUGE * | e1do-




238

FI1G.135 LABEL(E6 TYPE NO.1-6112)

13

: 9
R D2 &04—23 /// NA§|&AA ANA [alala
sl e (el gl b @
104—134&7/4!% AN ¢ M | 1|A
A AL Ssgiy, 10 14 1 2 3
4£Zi£2?l<@ﬁg ~;Li ’/ N .
1\3—1 FIG. 111 &) () (A (4 @g%; E!J
5 b 7 8 8A
(ENGINE) AN %g [a)x]
|

1739-904 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1674-904-001-00

LABEL/DRIVE

1
-6058 | -6058

1739-904-002-00

LABEL/DRIVE/A

6059-

1739-904-003-00

LABEL/DRIVE/B

1
6059-

1
6059-

NAORORRR

6059-

1705-902-006-00

LABEL/W/FAN

2

1636-901-022-00

LABEL/CAUTION/BATTER

1674-904-008-00

LABEL/WARNING/BELT

1739-904-001-00

LABEL/WARNING/HOT

1674-904-002-10

LABEL/ETHER

1674-904-003-00

LABEL/RADIATOR

=
L I A

3
N
100

1705-902-008-00

LABEL/W/RADIATOR

N

ey

w

v

N o
ey

w

v

1674-904-004-00

LABEL/TRAILER

8654-901-002-00

LABEL/PTO

1705-902-007-00

LABEL/W/STARTER

R B R,

1705-904-002-00

LABEL/BATTERY

)
I I I & T =L e e e
3]

12A

1705-904-002-10

LABEL/BATTERY

1705-904-001-00

LABEL/FUEL

13A

1739-904-004-00

LABEL/FUEL

14

1674-904-005-00

LABEL/ROPS

15

1728-903-003-00

LABEL/BATTERY

F | k| k| k| k| k| k| K| X | | k| K[ X[ X| k| X ¥ X IOTDW




FI1G.136 LABEL(E6 TYPE)(NO.6113-) 239

Al [ala]a
m 3] pdadx] [ahd
L ;
[ (2] (& & |ak-y
A U
A A @x
|
9 10 11

MALA RIZBEE
Sloiob B|® N

13 14 €6TYPE)
E
16
1739-904A-0100
S |tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P TIO|R REMARKS
c | X623 clc|p

1 [1739-904-002-00 LABEL/DRIVE/A * | eals

2 |1739-904-003-00 LABEL/DRIVE/B * | s

3 |1705-902-006-00 LABEL/W/FAN * | eifa

4 |1636-901-022-00 LABEL/CAUTION/BATTER | * | gk

5 |1674-904-008-00 LABEL/WARNING/BELT | * | gk

6 |1739-904-001-00 LABEL/WARNING/HOT * | g1ta

7 |1674-904-002-10 LABEL/ETHER * | s

8 |1705-902-008-00 LABEL/W/RADIATOR * | g1ks

9 [1674-904-004-00 LABEL/TRAILER * | eala

10 [8654-901-002-00 LABEL/PTO * | eala

11 [1705-902-007-00 LABEL/W/STARTER * | eifa.

12 |1705-904-002-10 LABEL/BATTERY * | g1ta

13 |1705-904-001-00 |LABEL/FUEL * | s

14 [1728-903-002-00 LABEL/WARNING/FUEL | * | gk

15 [1674-904-005-00 LABEL/ROPS * | eifa.

16 [1728-903-003-00 LABEL/BATTERY * | eala




240 FI1G.137 LABEL (CE)(EXCEPT E6 TYPE)

1709-905 -0100

S |[TyPEOFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | Tx623 cli|p
* 1 1

1 |2500-901-027-00 LABEL/CE




241

FI1G.138 BRACKET(SMV) SYSTEM(E6 TYPE)

SO\

A
Z\ D i
1725-912 -0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 cli|p
1 (1725-912-200-10 BRACKET/SMV SET * 1 1




242 FIG.139 WHEEL (REAR/AGR) SYSTEM
(FH TYPE)(OPTION)

% T

1739-317 -0100

S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clL P
1 [1739-317-210-00 [TIRE/26X12.0/LH ASSY T ! 5P
2 [1739-317-230-00 WHEEL/12X10.5 COMP T ! 5P
3 [1739-317-211-00 [TIRE/26X12.0-4PR T| !
4 [1739-317-212-00 VALVE/TIRE T| i
4A [1739-317-260-00 VALVE/TYRE ASSY T | 1483
5 [1739-317-213-00 CAP/TIREVALVE T | i
6 [1739-317-220-00 [TIRE/26X12.0/RH ASSY T ! 5P
7 [1739-317-230-00 WHEEL/12X10.5 COMP T ! 5P
8 [1739-317-211-00 [TIRE/26X12.0-4PR T| !
9 [1739-317-212-00 VALVE/TIRE T| i
9A [1739-317-260-00 VALVE/TYRE ASSY T | 148
10 |1739-317-213-00 [CAP/TIREVALVE T i




F1G.140 WHEEL (REAR/TURF) SYSTEM (OPTION) 243

S
\i\\&

\YL)/

1739-317A-0100

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS

c | X623 cli|p

1 [1739-317-240-00 [TIRE/TURF/26X12.0 T| 2 2 5P

2 |1739-317-230-00 WHEEL/12X10.5 COMP T| 2 2 5P

3 |1739-317-241-00 [TIRE/TURF/26X12.0 T| 2 2

4 [1739-317-212-00 VALVE/TIRE T| L& | b0

4A |1739-317-260-00 VALVE/TYRE ASSY T | 1483 | 143

5 [1739-317-213-00 CAP/TIREVALVE T| b0 1k




244

FIG.141 HITCH/FRONT SET (OPTION)

1674-410A-0100

FIG, 61

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

c | TXG23 clou|p

1 |1674-410-300-00 HITCH/FRONT SET T| ! 1

2 |V201-361-204-50 BOLT/M12X45 T| * 4

3 (V401-160-012-00 WASHER,SP/M12 T| * 4

4 |V304-460-012-00 NUT/M12 T| 4 4

5 [1674-410-320-00 PIN/30X120 COMP T| ! 1

6 [1673-525-002-20 LINKPIN T| 59| 539l

6A |1673-525-002-30 LINKPIN T | somo. | som0. |1

7 |1674-410-301-00 |CABLE T| ! 1

8 |V211-360-803-00 BOLT/SP T| *? 1

9 |V363-260-008-00 NUT/WASHER T 1 1




FIG.142 HITCH/FRONT SET
(EXCEPT E6,RL TYPE) (OPTION)

245

<l
e P~y
~:‘\<: \u wi: d': ,:%
\ NN ’// s| g '("
. ® ‘W . A
\\\‘h | (,('/
7 Flo,8
FIG.62
1738-411A-0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | TXG23 clL|p
1 [{1738-411-300-10 HITCH/FRONT SET T 1 1
2 |V201-361-203-00 BOLT/M12X30 T 2 2
3 |V401-160-012-00 WASHER,SP/M12 T 2 2
4 [1674-410-320-00 PIN/30X120 COMP T| ? 1
5 [1673-525-002-20 LINKPIN T| s30| sp19
5A [1673-525-002-30 LINKPIN T | soio. | soio. |1
6 |1674-520-004-00 INSULATOR T 1 1
7 |1674-410-301-00 CABLE T 1 1
8 |V211-360-803-00 BOLT/SP T 1 1
9 (V363-260-008-00 NUT/WASHER T 1 1




246

FI1G.143 WHEEL (FRONT/AGR) SYSTEM
(FH TYPE)(OPTION)

1739-437 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TGO

REMARKS

1739-437-210-00

TIRE/18X8.50/LH ASSY

1

1739-437-230-00

WHEEL/8.0X7.0 COMP

1

1739-437-211-00

TIRE/18X8.50-4PR

1

AIWIN P

1739-317-212-00

VALVE/TIRE

1
-1482

1739-317-260-00

VALVE/TYRE ASSY

1739-317-213-00

CAP/TIREVALVE

1483-
1

1739-437-220-00

TIRE/18X8.50/RH ASSY

-1482
1

1739-437-230-00

WHEEL/8.0X7.0 COMP

1

5P

1739-437-211-00

TIRE/18X8.50-4PR

1

© (00N O,

1739-317-212-00

VALVE/TIRE

1
-1482

©
>

1739-317-260-00

VALVE/TYRE ASSY

=
o

1739-317-213-00

CAP/TIREVALVE

—H|d|AAH|AA A A|Ado Do

1
1483-
1
-1482




FI1G.144 WHEEL (FRONT/TURF) SYSTEM 241
(FH TYPE)(OPTION)

1739-437A-0100

TYPE OF MODEL | |

TXG23 c
2

KEY PART CODE DESCRIPTION

TIO

REMARKS

1 |1739-437-240-00 [TIRE/TURF/18X8.50

38| oo

2 |1739-437-230-00 WHEEL/8.0X7.0 COMP 2

3 |11739-437-241-00 [TIRE/TURF/18X8.50 2

4 |1739-317-212-00 VALVE/TIRE Ada

4A [1739-317-260-00 VALVE/TYRE ASSY

—dd|d|ddlovo

1483-
2

5 11739-317-213-00 [CAP/TIREVALVE -1482




248 FIG.145 WHEEL (FRONT/TURF) SYSTEM
(TH TYPE)(OPTION)

1739-437B-0100

TYPE OF MODEL | |
TXG23 c

KEY PART CODE DESCRIPTION

TGO

REMARKS

N

1739-437-300-00 TIRE/2WD/18X8.5 ASSY

)
[S1009;]
-U-U'_OO

1739-437-310-00 WHEEL/8.0X7.0 COMP

N

1739-437-241-00 TIRE/TURF/18X8.50

AIWIN P

1739-317-212-00 VALVE/TIRE -1437

4A [1739-317-260-00 VALVE/TYRE ASSY 1438-

1739-317-213-00 CAP/TIREVALVE -1437

V600-150-620-50 BEARING,RB/6205SS

1593-411-001-10 COLLAR/26X32X53

A H|AA A dpTow

[e RN BIé)]

1593-411-053-20 CAP/WHEEL




FI1G.146 ATTACHMENT SET(E6 TYPE)(OPTION)

&%7

249

é—a
6
1725-511 -0100
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 =
1 [1725-511-300-00 ATTACHMENT SET T| !
2 [1725-511-003-00 COVER/ATTACHMENT T| !
3 [{1725-511-310-00 ADAPTER/18UNF ASSY T| !
4 |1725-511-312-00 RING/O T !
5 |{1725-511-320-00 ADAPTER/L/18UNF ASSY |T| !
6 [1725-511-312-00 RING/O T !
7 |V210-560-604-00 BOLT/S T| ?
8 |V720-112-401-20 [O-RING/P12 T| 2




250

FIG.147 LINK(LOWER)&LINK(TOP) SET(1/2)
(TH TYPE)(OPTION)

FIG.129 —

22~30-PLEASE SEE 2/2 PAGE
1739-514B-0100

D a e\

B~

TYPE OF MODEL

o
oo| L L
S

S |
KEY PART CODE DESCRIPTION P T R REMARKS
c | TXG23 clou|p
1 [1739-514-300-00 LOWERLINK/TOPLINK T !
2 |1725-514-001-00 ROD/22X353 T !
3 [1725-514-002-00 PLATE/STOPPER T 2
4 |V211-561-003-00 BOLT/M10X30 T 4
5 [1725-514-003-00 PLATE/CHECKCHAIN T !
6 [1725-514-004-00 PIN/STOPPER T !
7 |V560-160-010-00 PIN/SNAP T 1
8 |1427-511-002-00 SHACKLE T 4
9 [1725-514-200-00 CHAIN/CHECK/LH COMP | T 2
10 [1614-514-280-00 BACKLE/TURN COMP T 2
11 |V304-260-012-00 [NUT/M12 T 2
12 |1725-514-210-00 |CHAIN/CHECK/RH COMP | T 2
13 [1427-511-001-00 [PIN/10X32 T 4
14 |V500-162-502-00 |PIN,SPLIT/2.5X20 T 4
15 [1725-514-220-00 LINK/LOWER COMP T 2
16 |7930-601-002-00 |PIN/19X86 T 2
17 [1444-514-005-10 PIN,HAIR (19) T 2
18 |1725-514-240-00 LINK/ITOP/RH COMP T 1
19 [1614-514-310-00 |[SCREW/LH COMP T 1
20 (1614-514-320-00 BUCKLE/TURN COMP T !
21 |V304-260-020-00 [NUT/M20 T 1
22 |1725-515-200-00 ROD/LIFT/LH COMP T 1
23 [1725-515-210-00 SCREW/RH COMP T 1
24 [1725-515-220-00 [SCREW/RH COMP T 1
25 [1725-515-230-00 BUCKLE/TURN COMP T 1
26 |V304-260-020-00 [NUT/M20 T !
27 |1560-526-001-40 PIN/16X51 T 2
28 (1305-931-003-00 [PIN,HAIR T 2
29 [1716-502-004-00 PIN/19X92 T 2
30 |V304-260-016-00 NUT/M16 T 2




251

FIG.147 LINK(LOWER)&LINK(TOP) SET(2/2)
(TH TYPE)(OPTION)

ol

1739-514B-0100
S [TyPEOFMODEL| | | C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
c | X623 cli|p
T 2

31 |V401-160-016-00 WASHER,SP/M16




252

FIG.148 VALVE(REMOTE/2DR-1S)SET(1/2)
(EXCEPT E6,G,V TYPE)(OPTION)

"

i //— 59’/\

o

b

— 91

&— 50
J

mer  Z W
(&)}
[€e)

17A FIG;1U57///
FIG.106 @
1739-530A-0100
S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | TXG23 clou|p

1 [1739-530-300-10 VALVE/REMOTE/2D SET T| o0l 20501
1A|1739-530-300-20 VALVE/REMOTE/2D SET T| oot | 2pmp|1
2 [1739-530-200-10 VALVE/CONTROL/2 ASSY | T | 30| 225013
2A[1728-508-270-00 VALVE/1S-2D ASSY T | opi1| 20in.
3 [1739-530-410-00 KIT/SEAL SET T | 2ol 2250

4 [1739-508-001-10 COVER/ATTACHMENT T| ! !
5 |V210-560-604-00 BOLT/S T| 2 2

6 |1725-508-310-00 ADAPTER/L/G1/4 ASSY T| ! 1

7 |V720-112-401-10 RING/O T| *? 1

8 |1725-509-260-00 ADAPTER/G1/4 ASSY T 1 1

9 |V720-112-401-10 RING/O T| *? 1

10 |[1739-530-220-00 |COVER/VALVE COMP T| ! 1

11 |V210-360-603-50 BOLT/SP T| 2 2

12 [V301-260-006-00 NUT/M6 T| ! 1

13 |V210-360-602-00 BOLT/SP T| ! !
14 |1636-505-220-00 LEVER/125 COMP T| 2 2

15 |1444-307-007-00 [GRIP T| 2 2

16 |1739-530-002-10 [COLLAR/06X14X13 T| ! 11
17 |1739-530-003-00 [PIN/05X39 T| a0l 220
17A|1739-530-003-10 [PIN/05X39 T 22| 28101
18 |V411-260-005-00 WASHER T| ! 1

19 |V560-160-005-00 PIN/SNAP T 1 1

20 |1739-530-004-00 PIN/05X17 T| 2 2

21 [V411-260-005-00 WASHER T| 2 2

22 |[V560-160-005-00 PIN/SNAP T| 2 2

23 [1725-509-260-00 ADAPTER/G1/4 ASSY T| ¢ !

24 |V720-112-401-10 RING/O T ¢ !

25 |1725-509-260-00 ADAPTER/G1/4 ASSY T| 1! 1

26 |V720-112-401-10 RING/O T| ! !

27 |1739-530-240-00 HOSE/VALVE/800 ASSY T| *? 1




253

FIG.148 VALVE(REMOTE/2DR-1S)SET(2/2)
(EXCEPT E6,G,V TYPE)(OPTION)

46, 48~59-PLEASE SEE PRECEDING PAGE 1

F1G.125

— FIG.127
| FIG.128

1739-530A-0100

KEY

TYPE OF MODEL

PART CODE

DESCRIPTION

TXG23

REMARKS

28

1739-530-240-00

HOSE/VALVE/800 ASSY

29

1342-402-006-00

BAND/WIRE/250

30

1725-508-310-00

ADAPTER/L/G1/4 ASSY

31

V720-112-401-10

RING/O

32

1739-201-200-10

ADAPTER/G3/8-PF1/4

33

V720-112-401-40

O-RING/P14

34

1739-530-240-00

HOSE/VALVE/800 ASSY

35

1425-621-004-00

HOLDER/JE/9-9

36

V362-260-008-00

NUT/WASHER

37

V211-360-803-50

BOLT/SP

38

1739-530-290-00

ADAPTER/45R/G1/ ASSY

39

V720-112-401-10

RING/O

40

1739-530-290-00

ADAPTER/45R/G1/ ASSY

41

V720-112-401-10

RING/O

42

1739-530-290-00

ADAPTER/45R/G1/ ASSY

43

V720-112-401-10

RING/O

44

1739-530-290-00

ADAPTER/45R/G1/ ASSY

45

V720-112-401-10

RING/O

46

P118-702-033-00

PLUG

47

1739-530-270-00

HOSE ASSY

48

1739-530-320-10

STAY/UNDER/A COMP

49

1739-530-330-00

STAY/UNDER/B COMP

50

V363-260-008-00

NUT/WASHER

51

1739-530-009-10

BRACKET/VALVE

52

3666-202-005-00

PROTECTOR

3
N
w

3
N

DR R W R R AR R R R R R R R R R R R R R R NN R e

w

52A

3666-202-005-10

PAD/50

N
N
S

N
N

'y
"

53

1739-530-310-00

STAY/PIPE COMP

54

P118-702-033-00

PLUG

55

V211-360-802-50

BOLT/SP

56

V363-260-008-00

NUT/WASHER

R R R e e R i i e i e R i i R

&N & vEREBR R W R R AR R R R R R R R R R R R R R R NN R R
i

AN B DO




254

FIG.148 VALVE(REMOTE/2DR-1S)SET(2/2)
(EXCEPT E6,G,V TYPE)(OPTION)

46, 48~59-PLEASE SEE PRECEDING PAGE 1

- ~ 7 I - i @

- 39 -® u 3 FIG. 125

- 8 38 ' : :
N %y — FIG.127
e \ | FIG.128
~ i §—5 y 3 &~ Hf 35
‘\\ é @ 3 Q}
. i 3 o~
¥7 23 ’ g
¥ l—6
1739-530A-0100
S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c | X623 clile

57 |1518-903-006-00 MARK/PORT/A T 2 2
58 |1518-903-007-00 MARK/PORT/B T 2 2
59 (1739-530-008-00 |LABEL/CONTROL/SUBCON | T 1 1
60 |1739-530-290-00 ADAPTER/45R/G1/ ASSY T| * 4
61 |V720-112-401-10 RING/O T| * 4
62 |1739-530-350-00 BRACKET/OUTLET COMP | T 1 1




1739-530C-0100

FIG.149 LEVER(SINGLE/1)SET
(EXCEPT E6 TYPE)(OPTION)

255

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

o--

TIO

REMARKS

1739-530-400-00

LEVER/SINGLE/1 SET

1

1739-530-360-00

LEVER/SINGLE COMP

1444-307-007-00

GRIP

1739-530-004-00

PIN/O5X17

V560-160-005-00

PIN/SNAP

V411-260-005-00

WASHER

1739-530-290-00

ADAPTER/45R/G1/ ASSY

V720-112-401-10

RING/O

© 00N OGS~ WN P

1739-530-250-00

HOSE/VALVE/RETURN

1739-530-310-00

STAY/PIPE COMP

P118-702-033-00

PLUG

V211-360-802-50

BOLT/SP

R P R RPN N NDNDDN PR,

BOR R R R NNN NN R R R

V363-260-008-00

NUT/WASHER

A A|A A4 A4 doDo




29 FI1G.150 HARNESS(PARKING)SET
(EXCEPT E6,RL TYPE)(OPTION)

@ ranciva sy

1739-690Z-0100

TYPE OF MODEL | |
TXG23 c

KEY PART CODE DESCRIPTION

—
—0o0
TGO

REMARKS

1739-690-900-00 KIT/MONITOR/PARKING !

1739-690-910-00 HARNESS/MONITOR/PARK

1675-690-282-00 ICAP/FUSE

2500-623-201-00 FUSE/BRADE/32V01A

3650-270-214-00 BULB

1739-690-091-00 BRACKET/SWITCH

V201-260-802-50 BOLT/M 8X25

1656-652-640-00 SWITCH/PUSH ASSY

B RN R R R Rk
B BN R R R R R R

3656-271-001-00 PLATE/I,13X40

GG IEIEIE Il SRR
5
5

BOQNOW#WNI—\

1342-402-006-00 BAND/WIRE/250




FIG.151 ROPS SYSTEM (E6 TYPE)(OPTION)

1725-702 -0100

257

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—OoO0

TIO

REMARKS

1725-702-200-20

FRAME/REAR/LH COMP

1
-5232

1725-702-200-30

FRAME/REAR/LH COMP

1725-702-210-10

FRAME/REAR/RH COMP

1
5233-
1
-2598

1725-702-210-20

FRAME/REAR/RH COMP

-5232

1725-702-210-30

FRAME/REAR/RH COMP

5233-

w

V201-361-403-50

BOLT

V401-160-014-00

WASHER,SP/M14

1725-702-001-00

PLATE/LOWER

V201-361-404-00

BOLT/M14X40

V401-160-014-00

WASHER,SP/M14

V304-460-014-00

NUT/M14

1725-702-230-30

COVER/SHIELD COMP

V211-360-802-50

BOLT/SP

V362-260-008-00

NUT/WASHER

1725-702-250-10

FRAME/UPPER COMP

7F

V304-460-014-00

NUT/M14

V401-160-014-00

WASHER,SP/M14

||| A A A|A A || H]ov0

® O KB N &R O O O R O OWRNE




258

FI1G.152 BRACKET(LAMP)SYSTEM

(EXCEPT E6,RL TYPE)(OPTION)

FIG.125 g
FIG.127 |
FIG.128 2
FIG.129 |57}
%
°
1739-702A-0100
S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
I TXG23 clou|p
1 [1739-702-220-20 BRACKET/LAMP/LHCOMP | T 1 111
2 [1739-702-230-20 BRACKET/LAMP/RHCOMP | T 1 111
3 |V401-160-014-00 WASHER,SP/M14 T | 2680 | 2850
4 |V304-460-014-00 [NUT/M14 T | 2680 | 2854




FI1G.153 ROPS(UPPER) SET 299
(EXCEPT E6,RL TYPE)(OPTION)

1739-702E-0100

TYPE OF MODEL
TXG23

KEY PART CODE DESCRIPTION

TIO

REMARKS

1739-702-300-10

ROPS/E4 SET

-2843

1
-2843

1739-702-300-20

ROPS/E4 SET

3R oo

1674-904-005-00

LABEL/ROPS

N
R
R

1
2844-
1

1739-702-001-10

PLATE/L/38X114

V211-360-801-60

BOLT,SEMS (SP)

1650-652-014-00

CLAMP

V401-160-014-00

WASHER,SP/M14

\lmmhww';l-‘

V304-460-014-00

NUT/M14

—|d |44 |d|d|do T

oolgoom.hm

2844-

oolgoom.hm

2844-




260

(EXCEPT E6,RL TYPE)(OPTION)

e— 11

1739-702Y-0100

FIG.154 FRAME(SF-188) SET

A= 5§

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1739-702-500-00

FRAME/SF-188 SET

Q00004

Q00004

1739-702-500-10

FRAME/SF-188 SET

Q00QOE.

000QQF-

1725-702-500-30

FRAME/UPPER COMP

7F

1640-702-003-00

BOLT/SET/M16X60

V304-260-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER / M16

1640-702-004-00

PI1N/20X58

V720-112-401-80

O-RING/P18

coooxlc»cn.hwm;p

1673-525-002-20

LINKPIN

'
),
ko

©
>

1673-525-002-30

LINKPIN

ORIV N N N N N N RERoR

[
o

V720-101-900-90

O-RING/P 9

=
[N

1560-314-001-00

INSULATOR

o
B G

N NDBORING N N NN NN RoRgR
P

0Q0QQOF

o
N R
o

0Q0QQOF

[
N

1725-702-520-20

FRAME/LH COMP

1
-1872

1
-1872

12A

1725-702-520-30

FRAME/LH COMP

13

1725-702-530-20

FRAME/RH COMP

1873-
1
-1872

1873-
1
-1872

13A

1725-702-530-30

FRAME/RH COMP

1
1873-

1
1873-
8

14

V401-160-014-00

WASHER,SP/M14

15

V304-460-014-00

NUT/M14

8

16

1739-702-001-10

PLATE/L/38X114

2

17

V211-360-802-00

BOLT/SP

4

18

V201-261-005-00

BOLT/M10X50

Q00QOE.

000QQF-

19

V304-260-010-00

NUT

A=A A A A A A 1A Ao T

Q00QOE.

000QQF-




FIG.155 PLATE(BUMPER) SYSTEM
(RL TYPE)(OPTION)

1672-922 -0100

261

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
c | X623 clilp
1 |1620-410-001-10 PLATE/BUMPER T 1 1
2 (V201-361-203-50 BOLT/M12X35 T 4 4
3 |V401-160-012-00 WASHER,SP/M12 T 4 4
4 |V304-260-012-00 [NUT/M12 T 4 4




262

FIG.156 COMPONENT PARTS
FOR K211-066-000-10 ON Fig.80,81,82,83

K211-066-000-1J

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

K211-066-200-00

VALVE ASSY

K211-066-003-00

COVER/DVS2/066

K211-066-300-00

SPOOL/ROTARY/066

K211-066-005-10

GASKET/DVS2/066

K211-066-006-00

PIN/SPOOL

V710-140-004-00

RING,SNAP/ 4 E

V210-560-603-50

BOLT/S

V780-140-000-2T

PLUG/SCREW/SEAL

O[O0 |N O 0D WN|F-

K211-066-004-00

SPRING/HCO017

=
o

V682-200-001-00

BALL

=
[N

V720-112-401-40

O-RING/P14

[
N

K211-008-011-00

PLUG

[
w

K250-054-000-00

VALVE/RELIEF

[
»

V720-112-402-00

0O-RING/P20

=
[y

K211-066-100-00

VALVE/FROCON SET

=
(=2}

V720-112-402-00

O-RING/P20

[
ﬂ

V723-111-501-60

O-RING

BN R R R R R R R R o o kR R R R e

'
o
o

'
o

o

[
ﬂ

V723-111-501-60

O-RING

34

'S

o
7

o
'S

o
T

[
o

K234-001-005-00

PLUG/M18

[
©

V720-112-401-60

O-RING/P16

N
o

K211-066-007-00

WASHER/THRUST/8X16

N
=

V780-140-000-6T

PLUG/SCREW/SEAL

N
N

V720-112-402-00

O-RING/P20

N
w

V720-112-401-00

O-RING/P10

Bl k| k| k| N k| k| k| K| X k| k| K| K[ | k| K| K| X| X[ | ¥ ¥ XOODW

R S e

PR R R R RRREN R R R R R R PR oo R R R R R e




FIG.157 COMPONENT PARTS
FOR K510-001-000-10 ON Fig.2%,23
7

35

29— 29 357

31 TT“ 358
3

+

23 A 46. .
3 a‘jj% 35 34
T e 3 354

30 T
24192(:

263

, %3 17 13A
gﬁlw 1
3338 33A 1A
334 18
K510-001-000-1R
S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
c | TxG23 P
1 |[K510-001-001-00 [CASE * | oder| .odmp
1A |[K510-001-001-10 |[CASE * | oioa | ops
1B |[K510-001-001-20 CASE * | oers | 2eas.
2 |K510-001-004-00 BLOCK/PORT * | jaxs | 1336
3 |[K510-001-005-00 BLOCK/CYLINDER * | W2 LB
3A |K510-002-005-00 BLOCK/CYLINDER * | 4035 | an3a.
4 |K510-001-006-00 PLATE/SWASH * | el s
4A |K510-006-006-00 PLATE,SWASH * | i | ader
4B |K510-006-006-10 PLATE/SWASH * | asto | asio
5 |[K510-001-007-00 METAL/SLIDE * | jaxs | 1336
6 |[K510-001-008-00 PISTON * | 38 1 18
7 |K510-001-009-00 [SHIM/0.9 * | 38 1 18
8 |[K510-001-010-00 PLATE/NVALVE/PUMP * | ok | 13t
9 |[K510-001-011-00 PLATE/NVALVE/MOTOR * | ake | 1aie
10 |K510-001-012-00 SHAFT/PUMP * | 1a%6. | 1386
11 |K510-001-013-00 SHAFT/MOTOR * | jaxs | 1336
12 |K510-001-014-00 ARM/TRANION * | jaxs | 1336
13 |K510-001-015-00 BEARING/THRUST * | 24l b
13A|K510-006-015-00 BEARING/THRUST e ara
14 |V600-110-620-40 BEARING,RB/6204 * | 1326 | 1336
15 |K510-001-016-00 [NEEDLE * | a2 | 3%,
16 |K510-001-017-00 BUSH/95X100X22 * | 1236 | 1326
17 |[K510-001-018-00 BUSH/68X71X14 * | 24l b
17A|K510-001-018-00 BUSH/68X71X14 * | oe35. | 2635
18 |K510-001-019-00 SPRING/HC053 * | 38 1 18
19 |K510-001-020-00 SPRING/HC030 * | 1336 | 1336
20 |K510-003-021-00 SPRING/HC021 * | 1% | 1386
21 |[K510-003-022-00 |POPPET/RELIEF * | 1a%6. | 1386
22 |K510-003-037-00 |PLATE/SPRING * | 1a%6. | 1336
23 |K510-005-023-00 POPPET/CHECK/0.5 * | Jate | 136




264 FIG.157 COMPONENT PARTS
FOR K 510-001-000-10 ON Fig.2%,23
7

35
29 —2¢—29 354

23 A 46. .
3 a‘jj% 35 34
/ 718 3.A *&o 3§A

33!

e

+

30 T
24192(:

1235233 n
334 18

K510-001-000-1R

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|Rr REMARKS

c | TXG23 L|pP
24 |K510-001-024-00 POPET(CHECK/1.6) * | ads | 13ts
25 |[K510-001-025-00 COLLAR/23X47X12 * | odo | odan
26 |V720-103-504-10 |O-RING /P41 * | odeo | odes
27 |K510-001-026-00 |[GASKET * | 1ade | qam6
28 |K510-001-029-00 PLUG(G3/8) * | a3 | 1a3s
29 |K275-001-003-00 PLUG(PF1/4) * | ads | 13ds
30 (V720-112-401-40 O-RING/P14 * | a3 | 1a3s
31 (V720-112-401-10 RING/O * | 1ate | 1346
32 |[V704-140-020-00 |RING,SNAP/20C * | 1936 | 132
33 [V705-140-047-00 RING,SNAP/47 C * | e | e
33A|V705-140-047-00 RING,SNAP/47 C * | ota | oofa.
34 |V705-140-032-00 RING,SNAP/32 C * | 102 | 135
35 |V744-120-320-80 [SEAL,OIL/TC20328 * | 20 LA
35A|K510-001-030-00 [SEAL/OIL * | 2| &
35B|K510-001-039-00 [OILSEAL * | 2624 | 3684
36 |[K510-001-031-00 [SEAL/OIL * | ot | 1336
37 |V744-120-470-70 |SEAL/OIL * | ooms | ooma
38 |1421-201-002-00 [SEAL/A7 * | 1ate. | 1336
39 |[K510-001-032-00 [SEAL/OIL * | | odes
40 |K510-001-034-00 WASHER/25X30X1 * | 1ate. | 1336
41 |V600-110-690-30 BEARING * | 1ate. | 1336
42 |V600-150-600-30 BEARING,RB/6003SS * | ats | 1306
43 |V705-140-030-00 RING,SNAP/30 C * | ot | 1376
44 |V704-140-017-00 RING,SNAP/17 C * | 1ade | qam6
45 |K510-001-036-00 PIN,ST * | 1aks | 13ds
46 |V220-541-003-50 SCREW/SOCKET * | 138 | 135
47 |K510-001-100-00 VALVE/RELIEF SET * | 1ate. | 136
48 |V720-112-401-20 O-RING/P12 * | aks | 1336

*

49 |[V730-101-601-20

RING/BACKUP

1346-

1346-




1725-105-220-0

FIG.158 COMPONENT PARTS
FOR 1725-105-220-00 ON Fig.6,7

265

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

TIO

REMARKS

1415-102-007-00

SPRING,VALVE

1

V720-102-401-00

O-RING/P10A

1415-102-008-00

VIS

1440-103-201-00

CAP

1444-102-204-00

NUT,RING

V720-103-504-40

O-RING/P44

1672-105-211-00

ELEMENT

1572-102-003-00

BOLT/MO06X08/APSET

© 00N OGS~ WN P

1415-102-013-00

PACKING

k| k| K[ X | X| X F XOTW

NN R R R R R R

NN R R R R R R R




266 FIG.159 COMPONENT PARTS
FOR 1725-210-210-00 ON Fig.22

1725-210-210-0E

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION T|o|R REMARKS
TXG23 clL P
1 [1689-201-280-00 BLOCK/CYLINDER ASSY 12| a1ds
2 [1725-210-230-00 SEAL/HST SET s | 15
3 |1683-202-507-00 PLUG/BOA ams | 1ms
4 [1683-202-524-00 SEAL/OIL s | ads
5 [V720-112-401-40 O-RING/P14 ass | ads
6 [V720-112-401-10 RING/O s | s
7 |1683-202-525-00 GASKET 145 | s
8 [1683-202-531-00 [SEAL/OIL 145 | 14s
9 |1689-201-205-00 [SEAL/OIL _13145 _13145

=
o

1683-202-538-00 RING/O -1345 | -1345

=
[N

1705-202-212-00 PLATE/SWASH ams | 1ms
1 1

[
N

1689-201-201-00 PLATE/VALVE

-1345 | -1345
1 1
-1345 | -1345

[
w

1683-202-503-00 PLATE/VALVE

[
»

1725-210-211-00 SHAFT/TRUNNION/S/A A5 | 1S

15 |1705-202-213-00 BEARING/THRUST ads | ads
16 |1683-202-509-00 BEARING/BALL a2 | s
17 |1683-202-511-00 BEARING/NEEDLE a2 | s
18 |1683-202-512-00 BUSH 2 2

-1345 | -1345
1 1

19 |1683-202-513-00 [BUSH s | s
20 |{1683-202-514-00 METAL/SLIDE s | ams
21 [1683-202-515-00 |COVER 145 | ams

N
N

1683-202-516-00 [SPRING

-1345 | -1345
1 1

N
w

1683-202-517-00 SPRING

-13{15 -13{15
-1345 | -1345

N
H

1705-202-214-00 VALVE/S/A

N
(4]

1683-202-519-00 VALVE/S/A ams | 1ms

26 |1725-210-212-00 |POPPET s | 1
27 |1725-210-213-00 |POPPET ams | s
28 |1705-202-216-00 PLUG s | ads
29 [1683-202-523-00 PLUG

Nl k| k| k| R k| k| k| R N k| k| k| R | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

-1345 -1345
1683-202-522-00 PLUG ams | s

w
o




1725-210-210-0E

FIG.159 COMPONENT PARTS
FOR 1725-210-210-00 ON Fig.22

267

S |TYPE OF MODEL G

KEY PART CODE DESCRIPTION P R REMARKS
c | TXG23 P

31 |V704-140-020-00 RING,SNAP/20C * | 20| 14

32 |V705-140-047-00 RING,SNAP/47 C * | g3l ads

33 [V705-140-030-00 RING,SNAP/30 C * | el ads

34 [1683-202-526-00 PIN * | 8| 1S

35 [V220-541-003-50 [SCREW/SOCKET * | 8l a8

36 [1683-202-533-00 BEARING/BALL * | de | ade

37 [1689-201-204-00 BEALING/BALL * | Lol ads

38 |V704-140-017-00 RING,SNAP/17 C * | Lol adis

39 [1683-202-536-00 SCREW * | e | s

40 ([1689-201-206-00 WASHER * | ads| s




268

1725-219-210-1D

FIG.160 COMPONENT PARTS
FOR 1725-219-210-10 ON Fig.28

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

TXG23

—0o0

TGO

REMARKS

1

1725-219-212-00

PISTON

1
-1988

1
-1988

1A

1725-219-212-10

PISTON

2

1725-219-213-00

RING/72

1
1989-
1

1
1989-
1

3

1688-211-504-00

SEALRING/32

1

1

4

1688-211-505-00

SPRING

1

1

5

1575-261-017-00

SEPARATERPLATE

4
-1988

4
-1988

5A

1725-219-214-00

PLATE/SEPARATER

4
1989-

4
1989-

6

1575-261-016-00

DISKPLATE

-1988

-1988

6A

1725-219-215-00

PLATE/DISK

4
1989-
1

4
1989-
1

7

1575-261-025-00

BACKPLATE

-1988

-1988

7A

1725-219-216-00

PLATE/BACK

1
1989-
1

1
1989-
1

8

1688-211-506-00

SNAPRING

9

1688-211-507-00

WASHER

10

1688-211-508-00

SNAPRING/32

11

1688-211-509-00

DISK/BRAKE

12

1688-211-521-00

PRESSURE/BRAKE

-1988

-1988

12A

1725-219-217-00

PRESSURE/BRAKE

B % | k| k| X k| k| k| K| X | k| K| K| X | F| F| XOTODW

2
1989-
1

2
1989-
1

13

1688-211-522-00

SNAPRING/85




269

WIRING DIAGRAM(E4)(OLD)

-t 1

|

]

(e I -

1

wottss ST

d

b 1Y

axL

ol s i E——

L




WIRING DIAGRAM(E4)(NEW)

270

IIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIIII

(¥3) €29X1L
104 AYY9YIA
ONTYIM O1y¥1037113

9—-00c—-—069—-6¢&~L 1
N-d SSINIVH NIVWN

[(3 m—
|




271

WIRING DIAGRAI\/I(E6)

HOLIMS NIWW IR sn1akIsas
ocFor—Tolo] 1uvis ST 1UR/US5I0] M| en18/°1 1 4M TR enigl 1
H1YyYyd ——— — O+0+0 | 1V3IH3Hd Mol leA /U8RI AD[ MOl IOA/ 8T L YM| AM MO [OA[ A
AHYS300Y - oo NO AIEGINE BEEZETIER Yuid d
AlddNS H3amod - [e) 440 yoe|g/ueeunl gy pey,/e3 1 YM| UM ueeyn| o
A EARTE 3e1a/M0 1 1oA|BA] _ POU/AOI IOAHA STLUM M
12045/5% LYW S| Mol 10,/10¢ 18] AT pou] o
_omd Hoto WOl oA /Pou| AY o1 1 W/PoY| MY [ERIEINE
JCREY HOLINS % @) HOLYNYILTY BULIIM so doT0d
HINIL OPND Z ,
1v3s ® AH3LLVE
HOSN3S 73nd 39NV Tand dION3108 v Lo
. N é AT
1 — _
(6] 0] (6] jw
| _ : PEREP
3 IR 5
5 N _ 3 ! 33n4 MOTg Mons &ﬁ&
b < !
N\A\Wk 7 7 _ - L_ I __ _
_
7 7 | _ _ | HOLOW
| S| Waluvis
; 7 i LR B _d.nnﬂim.mL A E
~|| IIIQ ||; k R ST 9l [ E - VO =
|||H’| 5 S0 a0 3504 MOYa MOTS
- - - X &g “”” mEE T E H
|
0 (0] !
EEE HNOH ) 7 30010 x08 3sn4 o
“ _me.mulm|| |¢. H % oo K 55 " Y31YVLS
ol 1
|
| 3 ! ik
NJWW|ﬁ”uﬁWulﬁNLJ 80 _ - -
unssatla- 5
_ | dANd 1304 i L HOLIMS AL3AVS
p Tv - | U|‘M7
ﬁ _ 0 = A
mmwwwﬁuuﬁ%umuaw 50 ; | | -
3 P _ _ HOLINS AL34VS
HOLI
- ana"B1Y ErEre[[F™° _ _ 3 !
o
T I : | ;
|
_ _ v M N L ITINE C
_ _ [ REECA iv A_,J NO
1 ° ° I
@ 1 _ _
v . v1 QUDINIIE () YBDINIIE X oo
M ] g
e F NI o
E,_v LINN Y3HSY4

Hd H1 Y R ._I
LHO1T IYNDIS NYNL 91T f@m

1HOIT aV3H



272

Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 26 4 6209-600-004-00 10 23 6211-291-001-10 6 25
3625-540-004-00 10 37 6209-600-006-00 8 2 6211-292-001-20 6 26
3632-360-036-00 24 6 6209-605-004-10 2 3 32 11
3640-586-004-00 24 8-A| 6209-605-007-00 10 19-A| 6211-310-025-30 10 1
3805-355-002-20 8 2-A| 6209-610-001-10 6 3 6211-310-025-40 10 1-A
3817-401-001-00 10 8 6209-610-002-10 10 3 6211-311-048-00 10 38

13 20 6209-610-007-00 10 3-A| 6211-311-048-10 10 38-A
20 14 6209-610-008-00 6 7 6211-312-003-20 10 26
20 19 6209-610-009-00 6 4 32 14
23 8 6209-625-001-00 6 14-A| 6211-312-004-20 10 39
6004-010-066-00 1 1 32 10-A 32 15
6209-000-002-00 13 18 6209-625-002-00 10 5 6211-322-002-00 10 44
6209-000-003-00 2 7 32 12 6211-341-064-00 9 1
6209-000-004-10 6 2 6209-625-012-00 6 14 6211-342-002-10 9 2
6209-000-043-00 17 10-A 32 10 6211-361-069-00 8 1
18 9 6209-630-002-10 27 6 6211-510-001-00 6 10
6209-000-044-00 2 7-A 28 7 6211-511-003-00 6 11
6209-030-043-00 23 17 29 7 6211-511-004-00 6 12
6209-044-001-00 23 25 32 21 6211-540-001-00 7 1
6209-046-015-00 17 7 6209-704-009-00 24 7 6211-560-001-00 7 3
18 7 6209-730-002-00 17 4 6211-599-001-10 6 13
6209-050-002-00 10 35 18 4 7 2
6209-050-003-00 10 31 6209-730-005-00 14 3 7 4
6209-300-014-00 2 8 23 11 6211-751-001-10 3 2
6209-360-018-00 24 3 6209-740-001-00 10 25 6211-760-022-00 6 31
6209-360-021-00 24 5 6209-740-005-00 6 17 6211-777-007-30 11 1
6209-360-028-10 3 6 6209-749-001-20 6 15 12 1
6209-360-028-20 3 6-A| 6209-788-001-00 6 29 6212-111-094-00 15 1
6209-360-120-00 24 5-A| 6209-920-002-00 10 18 6212-111-094-10 15 1-A
6209-409-003-00 13 17 19 14 6212-111-094-20 15 1-B
6209-440-003-00 15 7 32 13 6212-114-094-00 16 1
6209-440-005-00 28 4 6209-940-004-00 13 14 6212-114-094-10 16 1-A
29 4 6211-110-057-20 2 1 6212-114-094-20 16 1-B
6209-490-002-10 3 4 6211-110-057-30 2 1-A| 6212-116-094-00 16 3
6209-500-003-00 10 13 6211-141-029-20 2 6 6212-116-094-10 16 3-A
10 24 32 3 6212-116-094-20 16 3-B
32 22 6211-170-004-20 3 1 6212-121-014-20 15 2
6209-572-002-00 3 5 6211-173-003-00 3 3 6212-124-014-10 16 2
32 5 32 4 6212-126-014-10 16 4
6209-572-003-00 3 5-A| 6211-210-037-20 6 1 6212-211-001-10 15 3
32 5-A| 6211-210-037-30 6 1-A| 6212-230-004-00 15 5
6209-580-002-10 23 28 6211-258-001-00 6 8 6212-230-004-10 15 5-A
6209-587-001-00 15 4 32 8 6212-235-001-10 15 6
6209-587-006-10 10 16 6211-258-002-00 6 9 6212-235-005-00 15 6-A
10 33 32 9 6212-271-006-00 15 8




Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-271-016-00 15 8-A| 6212-616-002-00 13 16 6213-716-001-50 20 22
6212-274-006-00 7 5 6212-620-001-20 13 10 6213-721-007-00 6 23
6212-274-016-00 7 5-A| 6212-626-002-10 13 11 6213-729-016-00 20 20
6212-276-006-00 7 6 6212-628-004-00 13 12 6213-743-002-10 20 23
6212-276-016-00 7 6-A| 6212-628-005-00 13 13 32 19
6212-310-019-20 17 1 6213-100-003-30 19 1 6214-111-011-20 4 1
6212-310-019-40 17 1-A| 6213-111-001-30 19 2 6214-115-001-20 4 2

18 1 6213-119-001-00 19 6 32 6
6212-330-017-30 17 5 6213-120-003-20 19 3 6214-141-008-20 5 1
18 5 6213-125-001-00 19 4 6214-145-001-30 5 2
6212-333-003-00 17 6 6213-129-003-00 19 5 32 7
18 6 6213-129-006-00 6 16 6215-300-036-00 22 1
6212-371-027-00 17 8 6213-140-023-00 19 8 6215-300-036-10 22 1-A
6212-371-052-00 18 8 6213-140-035-00 19 8-A| 6215-311-027-00 33 52
6212-379-001-00 17 9 6213-149-002-00 19 10 6215-315-002-00 22 3
6212-511-002-00 14 1 6213-160-002-20 10 27 6215-330-024-00 33 1
6212-521-008-00 17 3 6213-161-001-20 10 28 6215-330-024-10 33 1-A
18 3 6213-164-001-00 10 29 6215-331-008-00 33 2
6212-522-003-00 14 2 6213-240-002-10 19 15 6215-332-013-00 33 5
6212-522-010-00 14 2-A| 6213-311-006-00 19 12 6215-339-001-00 33 6
6212-523-023-00 14 6 6213-319-001-00 6 24 6215-342-001-00 33 3
6212-524-002-10 23 10 6213-610-005-40 20 1 6215-343-001-00 33 4
6212-524-002-20 23 10-A| 6213-611-003-20 20 2 6215-345-001-00 33 7
6212-524-002-30 23 10-B| 6213-612-004-00 20 9 6215-345-002-00 33 8
6212-531-005-10 6 6 6213-613-002-10 20 8 6215-345-003-00 33 9
6212-535-001-00 14 4 6213-614-003-10 20 12 6215-345-004-00 33 10
6212-535-002-00 23 14 32 17 6215-345-005-00 33 11
6212-551-001-00 13 1 6213-614-004-10 20 16 6215-345-006-00 33 12
6212-551-001-10 13 1-A 32 18 6215-345-007-00 33 13
6212-551-028-00 13 1-C| 6213-619-001-00 20 15 6215-345-008-00 33 14
6212-551-029-00 13 1-B| 6213-619-002-00 20 11 6215-345-009-00 33 15
6212-552-001-10 13 2 6213-619-003-00 20 10 6215-345-010-00 33 16
6212-552-001-20 13 2-A| 6213-621-003-00 20 6 6215-345-011-00 33 17
6212-552-014-00 13 2-C| 6213-622-002-10 20 5 6215-345-012-00 33 18
6212-552-015-00 13 2-B| 6213-631-002-00 20 3 6215-345-013-00 33 19
6212-561-001-00 13 3 6213-631-005-00 20 4 6215-345-014-00 33 20
6212-561-001-10 13 3-A| 6213-641-002-10 21 2-A| 6215-345-015-00 33 21
6212-563-001-00 13 4 6213-641-006-00 21 2 6215-345-016-00 33 22
6212-565-001-00 13 5 6213-642-002-00 20 7 6215-345-017-00 33 23
6212-569-002-00 2 4 6213-660-023-00 21 1 6215-345-018-00 33 24
32 2 6213-669-003-00 21 3 6215-345-019-00 33 25
6212-571-006-00 13 6 6213-671-027-00 21 5-A| 6215-345-020-00 33 26
6212-575-002-00 13 7 6213-671-034-00 21 5 6215-345-021-00 33 27
6212-600-002-10 13 8 6213-674-006-20 26 2 6215-345-022-00 33 28
6212-611-004-10 13 9 6213-711-004-00 20 27 6215-345-023-00 33 29

273



274

Numerical Index 6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

6215-345-024-00 33 30 6215-549-007-10 23 29 6219-732-016-00 27 4
6215-345-025-00 33 31 6215-549-012-00 23 33 28 5
6215-345-026-00 33 32 6215-549-013-00 6 28 6219-732-017-00 28
6215-345-027-00 33 33 6215-549-057-00 10 15 29
6215-345-028-00 33 34 6215-549-058-10 10 17 6219-752-006-00 23

5

5

2
6215-345-029-00 33 35 6215-549-059-00 10 32 6219-752-007-00 23 3
6215-345-030-00 33 36 6215-549-067-00 10 34 6219-752-008-00 23 4
6215-345-031-00 33 37 6215-549-068-10 10 34-A| 6219-752-009-00 23 5
6215-345-032-00 33 38 6215-600-103-10 23 1 6219-752-010-00 23 6
6215-345-033-00 33 39 6215-611-001-00 34 8 6219-752-044-00 23 4-A

6215-345-034-00 33 40 6215-611-017-00 34 8-A| 6219-752-045-00 23 2-A
6215-345-035-00 33 41 6215-612-001-00 34 11 6219-752-046-00 23 5-A
6215-345-036-00 33 42 6215-619-009-00 34 1 6219-752-047-00 23 6-A
6215-345-037-00 33 43 6215-619-010-00 34 2 6281-100-014-00 26 7
6215-345-038-00 33 44 6215-619-022-00 34 10 6281-111-009-00 35 1

6215-345-039-00 33 45 6215-621-016-20 23 9 6281-115-017-00 35 10
6215-345-040-00 33 46 6215-622-001-00 34 14 6281-115-018-00 35 11
6215-345-041-00 33 47 6215-629-001-00 34 12 6281-117-003-00 35
6215-345-042-00 33 48 6215-629-002-00 34 13 6281-118-007-00 35
6215-345-043-00 33 49 6215-629-003-00 34 20 6281-119-009-00 35

6215-359-001-00 22 2 6215-629-004-00 34 21 6281-121-010-00 35
33 50 6215-629-005-00 34 22 6281-124-011-00 35
6215-359-002-00 33 51 6215-629-006-00 34 23 6281-127-003-00 35 19
6215-411-125-00 24 2 6215-629-007-00 34 24 6281-129-029-00 35 29
6215-411-126-00 22 4 6215-629-008-00 34 25 6281-129-030-00 35 28

6215-411-126-10 22 4-A| 6215-629-009-00 34 26 6281-129-043-00 35 30
6215-411-127-00 22 5 6215-629-010-00 34 27 6281-129-058-00 35 9
6215-411-128-00 22 6 6215-629-011-00 34 28 6281-129-062-00 35 33
6215-412-002-10 24 1 6215-629-012-00 34 29 6281-129-064-00 35 7
6215-412-004-00 24 1-A| 6215-629-013-00 34 30 6281-129-065-00 35 12

6215-419-001-00 24 8 6215-629-014-00 34 31 6281-129-066-00 35 13
6215-520-001-00 23 16 6215-629-015-00 34 32 6281-129-067-00 35 14
6215-526-001-10 23 18 6215-629-016-00 34 33 6281-129-068-00 35 15
6215-526-004-00 23 18-A| 6215-631-019-00 34 9 6281-129-069-00 35 16
6215-531-008-00 23 23 6215-634-001-00 34 18 6281-129-070-00 35 17

6215-541-001-10 23 19 6215-635-001-00 34 16 6281-129-071-00 35 18
6215-541-012-20 23 24 6215-637-001-00 34 15 6281-129-072-00 35 21
6215-541-016-30 25 2 6215-639-004-00 34 17 6281-129-073-00 35 22
6215-541-016-40 25 2-A| 6215-639-005-00 34 19 6281-129-074-00 35 23
6215-542-004-20 10 20 6215-641-006-00 34 6281-129-075-00 35 24

6215-542-005-10 10 22 6215-643-006-00 34 6281-129-076-00 35 25
6215-542-006-00 23 21 6215-644-007-00 34 6281-129-077-00 35 26
6215-543-002-10 23 20 6215-649-001-00 34 6281-129-078-00 35 27
6215-546-006-00 10 14 6215-649-002-00 34 6281-129-079-00 35 34
6215-548-029-00 25 1 6215-649-019-00 34 -A| 6281-129-080-00 35 8

D 01N Wb

g o o1 b W N




Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6281-151-014-00 35 20 6285-885-215-00 31 V230-360-601-20 | 27 7
6281-200-005-00 26 1 6287-810-035-00 32 28 8
6281-213-018-00 36 7 6294-453-002-00 6 21 V230-360-601-60 | 29 8
6281-214-003-00 36 12 6509-605-019-10 6 5 V230-360-603-00 | 21 4-B
6281-214-004-00 36 13 10 2 V231-360-801-60 | 10 9
6281-215-001-00 36 17 10 19 19 11
6281-216-001-00 36 18 6511-321-083-00 10 43 V231-360-802-00 4 3
6281-217-002-00 36 16 6513-770-022-10 20 26 20 18
6281-221-007-00 36 4 6901-066-645-00 17 10 20 24
6281-222-004-00 36 1 6901-910-612-00 14 5 23 7
6281-229-002-00 36 2 23 15 26 3
6281-229-003-00 36 3 6901-910-625-00 19 7 V231-360-802-50 | 10 42
6281-229-004-00 36 5 6901-910-635-00 21 4 20 29
6281-229-006-00 36 8 6901-911-020-00 9 3 V231-360-803-00 | 10 12
6281-229-007-00 36 9 6901-911-025-00 26 8 V231-360-804-00 4 4
6281-229-008-00 36 10 6902-050-816-00 10 40 V231-360-804-50 | 10 10
6281-229-011-00 36 15 6904-110-814-00 10 4 20 13
6281-229-012-00 36 19 6904-110-818-00 6 19 V231-360-805-00 | 13 19
6281-229-013-00 36 20 6904-110-822-00 5 4 V231-360-805-50 | 10 7
6281-229-014-00 36 21 6 20 V231-360-807-50 | 10 11
6281-229-015-00 36 22 6904-110-840-00 6 18 20 25
6281-229-016-00 36 23 20 17 V231-360-808-50 | 10 6
6281-229-017-00 36 24 6909-110-406-00 6 30 V233-361-002-00 | 11 2
6281-229-018-00 36 25 10 36 12 2
6281-229-029-00 36 14 23 30 V233-361-007-00 | 26 5
6281-229-032-00 36 6 6909-110-408-00 10 45 V301-260-006-00 6 30-A
6281-229-033-00 36 11 35 32 10 36-A
6281-271-002-00 36 26 6909-110-410-00 26 6 23 30-A
6281-410-010-00 27 3 6909-111-406-00 23 26 V302-260-006-00 | 23  26-A
6281-410-023-00 28 3 6909-150-508-00 35 31 V304-260-008-00 | 10 45-A
6281-410-023-10 28 3-A| 6909-902-299-00 6 22 V334-260-010-00 | 26 6-A

29 3 6909-906-105-10 19 13 V401-160-006-00 | 23 32
6281-910-003-10 27 5 6911-129-006-00 2 2 V401-160-008-00 | 10 46
28 6 J061-210-015-00 20 21 V411-260-006-00 | 23 31
6281-910-014-00 29 6 J062-076-082-00 24 4 V523-101-001-80 | 17 2
6281-920-001-00 27 8 24 4-A 18 2
28 9 J062-087-093-00 24 9 V600-110-600-40 | 23 13
29 9 24 9-A| V600-110-620-30 | 23 12
6281-971-001-10 27 1 P117-303-003-00 | 10 21 VV682-200-000-60 2 5
28 1 V201-360-802-00 | 23 7-A| V704-140-016-00 | 13 15
29 1 VV210-560-603-00 | 21 4-A| V705-140-012-00 | 10 30
6282-450-002-00 27 2 V211-560-802-00 | 10 41 V710-140-004-00 | 23 22
28 2 V211-560-802-50 5 3 \VV720-101-900-80 | 23 27
29 2 V230-360-601-00 8 4 \V720-102-401-50 | 19 9
6285-885-135-20 30 1 V230-360-601-20 6 27 32 16

275



276

Numerical Index

6004-097-291-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V720-102-401-80 8 3
V723-102-005-50 | 20 28
32 20
\VV780-140-000-2B | 10 19-B




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1118-901-002-00 |130 3 1376-402-003-00 [124 44 1416-621-037-00 12 9
131 3 124 45 1421-201-002-00 |157 38

1119-901-003-00 |130 5 124 46 1421-507-014-00 |110 6
131 5 124 47 1421-603-004-00 2 11

1120-311-003-00 94  32-A 124 48 1421-606-002-00 |104 8
96 28-A 124 49 104 18

1302-225-003-00 32 5 124 50 105 6
34 4 124 51 105 16

34 10 124 52 106 6

1305-241-001-00 |107 11 124 54 1423-616-004-00 2 32
1305-931-003-00 89 7 124 55 1424-101-203-00 2 26
147 28 1376-606-005-00 [104 11 1424-101-204-00 2 27

1342-402-006-00 6 16 104 21 1425-621-004-00 7 5
7 22 105 9 92 26

92 22 105 19 93 25

93 24 106 9 148 35

93 24-A 107 9 1426-621-002-00 |114 3

93 28 1401-304-011-00 49 13 1427-111-229-00 3 10

123 21 50 20 4 10

123 22 1403-621-031-00 [118 32 1427-317-003-00 94 21

123 23 118 34 95 21

123 24 119 33 96 15

123 25 119 33-A| 1427-501-003-00 75 2

124 56 119 35 1427-511-001-00 85 12

124 57 119 35-A 86 12

124 58 1404-503-006-00 80 10 88 12

124 59 81 10 147 13

124 60 82 10 1427-511-002-00 85 7

148 29 83 10 86 7

150 10 1404-621-030-00 |105 2-A 88 7

1376-402-003-00 6 17 105 12-A 147 8
7 23 106 2-A| 1427-621-012-00 2 15

7 24 106 12-A 104 2

123 12 1414-632-005-00 9 13-A 104 14

123 13 10 12-A 105 2

123 14 11 13-A 105 12

123 15 12 13-A 106 2

123 16 1415-102-007-00 |158 1 106 12

123 17 1415-102-008-00 |158 3 1432-242-001-00 50 13

123 18 1415-102-013-00 |158 9 53 24

123 19 1415-505-006-00 75 13 54 24

123 20 1416-621-037-00 8 8 1432-616-004-00 8 18

123 43 9 9 9 19

124 42 10 8 10 18

124 43 11 9 11 20

277



278

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1432-616-004-00 12 20 1518-306-203-00 75 8 1560-630-024-00 11 17
1432-621-006-10 [121 10 76 5 12 17

122 10 1518-306-203-10 64 31-A| 1560-658-402-00 |115 14
1440-103-201-00 |158 4 70 7-A| 1560-664-264-00 |123 7
1442-313-200-10 53 8 75 8-A 124 6
1442-313-202-00 53 9 76 5-A| 1560-666-005-00 13 12
54 9 1518-432-250-00 64 30 123 41
1442-313-203-00 53 12 70 6 124 33
1444-102-204-00 |158 5 75 7 124 38
1444-307-007-00 92 8 1518-432-250-10 64 30-A| 1560-666-006-00 13 11
148 15 70 6-A 123 40
149 3 75 7-A 124 34
1444-314-004-10 47 3 1518-621-320-00 |121 9 124 37
1444-314-009-10 29 6 122 9 1560-666-212-00 |123 2
30 6 122 9-A 124 4
1444-328-272-00 53 11 1518-903-006-00 92 48 1560-695-015-00 [124 21
54 11 148 57 1560-695-021-00 39 33
1444-328-273-00 53 10 1518-903-007-00 92 49 40 33
54 10 148 58 1563-507-221-10 80 43
1444-507-003-00 93 18 1519-604-005-00 |104 3 81 47
1444-514-005-10 85 21 104 15 1563-507-221-20 80 43-A
86 21 105 3 81 47-A
88 19 105 13 1564-621-030-00 |106 2-B
147 17 106 3 106 12-B
1444-601-015-00 |100 106 13 1566-701-102-00 8 12
101 1527-604-002-00 |111 8 9 13
1444-621-016-00 |[104 25 1544-104-205-00 5 4 10 12
105 21 1544-120-008-10 75 4 11 13
106 16 1560-104-006-60 2 24 12 13
106 16-A| 1560-104-010-40 2 25 1568-650-004-10 |123 34
1444-621-311-00 |117 6 1560-140-002-00 97 20 124 28
118 6 1560-214-003-00 41 6 1568-650-005-10 |123 35
119 5 42 6 124  29-A
119 5-A| 1560-265-002-20 34 7 1572-102-003-00 |158 8
1444-621-312-00 |117 7 1560-275-013-00 51 3 1575-261-016-00 |160 6
118 7 1560-314-001-00 [126 18 1575-261-017-00 |160 5
119 6 154 11 1575-261-018-00 28 5
119 6-A| 1560-507-007-00 80 44 1575-261-025-00 |160 7
1480-501-003-00 75 3 81 48 1575-623-010-00 |123 5
1488-611-210-00 [107 16 1560-526-001-40 89 6 124 8
1488-611-220-10 |107 17 147 27 1575-623-011-00 |123 6
1518-306-200-00 76 4 1560-603-003-00 [124 20 1581-312-001-00 51 2
1518-306-200-10 76 4-A| 1560-630-024-00 8 15 1588-117-001-00 52 4
1518-306-203-00 64 31 9 16 1593-101-003-20 1 5
70 7 10 15 1593-112-002-50 13 3




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1593-117-003-10 14 7 1593-623-272-00 |107 4 1614-514-320-00 [147 20
1593-303-051-20 64 5 1593-623-273-00 |107 5 1614-680-004-00 52 6

67 5 1593-623-280-00 |107 3 61 11
67 5-A| 1593-623-503-00 |124 5 62 11
1593-332-053-00 77 33 1594-218-001-00 28 15 1617-206-003-00 41 3
78 37 1594-221-001-00 64 3 42 3
79 14 67 3 1617-730-005-00 8 9
1593-402-051-10 69 2 67 3-A 9 10
1593-403-004-10 71 3 1594-625-002-00 61 2 10 9
1593-403-009-00 71 4 62 2 11 10
1593-411-001-10 |145 7 1596-664-213-00 |123 8 12 10
1593-411-053-20 |145 8 1600-117-002-00 14 6 1620-410-001-10 |155 1
1593-601-072-00 98 5 1600-623-002-00 |121 1 1631-611-210-20 |107 1
99 5 122 1 1636-272-011-00 39 20
1593-601-073-00 |102 5 1600-623-220-10 |118 35 40 20
102 12 119 27 1636-272-012-00 39 21
103 5 1600-624-201-00 [121 12 40 21
103 12 122 23 1636-505-220-00 92 7
1593-611-011-30 |107 2 122 23-A 148 14
1593-611-011-40 |107 2-A| 1600-624-271-00 |124 10 1636-631-014-00 61 20
1593-611-014-00 |107 8 1614-104-001-00 5 6 62 23
1593-612-220-10 8 4 1614-104-001-10 5 6-A| 1636-901-022-00 |135 4
9 4 1614-262-003-00 77 10 136 4
11 4 78 14 1640-401-222-00 55 2
12 4 79 28 1640-654-200-00 |115 1
1593-621-250-10 |117 4 1614-262-006-00 77 29 1640-654-201-00 |115 2
118 4 78 33 1640-654-202-00 |115 3
119 3 79 10 1640-654-260-00 |121 11
119 3-A| 1614-432-003-00 64 13 1640-654-260-10 [121 11-A
1593-621-252-00 |117 5 67 13 122 22
118 5 67 13-A| 1640-702-003-00 |126 10
119 4 1614-432-006-00 64 15 154 3
119 4-A 67 15 1640-702-004-00 [126 14
1593-622-270-00 |117 22 67 15-A 154 7
118 22 1614-514-280-00 85 9 1646-226-053-00 39 2
1593-622-272-00 [117 24 86 9 40 2
118 24 88 9 1646-233-033-00 32 4
1593-622-273-00 [117 25 147 10 33 3
118 25 1614-514-310-00 85 23 1646-640-008-10 39 37
1593-622-274-00 |117 26 86 23 40 37
118 26 88 21 1646-640-054-10 39 20-A
1593-622-275-00 |117 27 147 19 1646-640-054-20 39 20-B
118 27 1614-514-320-00 85 24 1646-640-055-10 39 21-A
1593-623-203-00 |123 9 86 24 1646-640-055-20 39 21-B
124 9 88 22 1646-640-059-00 58 4

279



280

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1646-640-580-00 39 38 1656-652-640-00 |120 9 1674-654-211-00 |116 2
40 38 121 19 1674-654-212-00 |116 3

1646-703-001-00 |107 31 122 14 1674-654-270-00 |116 8
1650-102-006-00 2 8 122 14-A| 1674-654-271-00 |116 9
1650-102-006-10 2 8-A 150 8 1674-654-272-00 |116 10
1650-102-202-10 2 2 1656-664-221-00 39 26 1674-654-400-00 [116 11
1650-104-201-00 5 5 40 26 1674-654-400-10 |116 11-A
1650-111-034-00 7 3-A| 1672-103-001-00 3 14 1674-664-200-00 |121 6
7 4 4 12 1674-904-001-00 |135 1

7 8 1672-105-211-00 |158 7 1674-904-002-10 |135 7

1650-259-010-00 31 3 1672-112-220-30 [124 32 136 7
1650-508-002-00 80 16 1673-525-002-20 63 5 1674-904-003-00 |135 8
81 16 90 7 1674-904-004-00 |135 9

82 16 126 16 136 9

83 16 128 11 1674-904-005-00 |135 14

1650-508-007-10 [124 17 129 12 136 15
1650-509-280-00 80 23 141 6 153 2
81 27 142 5 1674-904-008-00 |135 5

1650-650-015-00 [123 44 154 9 136 5
124 40 1673-525-002-30 63 5-A| 1675-104-210-10 5 1
1650-650-017-00 [123 45 90 7-A| 1675-104-211-00 5 2
124 41 126 16-A| 1675-104-213-00 5 3
1650-650-222-00 |123 3 141 6-A| 1675-432-001-00 64 14
123 3-A 142 5-A 67 14

124 2 154 9-A 67 14-A

124 2-A| 1674-410-300-00 |141 1 1675-690-282-00 |150 3
1650-650-243-00 |123 4 1674-410-301-00 63 6 1678-901-004-00 |130 6
124 3 141 7 1682-408-220-00 97 9
1650-650-246-00 |124 7 142 7 1682-670-220-00 [118 31
1650-650-295-00 13 13 1674-410-320-00 63 4 119 34
123 42 141 5 119 34-A

124 39 142 4 1682-670-230-00 |118 33
1650-652-014-00 85 30 1674-520-004-00 63 7 119 32
86 30 90 6 119 32-A

88 25 128 10 1682-690-380-00 |121 13

124 53 129 11 122 24

153 5 142 6 122 24-A
1650-654-036-00 [121 14 1674-520-210-00 90 5 1682-902-014-00 |132 8
122 25 128 9 133 7

122 25-A 129 10 134 8
1650-658-270-00 |120 4 1674-619-300-10 |110 7 1683-202-503-00 |159 13
120 6 1674-619-310-00 |110 1 1683-202-507-00 |159 3
1656-509-310-10 80 34 1674-652-200-00 |113 1 1683-202-509-00 |159 16
81 38 1674-652-202-00 |113 2 1683-202-511-00 [159 17

84 9 1674-654-004-00 |116 13 1683-202-512-00 |159 18




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1683-202-513-00 [159 19 1689-271-311-00 54 3 1703-670-230-00 |119 9-A
1683-202-514-00 [159 20 54 17 1703-670-320-00 [117 16
1683-202-515-00 [159 21 1689-621-007-00 98 18 118 16
1683-202-516-00 |159 22 99 19 119 15
1683-202-517-00 [159 23 1689-621-008-00 98 19 1703-670-322-00 |117 17
1683-202-519-00 [159 25 99 20 118 17
1683-202-522-00 [159 30 1690-241-003-00 29 2 119 16
1683-202-523-00 |159 29 30 2 1703-670-323-00 [117 18
1683-202-524-00 |159 4 1690-509-340-10 80 31 118 18
1683-202-525-00 |159 7 81 35 119 17
1683-202-526-00 [159 34 82 32 1703-670-324-00 |117 19
1683-202-531-00 |159 8 83 36 118 19
1683-202-533-00 [159 36 1690-658-370-00 [121 17 119 18
1683-202-536-00 |159 39 122 3 1703-670-325-00 [117 20
1683-202-538-00 [159 10 122 3-A 118 20
1683-902-004-00 |132 7 1696-650-242-00 13 9 119 19

133 6 123 38 1703-670-326-00 |117 21
1683-902-004-10 |132 7-A 124 35 118 21
133 6-A| 1703-102-203-00 2 6 119 20
1684-112-300-00 13 1 1703-102-205-00 2 4 1704-740-008-10 61 13
1684-112-300-10 13 1-A| 1703-102-206-00 2 5 62 13
1684-112-300-20 13 1-B| 1703-105-002-00 6 8 1705-102-202-00 2 7
1685-112-222-00 [124 29 7 14 1705-102-203-00 2 3
1685-112-223-00 [124 30 1703-105-210-00 6 10 1705-102-240-20 2 37
1688-211-057-00 28 4 7 16 1705-102-251-10 2 41
1688-211-504-00 |160 3 1703-261-002-00 35 4 1705-102-252-20 2 42
1688-211-505-00 |160 4 36 4 1705-102-500-00 2 1
1688-211-506-00 |160 8 1703-310-202-00 48 2 1705-104-002-00 5 9
1688-211-507-00 |160 9 48 9 1705-112-220-00 13 2
1688-211-508-00 [160 10 1703-313-001-00 52 5 1705-202-212-00 |159 11
1688-211-509-00 |[160 11 1703-313-001-10 52 5-A| 1705-202-213-00 [159 15
1688-211-521-00 |160 12 1703-432-001-00 64 12 1705-202-214-00 [159 24
1688-211-522-00 [160 13 67 12 1705-202-216-00 [159 28
1688-265-001-00 37 4 67 12-A| 1705-313-007-10 |121 7
38 11 1703-601-009-10 98 6 1705-408-230-00 81 21-A
77 30 99 6 83 23-A
78 34 1703-604-330-00 |102 7-A 93 21
79 11 103 7-A| 1705-441-002-00 71 10
1689-201-201-00 [159 12 1703-604-331-00 |102 8-A| 1705-508-002-00 97 22
1689-201-204-00 |159 37 103 8-A| 1705-555-220-00 94 29
1689-201-205-00 |159 9 1703-650-200-10 |114 1 95 29
1689-201-206-00 [159 40 1703-650-202-00 |114 2 96 23
1689-201-280-00 |159 1 1703-670-230-00 |117 10 1705-601-007-00 98 9
1689-271-311-00 53 3 118 10 99 9
53 17 119 9 1705-601-018-00 98 3

281



282

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1705-601-018-00 99 3 1724-702-002-00 61 3 1725-111-001-10 12 1
1705-601-019-00 |102 11 62 3 1725-111-002-10 8 14

103 11 1725-101-001-00 1 9 9 15
1705-601-021-00 98 4 1725-101-001-10 1 9-A 10 14
99 4 1725-101-001-20 1 9-B 11 16
1705-601-022-00 |100 5 1725-101-200-00 1 1 12 16
101 5 1725-101-210-00 1 2 1725-111-003-00 8 19
1705-601-026-00 |100 1 1725-102-001-00 2 19 10 19
101 1 1725-102-002-00 2 20 11 21
1705-601-230-01 98 11 1725-102-003-00 2 34 1725-111-011-00 9 1-A
99 11 1725-102-200-20 2 30 10 1
1705-601-280-00 |102 3 1725-102-210-00 2 23 11 1-A
103 3 1725-102-220-10 2 16 12 1-A
1705-902-006-00 |135 3 1725-103-001-00 3 6 1725-111-200-00 8 7
136 3 4 6 9 8
1705-902-007-00 [135 11 1725-103-002-00 3 7 10 7
136 11 3 7-A 11 8
1705-902-008-00 |135 8-A 4 7 12 8
136 8 4 7-A| 1725-111-210-00 8 10
1705-904-001-00 [135 13 1725-103-003-00 3 8 9 11
136 13 4 8 10 10
1705-904-002-00 [135 12 1725-103-200-10 3 9 11 11
1705-904-002-10 |135 12-A| 1725-103-200-20 3 9-A 12 11
136 12 1725-103-200-30 3 9-B| 1725-111-211-10 9 11-A
1709-680-200-00 |120 1 1725-103-210-20 3 1 10 10-A
1710-241-053-00 47 5-A| 1725-103-210-30 3 1-A 11 11-A
1716-501-006-00 75 5 1725-104-001-00 5 7 12 11-A
76 2 1725-104-001-10 5 7-A| 1725-111-220-00 8 11
1716-502-004-00 89 8 1725-105-001-00 7 6 9 12
147 29 1725-105-002-10 7 1-A 10 11
1716-680-222-00 [122 20 1725-105-200-00 6 12 11 12
122 20-A 7 18 12 12
1716-680-330-00 [122 19 1725-105-210-00 6 14 1725-111-221-10 9 12-A
122 19-A 7 20 10 11-A
1717-310-002-10 48 1 1725-105-210-10 7 20-A 11 12-A
1717-310-003-10 48 8 1725-105-220-00 6 4 12 12-A
1717-310-004-00 48 3 7 10 1725-111-230-00 8 2
48 10 1725-105-230-00 6 1 9 2
1723-607-001-10 |104 6 1725-105-310-00 7 1 11 2
1724-604-302-00 |102 9-A| 1725-105-320-00 7 2 12 2
103 9-A| 1725-105-330-00 7 7 1725-111-230-10 8 2-A
1724-640-011-00 64 4 1725-105-330-10 7 7-A 9 2-A
67 4 1725-111-001-10 8 1 10 2
67 4-A 9 1 11 2-A
1724-702-002-00 60 5 11 1 12 2-A




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-112-001-10 13 4 1725-212-001-00 24 1 1725-258-001-00 33 2
1725-112-001-20 13 4-A| 1725-212-002-00 24 3 1725-258-210-00 32 1
1725-112-210-00 13 14 1725-212-003-00 24 6 1725-259-001-10 34 1
1725-112-212-00 13 15 1725-212-003-10 24 6-A| 1725-259-210-10 34 2
1725-112-213-00 13 16 1725-216-001-00 25 1 1725-259-220-00 34 8
1725-117-001-00 14 5 1725-216-001-10 25 1-A| 1725-266-001-00 35 3
1725-117-200-00 14 1 1725-216-002-00 25 4 36 3
1725-117-210-00 14 4 1725-216-003-00 25 6 37 3
1725-120-210-00 15 1 1725-216-003-10 25 6-A 38 10
1725-120-211-00 15 2 1725-218-001-00 26 1 77 9

65 2 1725-218-002-00 26 3 78 13
66 2 1725-218-003-00 26 6 79 27
1725-120-212-00 15 3 1725-218-004-00 26 7 1725-266-200-00 35 1
65 3 1725-218-006-00 26 2 1725-266-200-10 35 1-A
66 3 27 2 1725-268-200-00 36 1
1725-120-213-00 15 4 28 14 1725-268-200-10 36 1-A
65 4 1725-219-001-00 28 2 1725-270-200-00 37 1
66 4 1725-219-003-00 28 9 1725-270-200-10 37 1-A
1725-120-214-00 15 5 1725-219-004-00 28 12 1725-271-001-00 38 8
1725-120-215-00 15 6 1725-219-005-00 28 13 1725-271-002-00 38 3
1725-120-216-00 15 7 1725-219-006-00 28 17 1725-271-200-00 38 1
65 6 1725-219-006-10 28 17-A| 1725-271-200-10 38 1-A
66 6 1725-219-007-00 28 20 1725-271-220-00 38 6
1725-201-001-00 16 1 1725-219-008-00 28 21 1725-271-220-10 38 6-A
17 1 1725-219-009-00 28 23 1725-271-220-20 38 6-B
18 1 1725-219-011-00 28 24 1725-271-221-00 38 7
19 1 1725-219-012-00 28 29 1725-272-002-00 39 9
1725-201-001-10 16 1-A| 1725-219-210-00 28 1 40 9
17 1-A| 1725-219-210-10 28 1-A| 1725-272-003-00 39 13
18 1-A| 1725-219-212-00 |160 1 40 13
19 1-A| 1725-219-212-10 |160 1-A| 1725-272-004-00 39 14
1725-203-001-00 20 1 1725-219-213-00 |160 2 40 14
21 1 1725-219-214-00 |160 5-A| 1725-272-005-00 39 17
1725-203-210-00 16 3 1725-219-215-00 |160 6-A 40 17
19 3 1725-219-216-00 |160 7-A| 1725-272-007-00 39 32
20 11 1725-219-217-00 |160 12-A 40 32
1725-210-001-00 22 11 1725-219-220-00 28 3 1725-272-009-00 39 5
23 11 1725-219-220-10 28 3-A 39 5-A
1725-210-002-00 22 14 1725-222-001-00 29 1 40 5
23 14 1725-222-011-00 29 1-A 40 5-A
1725-210-210-00 22 1 30 1 1725-272-009-10 39 5-B
1725-210-211-00 [159 14 1725-256-001-00 31 1 40 5-B
1725-210-212-00 [159 26 1725-256-002-00 31 2 1725-272-200-10 39 1
1725-210-213-00 |159 27 1725-256-210-00 31 5 40 1
1725-210-230-00 |159 2 1725-258-001-00 32 3 1725-272-200-20 39 1-A

283



284

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-272-200-20 40 1-A| 1725-306-001-00 45 1 1725-407-200-10 59 1
1725-272-210-00 39 8 46 1 1725-407-201-00 58 2

40 8 1725-308-001-00 47 5 59 2
1725-272-220-10 39 12 1725-308-002-00 47 6 1725-408-200-00 60 1
40 12 1725-308-003-00 47 7 1725-408-220-10 60 2
1725-272-230-00 39 19 1725-308-003-10 47 7-A| 1725-408-230-10 60 3
40 19 1725-308-210-00 47 1 1725-410-001-00 61 4
1725-272-240-10 39 25 1725-310-001-00 48 5 62 4
1725-272-240-20 39 25-A| 1725-310-003-00 48 7 1725-410-002-00 61 15
40 25 48 14 62 15
1725-272-240-30 39 25-B| 1725-310-004-00 48 12 1725-410-003-00 61 17
40 25-A| 1725-310-210-00 48 15 62 20
1725-272-240-40 39 25-C| 1725-312-001-00 49 9 1725-410-004-10 61 18
40 25-B 50 16 62 21
1725-272-240-50 39 25-D| 1725-312-002-00 49 10 1725-410-005-00 61 23
40 25-C 50 17 62 26
1725-272-260-00 39 4 1725-312-003-00 49 4 1725-410-006-00 61 24
40 4 50 5 62 27
1725-272-310-00 39 4-A| 1725-312-004-00 49 3 1725-410-007-00 61 25
40 4-A 50 4 62 28
1725-272-311-10 39 4-B| 1725-312-200-20 49 1 1725-410-200-50 61 1
40 4-B| 1725-312-200-30 49 1-A| 1725-410-200-70 61 1-A
1725-272-311-20 39 4-C| 1725-312-200-40 49 1-B| 1725-410-200-80 61 1-B
40 4-C| 1725-312-230-00 49 5 1725-410-200-90 61 1-C
1725-301-001-00 41 5 50 8 1725-410-250-00 61 1-D
42 5 1725-312-230-10 49 5-A| 1725-410-300-00 61 7
1725-301-002-00 41 7 50 8-A 62 7
42 7 1725-312-240-00 49 16 1725-410-310-30 61 9
1725-301-210-00 41 1 50 23 62 9
1725-301-710-00 42 1 1725-312-250-00 49 17 1725-410-310-50 61 9-A
1725-304-001-00 43 1 50 24 62 9-A
1725-304-002-00 43 2 1725-313-001-00 51 6 1725-431-001-10 65 8
1725-304-003-00 43 3 1725-313-200-00 51 1 66 8
1725-304-004-00 43 9 1725-313-220-00 51 9 1725-431-210-00 65 1
1725-304-005-00 43 10 1725-313-220-10 51 9-A 66 1
1725-304-006-00 43 11 1725-313-220-20 51 9-B| 1725-431-211-00 65 5
1725-304-007-10 43 12 1725-314-200-00 52 1 66 5
1725-304-008-00 43 13 1725-401-200-00 55 1 1725-432-001-00 67 1
1725-304-009-00 43 15 1725-403-001-00 57 12 1725-432-001-10 67 1-A
1725-304-011-00 43 14 1725-403-002-00 57 15 67 1-B
1725-305-001-10 44 2 1725-403-003-00 57 16 1725-432-002-00 67 2
1725-305-002-10 44 3 1725-407-001-00 58 5 1725-432-002-10 67 2-A
1725-305-003-00 44 4 59 4 67 2-B
51 10 110 4 1725-432-003-10 67 7
1725-305-210-00 44 1 1725-407-200-10 58 1 67 7-A




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-432-004-00 64 10 1725-434-011-00 70 34-A| 1725-501-001-00 75 11
67 10 1725-434-012-00 64 59 1725-501-002-00 75 14
67 10-A 70 35 1725-501-003-00 75 16
1725-432-051-00 64 1 70 35-A| 1725-501-004-00 75 17
1725-432-052-00 64 2 1725-434-013-00 64 60 1725-501-005-00 75 19
1725-432-053-00 64 7 70 36 1725-501-006-00 75 20
1725-432-057-00 64 18 70 36-A| 1725-501-200-10 75
1725-433-001-00 68 3 1725-434-014-00 70 39 1725-501-200-20 75 1-A
69 4 1725-434-015-20 64 72 1725-505-001-00 77 2
1725-433-001-10 64 68 70 42 78 2
68 3-A 70  42-A 79 16
68 3-B| 1725-434-051-00 64 55 1725-505-002-00 77 4
69 4-A| 1725-434-052-00 64 57-A 78 4
1725-433-200-00 68 1 64 57-B 79 18
68 1-A| 1725-434-053-00 64 58 1725-505-003-00 77 6
1725-433-202-00 64 22 1725-434-053-10 64 58-A 79 20
68 2 1725-434-054-00 64 63 1725-505-004-00 77 11
68 2-A 70 39-A 78 15
69 3 1725-434-057-00 64 47-A 79 29
1725-433-700-00 64 21 1725-434-058-00 64 51-A| 1725-505-005-10 77 13
1725-434-001-00 70 1 1725-434-062-00 64 38 78 17
70 1-A 64 62 1725-505-006-00 77 15
1725-434-002-00 70 8 1725-434-063-00 64 41 78 19
70 8-A 64 61 79 32
1725-434-003-00 64 37 1725-434-064-00 64 56 1725-505-007-00 77 18
70 13 1725-434-071-00 64 25 78 22
70 13-A| 1725-434-072-00 64 32 79 35
1725-434-004-00 64 40 1725-435-001-00 72 1 1725-505-008-00 77 24
70 16 72 1-A 78 28
70 16-A| 1725-435-002-00 72 2 79 5
1725-434-005-00 64 42 72 2-A| 1725-505-200-00 77 1
70 18 1725-435-051-00 64 66 79 15
70 18-A| 1725-435-052-00 64 67 1725-505-200-10 77 1-A
1725-434-006-00 64 47 1725-436-001-00 73 4 78 1
70 23 74 4 79 15-A
70 23-A| 1725-436-002-00 73 5 1725-505-210-10 77 20
1725-434-007-00 64 51 74 5 78 24
70 27 1725-436-003-00 73 6 79 1
70 27-A 74 6 1725-505-240-10 77 27
1725-434-008-00 70 31 1725-436-005-00 73 7 79 8
70 31-A 74 7 1725-505-240-20 77 27-A
1725-434-009-10 64 57 1725-436-210-00 73 1 78 31
70 33 1725-436-220-00 73 2 79 8-A
70 33-A| 1725-436-310-00 73 1-A| 1725-505-250-00 77 6-A
1725-434-011-00 70 34 1725-436-320-00 73 2-A 78 6

285



286

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-505-250-00 79 20-A| 1725-508-330-00 80 25 1725-514-006-00 86 26
1725-508-001-00 80 4 81 29 88 24

81 4 82 26 1725-514-200-00 85 8
82 4 83 31 86 8
83 4 1725-509-200-10 84 1 88 8
1725-508-002-00 80 20 1725-509-210-10 84 2 147 9
82 20 1725-509-220-00 84 5 1725-514-210-00 85 11
1725-508-200-00 80 1 1725-509-231-10 84 6 86 11
81 1 1725-509-232-00 84 7 88 11
82 1 1725-509-240-00 84 11 147 12
83 1 1725-509-251-10 84 12 1725-514-220-00 85 14
1725-508-210-00 80 2 1725-509-252-00 84 15 86 14
81 2 1725-509-260-00 81 23 88 14
82 2 83 25 147 15
83 2 84 3 1725-514-230-20 85 15
1725-508-220-00 80 6 92 16 1725-514-230-30 85 15-A
81 6 92 18 1725-514-240-00 85 22
82 6 148 8 86 22
83 6 148 23 88 20
1725-508-230-00 80 30 148 25 147 18
81 34 1725-511-003-00 |146 2 1725-514-720-00 85 15-B
1725-508-240-00 80 33 1725-511-300-00 |146 1 1725-514-720-10 85 15-C
81 37 1725-511-310-00 |146 3 87 1-A
1725-508-251-00 80 36 1725-511-312-00 |146 4 1725-515-200-00 89 1
81 40 146 6 147 22
1725-508-252-10 80 38 1725-511-320-00 |146 5 1725-515-210-00 89 2
81 42 1725-514-001-00 85 1 147 23
1725-508-253-00 80 40 86 1 1725-515-220-00 89 3
81 44 88 1 147 24
84 17 147 2 1725-515-230-00 89 4
1725-508-254-00 80 41 1725-514-002-00 85 2 147 25
81 45 86 2 1725-553-001-00 94 5
1725-508-310-00 80 27 88 2 95 5
81 21 147 3 1725-553-002-00 94 8
81 31 1725-514-003-00 85 4 95 8
82 28 86 4 96 2
83 23 88 4 1725-553-004-00 94 15
83 33 147 5 95 15
92 23 1725-514-004-00 85 5 96 9
148 6 86 5 1725-553-005-10 94 23
148 30 88 5 9% 17
1725-508-320-00 80 9 147 6 1725-553-005-20 94  23-A
81 9 1725-514-005-00 85 27 95 23
82 9 86 27 96 17-A
83 9 1725-514-006-00 85 26 1725-553-006-00 94 30




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-553-006-00 95 30 1725-604-052-00 |102 13-B| 1725-611-220-30 |107 23-B
9% 24 103 13-A 108 3-B
1725-553-007-00 94 32-B 103 13-B 109 3
96 28-B| 1725-604-200-00 |102 7 1725-631-001-00 |111 1
1725-553-007-10 94 32-C 103 7 1725-631-001-10 |111 1-A
95 34 1725-604-201-00 |102 8 1725-631-002-10 |111 6
96 28-C 103 8 1725-631-003-10 |111 7
1725-553-210-20 94 1 1725-604-202-00 |102 9 1725-631-004-00 61 22
95 1 103 9 62 25
1725-553-220-00 94 4 1725-606-003-00 |104 4 111 5
95 4 105 4 1725-631-200-00 |111 2
1725-553-230-00 94 7 106 4 1725-660-001-00 [115 15
95 7 1725-606-004-00 |104 16 1725-660-200-00 |115 6
96 1 105 14 1725-660-201-00 |115 7
1725-553-240-10 94 9 106 14 1725-660-203-00 |115 8
95 9 1725-606-011-00 |104 16-A 115 13-A
96 3 105 14-A| 1725-660-207-00 |115 8-A
1725-553-250-30 94 10 106 14-A 115 13
95 10 1725-606-200-00 |104 1 1725-660-208-00 |115 9
96 4 1725-606-200-10 |104 1-A| 1725-670-200-30 |117 1
1725-553-260-00 94 14 1725-606-210-00 [104 13 1725-670-200-40 |117 1-A
95 14 1725-606-210-10 |104 13-A| 1725-670-200-50 |117 1-B
96 8 1725-606-210-20 |104 13-B| 1725-670-201-00 |117 28
1725-553-270-00 94 18 1725-606-220-00 [104 23 1725-670-202-10 |117 29
95 18 1725-611-001-00 |107 14 1725-670-203-10 [117 30
96 12 1725-611-002-00 |107 18 118 30
1725-553-280-00 94 19 1725-611-003-00 [107 32 119 31
95 19 1725-611-200-00 |107 12 119 31-A
96 13 1725-611-210-00 [107 21 1725-670-210-00 |117 2
1725-601-003-00 98 2 108 1 1725-670-210-10 |117 2-A
99 2 1725-611-210-10 |107 21-A| 1725-670-212-00 |117 3
1725-601-200-00 98 1 108 1-A 118 3
1725-601-210-00 98 14 1725-611-210-20 |107 21-B| 1725-670-212-10 |117 3-A
9 14 108 1-B| 1725-670-220-00 |117 9
1725-602-001-00 |101 2 1725-611-210-30 |107 21-C| 1725-670-220-10 |117 9-A
1725-602-001-10 |101 2-A 108 1-C| 1725-670-220-20 |117 9-B
1725-602-002-00 |100 6 1725-611-210-40 |107 21-D| 1725-670-220-30 |117 9-C
101 6 108 1-D| 1725-670-230-00 |117 22-A
1725-604-003-00 [102 14 1725-611-210-50 |107 21-E 118 22-A
103 14 108 1-E 119 21
1725-604-051-00 |102 4-A 109 1 119 21-A
102 12-A| 1725-611-220-10 |107 23 1725-670-232-00 |117 25-A
103 4-A 108 3 118  25-A
103 12-A| 1725-611-220-20 |107 23-A 119 24
1725-604-052-00 [102 13-A 108 3-A 119 24-A

287



Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1725-670-233-00 |117 24-A| 1725-902-001-00 |[132 1 1729-111-284-00 9 7-A
118 24-A 133 1 10 6

119 23 134 1 10 6-A

119 23-A| 1725-902-002-00 |132 2 11 7
1725-690-200-20 |123 1 1725-902-002-10 |132 2-A 11 7-A
1725-690-200-30 |123 1-A 134 2 12 7
1725-690-210-00 [123 26 1725-902-003-10 |132 3 12 7-A
124 14 133 2 1738-411-210-00 63 1
1725-690-230-00 13 8 1725-902-004-10 |132 4 1738-411-300-10 |142 1
123 37 133 3 1739-103-200-00 4 1

124  32-A 134 4 1739-103-210-00 4 9
1725-690-240-00 13 10 1725-902-005-00 |132 5 1739-103-210-10 4 9-A
123 39 133 4 1739-103-210-20 4 9-B

124 36 134 5 1739-103-220-00 4 15
1725-702-001-00 91 1 1725-902-006-00 |132 6 1739-201-200-00 17 3
125 5 133 5 18 3

127 6 134 6 1739-201-200-10 17 3-A

151 5 1725-902-007-00 |132 9 18 3-A
1725-702-200-20 |125 1 133 8 148 32
127 1 1725-902-076-00 |132 9-A| 1739-218-001-00 27 1

151 1 133 8-A| 1739-312-200-00 50 1
1725-702-200-30 |151 1-A 134 9 1739-312-220-00 50 6
1725-702-210-10 |125 2 1725-912-200-10 |138 1 1739-312-250-00 50 12
127 2 1728-102-210-10 2 16-A| 1739-314-003-00 53 20

151 2 1728-102-211-10 2 16-B 54 20

1725-702-210-20 |151 2-A| 1728-104-210-00 5 1-A| 1739-314-210-10 53 1
1725-702-210-30 |151 2-B| 1728-117-001-00 14 5-A| 1739-314-210-20 53 1-A
1725-702-230-20 |125 9 1728-508-270-00 93 2-A 54 1
127 10 148 2-A| 1739-314-210-30 54 1-A

1725-702-230-30 |125 9-A| 1728-903-002-00 (136 14 1739-314-220-10 53 2
127 10-A| 1728-903-003-00 |135 15 1739-314-220-20 53 2-A

128 13 136 16 54 2

129 14 1729-111-280-10 9 4-B| 1739-314-220-30 54 2-A

151 9 10 4-A| 1739-314-240-10 53 16

1725-702-250-10 |151 12 11 4-B 54 16
1725-702-500-30 |126 9 12 4-B| 1739-314-260-00 53 23
154 2 1729-111-283-00 9 6-A 54 23

1725-702-520-20 |126 1 9 6-B| 1739-317-210-00 |139 1
154 12 10 5 1739-317-211-00 |139 3

1725-702-520-30 |126 1-A 10 5-A 139 8
154 12-A 11 6-A| 1739-317-212-00 |139 4

1725-702-530-20 |126 2 11 6-B 139 9
154 13 12 6-A 140 4

1725-702-530-30 |126 2-A 12 6-B 143 4
154 13-A| 1729-111-284-00 9 7 143 9




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

1739-317-212-00 |144 4 1739-437-211-00 |143 3 1739-530-008-00 93 30

145 4 143 8 148 59

1739-317-213-00 |139 5 1739-437-220-00 |143 6 1739-530-009-10 92 41

139 10 1739-437-230-00 |143 2 148 51

140 5 143 7 1739-530-051-00 93 17

143 144 2 1739-530-052-00 93 27

143 10 1739-437-240-00 |144 1 1739-530-200-10 92 1

144 5 1739-437-241-00 |144 3 93 2

145 5 145 3 148 2

1739-317-220-00 |139 6 1739-437-300-00 |145 1 1739-530-220-00 92 3

1739-317-230-00 |139 2 1739-437-310-00 |145 2 148 10

139 7 1739-501-001-00 76 6 1739-530-240-00 92 20

140 2 1739-501-200-00 76 1 92 21

1739-317-240-00 |140 1 1739-501-200-10 76 1-A 92 25

1739-317-241-00 |140 3 1739-501-210-00 76 15 148 27

1739-317-260-00 |139 4-A| 1739-501-210-10 76 15-A 148 28

139 9-A| 1739-501-220-00 76 17 148 34

140 4-A| 1739-505-002-10 78 7 1739-530-250-00 |149 9

143 4-A 79 21 1739-530-270-00 92 37

143 9-A| 1739-508-001-10 81 20 148 47

144 4-A 83 20 1739-530-290-00 92 28

145 4-A 148 4 92 30

1739-401-001-00 56 3 1739-508-200-00 82 31 92 32

59 6 83 35 92 34

1739-401-200-00 56 1 1739-514-210-00 86 15 92 51

1739-401-202-00 56 2 87 1 148 38

1739-410-001-00 62 16 88 15 148 40

1739-410-200-10 62 1 1739-514-300-00 |147 1 148 42

1739-410-200-20 62 1-A| 1739-520-200-10 90 1 148 44

1739-410-200-30 62 1-B| 1739-520-200-20 90 1-A 148 60

1739-410-200-50 62 1-C| 1739-520-210-10 |128 5 149 7

1739-410-200-60 62 1-D 129 6 1739-530-300-10 |148 1
1739-410-200-70 62 1-E| 1739-530-002-10 92 9 1739-530-300-20 |148 1-A

1739-410-200-80 62 1-F 93 10 1739-530-310-00 92 44

1739-410-200-90 62 1-G 148 16 148 53

1739-410-230-00 62 1-H| 1739-530-003-00 92 10 149 10

1739-431-001-00 66 10 93 11 1739-530-320-10 92 38

1739-433-210-10 69 1 148 17 148 48

1739-434-220-10 71 1 1739-530-003-10 93 11-A| 1739-530-330-00 92 39

1739-434-230-10 71 2 148 17-A 148 49

1739-436-200-00 74 1 1739-530-004-00 92 13 1739-530-350-00 92 43

1739-436-210-00 74 2 93 14 148 62

1739-436-310-00 74 1-A 148 20 1739-530-360-00 |149 2

1739-436-320-00 74 2-A 149 4 1739-530-400-00 |149 1

1739-437-210-00 |143 1 1739-530-008-00 92 50 1739-530-410-00 92 2

289



290

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key

1739-530-410-00 93 3 1739-611-002-00 |108 8 1739-690-900-00 |150 1

148 3 1739-611-230-00 |109 7 1739-690-910-00 |150 2

1739-530-510-00 93 1 1739-619-210-00 |110 3 1739-702-001-10 |126 5

1739-530-520-00 93 9 1739-660-200-20 |116 1 153 3

1739-530-530-00 93 29 1739-660-212-00 |116 4 154 16

1739-530-540-00 93 1-A| 1739-670-200-20 |118 1 1739-702-220-20 |152 1

1739-530-550-00 93 7 1739-670-201-00 |118 28 1739-702-230-20 |152 2
1739-553-001-00 95 31 119 29 1739-702-240-10 |125 1-A
96 25 1739-670-202-00 |118 29 127 1-A

1739-554-001-10 97 11 119 30 128 1

1739-554-002-10 97 16 119 30-B 129 1
1739-554-003-00 97 10 1739-670-202-10 |119 30-A| 1739-702-250-10 |125 2-A
1739-554-210-20 97 1 119 30-C 127 2-A

1739-554-220-00 97 2 1739-670-210-00 |118 2 128 2

1739-554-240-10 97 12 1739-670-220-00 |118 9 129 2
1739-554-260-00 97 19 119 8 1739-702-250-20 |125 2-B
1739-554-270-00 97 7 119 8-C 127 2-B
1739-554-280-00 97 13 1739-670-220-10 |119 8-A 128 2-A
1739-601-220-00 99 1 119 8-D 129 2-A

1739-602-002-00 |100 2 1739-670-220-20 |119 8-B| 1739-702-300-10 |153 1
1739-602-002-10 |100 2-A 119 8-E| 1739-702-300-20 |153 1-A

1739-602-004-00 |100 9 1739-670-300-10 |119 1 1739-702-500-00 |154 1
1739-602-210-00 |[100 15 1739-670-310-00 |119 2 1739-702-500-10 |154 1-A

1739-602-210-10 |100 15-A| 1739-670-400-00 |[119 1-A| 1739-901-001-00 |130 1

1739-604-001-00 |102 1 1739-670-400-10 |119 1-B 131 1

103 1 1739-670-400-20 |119 1-C| 1739-901-002-00 |130 2

1739-604-002-00 |102 2 1739-670-400-30 |119 1-D 131 2

103 2 1739-670-401-00 |119 29-A| 1739-901-003-00 [130 4

1739-606-200-00 |105 1 1739-670-402-00 [119 31-B 131 4
106 1 1739-670-410-00 |119 2-A| 1739-902-001-00 |133 2-A

1739-606-200-10 |105 1-A| 1739-670-410-10 |119 2-B 134 3

106 1-A| 1739-681-210-20 |122 17 1739-904-001-00 |135 6

1739-606-200-20 |105 1-B| 1739-681-220-00 |122 1-A 136 6
106 1-B| 1739-681-220-10 |122 1-B| 1739-904-002-00 |135 1-A

1739-606-210-00 |[105 11 1739-690-001-00 [124 16 136 1

106 11 1739-690-091-00 |150 6 1739-904-003-00 |135 2

1739-606-210-10 |105 11-A| 1739-690-200-10 |[124 1 136 2
106 11-A| 1739-690-200-20 |124 1-A| 1739-904-004-00 [135 13-A

1739-606-210-20 |105 11-B| 1739-690-200-30 |124 1-B| 1739-919-001-00 90 8

106 11-B| 1739-690-200-40 |124 1-C 128 12

1739-606-220-10 |105 22 1739-690-200-50 |124 1-D 129 13
106 17 1739-690-200-60 |124 1-E| 1739-919-001-10 90 8-A

1739-606-220-20 |106  17-A| 1739-690-200-70 |124 1-F| 1740-313-300-00 54 8

1739-606-220-30 104 23-A| 1739-690-202-00 [124 11 1740-313-301-00 54 12

1739-611-001-00 |108 7 1739-690-230-00 [124 27 1740-660-250-10 |116 6




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1740-680-530-00 |122 7 2186-536-253-00 |119 26-A| 3623-263-001-00 |123 28-A
122 7-A| 2186-536-254-00 |117 26-A 124 22-A

1740-680-550-00 [119 27-A 118 26-A| 3626-276-003-00 [123 28
1740-680-551-00 [119 28 119 25 124 22
1740-903-075-00 |133 6-B 119 25-A| 3631-270-003-00 [117 23
134 7 2186-536-255-00 |117 23-A 118 23

1742-111-220-00 9 4-A 118 23-A| 3640-561-003-00 27 4
10 4 119 22 3642-212-002-00 49 11-A

11 4-A 119 22-A 50 18-A

12 4-A| 2500-210-016-00 39 16 3650-106-006-00 |107 24

1742-611-240-00 |107 27 40 16 108 4
1752-102-006-00 2 9 2500-623-201-00 |150 4 109 4
1771-407-001-10 59 3 2500-901-027-00 |137 1 3650-270-214-00 |123 27
1772-635-001-10 |112 1 2504-135-006-00 39 14-A 124 12
1773-652-212-00 |124 4-A 40 14-A 124 12-A
2139-505-002-00 94 22 2504-165-002-10 52 6-C 124 12-B
95 22 61 21-B 124 15

96 16 62 24-B 150 5

2144-117-002-00 |107 10 2512-206-001-00 49 3-A| 3650-380-220-10 93 20
2144-307-004-00 33 1 2515-103-002-10 3 14-A 97 9-A
2144-513-004-00 51 5 4 12-A| 3650-831-004-00 3 15-B
2144-519-007-00 77 21 2706-501-003-00 8 5 4 13-B
78 25 9 5 3656-271-001-00 (120 11

79 2 11 5 121 21

2147-537-005-00 |115 4 12 5 122 16
2150-661-002-00 2 14 2706-501-004-00 8 6 150 9
2161-506-005-00 {100 7 9 6 3659-301-001-00 3 2
101 7 11 6 4 2

104 5 12 6 3661-212-001-00 95 32

104 17 3517-205-007-00 |107 25 96 26

105 5 108 5 3662-223-005-00 77 28

105 15 109 5 78 32

106 5 3560-201-015-00 39 10 79 9

106 15 40 10 3666-202-005-00 2 10
2161-506-252-00 |120 13 3614-261-002-00 |117 8 35 5
121 4 118 8 61 12

122 12 119 7 62 12

122 12-A 119 7-A 92 42
2161-506-260-00 |120 12 3621-211-003-00 77 31 148 52
121 3 78 35 3666-202-005-10 2 10-A

122 11 79 12 35 5-A

122 11-A 94 16 61 12-A
2186-536-253-00 |117 27-A 95 16 62 12-A
118 27-A 96 10 148 52-A

119 26 3621-702-003-00 71 7 3670-231-004-00 (104 24

291



292

Numerical Index 1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3673-701-005-00 28 10 7963-611-003-00 94 11 J062-111-120-00 7 19
41 2 95 11 J062-119-126-00 6 9
42 2 96 5 7 3-B
3673-701-006-00 41 4 8654-203-201-00 97 14 7 4-A
42 4 8654-901-002-00 |135 10 7 8-A
3740-162-005-00 2 13 136 10 7 15
3756-361-002-00 |104 10 8657-608-053-10 94 20 7 19-A
104 20 95 20 J062-138-148-00 75 6
105 8 9% 14 76 3
105 18 8657-611-001-00 94 24 K167-005-000-00 | 57 1
106 8 95 24 K167-005-000-10 | 57 1-A
3768-171-003-00 |123 33 96 18 K167-005-000-20 | 57 1-B
124  27-A| 8657-611-003-00 94 27 K167-005-001-00 | 57 3
3805-210-021-00 52 6-A 95 27 K167-005-001-10 | 57 3-B
61 21 96 21 K167-005-200-00 | 57 2
62 24 8657-611-004-00 94 32 K167-005-200-10 | 57 2-A
3805-210-021-10 52 6-B 96 28 K167-005-300-00 | 57 4
61 21-A| 8657-901-001-00 |132 10 K167-005-300-10 | 57 4-A
62 24-A 133 9 K167-005-310-00 | 57 7
66 11 134 10 K167-005-310-10 | 57 7-A
3805-221-007-00 49 11 8657-901-002-00 |132 11 K177-006-203-00 | 57 3-A
50 18 133 10 K182-002-002-00 | 97 4
3805-371-007-00 61 14 134 11 K182-032-001-00 | 97 3
62 14 A101-251-008-00 | 50 2 K182-032-002-00 | 97 5
3814-835-038-00 39 6 J061-120-032-00 80 5 K182-032-003-00 | 97 6
40 6 81 5 K182-034-002-00 | 57 5
3829-387-410-00 81 23-B 82 5 57 8
82 23-A 83 5 K182-034-003-00 | 57 6
83 25-B| J061-210-015-00 2 29 57 9
83 28-A| J061-230-038-00 2 21 K200-035-008-00 | 97 8
4101-102-038-00 3 16 J061-236-044-00 2 22 K211-008-011-00 156 12
4 14 J061-247-055-00 5 8 K211-066-000-10 | 80 15
39 10-A 5 10 81 15
40 10-A| J062-104-111-00 6 2 82 15
6221-408-003-00 2 45 6 15 83 15
6221-408-007-00 2 44 7 9 K211-066-003-00 |156 2
6221-408-008-00 2 38 7 21 K211-066-004-00 |156 9
6221-408-009-00 2 39 8 3 K211-066-005-10 |156 4
6221-408-010-00 2 40 9 3 K211-066-006-00 |156 5
6221-408-013-00 2 43 10 3 K211-066-007-00 |156 20
6283-130-002-00 |119 15-A 11 3 K211-066-100-00 |156 15
7930-601-002-00 85 20 12 3 K211-066-200-00 |156 1
86 20 J062-111-120-00 6 3 K211-066-300-00 |156 3
88 18 6 13 K234-001-005-00 |156 18
147 16 7 3 K250-054-000-00 |156 13




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
K275-001-003-00 | 20 9-A| K510-005-023-00 |157 23 V120-364-003-00 [122 15
21 7 K510-006-006-00 |157 4-A| V120-376-001-20 | 93 31
157 29 K510-006-006-10 |157 4-B| V120-376-001-60 |102 4
K510-001-000-10 | 22 1-A| K510-006-015-00 |157 13-A 103 4
23 1 P112-521-350-00 | 81 23-A| V120-376-002-00 |102 13
K510-001-001-00 |157 1 82 23 103 13
K510-001-001-10 |157 1-A 83 25-A| V200-260-603-00 2 12
K510-001-001-20 |157 1-B 83 28 V200-360-601-60 | 77 16
K510-001-004-00 |157 2 P117-303-522-00 [117 11 78 20
K510-001-005-00 |157 3 118 11 79 33
K510-001-006-00 |157 4 119 10 V200-360-606-50 | 80 18
K510-001-007-00 |157 5 119 10-A 81 18
K510-001-008-00 |157 6 P117-303-523-00 |117 12 82 18
K510-001-009-00 |157 7 118 12 83 18
K510-001-010-00 |157 8 119 11 V201-260-801-20 | 78 8
K510-001-011-00 |157 9 119 11-A 79 22
K510-001-012-00 |[157 10 P117-303-524-00 |117 13 V201-260-801-6B | 76 20
K510-001-013-00 157 11 118 13 V201-260-802-00 | 53 13
K510-001-014-00 [157 12 119 12 54 13
K510-001-015-00 [157 13 119 12-A| V201-260-802-50 2 31
K510-001-016-00 157 15 P117-303-525-00 [117 14 150 7
K510-001-017-00 |[157 16 118 14 V201-260-803-0B | 76 12
K510-001-018-00 |157 17 119 13 V201-260-806-50 6 5
157 17-A 119 13-A 7 11
K510-001-019-00 157 18 P117-303-526-00 |[117 15 V201-261-004-00 | 39 22
K510-001-020-00 (157 19 118 15 40 22
K510-001-024-00 157 24 119 14 V201-261-005-00 |126 7
K510-001-025-00 |[157 25 119 14-A 154 18
K510-001-026-00 |157 27 P118-702-033-00 | 20 9 V201-261-007-00 | 39 23
K510-001-029-00 | 16 3-A 45 4 40 23
19 3-A 46 4 V201-261-010-00 2 35
20 11-A 92 36 V201-360-802-00 | 77 7
21 9 92 45 79 25
157 28 93 23 V201-361-003-50 | 64 49
K510-001-030-00 |157 35-A 148 46 64 53
K510-001-031-00 [157 36 148 54 64 73
K510-001-032-00 (157 39 149 11 70 25
K510-001-034-00 [157 40 V111-163-001-00 [115 11 70 25-A
K510-001-036-00 |157 45 V111-166-001-60 |115 10 70 29
K510-001-039-00 157 35-B| V111-166-004-00 | 80 45 70 29-A
K510-001-100-00 |157 47 81 49 71 11
K510-002-005-00 |157 3-A| V120-265-003-00 |121 15 V201-361-006-50 | 20 6
K510-003-021-00 |[157 20 122 26 V201-361-007-00 | 75 25
K510-003-022-00 (157 21 V120-364-003-00 [120 10 V201-361-007-50 | 22 3
K510-003-037-00 (157 22 121 20 V201-361-008-50 | 75 23

293



294

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V201-361-008-5B | 75 24 V203-361-002-50 | 15 8 V210-360-601-60 |122 21
76 11 VV203-361-003-00 4 16 123 10
V201-361-014-00 | 22 4 V203-361-003-50 4 16-A 124 13
23 4 V203-361-004-00 | 43 5 V210-360-602-00 | 92 6
V201-361-202-50 | 63 2 V203-361-203-50 | 94 2 93 6
V201-361-203-00 | 16 6 95 2 114 4
17 5 V203-461-002-00 1 3 117 32
18 5 123 30 118 37
19 6 124 24 119 37
64 27 VV210-260-601-20 | 61 26 148 13
64 34 62 29 V210-360-603-00 |122 18
70 3 V210-260-601-60 2 46 V210-360-603-50 | 92 4
70 3-A| V210-360-601-20 2 17 93 4
70 10 6 11 148 11
70 10-A 7 17 V210-360-604-00 |110 5
142 2 61 16 V210-560-602-50 | 80 21
V201-361-203-50 | 18 6 62 17 V210-560-603-00 | 82 21
19 7 65 9 V210-560-603-50 | 80 8
97 17 66 9 81 8
155 2 98 12 82 8
V201-361-204-50 |141 2 99 12 83 8
V201-361-402-50 | 61 5 100 8 156 7
62 5 101 8 V210-560-604-00 | 81 26
V201-361-403-50 | 85 18 V210-360-601-60 1 10 83 22
85 18-A 61 19 146 7
86 18 62 22 148 5
86 18-A 100 12 V211-260-801-60 | 60 4
87 2 110 2 V211-260-802-00 3 11
88 16 117 31 4 11
125 3 118 36 39 11
127 3 119 36 40 11
128 3 120 2 85 28
129 3 120 3 86 28
151 3 120 5 104 12
V201-361-404-00 | 91 2 120 7 104 22
125 6 120 14 105 10
127 4 121 2 105 20
127 7 121 5 106 10
129 4 121 18 V211-260-802-50 8 13
151 6 122 2 9 14
VV201-361-404-50 | 90 2 122 4 10 13
128 6 122 6 39 11-A
129 7 122 6-A 39 31
V201-461-002-50 |[107 28 122 8 40 11-A
V203-261-002-00 3 12 122 13 40 31




Numerical Index

295

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-261-002-00 (107 22 V211-360-802-50 | 11 14 V211-561-003-00 | 86 3
108 2 12 14 88 3
109 2 34 6 147 4
V211-261-002-50 | 49 6 34 12 V211-561-003-50 | 29 4
50 9 77 7-B 76 16
V211-360-801-60 2 28-A 78 11 V211-561-004-00 | 29 5
3 5 79 25-A 57 14
3 15 92 46 V211-660-803-00 | 58 3
4 5 125 10 59 5
4 13 126 6-A| V211-660-803-50 4 18
23 15 127 11 V211-661-003-00 | 64 65
29 7 128 14 70 41
30 7 129 15 70  41-A
60 4-A 148 55 V211-661-004-00 | 20 3
61 8 149 12 45 3
62 8 151 10 V211-661-004-50 | 20 4
98 7 V211-360-803-00 | 63 8 V211-661-005-00 | 20 5
99 7 141 8 21 5
100 17 142 8 V220-541-003-50 |[157 46
104 26 V211-360-803-50 |108 9 159 35
105 23 148 37 V230-360-601-20 1 10-A
106 18 V211-360-804-50 | 11 15 2  46-A
107 20 12 15 7 17-A
109 8 V211-361-002-00 |123 29 61 16-A
111 4 124 23 61 19-A
123 36 V211-361-002-50 | 13 17 61 26-A
124 31 V211-361-003-00 | 76 18 62 17-A
153 4 V211-560-802-00 | 39 7 62 22-A
V211-360-802-00 2 28 40 7 62 29-A
3 15-A| V211-560-802-50 | 80 11 120 2-A
4 13-A 81 11 120 3-A
4 19 82 11 120 5-A
22 15 83 11 120 7-A
98 16 V211-560-803-00 | 15 10 122 2-A
99 16 65 7 122 4-A
104 7 66 7 122 6-B
108 10 V211-560-803-50 4 18-A 122 8-A
112 2 V211-561-002-50 | 61 10 123  10-A
121 8 62 10 124  13-A
121 16 V211-561-003-00 | 57 13 V230-360-601-60 (117 31-A
122 27 64 11 119 36-A
126 6 67 11 V230-360-603-00 2 12-A
154 17 67 11-A| V231-360-801-20 | 61 8-A
V211-360-802-50 9 14-A 76  18-A 62 8-A
10 13-A 85 3 V231-360-801-60 3 11-A




296

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V231-360-801-60 4 11-A| V301-260-006-00 | 79 34 V304-260-012-00 | 94 28
4 19-A 92 5 95 28
60 4-B 93 5 96 22
62 18 107 6 147 11
85 28-A 148 12 155 4

86 28-A| V304-260-008-00 2 33 V304-260-016-00 | 89
104 12-A 8 16 97 21
104 22-A 9 17 126 11
104 26-A 10 16 147 30
106 10-A 11 18 154 4
106 18-A 12 18 V304-260-020-00 | 85 25
111 4-A 39 18 86 25
122 27-A 39 34 88 23
V231-360-802-00 | 34 6-A 39 36 89 5
34 12-A 40 18 147 21
77 7-A 40 34 147 26
V231-360-802-50 2 31-A 40 36 VV304-460-008-00 1 6
V231-361-002-00 | 13 17-A 53 15 V304-460-010-00 | 64 50
49 6-A 54 15 64 54
50 9-A 77 19 64 74
61 10-A 78 23 70 26
62 10-A 79 37 70 26-A
V231-361-002-50 | 85 3-A 80 13 70 30
86 3-A 81 13 70 30-A
93 8 82 13 71 12
109 9 83 13 V304-460-012-00 |141 4
V231-361-003-00 | 30 4 85 29 V304-460-014-00 | 85 17
V231-361-003-50 | 21 3 86 29 86 17
46 3 93 19 90 4
50 9-B| V304-260-010-00 | 14 9 91 4
V231-361-004-00 | 21 4 39 24 125 8
30 5 40 24 125 12
V231-361-006-00 | 21 6 49 12 126 3
V231-361-007-00 | 23 3 50 19 127 9
V231-361-204-00 | 66 12 80 47 127 13
V251-260-802-50 | 80 12 81 51 128 8
81 12 94 33-A 129 9
82 12 95 35 151 8
83 12 96 29-A 151 13
V251-341-403-20 | 85 16 126 8 152 4
86 16 154 19 153 7
V273-360-601-50 | 98 10 V304-260-012-00 | 66 13 154 15
99 10 85 10 V304-700-008-00 3 3
V301-260-006-00 | 77 17 86 10 4 3
78 21 88 10 V327-261-216-00 | 64 69




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V327-261-216-00 | 68 4 V362-260-008-00 | 94 31 V401-160-006-00 115 12
68 4-A 95 33 124 18

69 5 9% 27 V401-160-008-00 1 7

V327-262-110-00 | 73 8 98 8 6 6
74 8 99 8 7 12

V328-262-112-00 | 71 8 111 3 39 35
V334-460-016-00 | 94 6 112 3 40 35
95 6 116 5 53 14

V335-260-012-00 | 73 3 116 7 54 14
74 3 125 11 76 14

V341-120-008-00 8 17 127 12 76 21
9 18 128 15 78 9

10 17 129 16 79 23

11 19 148 36 80 14

12 19 151 11 81 14

V350-160-004-00 [102 10 V363-260-008-00 | 63 9 82 14
102 10-A 92 40 83 14

103 10 92 47 V401-160-010-00 1 4

103 10-A 98 15 3 13
V350-160-005-00 |100 3 98 20 4 17
101 3 99 15 4 17-A

V360-260-006-00 2 18 99 21 4 17-B
98 13 107 13 15 9

99 13 107 15 20 7

122 5 107 19 22 5

123 11 141 9 23 5
V360-260-012-00 | 66 14 142 9 43 6
V361-260-006-00 |100 10 148 50 73 9
100 16 148 56 74 9

102 6 149 13 75 26

103 6 V363-260-010-00 2 36 76 13

114 6 66 15 76 19

120 8 V371-160-006-00 | 13 5 107 29

V362-260-008-00 | 39 39 V401-160-006-00 | 13 6 123 31
40 39 39 28 124 25

62 19 40 28 V401-160-012-00 | 16 7

77 8 49 8 17 6

77 8-A 50 11 18 7

78 12 80 19 19 8

79 26 80 46 63 3

79 26-A 81 19 64 28

85 29-A 81 50 64 35

86 29-A 82 19 70 4

92 27 83 19 70 4-A

93 26 107 7 70 11

297



298

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-160-012-00 | 70 11-A| V411-260-005-00 |149 6 V411-260-010-00 | 50 21
94 3 V411-260-006-00 | 13 7 52 2
95 3 14 2 58 6
97 18 44 5 107 30
141 3 51 11 123 32
142 3 77 22 124 26
155 3 78 26 V411-260-012-00 | 53 4
V401-160-014-00 | 61 6 79 3 53 18
62 6 124 19 54 4
85 19 V411-260-008-00 1 8 54 18
86 19 6 7 94 12
87 3 7 13 94 26
88 17 38 4 95 12
90 3 39 40 95 26
91 3 40 40 96 6
125 4 50 14 96 20
125 7 51 7 98 17
125 13 53 6 99 17
126 4 53 21 99 18
127 5 53 25 100 14
127 8 54 6 115 5
127 14 54 21 V411-260-014-00 | 97 23
128 4 54 25 V411-260-016-00 | 39 29
128 7 77 14 40 29
129 5 77 25 64 70
129 8 78 10 68 5
151 4 78 18 68 5-A
151 7 78 29 69 6
151 14 79 6 126 13
152 3 79 24 154 6
153 6 79 31 V411-260-018-00 | 71 5
154 14 79 36 V500-162-001-00 | 14 3
V401-160-016-00 | 89 10 100 11 V500-162-001-50 | 44 6
126 12 100 13 51 12
147 31 104 9 77 23
154 5 104 19 78 27
VV401-700-008-00 3 4 105 7 79 4
4 4 105 17 V500-162-002-00 | 38 5-A
V411-260-004-00 (116 12 106 7 51 8-A
V411-260-005-00 | 92 11 114 5 52 3
92 14 V411-260-010-00 | 14 8 V500-162-501-50 | 53 7
93 12 20 8 53 22
93 15 22 6 54 7
148 18 23 6 54 22
148 21 49 14 V500-162-502-00 | 38 5




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V500-162-502-00 | 39 15 V523-101-002-40 | 64 36 V600-110-600-40 | 26 10
39 41 64 64 V600-110-600-50 | 24 2

40 15 70 5 24 7

40 41 70 5-A 25 2

49 15 70 12 V600-110-600-70 | 28 19

50 15 70  12-A 47 2

50 22 70 40 V600-110-600-90 | 43 7

51 8 70 40-A| V600-110-601-00 | 67 18

53 26 V560-160-005-00 | 92 12 67 18-A

54 26 92 15 V600-110-620-30 | 24 5

85 13 93 13 V600-110-620-40 | 24 4

86 13 93 16 25 5

88 13 148 19 28 16

147 14 148 22 28 22
V500-162-502-50 | 94 25 149 5 28 26
95 25 V560-160-006-00 | 77 5 157 14

96 19 78 5 V600-110-620-50 | 28 6
V500-162-503-00 | 73 10 79 19 28 27
74 10 V560-160-008-00 | 77 12 70 17
V500-163-002-00 | 94 13 77 26 70 37
95 13 78 16 V600-110-620-60 | 70 14

96 7 78 30 70 38
V500-163-002-50 | 71 9 79 7 V600-110-621-00 | 43 8
97 24 79 30 V600-110-630-40 | 28 18

V500-163-003-00 | 94 17 V560-160-010-00 | 85 6 70 32
95 17 86 6 V600-110-690-30 [157 41

96 11 88 6 V600-110-690-90 | 64 44

V500-164-004-00 | 64 71 147 7 70 20
68 6 V580-140-402-50 | 94 33 70 20-A

68 6-A 96 29 V600-110-691-00 | 64 43

69 7 V580-140-502-50 | 64 16 70 19
V511-100-805-00 | 49 2 67 16 70 19-A
50 7 67 16-A| V600-111-600-40 | 28 7

V523-100-801-60 | 20 2 V580-140-503-20 | 22 12 V600-111-600-50 | 25 3
21 2 23 12 V600-150-600-30 [157 42

22 2 71 6 V600-150-620-50 |145 6

23 2 V580-140-602-20 | 77 3 VV600-410-600-40 | 26 4-A

29 3 78 3 26 10-A

30 3 79 17 V600-410-600-50 | 24 2-A

48 6 V580-140-802-80 | 35 2 24 7-A

48 13 36 2 25 2-A
V523-101-002-40 | 43 4 37 2 V600-410-600-70 | 28 19-A
45 2 38 2 47 2-A

46 2 V580-140-805-00 | 75 15 V600-410-620-30 | 24 5-A

64 29 V600-110-600-40 | 26 4 V600-410-620-40 | 24 4-A

299



300

Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V600-410-620-40 | 25 5-A| V704-140-020-00 | 50 3 V707-140-068-00 | 64 46
28 16-A 157 32 70 22

28 22-A 159 31 70  22-A

28 26-A| V704-140-022-00 | 49 18 \VV710-140-004-00 |156 6
V600-410-620-50 | 28 6-A 50 25 V720-101-900-90 |126 17
28 27-A| V704-140-025-00 | 26 9 154 10

70 17-A 39 3 \VV720-102-401-00 |158 2

70 17-B 40 3 V720-103-504-10 |157 26

70 37-A 64 6 \V720-103-504-40 |158 6

70 37-B 67 6 V720-111-900-80 | 16 2

V600-410-620-60 | 70 14-A 67 6-A 17 2
70 14-B| V704-140-028-00 | 51 4 18 2

70 38-A| V704-140-030-00 | 28 25 19 2

70 38-B| V704-140-035-00 | 47 4 76 10

V600-410-630-40 | 28 18-A 7B 22 V720-111-901-00 | 22 7
70 32-A| V705-140-025-00 | 80 39 23 7

70 32-B 81 43 80 37
V682-200-000-90 | 80 42 84 16 81 41
81 46 \V/705-140-030-00 |157 43 VV720-112-401-00 |156 23
V682-200-001-00 | 31 4 159 33 V720-112-401-10 | 20 10
32 6 V705-140-032-00 |157 34 21 8

34 5 \V/705-140-042-00 | 26 5 80 24

34 11 26 11 80 26

156 10 27 3 80 28
V682-200-001-20 | 84 V705-140-047-00 | 64 9 80 35
VV682-200-001-90 | 48 4 67 9 81 22
48 11 67 9-A 81 22-A
\V/704-140-012-00 | 53 5 157 33 81 24
53 19 157 33-A 81 25

54 5 159 32 81 25-A

54 19 V705-140-052-00 | 28 11 81 28
V704-140-015-00 |[107 26 28 28 81 30
108 6 V706-140-040-00 | 64 20 81 32

109 6 67 20 81 39
V704-140-016-00 | 39 30 67 20-A 82 24
40 30 75 18 82 25

44 7 VV706-140-045-00 | 64 45 82 27

77 32 70 21 82 29

78 36 70 21-A 83 24

79 13 V706-140-050-00 | 64 19 83 24-A

\VV704-140-017-00 |157 44 67 19 83 26
159 38 67 19-A 83 27
\V/704-140-018-00 | 38 9 V707-140-062-00 | 64 39 83 27-A
V704-140-020-00 | 26 8 70 15 83 29
28 8 70 15-A 83 30




Numerical Index

1739-097-100-20

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V720-112-401-10 | 83 32 V720-112-401-40 [156 11 \V721-103-109-00 | 70 2
83 34 157 30 70 2-A
84 4 159 5 70 9
84 10 \VV720-112-401-50 | 22 8 70 9-A
92 17 23 8 V723-102-004-20 | 57 11
92 19 \VV720-112-401-60 | 31 6 V723-111-501-60 [156 17
92 24 32 2 156 17
92 29 44 8 V723-112-003-80 | 57 10
92 31 156 19 V730-101-601-20 [157 49
92 33 \VV720-112-401-80 | 80 32 V730-102-802-20 | 64 24
92 35 81 36 68 8
92 52 82 33 68 8-A
93 22 83 37 V742-135-500-60 | 75 21
148 7 126 15 V744-120-320-80 |[157 35
148 9 154 8 \VV744-120-420-80 | 26 12
148 24 \VV720-112-402-00 | 80 7 \VV744-120-470-70 |157 37
148 26 80 17 V760-150-000-00 | 39 27
148 31 81 7 40 27
148 39 81 17 49 7-A
148 41 82 7 50 10-A
148 43 82 17 69 9
148 45 83 7 97 15
148 61 83 17 V761-150-000-00 | 49 7
149 8 156 14 50 10
157 31 156 16 VV762-150-000-00 | 69 8
159 6 156 22 \VV780-140-000-10 | 75 9
V720-112-401-20 | 80 29 V720-112-402-10 | 48 16 76 7
81 33 84 13 V780-140-000-20 | 76 8
82 30 V720-113-502-20 | 64 23 80 22
83 21 68 7 82 22
84 14 68 7-A| V780-140-000-2T |156 8
146 8 V720-113-502-80 | 80 3 V780-140-000-6T [156 21
157 48 81 3 \VV782-160-000-20 | 76 9
VV720-112-401-40 | 16 4 82 3 \VV782-160-000-2T | 75 10
16 5 83 3 \V782-160-000-4B | 64 48
17 4 V720-115-706-50 | 75 12 64 52
18 4 V721-103-104-00 | 22 10 70 24
19 4 23 10 70  24-A
19 5 V721-103-105-50 | 64 8 70 28
20 12 67 8 70 28-A
20 13 67 8-A
21 10 V721-103-106-00 | 22 9
34 3 23 9
34 9 V721-103-109-00 | 64 26
148 33 64 33

301



302

Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/255X065 ASSY | 25 1 BOLT 36 19 CLIP/HOSE/7.6-8.2 24 4-A
ARM/CONTROL 23 29 36 20 CLIP/HOSE/8.7-9.3 24 9
ARM/FLOATING COMP | 23 19 36 21 24 9-A
ARM/TENSION 25 2 36 22 CLUTCH/STARTER ASSY | 35 6

25 2-A 36 24 |COLLOR 36 3
ARMATURE/STARTE ASSY | 35 5 BOLT,ADJUST 6 29 CONNECTINGROD  ASSY | 15 5-A
BALL 2 5 BOLT,JOINT 19 13 CONNECTOR 24 1
BEARING,RB/6004 23 13 BOLT, SEMS/M10X20 9 3 CONNECTOR,OIL FILTER 6 24
BEARING,RB/6203 23 12 BOLT, SEMS/M6X12 14 5 CONNECTOR/FUEL 24 1-A
BEARING,THRUST CRANK | 6 13 23 15 | CONNECTOR/GLOWPLUG 27 4
7 2 BOLT,SEMS/M8X25 7T 5 3 28 5
7 4 BOLT/CONNECT INGROD 15 6 28 5-A
BEARING/BALL 36 6 15 6-A 29 5
36 11 BOLT/CRANK 17 10-A| COVER 10 43
BEARING/CONNECTING R| 7 5 18 9 35 11
7 5-A| BOLT/FLANGE 17 7 36 13
7 6 18 7 COVER,BEARING 36 5
7 6-A| BOLT/HI-I1DLESTOPPER 10 31 COVER, INJ PUMP 6 25
15 8 BOLT/M10X1.25X82 2 7 COVER/CYLINDER HEAD 3 1
15 8-A| BOLT/M6 10 35 | CRANKSHAFT ASSY | 17 1
BEARING/CRANK/LOWER 6 12 BOLT/M6X10 23 17 17 1-A
BEARING/CRANK/UPPER 6 11 BOLT/M6X18 23 25 18 1
BEARING/NEEDLE 35 8 BOLT/M8X20 10 41 CUP/SEALING/12 6 7
35 9 23 7-Al| CUP/SEALING/16 10 3
BEARING/OILLESS 35 12 |BOLT/S 21 4-A 10 3-A
35 14 BOLT/THROUGH 35 30 CUP/SEALING/28 6 3
35 16 BOLT/WASHERHEAD 34 10 CUP/SEALING/36 6 4
BEARING/WATER PUMP 20 3 BOLT/WS 19 6 CUTTER, VALVE 13 5
BEARING/WATERPUMP 20 4 BRACKET ROCKER SHAFT | 13 12 CYLINDERBLOCK  ASSY 6 1
BEARING/WITH SHOCKAB | 35 13 |BRACKET,ROCKER SHAFT | 13 13 6 1-A
BELT/VCOGHM33.5 21 5 BRUSH 36 17 CYLINDERHEAD ASSY 2 1
BELT/VCOGHM34.0 21 5-A| BRUSH/STARTER 35 2 2 1-A
BODY/NOZZLE HOLDER 33 2 BUSH 36 15 DOWEL 6 21
BODY/OILPUMP 19 2 CAMSHAFT/INJECTION P | 23 9 ELEMENT ASSY | 34 9
BODY/WATERPUMP 20 2 | CAP,BLANK/30 10 37 | FAN/COOLING 21 1
BOLT 2 7-A| CAP,OIL FILLER 3 2 FLANGEBOLT 4 3
6 2 CAP,SEALING 2 2 4 4
10 40 |CAP/HI-IDLESTOPPER | 10 34 6 27
13 18 10 34-A 8 4
17 10 | CAP/MAXPOWERSTOPPER | 10 17 10 6
19 7 CARTRIDGE/OILFILTER 19 15 10 7
21 4 CLAMP,STRAINER 19 10 10 9
26 8 CLAMP/WIRE/10-12 24 7 10 10
36 9 CLAMP/WIRE/10-15 20 21 10 11
36 10 CLIP/HOSE/7.6-8.2 24 4 10 12




Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 10 42 GASKET/GEARCASE 10 26 INJECTIONNOZZLE ASSY | 22 1-A

11 2 32 14 INJECTIONPUMP  ASSY | 23 1

12 2 GASKET/HOUSING 20 23 JOINTT-TYPE 2 24 6

13 19 32 19 | KEY/07X05X09 14 3

19 11 | GASKET/PLATE 10 39 23 11

20 13 32 15 KEY/07X05X20 17 4

20 18 GASKET/WATER PUMP 20 12 18 4

20 24 32 17 | LABELFUEL 31 1

20 25 GEAR, CAMSHAFT 14 2 LABELGC2300/2004 30 1

20 29 | GEAR/CAMSHAFT 14 2_A| LEVELGAGE 6 31

21 4-B| GEAR/CRANK 17 3 LEVER(CONTROL) COMP | 23 24

23 7 18 3 LEVER/PINIONDRIVE 35 19

26 3 GEAR/IDLE ASSY | 14 6 MANTFOLD(INLET) ASSY 4 1

26 5 GEAR/ INJECTIONPUMP 23 10 MANIFOLD/EXHAUST 5 1

27 7 23 10-A| METAL,CRANK SET 6 10

28 8 23 10-B 7 1

29 8 GEAR/OILPUMP ASSY | 19 3 7 3

FLYWEIGHT 23 16 GEAR/STARTER PLANETA| 35 17 NIPPLE 6 22

FLYWHEEL ASSY | 17 GEAR/STARTERINTERNAL | 35 18 NOZZLE ASSY | 33 52

18 GEARCASE ASSY | 10 1 | NUT 6 30

FRAME 36 12 10 1-A 10 36
FRAME/COMMUTATOR END | 35 10 GENERATOR ASSY 26 1 10 45-A

FRAME/DRIVEEND ASSY | 36 7 GLOWPLUG 27 3 13 17

GASKET 3 5 28 3 23 26

3 5-A 28 3-A 23 30

20 8 29 3 33 51

27 6 | HANGER 11 1 35 28

28 7 12 1 35 29

29 7 | HOLDER ASSY 36 14 35 34

32 5 | HOLDER/BRUSH  ASSY| 36 16 36 2

32 5-A| HOLDER/DELIVERYVALVE | 34 4 36 23

32 21 HOLDER/NOZZLE  ASSY| 33 1 36 25

GASKET ,EXH.MANIFOLD 5 2 33 1-A| NUT/CAP 3 4

32 7 HOLDER/STARTER ASSY | 35 3 NUT/FLANGE 15 7

GASKET, INLET MANIFOL | 4 2 | HOSE/RABBER 3 6 28 4

32 6 HOSE/RUBBER 3 6-A 29 4

GASKET,NOZZLE 22 3 20 20 NUT/HI-1DLESTOPPER 10 32
GASKET, SPACER 20 16 24 5 NUT/M 6 23 26-A

32 18 HOSE/RUBBER/160 24 3 NUT/MO8 10 8

GASKET/COVER 6 26 |HOSE/RUBBER/70 24 5-A 13 20

10 44 HOUSING ASSY | 34 8 20 14

32 11 34 8-A 20 19

GASKET/CYLINDERHEAD 2 6 HOUSING/STARTER ASSY | 35 7 23 8

32 3 HOUSING/THERMOSTAT 20 22 NUT/M10 26 6
GASKET/DELIVERYVALVE | 34 6 | INJECTIONNOZZLE ASSY | 22 1 26 6-A

303



304

Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M6 6 30-A| PIPE/INJECTION ASSY | 22 5 PLUG/M14X1.5 8 2-A
10 36-A 22 6 PLUG/PT1/2 2 3
23 30-A| PIPE/WATER PUMP 20 11 PLUG/PT1/8 10 19-A
NUT/M8 10 45 PIPE/WATERDRAIN 6 23 PLUG/SCREW 10 23
35 32 | PIPE/WATEROUTLET 20 27 | PLUG/SCREW/SEAL 10 19-B
NUT/MAXPOWERSTOPPER 10 15 PISTON 15 1 POINTER 9 2
NUT/NOZZLERETAINING 33 5 15 1-A| PULLEY 36 1
NUT/PINIONSTOP 35 23 15 1-B| PULLEY,WATER PUMP 21 2
OILPAN coP| 8 1 | PISTON(OV) 16 1 21 2-A
OILPUMP ASSY | 19 1 16 1-A| PULLEY/CRANK 17 8
OILSEAL 6 14 16 1-B 18 8
32 10 16 3 RACK/CONTROL ASSY | 34 15
0-RING 20 28 16 3-A| REGULATOR ASSY | 36 26
32 20 16 3-B| RELAY,SOLENOID 27 8
ORING 34 5 | PISTON/VALVE/RELIEF | 10 28 28 9
34 5-A| PLATE 34 13 29 9
0-RING/P 8 23 27 35 27 REPAIR/ENGINE  SET 32 1
0-RING/P15 19 9 36 8 RESISTANCE/1.0 24 8-A
32 16 PLATE, THRUST 14 4 RING, SNAP 15 4
0-RING/P18 38 3 | PLATE,THRUST INJPUMP | 23 14 |RING,SNAP/ 4 E 23 22
PACKING 10 18 PLATE/ADJUST 26 2 RING,SNAP/12 C 10 30
19 14 PLATE/ADJUSTING 34 11 RING,SNAP/16 C 13 15
32 13 PLATE/FRONT 10 38 RING/PISTON SET 15 2
PI1ECE,DISTANCE 33 6 10 38-A| RING/PISTON/OV  SET 16 2
PIECE, THRUST 23 18 | PLATE/REAR 9 1 16 4
PIN 6 17 PLATE/TAPPET/AD 0.2 34 25 RING/SNAP 35 21
6 28 PLATE/TAPPET/AD 0.25| 34 29 35 22
10 22 PLATE/TAPPET/AD 0.3 34 26 RING/TAMPER REGISTAN | 10 16
17 2 PLATE/TAPPET/AD 0.35| 34 30 10 33
18 2 | PLATE/TAPPET/AD 0.4 | 34 27 |RINGGEAR 17 6
PIN,CONTROL 23 21 PLATE/TAPPET/AD 0.45| 34 31 18 6
PIN,GROOVE 10 25 PLATE/TAPPET/AD 0.5 34 28 RINK/CONTROL 23 20
PIN,NOZZLE HOLDER 33 3 PLATE/TAPPET/AD 0.55| 34 32 ROCKERARM 13 9
PIN,PISTON 15 3 PLATE/TAPPET/AD 0.6 34 20 ROCKERSHAFT ASSY | 13 8
PIN/ARM 10 20 PLATE/TAPPET/AD 0.65| 34 33 ROD,CONN 15 5
PIN/IDLEGEAR 6 6 PLATE/TAPPET/AD 0.7 34 21 ROD, PUSH 13 7
PIN/INJECT IONPUMP 34 12 PLATE/TAPPET/AD 0.8 34 22 ROTOR ASSY | 36 4
PIN/SNAP 10 21 PLATE/TAPPET/AD 0.9 34 23 ROTOR/OUTER 19 4
PIN/STRAIGHT 6 16 PLATE/TAPPET/AD 1.0 34 24 ROTOR/WATERPUMP 20 6
19 5 | PLATE/WATER PUMP 20 9 | SCREW 35 33
PIN/TUBE 6 15 PLUG 6 5 SCREW ADJUST 13 16
PIPE,OIL 19 12 10 2 SCREW/HOLLOW 34 1
PIPE/FUEL 24 2 10 19 SCREW/WATER PUMP 20 10
PIPE/INJECTION ASSY | 22 4 13 11 SEAL SET/WATER PUMP 20 5
22 4-A| PLUG/NM14X1.5 8 2 | SEAL,BEARING CAP 6 8




Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
SEAL,BEARING CAP 32 8 STARTER ASSY | 26 7 WASHER/08X14X01 10 13
SEAL,BEARING CAP/7 6 9 STOPPER/MAX POWER ST | 10 14 10 24

32 9 [ STRAINER 19 8 32 22

SEAL,CYL.HEAD COVER 3 3 19 8-A| WASHER/1.0 33 11
32 4 | STUD 2 WASHER/1.025 33 12

SEAL,OIL 2 4 5 4 WASHER/1.05 33 13
6 14-A 6 19 | WASHER/1.075 33 14

10 5 6 20 |WASHER/1.1 33 15

32 2 10 4 | WASHER/1.125 33 16

32  10-Al STUD/M8X40 6 18 |WASHER/1.15 33 17

32 12 20 17 WASHER/1.175 33 18

SEAL/WATER PUMPPULLE | 20 7 SWITCH/MAGNETIC ASSY | 35 20 WASHER/1.2 33 19
SEAT,VALVE SPRING 13 4 SWITCH/0ILPRESSURE 27 1 WASHER/1.225 33 20
SEAT/SPRING/LOWER 34 19 28 1 WASHER/1.25 33 21
SEAT/SPRING/UPPER 34 17 29 1 | WASHER/1.275 33 22
SHAFT,CAM 14 1 SWITCH/OVERHEAT 27 2 WASHER/1.3 33 23
SHAFT/ROCKERARM ASSY | 13 10 28 2 WASHER/1.325 33 24
SHAFT/STARTER PLANET | 35 15 29 2 WASHER/1.35 33 25
SHIM/ZINJECTION P/0.1| 23 3 TAPPET 13 6 WASHER/1.375 33 26
SHIM/INJECTION P/0.2 | 23 4 | TAPPET/INJECTIO ASSY | 34 14 | WASHER/1.4 33 27
SHIM/INJECTION P/0.3| 23 2 THERMOSTAT 20 26 WASHER/1.425 33 28
SHIM/INJECTION P/0.4| 23 5 THRUSTPIECE 23 18-A| WASHER/1.45 33 29
SHIM/INJECTION P/0.5| 23 6 TUBE,ORIFICE 24 8 WASHER/1.475 33 30
SHIM/INJECT IONPUMP 23 2-A| VALVE ASSY | 34 7 WASHER/1.5 33 31
23 4-A| VALVE, INTAKE 13 1 | WASHER/1.525 33 32

23 5-A| VALVE/EXHAUST 13 2 WASHER/1.55 33 33

23 6-A 13 2-A| WASHER/1.575 33 34

SHORTBLOCKENGIN ASSY 1 1 13 2-B| WASHER/1.6 33 35
SLEEVE/PLUNGER 34 16 13 2-C| WASHER/1.625 33 36
SOLENOID 27 5 | VALVE/INTAKE 13 1-A| WASHER/1.65 33 37
28 6 13 1-B| WASHER/1.675 33 38

29 6 13 1-C| WASHER/1.7 33 39

SPACER, PUMP .WATER 20 15 VALVE/RELIEF ASSY | 10 27 WASHER/1.725 33 40
SPACER/FUN/19 21 3 WASHER 17 9 WASHER/1.75 33 411
SPRING 13 14 29 2 | WASHER/1.775 33 42
36 18 33 4 | WASHER/1.8 33 43

SPRING,RETURN 23 28 33 50 WASHER/1.825 33 44
SPRING, STARTING 23 33 35 31 WASHER/1.85 33 45
SPRING/DELIVERYVALVE | 34 3 WASHER / M6 23 31 WASHER/1.875 33 46
SPRING/GOVERNOR 23 23 | WASHER,SP/M 6 23 32 | WASHER/1.9 33 47
SPRING/PUMPPLUNGER 34 18 WASHER, SP/M 8 10 46 WASHER/1.925 33 48
SPRING/RELIEF VALVE 10 29 WASHER/0.9 33 7 WASHER/1.95 33 49
SPRING/STARTERBRUSH 35 4 WASHER/0.925 33 8 WASHER/9X22X2 26 4
SPRING/VALVE 13 3 WASHER/0.95 33 9 WASHER/AIR BLEEDER 34 2
13 3-A| WASHER/0.975 33 10 | WASHER/SK 35 24

305



306

Alpabetical Index

6004-097-291-20

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER/SK 35 25
35 26
WATERPUMP ASSY | 20
YOKE/STARTER ASSY | 35




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/18UNF  ASSY | 146 3 | ADAPTER/L/G1/4 ASSY | 148 6 | ARM/NEUTRAL coup| 39 12
ADAPTER/458 57 16 148 30 40 12
ADAPTER/45B/G1/ ASSY | 92 28 | ADAPTER/L/ORI/0.9 97 7 | ARM/PARKING/A  ASSY | 53 2

92 30 |ADAPTER/L/PF1/4 ASSY| 80 34 53 2-A
92 32 81 38 54 2
92 34 84 9 54 2-A
92 51 | ADAPTER/L/R1/4 57 15 | ARM/PEDAL ASSY| 39 25
148 38 | ADAPTER/PF1/4 ASSY| 80 23 39 25-A
148 40 81 27 39 25-B
148 42 | ADJUSTER, SEAT L ASSY | 107 16 39 25-C
148 44 | ADJUSTER, SEAT/RH 107 17 39 25-D
148 60 | ADPTER/G1/4.1/4 81 23-B 40 25
149 7 82 23-A 40 25-A
ADAPTER/G1/4 ASSY| 80 25 83 25-B 40 25-B
81 23 83 28-A 40 25-C
81 29 |ARM 122 20 | ARM/PLATE coMp| 77 20
82 26 122 20-A 78 24
83 25 | ARM/BRAKE/B ASSY| 53 16 79 1
83 31 54 16 | ARM/PTO/MID COMP | 38 1
84 3 | ARM/BRAKE/LH COMP | 49 16 38 1-A
92 16 50 23 | ARM/SHIFT/4WD  COMP | 32 1
92 18 |ARM/BRAKE/RH ~ COMP| 49 17 | ARM/SHIFT/PTO/M COMP | 34 8
148 8 50 24 | ARM/SHIFT/PTO/R COMP | 34 2
148 23 | ARM/COUNTER ASSY | 107 23 | ARM/SHIFT/SUB  COMP | 31 5
148 25 107  23-A| ARM/TRANION 157 12
ADAPTER/G3/8-PF1/4 17 3 107  23-B| ARM/TRUNNION  COMP | 39 1
17 3-A 108 3 39 1-A
18 3 108 3-A 40 1
18 3-A 108 3-B 40 1-A
148 32 109 3 | ATTACHMENT SET | 146 1
ADAPTER/L/18UNF ASSY | 146 5 | ARM/DIFF coMp | 51 9 | BACKLE/TURN coMp | 85 9
ADAPTER/L/G1/4 ASSY| 80 27 51 9-A 86 9
80 31 51 9-B 88 9
81 21 | ARM/HOOD COMP | 98 14 147 10
81 21-A 99 14 | BACKPLATE 160 7
81 31 | ARM/KNUCKLE/LH COMP| 71 1 |BALL 31 4
81 35 ARM/KNUCKLE/RH  COMP | 71 2 32 6
82 28 ARM/LEVER COMP | 93 9 34 5
82 32 | ARM/LIFT ASSY| 97 13 34 11
83 23 | ARM/LIFT/LH 75 19 48 4
83  23-A| ARM/LIFT/RH 75 20 48 11
83 33 | ARM/MID COMP| 94 14 80 42
83 36 95 14 81 46
92 23 96 8 84 8
93 21 | ARM/MIRROR ASSY | 110 1 156 10

307



308

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BAND, WIRE/140 6 17 | BAND/WIRE/250 150 10 | BEARING, RB/6304 70 32
7 23 | BAR/25X345 61 4 | BEARING/BALL 24 2-A
7 24 62 4 24 4-A
123 12 | BATTERY/55B24R ASSY | 13 1 24 5-A
123 13 | BATTERY/55B24R/ ASSY | 13 1-A 24 7-A
123 14 13 1-B 25 2-A
123 15 | BEALING/BALL 159 37 25 5-A
123 16 |BEARING 25 3 26 4-A
123 17 28 7 26 10-A
123 18 39 6 28 6-A
123 19 40 6 28 10
123 20 64 43 28 16-A
123 43 64 44 28 18-A
124 42 70 19 28 19-A
124 43 70 19-A 28 22-A
124 44 70 20 28 26-A
124 45 70 20-A 28 27-A
124 46 157 41 39 13
124 47 | BEARING, RB/6003SS 157 42 40 13
124 48 | BEARING, RB/6004 26 4 41 2
124 49 26 10 41 4
124 50 | BEARING, RB/6005 24 2 42 2
124 51 24 7 42 4
124 52 25 2 47 2-A
124 54 | BEARING, RB/6007 28 19 64 18
124 55 47 2 64 38
BAND/CLEANER 5 6 | BEARING, RB/6009 43 7 64 41
5 6-A| BEARING, RB/6010 67 18 64 56
BAND/WIRE/250 6 16 67 18-A 64 61
7 22 | BEARING, RB/6203 24 5 64 62
92 22 | BEARING, RB/6204 24 4 70 14-A
93 24 25 5 70 14-B
93 24-A 28 16 70 17-A
93 28 28 22 70 17-B
123 21 28 26 70 32-A
123 22 157 14 70 32-B
123 23 | BEARING, RB/6205 28 6 70 37-A
123 24 28 27 70 37-B
123 25 70 17 70 38-A
124 56 70 37 70 38-B
124 57 | BEARING, RB/6205SS 145 6 159 16
124 58 | BEARING, RB/6206 70 14 159 36
124 59 70 38 | BEARING/BALL 6205SH2 | 64 3
124 60 | BEARING, RB/6210 43 8 67 3
148 29 | BEARING, RB/6304 28 18 67 3-A




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING/BALL 6305SH2 | 28 15 BOLT 95 2 BOLT, SEMS 65 9
BEARING/BALL/6304SH2 | 41 6 98 19 66 9

42 6 99 20 98 12
BEARING/NEEDLE 159 17 123 41 99 12
BEARING/ROLLER 41 7 124 29 100 8
42 7 124 33 101 8
BEARING/THRUST 157 13 124 38 107 22
157 13-A 125 3 108 2
159 15 127 3 109 2
BELT/SEAT SET |107 27 128 3 123 29
BLOCK/CYLINDER 157 3 129 3 124 23
157 3-A 151 3 | BOLT, SEMS (SP) 2 28-A
BLOCK/CYLINDER ASSY | 159 1 BOLT (S) M10X25 49 6 3 5
BLOCK/PORT 157 2 50 9 3 15
BLUB/12V-21/5W 116 4 | BOLT(SP)/M6X16 1 10 4 5
BODY 84 6 61 19 4 13
BOLT 3 15-B 62 22 23 15
4 13-B 100 12 29 7
4 16 110 2 30 7
4 16-A 117 31 60 4-A
13 12 118 36 61 8
13 15 119 36 62 8
15 8 120 2 98 7
20 6 120 3 99 7
22 3 120 5 100 17
22 4 120 7 104 26
23 4 120 14 105 23
43 5 121 2 106 18
61 5 121 5 107 20
62 5 121 18 109 8
75 23 122 2 111 4
75 25 122 4 123 36
80 18 122 6 124 31
81 18 122 6-A 153 4
82 18 122 8 | BOLT, SEMS (S) M8X16 60 4
83 18 122 13 BOLT, SEMS/M8X25 7T 80 11
85 16 122 21 81 11
85 18 123 10 82 11
85 18-A 124 13 83 11
86 16 | BOLT, BATTERY 13 3 | BOLT/M 6X30 2 12
86 18 BOLT, SEMS 2 17 BOLT/M 8X12 78 8
86 18-A 6 11 79 22
87 2 7 17 | BOLT/M 8X20 53 13
88 16 61 16 54 13
94 2 62 17 |BOLT/M 8X25 2 31

309



310

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M 8X25 150 7 | BOLT/M12X30 17 5 |BOLT/S 8 13
BOLT/M 8X65 6 5 18 5 9 14

7 11 19 6 10 13

BOLT/M06X08/APSET 158 8 64 27 29 4

BOLT/M06X95 124 17 64 34 39 11
BOLT/M08X32 123 34 70 3 39 11-A

124 28 70 3-A 39 31

BOLT/M10X1. 25X20 1 3 70 10 40 11
123 30 70 10-A 40 11-A

124 24 142 2 40 31

BOLT/M10X100 2 35 |BOLT/M12X35 18 6 61 26

BOLT/M10X20 3 12 19 7 62 29

BOLT/M10X25 61 10 97 17 76 16

62 10 155 2 80 8

107 28 |BOLT/M12X45 141 2 80 21

BOLT/M10X30 57 13 |BOLT/MI14X1.5 64 72 81 8

64 11 70 42 81 26

67 11 70 42-A 82 8

67  11-A|BOLT/M14X40 91 2 82 21

76 18 125 83 8

76  18-A 127 4 83 22

85 3 127 7 85 28

86 3 129 4 86 28

88 3 151 6 104 12

147 4 | BOLT/M14X45 90 2 104 22

BOLT/M10X35 64 49 128 6 105 10

64 53 129 7 105 20

64 73 | BOLT/M5X30 121 15 106 10

70 25 122 26 146 7

70  25-A|BOLT/M6X15 98 10 148 5

70 29 99 10 156 7

70  29-A| BOLT/M6X16 77 16 |BOLT/SEAL 75 24

71 11 78 20 76 11

BOLT/M10X40 29 5 79 33 76 12

39 22 | BOLT/M8X20 39 7 76 20

40 22 40 7 | BOLT/SET/M16X60 126 10

57 14 77 7 154 3

BOLT/M10X50 126 7 79 25 | BOLT/SM/M10X16 32 3

154 18 |BOLT/M8X30 15 10 33 2

BOLT/M10X70 39 23 65 7 | BOLT/SM/M10X23 39 2

40 23 66 7 40 2

BOLT/M12X1. 5 47 7 | BOLT/S 2 46 | BOLT/SP 2 28
47 7-A 3 11 3 15-A
BOLT/M12X25 63 2 4 11 4  13-A

BOLT/M12X30 16 6 4 18-A 4 18




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/SP 4 19 |BOLT/SP 125 10 | BRACKET/MUFFLER/CLEA | 4 9
9 14-A 126 6 4 9-A
10 13-A 126 6-A 4 9-B
11 14 127 11 | BRACKET/OUTLET COMP| 92 43
11 15 128 14 148 62
12 14 129 15 | BRACKET/RESERVETANK 2 45
12 15 141 8 | BRACKET/SEAT/F COMP |107 12
13 17 142 8 | BRACKET/SEAT/R 107 14
20 3 148 11 | BRACKET/SMV SET |138 1
20 4 148 13 | BRACKET/SPACER COMP | 76 15
20 5 148 37 76  15-A
21 5 148 55 | BRACKET/STAY/SEAT 76 17
22 15 149 12 BRACKET/SWITCH 150 6
34 6 151 10 |BRACKET/SWITCH COMP [122 17
34 12 154 17 | BRACKET/TANK/LH 9 11-A
45 3 [ BooT 107 4 10 10-A
58 3 | BRACKET cCoMP | 85 15 11 11-A
59 5 85 15-A 12 11-A
63 8 86 15 |BRACKET/TANK/LH COMP| 8 10
64 65 87 1 9 11
70 41 88 15 10 10
70  41-A 93 7 11 11
77 7-B| BRACKET/AXLE ~ COMP | 61 1 12 11
78 11 61 1-A| BRACKET/TANK/RH 9 12-A
79 25-A 61 1-B 10 11-A
92 4 61 1-C 11 12-A
92 6 62 1 12 12-A
92 46 | BRACKET/AXLE/E4 COMP | 62 1-A| BRACKET/TANK/RH COMP | 8 11
93 4 62 1-B 9 12
93 6 62 1-C 10 11
98 16 62 1-D 11 12
99 16 62 1-E 12 12
104 7 62 1-F| BRACKET/TOPLINK COMP | 85  15-B
108 9 62 1-G 85 15-C
108 10 |BRACKET/FRONT COMP| 4 15 87 1-A
110 5 | BRACKET/LAMP  COMP |100 15 | BRACKET/VALVE 92 4
112 2 100 15-A 148 51
114 4 | BRACKET/LAMP/LH COMP | 152 1 | BRACKET/VALVE  COMP | 93 1
117 32 | BRACKET/LAMP/NUMBER |116 6 93 1-A
118 37 | BRACKET/LAMP/RH COMP | 152 2 | BRAKE, PARKING ASSY 53 8
119 37 | BRACKET/MOUNT/L COMP 1 1 | BREATHER, TANK CAP 8 5
121 8 | BRACKET/MOUNT/R COMP 1 2 9 5
121 16 | BRACKET/MUFFLER/CLEA | 3 9 11 5
122 18 3 9-A 12 5
122 27 3 9-B| BUCKLE/TURN COMP | 85 24

311



Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
BUCKLE/TURN COMP | 86 24 | BUSH/22X25X25 68 2 | CAP,0IL 75 7-A

88 22 68 2-A| CAP, OIL ASSY 64 30

89 4 69 3 70 6

147 20 |BUSH/25X28X08 39 5 75 7

147 25 39 5-A 76 4
BUCKLE/TURN/M10 49 11 39 5-B| cAP, OIL/A 76 4-A

50 18 40 5 | CAP, PTO SHAFT 29 6

BUCKLE/TURN/M16 97 20 40 5-A 30 6

BULB 123 27 40 5-B| CAP, RUBBER (9) 104 25

124 12 | BUSH/25X28X15 97 14 105 21

124  12-A| BUSH/25X28X25 69 2 106 16
124  12-B| BUSH/28X32X20 51 2 106 16-A

124 15 | BUSH/35X39X30 75 2 | CAP, TANK 8 4

150 5 | BUSH/40X43X30 75 3 9 4

BULB/12V 3W 118 32 | BUSH/68X71X14 157 17 11 4

118 34 157 17-A 12 4

119 33 | BUSH/95X100X22 157 16 |[CAP/40 104 24

119  33-A|BUTTON 53 11 | CAP/FUSE 150 3

119 35 54 11 | CAP/PARKING 52 5
119  35-A| CABLE 63 6 52 5-A

BULB/12V/45/40W 113 2 141 7 | CAP/STEERING 56 2
BULB/12V/5W 116 9 142 7 | CAP/TANK/NONLEA ASSY| 9 4-A
BULB/12V21W 116 2 | CABLE, WIRE 123 28 9 4-B

BULB/12V23/8W 115 9 124 22 10 4
BULB/12V23W 114 3 | CABLE/ACCELERATOR 14 1 10 4-A
BULB/12V5W 116 3 | CABLE/BATTERY  ASSY | 13 8 11 4-A
BULB/LAMP/14V60MA 119 28 123 37 11 4-B
BUSH 159 18 124 32 12 4-A
159 19 124  32-A 12 4-B

BUSH (16X18X25) 77 28 | CABLE/BATTERY/190 124 27 | CAP/TIREVALVE 139 5

78 32 | CABLE/EARTH ASSY| 13 14 139 10

79 9 | CABLE/PARKING ASSY| 53 23 140 5

BUSH, LEVER 2 1 54 23 143 5

BUSH/12X14X15 53 3 | CAM/BRAKE COMP | 48 15 143 10

53 17 |CAP 2 2 144 5

54 3 2 38 145 5

54 17 55 2 | CAP/WHEEL 145 8

BUSH/15X17X15 107 24 117 6 | CASE 157 1
108 4 118 6 157 1-A
109 4 119 5 157 1-B

BUSH/16X18X25 39 26 119 5-A| CASE/CYLINDER ~ ASSY | 75 1
40 26 158 4 75 1-A

BUSH/18X26X20 38 7 | CAP, FUSE BOX 124 5 | CASE/DIFF 43 2

BUSH/20X23X20 50 2 | cap,0IL 64 30-A 43 3

BUSH/22X25X25 64 22 70 6-A 64 12




Alpabetical Index

313

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
CASE/DIFF 67 12 |CLAMP 124 40 |CLIP/HOSE/13.8-14.8 | 75 6
67 12-A 124 53 76 3
CASE/FINAL/LH 64 25 153 5 | CLUTCH/PTO ASSY | 28 1
64 47 | CLAMP/32 3 14 28 1-A
64 47-A 3 14-A| COLLAR 2 14
70 1 4 12 | COLLAR(35X50X2) a7 3
70 1-A 4  12-A| COLLAR/06X14X13 92 9
70 23 | CLAMP/WIRE/10-15 2 29 93 10
70  23-A| CLAMP/WIRE/30-38 2 21 148 16
CASE/FINAL/RH 64 32 | CLAMP/WIRE/36-44 2 22 | COLLAR/07X11X70 124 16
64 51 | CLAMP/WIRE/47-55 5 8 | COLLAR/08X12X13 58 5
64 51-A 5 10 59 4
70 8 | CLAMP/WORM/20-32 80 5 110 4
70 8-A 81 5 | COLLAR/09X14X08 121 7
70 27 82 5 | COLLAR/09X14X09 39 37
70 27-A 83 5 40 37
CASE/TRANSMISSION 16 1 | CLEANER/AIR ASSY| 5 1 | COLLAR/09X14X15 108 8
16 1-A 5 1-A| COLLAR/16X22X20 94 5
17 1 |CLIP 5 5 95 5
17 1-Al| CLIP (B) 111 8 | COLLAR/23X47X12 157 25
18 1 |CLIP,PIN 94 21 | COLLAR/25X40X11 39 9
18 1-A 95 21 40 9
19 1 96 15 | COLLAR/26X32X34 71 10
19 1-A| CLIP/HOSE/10. 4-11. 1 6 2 | COLLAR/26X32X53 145 7
CATCHER, HAND 104 8 6 15 | CONNECTOR 2 25
104 18 7 9 | CONTROLLER/STEERING | 58
105 6 7 21 59
105 16 8 3 [ COVER 62 16
106 6 9 3 66 10
CHAIN/CHECK/LH COMP | 85 8 10 3 78 7
86 8 11 3 79 21
88 8 12 3 80 20
147 9 |[CLIP/HOSE/11.1-12 6 3 82 20
CHAIN/CHECK/RH COMP | 85 11 6 13 95 31
86 11 7 3 96 25
88 11 7 19 117 5
147 12 |CLIP/HOSE/11.9-12.6 6 9 118 5
CLAMP 2 43 7 3-B 119 4
73 6 7 4-A 119 4-A
74 6 7 8-A 159 21
85 30 7 15 | COVER ASSY| 5 2
86 30 7  19-A| COVER COMP | 111 2
88 25 |CLIP/HOSE/11-13 7 3-A| COVER/44X10 71 3
123 44 7 4 | COVER/ATTACHMENT 81 20
124 21 7 8 83 20




314

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/ATTACHMENT 146 2 | COVER/SHIELD  coumP |151 9 | FENDER/LH COMP | 106 1-A
148 4 | COVER/SWITCH 117 23 106 1-B
COVER/BATTERY 13 4 117  23-A| FENDER/RH COMP {104 13
13 4-A 118 23 104 13-A
13 9 118 23-A 104 13-B
123 38 119 22 105 11
124 35 119 22-A 105 11-A
COVER/DUST 73 5 | COVER/UNDER 61 15 105 11-B
74 5 62 15 106 11
COVER/DVS2/066 156 2 100 6 106 11-A
COVER/FRONT 100 1 101 6 106 11-B
101 1 | COVER/VALVE COMP | 92 3 | FILTER/CHARGE  ASSY| 84 5
COVER/FRONT COMP | 61 7 148 10 |FILTER/FUEL ASSY 6 4
62 7 | COVER/VALVECOMP 93 29 7 10
COVER/FRONT/LH 102 1 | COVER/WHEEL 64 63 |FILTER/LINE/12X18X15| 80 16
103 1 70 39 81 16
COVER/FRONT/MESH 100 2 70 39-A 82 16
100 2-A| CRANK/LIFT 75 16 83 16
101 2 | CUSHION, RUBBER 3 10 |FILTER/SUCTION COMP| 80 1
101 2-A 4 10 81 1
COVER/FRONT/RH 102 2 | CUSHION/RUBBER/10X25 2 32 82 1
103 2 CYLINDER ASSY | 57 1 83 1
COVER/FUSE 124 7 57 1-A| FLANGEBOLT 1 10-A
COVER/FUSE/4 123 8 57 1-B 2 12-A
COVER/JOINT 65 8 | CYLINDER/TXG ~ ASSY| 97 2 2  31-A
66 8 | DAMPER/OIL ASsy| 39 38 2 46-A
COVER/LOWER ASSY | 102 7 40 38 3 11-A
102 7-A| DIODE 123 2 4  11-A
103 7 124 4 4 19-A
103 7-A| DIODE/3A 124 4-A 7 17-A
COVER/REAR COMP |104 23 | DISK/BRAKE 160 11 13 17-A
104  23-A| DISKPLATE 160 6 21 3
105 22 DUST SEAL 57 6 21 4
106 17 57 9 21 6
106 17-A| DUST/SEAL 97 6 23 3
COVER/ROD/A SET | 57 4 | ELEMENT 158 7 30 4
57 4-A| ELEMENT ASSY| 5 3 30 5
COVER/ROD/B SET | 57 7 | FAN/HST 22 14 34 6-A
57 7-A 23 14 34 12-A
COVER/SHIELD  COMP | 125 9 | FENDER/LH COMP | 104 1 46 3
125 9-A 104 1-A 49 6-A
127 10 105 1 50 9-A
127 10-A 105 1-A 50 9-B
128 13 105 1-B 60 4-B
129 14 106 1 61 8-A




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
FLANGEBOLT 61  10-A| FRAME/LH COMP | 126 1-A| FUSE/SLOWBLOW 123 3
61 16-A 154 12 123 3-A
61 19-A 154 12-A 123 4
61 26-A| FRAME/MAIN/E3  COMP | 61 1-D 124 2
62 8-A| FRAME/MAIN/E4  COMP | @2 1-H 124 2-A
62  10-A| FRAME/REAR/LH  COMP | 125 1 124 3
62 17-A 125 1-A| GASKET 3 2
62 18 127 1 4 2
62 22-A 127 1-A 8 6
62 29-A 128 1 9 6
66 12 129 1 11 6
77 7-A 151 1 12 6
85 3-A 151 1-A 157 27
85  28-A| FRAME/REAR/RH  COMP | 125 2 159 7
86 3-A 125 2-A| GASKET/DVS2/066 156 4
86 28-A 125 2-B| GAUGE/FUEL ASSY 8 7
93 8 127 2 9 8
104 12-A 127 2-A 10 7
104 22-A 127 2-B 11 8
104 26-A 128 2 12 8
106 10-A 128 2-A| GAUGE/LEBEL 29 2
106 18-A 129 2 30 2
109 9 129 2-A| GEAR/07-33 SET | 42 1
111 4-A 151 2 | GEAR/08-38 SET | 41 1
117 31-A 151 2-A| GEAR/21-21 28 21
119 36-A 151 2-B| GEAR/BEVEL/09 64 55
120 2-A| FRAME/RH COMP | 126 2 70 31
120 3-A 126 2-A 70  31-A
120 5-A 154 13 | GEAR/BEVEL/13 64 37
120 7-A 154 13-A 70 13
122 2-A| FRAME/SF-188 SET |154 1 70 13-A
122 4-A 154 1-A| GEAR/BEVEL/14 64 40
122 6-B | FRAME/UPPER COMP | 126 9 70 16
122 8-A 151 12 70 16-A
122 27-A 154 2 | GEAR/BEVEL/15 64 14
123  10-A| FUELMETER ASSY |119  15-A 67 14
124  13-A|FUSE 124 10 67 14-A
FLASHER ASSY [121 1 | FUSE, BLADE 123 7 | GEAR/BEVEL/20 43 10
122 1 124 6 43 11
FLOOR 111 1 | FUSE/15A 123 6 | GEAR/BEVEL/21 64 2
111 1-A| FUSE/32V10A 123 5 67 2
FORK coMp| 50 12 124 8 67 2-A
FORK/SHIFT/DIFFLOCK | 44 FUSE/32V20A 123 9 67 2-B
FORK/SHIFT/SUB 31 124 9 | GEAR/BEVEL/35 64 58
FRAME/LH COMP | 126 FUSE/BRADE/32VO01A 150 4 64 58-A

315



316

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR/BEVEL/35 70 34 | GROMMET 104 14 | HARNESS/MAIN/E4 ASSY | 124 1-F
70 34-A 105 2 | HARNESS/MAIN/GC/NA | 123 1
GEAR/HELICAL/21 28 2 105 12 123 1-A
GEAR/HELICAL/40 28 9 106 2 | HARNESS/METER/LAMP  |123 26
GEAR/SPUR/10 41 5 106 12 124 14
42 5 | GROMMET, SMALL 105 2-A| HARNESS/MONITOR/PARK | 150 2
GEAR/SPUR/13 28 12 105  12-A| HARNESS/SOCKET ASSY [121 13
GEAR/SPUR/16 25 1 106 2-A 122 24
25 1-A 106 12-A 122 24-A
26 1 | GROMMET/10X40X03 121 14 | HITCH/DRAWBAR  COMP | 128 5
GEAR/SPUR/19-27 25 6 122 25 129 6
25 6-A 122  25-A| HITCH/DRAWBAR ~ SET | 90 1
GEAR/SPUR/24 25 4 | GROMMET/12X17X04 106 2-B 90 1-A
GEAR/SPUR/26 24 1 106  12-B| HITCH/FRONT COMP | 63 1
28 23 | GROMMET/13X17X05 61 13 | HITCH/FRONT SET |141 1
GEAR/SPUR/28 24 3 62 13 142 1
24 6 | GROMMET/45 60 5 | HOLDER 117 17
24 6-A 61 3 118 17
GEAR/SPUR/29 26 3 62 3 119 16
GEAR/SPUR/32 28 17 | GUARD/HOSE/300 93 27 | HOLDER/BATTERY COMP | 13 2
28  17-A|GUIDE 2 4 | HOLDER/JE/9-9 7 5
GEAR/SPUR/56 43 1 2 5 92 26
GRIP 53 12 | GUIDE/LEVER/LH 104 4 93 25
92 8 105 4 148 35
148 15 106 4 | HOLDER/SWITCH 107 2
149 3 | GUIDE/LEVER/RH 104 16 107 2-A
GRIP, LEVER 93 18 104  16-A| HOOD COMP | 98 1
GRIP/07X65/0R 14 5-A 105 14 99 1
GRIP/09X65/0R 14 5 105  14-A| HOOD/LAMP 100 9
GRIP/MAIN 35 4 106 14 | HOOK/TOP-LINK 85 26
36 4 106 14-A 86 26
GRIP/MID/PTO 37 4 | HARNESS 114 2 88 24
38 11 115 4 | HORN ASSY | 121 6
77 30 115 14 122 7
78 34 117 15 122 7-A
79 11 118 15 |HOSE 6 8
GRIP/ORANGE 54 12 119 14 7 14
GRIP/SUB 77 10 119  14-A| HOSE ASSY| 92 37
78 14 | HARNESS/LAMP 116 10 148 47
79 28 | HARNESS/MAIN/E4 ASSY |124 1 | HOSE/06X10X1900 ASSY | 7  20-A
GROMMET 2 15 124 1-A| HOSE/06X10X2200 ASSY| 6 14
94 22 124 1-B 7 20
95 22 124 1-C| HOSE/06X10X770 ASSY| 8 2
96 16 124 1-D 9 2
104 2 124 1-E 11 2




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE/06X10X770 ASSY | 12 2 | HOUSING/AXLE ~ ASSY| 64 21 | INSULATOR 61 11
HOSE/06X10X850 ASSY | 8 2-A 68 61 21-A

9 2-A 68 1-A 61 21-B
10 2 | HOUSING/AXLE/2W ASSY | 69 1 62 2
11 2-A| HOUSING/PINION 64 7 62 11

12 2-A 67 7 62 24-A

HOSE/07X12X1250 ASSY | 7 7-A 67 7-A 62 24-B
HOSE/07X12X1320 ASSY | 6 1 |HST(GC/21) ASSY | 22 1-A 63 7
HOSE/07X12X500 ASSY | 7 1 23 1 66 11
HOSE/07X12X570 ASSY | 7 2 |HST/21/21 ASSY | 22 1 90 6
HOSE/07X12X800 ASSY| 6 12 |HUB 22 11 98 3
7 18 23 11 99 3
HOSE/07X12X910 ASSY | 7 7 |HUB COMP | 49 5 115 8

HOSE/08X12X100 7 1-A 49 5-A 115 13-A
HOSE/190 ASSY 2 23 50 8 117 18
HOSE/19X25X80 80 4 50 8-A 118 18
81 4 | HUB/13X22X50 77 2 119 17
82 4 78 2 126 18
83 4 79 16 128 10
HOSE/290 2 24 | HUB/25X34X21 27 1 129 11
HOSE/BREATHER 75 5 | HUB/28X38X30 94 8 142 6
76 2 95 8 154 11
HOSE/CLEANER/ INLET 5 7 96 2 | INSULATOR/120 35 3
5 7-A| INSULATOR 1 5 36 3
HOSE/CLEANER/OUTLET 5 9 2 8 37 3
HOSE/DERIVERY ~ ASSY | 97 9 2 8-A 38 10
HOSE/HYDRAULIC/900 93 20 8 12 77 9
97 9-A 8 14 78 13
HOSE/LH ASSY | 60 1 8 15 79 27
HOSE/RADIATOR/LOWER 2 20 9 13 | INSULATOR/15 56 3
HOSE/RADIATOR/UPPER 2 19 9 15 59 6
HOSE/RETURN ASSY | 84 2 9 16 | INSULATOR/15X15X140 2 9
HOSE/RH ASSY | 60 2 10 12 | INSULATOR/25X60 8 19
HOSE/RUBBER 2 40 10 14 10 19
2 42 10 15 11 21
HOSE/STEERING ~ ASSY | 84 1 11 13 | INSULATOR/LAMP 115 15
HOSE/VALVE/800 ASSY | 92 20 11 16 | INSULATOR/LEVER/SUB | 77 29
92 21 11 17 78 33
92 25 12 13 79 10
148 27 12 16 | JOINT BALL MOSRH 39 33
148 28 12 17 40 33
148 34 52 6 | JOINT/T 7 6
HOSE/VALVE/RETURN 149 9 52 6-B| KEY ASSY 117 8
HOUSING/AXLE 45 52 6-C 118 8
46 61 2 119 7

317



318

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
KEY ASSY 119 7-A| LABEL/CONTROL/PTO/M | 134 6 LABEL/RADTATOR 135 8
KIT/JOINT 15 2 LABEL/CONTROL/PTO/R | 132 5 LABEL/RH 117 30
65 2 133 4 118 30
66 2 134 5 119 31
KIT/MONITOR/PARKING |150 1 LABEL/CONTROL/SUB 132 1 119 31-A
KIT/SEAL SET 92 2 133 1 119 31-B
93 3 134 1 | LABEL/ROPS 135 14
148 3 LABEL/CONTROL/SUBCON | 92 50 136 15
KNOB 80 44 93 30 153 2
81 48 148 59 | LABEL/SPEED 132 9-A
KNOB/10X33 94 32 LABEL/DIFF 132 7 133 8-A
9% 28 132 7-A 134 9
KNOB/ADJUST 94 32-B 133 6 LABEL/SPEED/HST 132 9
94 32-C 133 6-A 133 8
95 34 133 6-B| LABEL/TRAILER 135 9
96 28-B 134 7 136 9
96 28-C| LABEL/DRAWBAR 90 8 LABEL/TRH1712 90 8-A
KNOB/HANDLE 94 32-A 128 12 LABEL/W/FAN 135 3
96 28-A 129 13 136 3
LABEL/ADJUST 132 10 | LABEL/DRIVE 135 1 | LABEL/W/RADIATOR 135 8-A
133 9 | LABEL/DRIVE/A 135 1-A 136 8
134 10 136 1 LABEL/W/STARTER 135 11
LABEL/BATTERY 135 12 LABEL/DRIVE/B 135 2 136 11
135 12-A 136 2 | LABEL/WARNING/BELT | 135 5
135 15 |LABEL/ETHER 135 7 136 5
136 12 136 7 LABEL/WARNING/FUEL 136 14
136 16 | LABEL/FUEL 135 13 | LABEL/WARNING/HOT 135 6
LABEL/CAUTION/BATTER | 135 4 135 13-A 136 6
136 4 136 13 LAMP/COMBINATIO SET |116 1
LABEL/CE 137 1 | LABEL/FUSE/MAIN/E4 |124 11 | LAMP/HEAD ASSY | 113 1
LABEL/CLUTCH/PTO 132 4 LABEL/GAUGE 132 11 114 1
133 3 133 10 LAMP/LIGHT ASSY | 118 31
134 4 134 11 119 34
LABEL/CONTROL/4WD 132 2 LABEL/LH 117 29 119 34-A
132 2-A 118 29 LAMP/NUMBERPLAT SET {116 8
134 2 119 30 |LAMP/TAIL ASSY | 115 6
LABEL/CONTROL/PARKIN | 132 8 119 30-A| LAMP/TRAILER ASSY | 118 33
133 7 119 30-B 119 32
134 8 119 30-C 119 32-A
LABEL/CONTROL/POSITI | 132 3 | LABEL/METER 117 28 | LAMP/TURNSIGNAL 115 1
133 2 118 28 |LENS 115 2
133 2-A 119 29 115 7
134 3 119  29-A| LEVER/125 COMP | 92 7
LABEL/CONTROL/PTO/M |132 6 LABEL/PTO 135 10 148 14
133 5 136 10 | LEVER/4WD COMP | 36 1




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
LEVER/4WD coMp | 36 1-A| LINK/TOP/RH CoMP | 86 22 | METER/HOUR ASSY | 119 9-A
LEVER/ACCELERATOR 14 4 88 20 | MIRROR ASSY [ 110
LEVER/ADJUST ~ COMP | 39 8 147 18 | MUFFLER coMP | 3

40 8 | LINK/UPPER COMP| 94 18 3 1-A
LEVER/M08X110 93 17 95 18 4 1
LEVER/PARKING ~ ASSY | 54 96 12 | NEEDLE 157 15
LEVER/PARKING ~ COMP | 52 LINKPIN 63 5 [ NET 61 18
LEVER/POS COMP | 77 63 5-A 62 21
77 1-A 90 7 | NET/COVER/LOWER/LH |102 8-A
78 1 90 7-A 103 8-A
79 15 126 16 | NET/COVER/LOWER/RH |102 9-A
79 15-A 126 16-A 103 9-A
LEVER/PTO ASSY | 77 27 128 11 NET/HOOD 98 9
77 27-A 129 12 99 9
78 31 141 6 | NET/SIDE/LH 102 8
79 8 141 6-A 103 8
79 8-A 142 5 | NET/SIDE/RH 102 9
LEVER/PTO/MID ~ ASSY | 38 6 142 5-A 103 9
38 6-A 154 9 | NIPPLE, GREASE 39 27
38 6-B 154 9-A 40 27
LEVER/PTO/REAR COMP | 37 1 | LOWERLINK/TOPLINK 147 1 49 7-A
37 1-A| MARK/PORT/A 92 48 50 10-A
LEVER/SINGLE ~ COMP | 149 2 148 57 69 9
LEVER/SINGLE/1 SET |149 1 | MARK/PORT/B 92 49 97 15
LEVER/SUB COMP | 35 1 148 58 | NIPPLE, GREASE/B-M6F | 69 8
35 1-A| MAT/LH 111 6 | NIPPLE/GREASE 49 7
LINING/11X40X03 14 6 | MAT/RH 111 7 50 10
LINING/50 95 32 | METAL/BRAKE/LH 48 5 |NUT 2 33
06 26 | METAL/BRAKE/RH 48 12 3 3
LINK/LIFT/LH ~ COMP | 94 9 | METAL/HST 20 1 4 3
95 9 21 1 8 16
96 3 | METAL/PTO 29 1 9 17
LINK/LIFT/RH  COMP | 94 10 29 1-A 10 16
95 10 30 1 11 18
96 4 | METAL/SHIFT 34 7 12 18
LINK/LOWER coMp| 85 14 | METAL/SHIFT/PTO 34 1 13 11
86 14 | METAL/SLIDE 157 5 13 13
88 14 159 20 13 16
94 19 | METAL/VALVE/PTO 76 6 14 9
95 19 | METER/FUEL ASSY [117 16 39 18
96 13 118 16 39 24
147 15 119 15 39 34
LINK/MOWER/3P ~ COMP | 94 METER/HOUR ASSY [117 10 39 36
95 118 10 40 18
LINK/TOP/RH COMP| 85 22 119 9 40 24

319



320

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
NUT 40 34 |NUT 124 39 | NUT/MI10 64 50
40 36 126 8 64 54
49 12 154 19 64 74
50 19 |[NUT(M12X1.0) 117  26-A 66 15
53 15 118 26-A 70 26
54 15 119 25 70 26-A
73 3 119 25-A 70 30
74 3 | NUT, CAP/M 8 8 17 70 30-A
77 19 9 18 71 12
78 23 10 17 |NUT/MIO L 49 13
79 37 11 19 50 20
80 13 12 19 | NUT/M10X1.25 73 8
80 47 | NUT,CASTTLE/M16X1.5 | 64 69 74 8
81 13 68 4 | NUT/M12 66 13
81 51 68 4-A 85 10
82 13 69 5 86 10
83 13 | NUT, LOCK 121 10 88 10
85 29 122 10 94 28
86 29 | NUT,RING 158 5 95 28
93 19 |NUT, RING/M28X1.0 117 7 96 22
94 6 118 7 141 4
94 33-A 119 6 147 11
95 6 119 6-A 155 4
95 35 | NUT, SPEED 100 3 | NUT/M12X1. 25 71 8
96 29-A 101 3 | NUT/M14 85 17
100 10 | NUT, SPEED/P4 102 10 86 17
100 16 102 10-A 90 4
102 6 103 10 91 4
103 6 103 10-A 125 8
107 5 | NUT, WING/M 6 13 5 125 12
107 31 |NUT/5/8-18UNF 58 2 126 3
114 6 59 2 127 9
117 13 | NUT/A/M12 117 24 127 13
117 20 118 24 128 8
118 13 | NUT/ADJUST 94 24 129 9
118 20 95 24 151 8
119 12 96 18 151 13
119  12-A|NUT/B/M12 117 27 152 4
119 19 118 27 153 7
120 8 | NUT/GAUGE CoMP | 94 29 154 15
123 40 95 29 | NUT/M16 89 9
123 42 96 23 97 21
124 30 |NUT/MO8 123 35 126 11
124 34 124  29-A 147 30
124 37 | NUT/M1O 2 36 154 4




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M20 85 25 | NUT/WASHER 98 8 | 0-RING/P10 156 23
86 25 98 15 | O-RING/P10A 158 2

88 23 98 20 |O-RING/P12 80 29

89 5 99 8 81 33

147 21 99 15 82 30

147 26 99 21 83 21

NUT/M6 2 18 107 13 84 14
77 17 107 15 146 8

78 21 107 19 157 48

79 34 111 3 | O-RING/P14 16 4

92 5 112 3 16 5

93 5 116 5 17 4

98 13 116 7 18 4

99 13 125 11 19 4

107 6 127 12 19 5

122 5 128 15 20 12

123 11 129 16 20 13

124 20 141 9 21 10

148 12 142 9 34 3

NUT/M8 1 6 148 36 34 9
107 10 148 50 148 33

NUT/WASHER 8 9 148 56 156 11
9 10 149 13 157 30

10 9 151 11 159 5

11 10 |OILSEAL 157  35-B| 0-RING/P16 31 6

12 10 |ORIFICE SCREW/0.9 97 8 32 2

39 39 |O-RING 57 11 44 8

40 39 156 17 156 19

62 19 156 17 |O-RING/P18 80 32

63 9 | O-RING /P41 157 26 81 36

66 14 | 0-RING/G40 22 10 82 33

77 8 23 10 83 37

77 8-A| 0-RING/G55 64 8 126 15

78 12 67 8 154 8

79 26 67 8-A| 0-RING/P20 80 7

79  26-A| 0-RING/G60 22 9 80 17

85 29-A 23 9 81 7

86  29-A| 0-RING/G90 64 26 81 17

92 27 64 33 82 7

92 40 70 2 82 17

92 47 70 2-A 83 7

93 26 70 9 83 17

94 31 70 9-A 156 14

95 33 |O-RING/P 9 126 17 156 16

96 27 154 10 156 22

321



322

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
0-RING/P44 158 6 | PACKING 119 23 | PANEL/SWITCH  ComP [117 2
0-RING/P65 HS90 75 12 119 23-A 117 2-A
0-RING/P8 16 2 158 9 118 2

17 2 | PACKING, OIL PUMP 80 10 |PANEL/SWITCH/E4 ASSY|119 1
18 2 81 10 119 1-A
19 2 82 10 119 1-B
76 10 83 10 119 1-C
ORNAMENT/T 130 3 | PACKING/PISTON 57 3-B 119 1-D
131 3 | PACKING/ROD 57 3 | PANEL/SWITCH/E4 COMP | 119 2
ORNAMENT/ISEKI/130 | 130 5 | PACKING/RUBBER 8 8 119 2-A
131 5 9 9 119 2-B
ORNAMENT/TSEKI/LH 130 1 10 8 | PEDAL/BRAKE ASSY | 50 1
131 1 11 9 PEDAL/BRAKE SET 49 1
ORNAMENT/TSEKT /RH 130 2 12 9 49 1-A
131 2 | PAD 49 3-A 49 1-B
ORNAMENT/STEERING 130 6 | PAD/100 52 6-A| PEDAL/DIFF ASSY | 51 1
ORNAMENT/TXG23 130 4 61 21 |PEDAL/HST comp| 39 19
131 4 62 24 40 19
PACKING 2 7 PAD/25 61 14 | PIN 20 2
2 27 62 14 21 2
2 39 |PAD/50 2 10-A 22 2
9 7 35 5-A 23 2
9 7-A 61 12-A 29 3
10 6 62 12-A 30 3
10 6-A 148 52-A 43 4
11 7 | PAD/HST/F 39 20-A 45 2
11 7-A 39 20-B 46 2
12 7 | PAD/HST/F/OR 39 20 48 6
12 7-A 40 20 48 13
64 31 |PAD/HST/R 39 21-A 50 13
64 31-A 39 21-B 53 24
70 7 | PAD/HST/R/OR 39 21 54 24
70 7-A 40 21 64 29
75 8 | PAD/OR 49 3 64 36
75 8-A 50 4 64 64
76 5 | PAD/PS 59 3 70 5
76 5-A| PANEL/MONITOR 117 3 70 5-A
115 8-A 117 3-A 70 12
115 13 118 3 70 12-A
117 11 | PANEL/RADIATOR COMP| 2 30 70 40
117  24-A| PANEL/SEAT/E4  COMP | 109 7 70 40-A
118 11 |PANEL/SWITCH  ASSY |117 1 159 34
118 24-A 117 1-A| PIN, CUTTER/2. 5X30 73 10
119 10 117 1-B 74 10
119 10-A 118 1 |PIN,HAIR 89 7




Alpabetical Index

323

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
PIN, HAIR 107 11 |PIN,SPLIT/4 X40 64 71 |PIN/10X32 85 12
147 28 68 6 86 12
PIN, HATIR (19) 85 21 68 6-A 88 12
86 21 69 7 147 13
88 19 | PIN, SPRING/4 X25 94 33 |PIN/12X42 94 20
147 17 96 29 95 20
PIN, SPLIT/2 X10 14 3 |[PIN,SPRING/5 X25 W | 64 16 96 14
PIN, SPLIT/2 X15 44 6 67 16 |PIN/12X48 94 11
51 12 67 16-A 95 11
77 23 |PIN,SPRING/5 X32 W | 22 12 96 5
78 27 23 12 | PIN/12X75 64 15
79 4 71 6 67 15
PIN, SPLIT/2 X20 38 5-A[PIN, SPRING/6 X22 W | 77 3 67 15-A
51 8-A 78 3 | PIN/15X60 97 22
52 3 79 17 |PIN/15X72 97 11
PIN, SPLIT/2. 5X15 53 7 | PIN,SPRING/8 Xx28 W | 35 2 | PIN/16X107 94 15
53 22 36 2 95 15
54 7 37 2 96 9
54 22 38 2 | PIN/16X48 77 13
PIN, SPLIT/2. 5X20 38 5 | PIN,SPRING/8 X50 W | 75 15 78 17
39 15 |PIN,ST 157 45 |[PIN/16X51 89 6
39 41 | PIN, TAPER/8X50 49 2 147 27
40 15 50 7 | PIN/19X86 85 20
40 41 |PIN/05X17 92 13 86 20
49 15 93 14 88 18
50 15 148 20 147 16
50 22 149 4 | PIN/19X92 89 8
51 8 | PIN/05X39 92 10 147 29
53 26 93 11 | PIN/20X58 126 14
54 26 93 11-A 154 7
85 13 148 17 | PIN/25X71 97 16
86 13 148  17-A| PIN/30X120 COMP | 63 4
88 13 |PIN/06X26 77 4 141 5
147 14 78 4 142 4
PIN, SPLIT/2. 5X25 94 25 79 18 | PIN/30X162 COMP | 90 5
95 25 | PIN/06X31 77 21 128 9
96 19 78 25 129 10
PIN, SPLIT/3 X20 94 13 79 2 | PIN/PIVOT 64 68
95 13 |PIN/06X32 44 4 68 3
96 7 51 10 68 3-A
PIN, SPLIT/3 X25 71 9 | PIN/08X19 39 14 68 3-B
97 24 39 14-A 69 4
PIN, SPLIT/3X30 94 17 40 14 69 4-A
95 17 40  14-A| PIN/SNAP 77 5
96 11 | PIN/08X45 43 13 777 12




324

Alpabetical Index 1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
PIN/SNAP 77 26 | PIPE/SUCTION/REAR 81 2 | PLATE/1/16X180 78 28
78 5 82 2 79 5
78 16 83 2 | PLATE/I/19X104 53 20
78 30 |PISTON 75 11 54 20
79 7 97 3 | PLATE/1/38X220 107 18
79 19 157 6 | PLATE/IR/18X50 COMP | 102 3
79 30 160 1 103 3
85 6 160 1-A| PLATE/L/123X51 1 9-B
86 6 | PLATE 9 6-A| PLATE/L/25X117) 85 27
88 6 9 6-B 86 27
92 12 10 5 | PLATE/L/38X114 126 5
92 15 10 5-A 153 3
93 13 11 6-A 154 16
93 16 11 6-B| PLATE/L/90X51 1 9-A
147 7 12 6-A| PLATE/L/90X52 1 9
148 19 12 6-B| PLATE/L/94X80 107 32
148 22 |PLATE COMP | 60 3 | PLATE/LOWER 91 1
149 5 | PLATE, RUBBER 8 18 125 5
PIN/SPOOL 156 5 9 19 127 6
PIN/STOPPER 85 5 10 18 151 5
86 5 11 20 | PLATE/NEUTRAL/I 39 4-B
88 5 12 20 39 4-C
147 6 | PLATE, SWASH 157 4-A 40 4-B
PINTON/BEVEL/09 64 1 | PLATE/BACK 160 7-A 40 4-C
67 1 | PLATE/BUMPER 155 1 | PLATE/NEUTRAL/I ASSY | 39 4-A
67 1-A| PLATE/CAUTION 2 44 40 4-A
67 1-B| PLATE/CHECKCHAIN 85 4 | PLATE/NEVTRAL  ASSY| 39 4
PINION/BEVEL/11 64 13 86 4 40 4
67 13 88 4 | PLATE/NUMBER/E4 112 1
67 13-A 147 5 | PLATE/POS 77 6
PINION/BEVEL/12 43 9 | PLATE/COVER COMP | 76 1 79 20
PIPE 2 41 76 1-A| PLATE/POS COMP | 77 6-A
PIPE, BREATHER 75 4 | PLATE/COVER/RH 61 25 78 6
PIPE/MAIN coMp| 80 33 62 28 79 20-A
81 37 |PLATE/DISK 160 6-A| PLATE/PRESSURE/LH 48 1
PIPE/PTO coMp | 84 11 | PLATE/FRICTION 48 3 | PLATE/PRESSURE/RH 48 8
PIPE/RETURN comp| 80 30 48 10 | PLATE/SEAT 108 7
81 34 |PLATE/GAUGE 94 30 |PLATE/SENSOR 120 13
82 31 95 30 121 4
83 35 96 24 122 12
PIPE/SUCTION/FRONT 80 6 | PLATE/I, 13X40 120 11 122 12-A
81 6 121 21 | PLATE/SEPARATER 48 2
82 6 122 16 48 9
83 6 150 9 160 5-A
PIPE/SUCTION/REAR 80 2 | PLATE/I/16X180 77 24 |PLATE/SOCKET  COMP|121 11




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/SOCKET ~ COMP |121  11-A|PLUG/7P 122 23 | PUMP/GEAR ASSY | 83 9
122 22 122 23-A| RADIATOR ASSY | 2 1
PLATE/SPRING 157 22 | PLUG/BOA 159 3 | RBB/6204SOLPACK 64 4
PLATE/STOPPER 80 38 |PLUG/G3/8 ASSY | 16 3 67 4
81 42 19 3 67 4-A
84 15 20 11 | REFLECTOR ASSY |116 11
85 2 | PLUG/MI8 156 18 116 11-A
86 2 | PLUG/SCREW 75 9 | RELAY/4P ASSY | 120 4
88 2 76 7 120 6
147 3 76 8 121 17
PLATE/SWASH 157 4 76 9 122 3
157 4-B 80 22 122 3-A
159 11 82 22 | RELAY/FLASHER/EEC 122 1-A
PLATE/TIE 38 3 | PLUG/SCREW/SEAL 64 48 122 1-B
PLATE/VALVE 159 12 64 52 | RELAY/FLASHER/SAE 120 1
159 13 70 24 | RESERVETANK ASSY| 2 37
PLATE/VALVE/MOTOR 157 9 70  24-A[| RING(M12X18X1) 117  27-A
PLATE/VALVE/PUMP 157 8 70 28 118 27-A
PLUG 2 26 70 28-A 119 26
20 9 75 10 119 26-A
45 4 156 8 | RING, BACK UP 75 13
46 4 156 21 |RING,SNAP/ 4 E 156 6
92 36 | POPET(CHECK/1.6) 157 24 | RING, SNAP/12 C 53 5
92 45 | POPPET 159 26 53 19
93 23 159 27 54 5
117 21 | POPPET/CHECK/0.5 157 23 54 19
118 21 | POPPET/RELIEF 157 21 | RING, SNAP/15 C 107 26
119 20 |POST/STEERING COMP | 61 9 108 6
148 46 61 9-A 109 6
148 54 62 9 | RING, SNAP/16 C 39 30
149 11 62 9-A 40 30
156 12 | PRESSURE/BRAKE 160 12 44 7
159 28 160 12-A 77 32
159 29 | PROTECTOR 2 3 78 36
159 30 2 10 79 13
PLUG (G3/8) 16 3-A 35 5 | RING, SNAP/17 C 157 44
19 3-A 61 12 159 38
20 11-A 62 12 |RING, SNAP/18 C 38 9
21 9 92 42 | RING, SNAP/20C 26 8
157 28 148 52 28 8
PLUG (PF1/4) 20 9-A| PUMP/FUEL Assy| 6 10 50 3
21 7 7 16 157 32
157 29 | PUMP/GEAR ASSY | 80 9 159 31
PLUG/52X8 27 4 81 9 | RING, SNAP/22 C 49 18
PLUG/ 7P 121 12 82 9 50 25

325



326

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
RING, SNAP/25 C 26 9 |[RING/O 80 3 | RING/O 146 6
39 3 80 24 148 7
40 3 80 26 148 9
64 6 80 28 148 24
67 6 80 35 148 26
67 6-A 80 37 148 31
80 39 81 3 148 39
81 43 81 22 148 41
84 16 81 22-A 148 43
RING, SNAP/28 C 51 4 81 24 148 45
RING, SNAP/30 C 28 25 81 25 148 61
157 43 81 25-A 149 8
159 33 81 28 157 31
RING, SNAP/32 C 157 34 81 30 159 6
RING, SNAP/35 C a7 4 81 32 159 10
75 22 81 39 | RING/SNAP 15 3
RING, SNAP/42 C 26 5 81 41 41 3
26 11 82 3 42 3
27 3 82 24 64 19
RING, SNAP/47 C 64 9 82 25 64 20
67 9 82 27 64 39
67 9-A 82 29 64 45
157 33 83 3 64 46
157 33-A 83 24 65 3
159 32 83 24-A 66 3
RING, SNAP/52 C 28 11 83 26 67 19
28 28 83 27 67 19-A
RING/22 28 4 83 27-A 67 20
RING/25 28 5 83 29 67 20-A
RING/72 160 2 83 30 70 15
RING/BACKUP 64 24 83 32 70 15-A
68 8 83 34 70 21
68 8-A 84 4 70  21-A
157 49 84 10 70 22
RING/0 20 10 84 13 70 22-A
21 8 92 17 75 18
22 7 92 19 | RING/SNAP/CH125 48 7
22 8 92 24 48 14
23 7 92 29 | RING/SNAP/CH62 47 5
23 8 92 31 RING/SNAP/CS25 26 2
48 16 92 33 27 2
57 10 92 35 28 14
64 23 92 52 | RING/SNAP/R62 47 5-A
68 7 93 22 |ROD 53 9
68 7-A 146 4 54 9




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
ROD 75 14 | RUBBER, HOOK 106 3 | SCREW/TAPPING/6X16 |106 15
ROD PACKING 57 5 106 13 | SEAL, OIL/TC20328 157 35
57 8 | SCREW 117 12 | SEAL,OIL/TC20428 26 12
97 5 118 12 | SEAL, 0IL/VC35506 75 21
ROD/22X353 85 1 119 11 | SEAL/10X10X500 102 11
86 1 119 11-A 103 11
88 1 159 39 | SEAL/20X07 33 1
147 2 | SCREW/LH COMP | 85 23 | SEAL/20X20X100 98 4
ROD/BRAKE/FRONT 49 9 86 23 99 4
50 16 88 21 | SEAL/30X20X150 61 22
ROD/BRAKE/REAR 49 10 147 19 62 25
50 17 | SCREW/M3X0.5X10 115 11 111 5
ROD/DIFF 51 6 | SCREW/M4X30 120 10 | SEAL/30X20X350 102 14
ROD/HST 39 32 121 20 103 14
40 32 122 15 | SEAL/45X10X315 61 17
ROD/LIFT/LH comp | 89 1 | SCREW/M6X16 115 10 62 20
147 22 | SCREW/M6X40 80 45 | SEAL/45X50X125 61 23
ROD/LINK COMP | 94 4 81 49 62 26
95 4 | SCREW/P 2 6 | SEAL/45X50X80 61 24
97 19 | SCREW/RH COMP | 89 2 62 27
ROD/M08X465 77 11 89 3 | SEAL/47 157 38
78 15 147 23 | SEAL/70X20X680 98 2
79 29 147 24 99 2
ROD/MO8X85 39 17 | SCREW/SOCKET 157 46 | SEAL/DUST 80 40
40 17 159 35 81 44
ROD/PISTON 57 2 | SCREW/SP 93 31 84 17
57 2-A 102 4 | SEAL/HST SET |159 2
RODEND/A ASSY | 73 1 102 13 | SEAL/OIL 28 20
73 1-A 103 4 28 29
74 1 103 13 47 6
74 1-A| SCREW/SP/M06X16 102 4-A 64 10
RODEND/B ASSY | 73 2 102  12-A 67 10
73 2-A 103 4-A 67 10-A
74 2 103 12-A 157 35-A
74 2-A| SCREW/SP/M06X20 102 13-A 157 36
ROPS/E4 SET |153 1 102 13-B 157 37
153 1-A 103 13-A 157 39
RUBBER, BUFFER. A 9 13-A 103 13-B 159 4
10  12-A| SCREW/TAPPING/6X16 |100 7 159 8
11  13-A 101 7 159 9
12 13-A 104 5 | SEAL/OIL ASSY | 64 42
RUBBER, HOOK 104 3 104 17 64 60
104 15 105 5 70 18
105 3 105 15 70 18-A
105 13 106 5 70 36

327



328

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
SEAL/0IL ASSY | 70  36-A| SHAFT/SLOWRETURN 80 36 | SPRING, SHIFTER 34 10
SEAL/PISTON 57 3-A 80  43-A| SPRING, VALVE 158 1
SEAL/WASHER/10 32 4 81 40 | SPRING/BOOT 73

33 3 81 47-A 74 7
SEALRING/32 160 3 | SHAFT/TRUNNION/S/A  |159 14 | SPRING/D=6 107 8
SEAT ASSY | 107 1 | SHAFT/WHEEL 64 57 | SPRING/HCO15 80 41
SEATSWITCH ASSY | 107 3 64 57-A 81 45
SENSOR ASSY |120 12 64  57-B| SPRING/HC017 156 9
121 3 70 33 | SPRING/HC021 157 20
122 11 70  33-A| SPRING/HC023 31 3
122 11-A| SHAFT/WHEEL coMp | 47 1 | SPRING/HC030 157 19
SEPARATERPLATE 160 5 | SHIM/0.6/A 3 6 | SPRING/HC050 77 18
SHACKLE 85 7 4 6 78 22
86 7 | SHIM/0.6/B 3 7 79 35
88 7 3 7-A| SPRING/HC053 157 18
147 8 4 7 | SPRING/HC062 84 7
SHAFT 64 66 4 7-A| SPRING/HE086 77 33
64 67 |SHIM/0.9 157 7 78 37
72 1 | SHIM/1.2 3 8 79 14
72 1-A 4 8 | SPRING/HE089 52 4
72 2 | SHIM/2 64 5 [ SPRING/HE108 39 16
72 2-A 67 5 40 16
SHAFT, SLOW RETURN 80 43 67 5-A[ SPRING/HE117 51 5
81 47 | SHROUD 2  16-B| SPRING/HE126 49 4
SHAFT/4WD 26 6 | SHROUD COMP 2 16 50 5
SHAFT/4WD ASSY | 65 2 16-A| STAY/ARM coMp| 97 12
66 SLEEVE/4WD 26 7 | STAY/CYLINDER 57 12
SHAFT/ADJUST 94 23 | SLEEVE/DIFFLOCK COMP | 44 1 | STAY/CYLINDER  COMP | 97 1
94  23-A| SLEEVE/PTO 28 13 | STAY/LEVER COMP | 53 1
95 23 | SNAPRING 160 8 53 1-A
96 17 | SNAPRING/32 160 10 54 1
96  17-A| SNAPRING/85 160 13 54 1-A
SHAFT/BRAKE SET | 50 6 | SPACER COMP| 98 11 | STAY/MIRROR COMP | 110 3
SHAFT/DIFFLOCK 44 3 99 11 | STAY/PIPE COMP | 92 44
SHAFT/INPUT SET 15 1 SPOOL/ROTARY/066 156 3 148 53
SHAFT/LIFT 75 17 | SPRING 53 10 149 10
SHAFT/LIFT COMP | 94 7 54 10 | STAY/SEAT/F coMp | 107 21
95 7 98 6 107 21-A
96 1 99 6 107 21-B
SHAFT/MOTOR 157 11 159 22 108 1
SHAFT/PINION 43 12 159 23 108 1-A
SHAFT/PTO COMP | 28 3 160 4 108 1-B
28 3-A| SPRING, DISK 14 7 | STAY/SEAT/FRONT COMP |107  21-C
SHAFT/PTO/MID 28 24 | SPRING, SHIFTER 32 5 107 21-D
SHAFT/PUMP 157 10 34 4 107 21-E




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
STAY/SEAT/FRONT COMP | 108 1-C| SWITCH/PUSH ASSY {121 19 | TURNBUCKLE/M10 49 11-A
108 1-D 122 14 50 18-A
108 1-E 122  14-A| UNION/STRAIGHT/ ASSY | 81  23-A
109 1 150 8 82 23
STAY/SHIFT/SUB 31 2 | SWITCH/TOGGLE — ASSY |117 22-A 83 25-A
STAY/STOPPER 77 15 118 22-A 83 28
78 19 119 21 | VALVE 5 4
79 32 119  21-A| VALVE ASSY | 156 1
STAY/UNDER/A ~ COMP | 92 38 | TANK/FUEL 8 1 | VALVE/12V27W 115 3
148 48 9 1 | VALVE/1S-2D ASSY | 93 2-A
STAY/UNDER/B coMp| 92 39 9 1-A 148 2-A
148 49 10 1 | VALVE/CONTROL ASSY| 80 15
STOPPER, PISTON 97 4 11 1 81 15
STRAP, GROUND 123 33 11 1-A 82 15
124  27-A 12 1 83 15
STUD/M 8X25 80 12 12 1-A| VALVE/CONTROL/2 ASSY | 92 1
81 12 | TAPE/10X20 116 13 93 2
82 12 | TERMINAL/BATTER ASSY | 13 10 148 2
83 12 123 39 | VALVE/FROCON SET [156 15
SWITCH (STARTER) ASSY |117 4 124 36 | VALVE/PTO 84 12
118 4 | THRUST 71 4 | VALVE/RELIEF 156 13
119 3 | TIRE/18X8.50/LH ASSY | 143 1 | VALVE/RELIEF SET |157 47
119 3-A| TIRE/18X8. 50/RH ASSY | 143 6 | VALVE/REMOTE/2D SET |148 1
SWITCH, HEAD LAMP 117 22 | TIRE/18X8.50-4PR 143 3 148 1-A
118 22 143 8 | VALVE/S/A 159 24
SWITCH, STOP 121 9 | TIRE/26X12.0/LH ASSY | 139 1 159 25
122 9 | TIRE/26X12.0/RH ASSY | 139 6 | VALVE/TIRE 139 4
122 9-A| TIRE/26X12. 0-4PR 139 3 139 9
SWITCH/COMBI/E3 ASSY |117 o] 139 8 140 4
SWITCH/COMBINATION/E | 117 9-A| TIRE/2WD/18X8. 5 ASSY | 145 1 143 4
117 9-B| TIRE/TURF/18X8. 50 144 1 143 9
117 9-C 144 3 144 4
118 9 145 3 145 4
119 8 | TIRE/TURF/26X12. 0 140 1 | VALVE/TYRE ASSY [ 139 4-A
119 8-A 140 3 139 9-A
119 8-B| TRAY/BOTTLE 104 6 140 4-A
119 8-C| TRIM/140 2 34 143 4-A
119 8-D| TRIM/1X6X360 98 5 143 9-A
119 8-E 99 5 144 4-A
SWITCH/HAZARD  ASSY 118 35 | TRIM/200 100 5 145 4-A
119 27 101 5 |VIS 158 3
119  27-A| TRIM/320 61 20 [ WASHER 2 13
SWITCH/LEVER ~ ASSY |122 19 62 23 77 31
122 19-A| TUBE/120 123 45 78 35
SWITCH/PUSH ASSY [120 9 124 41 79 12

329



330

Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER 92 11 | WASHER / M6 77 22 | WASHER,PL/M 8 100 11
92 14 78 26 100 13
93 12 79 3 104 9
93 15 124 19 104 19
94 16 | WASHER /M12 53 4 105 7
95 16 53 18 105 17
96 10 54 4 106 7
104 10 54 18 114 5
104 20 94 12 | WASHER, PL/M14 97 23
105 8 94 26 | WASHER, PL/M18 71 5
105 18 95 12 | WASHER, PULLEY 71 7
106 8 95 26 | WASHER, SP/M 6 13 6
107 25 96 6 39 28
108 5 96 20 40 28
109 5 98 17 49 8
117 14 99 17 50 11
117 19 99 18 80 19
117  25-A 100 14 80 46
117 26 115 5 81 19
118 14 | WASHER, BINDING SHAFT | 39 10 81 50
118 19 40 10 82 19
118  25-A| WASHER, PL/M 4 116 12 83 19
118 26 | WASHER, PL/M 8 1 8 107 7
119 13 7 115 12
119 13-A 7 13 124 18
119 18 38 4 | WASHER, SP/M 8 1 7
119 24 39 40 6
119 24-A 40 40 7 12
148 18 50 14 39 35
148 21 51 7 40 35
149 6 53 6 53 14
159 40 53 21 54 14
160 9 53 25 76 14
WASHER / M16 39 29 54 6 76 21
40 29 54 21 78 9
64 70 54 25 79 23
68 5 77 14 80 14
68 5-A 77 25 81 14
69 6 78 10 82 14
126 13 78 18 83 14
154 6 78 29 | WASHER, SP/M10 1 4
WASHER / M6 13 7 79 6 3 13
14 2 79 24 4 17
44 5 79 31 4 17-A
51 11 79 36 4 17-B




Alpabetical Index

1739-097-100-20

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, SP/M10 15 9 | WASHER, SP/M14 128 4 | WASHER/9X32X2 105 9
20 7 128 7 105 19
22 5 129 5 106 9
23 5 129 8 107 9
43 6 151 4 | WASHER/LOCK 3 4
73 9 151 7 4 4
74 9 151 14 | WASHER/M10 14 8
75 26 152 3 20 8
76 13 153 6 22 6
76 19 154 14 23 6
107 29 | WASHER, SP/M16 89 10 49 14
123 31 126 12 50 21
124 25 147 31 52 2
WASHER, SP/M12 16 7 154 5 58 6
17 6 | WASHER/06X16X01 102 5 107 30
18 7 102 12 123 32
19 8 103 5 124 26
63 3 103 12 | WASHER/PINION 43 14
64 28 | WASHER/12X26X04 98 18 | WASHER/THRUST/8X16 |156 20
64 35 99 19 | WHEEL/12X10.5 COMP |139 2
70 4 | WASHER/12X26X06 58 4 139 7
70 4-A | WASHER/13X18X01 117 25 140 2
70 11 118 25 | WHEEL/8.0X7.0  COMP | 143 2
70 11-A| WASHER/13X26X06 94 27 143 7
94 3 95 27 144 2
95 3 9% 21 145 2
97 18 | WASHER/13X42X01 73 4 | WHEEL/STEERING ASSY | 55 1
141 3 74 4 56 1
142 3 | WASHER/15X30X05 97 10 | WIRE, LEAD 123  28-A
155 3 | WASHER/18X28X02 38 8 124 22-A
WASHER, SP/M14 61 6 | WASHER/24X9X3. 2 3 16 | YOKE/CLAMP 15 4
62 6 4 14 65 4
85 19 39 10-A 66 4
86 19 40  10-A| YOKE/FLANGE 15 6
87 3 | WASHER/25X30X1 157 40 | YOKE/SHAFT 15 5
88 17 | WASHER/27X36X03 64 59 65 5
90 3 70 35 66 5
91 3 70  35-A| YOKE/SLEEVE 15 7
125 4 | WASHER/28X37X2 51 3 65 6
125 7 | WASHER/38X52X01 43 15 66 6
125 13 | WASHER/6X14X3 100 4
126 4 101 4
127 5 | WASHER/6X24X2 110 6
127 8 | WASHER/9X32X2 104 11
127 14 104 21

331



